JOHN DEERE

Parts Catalog

80, 820, 830 AND 8301 TRACTORS

PC766



Tractors -- 80, 820, 830, and 830-I

9 DIESEL FUEL
CRANKING (Y JANK CAP
ENGINE \ P~y &
AIR CLEANER Q ¢ S el
PN » WARNING

= DN AMP (EXTRA

b e CRANKING ENGINE )

FUEL TANK CAP |

/6.‘\
¢ ".‘
ll .

DIESEL ENGINE
AIR CLEANER

\
RADIATOR CAF

FLYWHEEL

John Deere 80 Tractor
(Serial No, 8000001-8199999)

CRANKING

DISTRIBUTOR ‘
S ‘ ENGINE
: PRV

PULLEY PULLEY
AND BRAKE SEDIMENT

,CLUTCH BOWL FUEL FILTER

52281

John Deere 820 Tractor
(Serial No. 8200000-8299999)

PC-766-(3-61) Lithoin U,S.A,



5-2 Tractors -- 80, 820, 830, and 830-I

CRANKING GENERATOR

ENGINE

DISTRIBUTOR /
!\‘\. N

PULLEY PULLEY

MR, BRAKE sepimenT

BOWL & 7 ¥ FUEL FILTERS

65350

John Deere 830 Tractor with V-4 Gasoline Cranking Engine--
(Serial No. 8300000- )

RADIATOR == TANK CAP
CAP FUEL N

BATTERIES
UNDER SEAT

i 3@ JOHN DEERE msn e

FLYWHEEL

R 5503

John Deere 830-I Tractor with V-4 Gasoline Cranking Engine--
{Serial No. 83000G0- )

L .766-(3-61) Litho in U.S.A.



Tractors -- 80, 820, 830, and 830-1

EXPLANATION OF SERIAL NUMBERS

80 Series Traciors becr Serial Numbers 8000001-8199999.

820 Series Tractors bear Serial Numbers 8200000-8299999.

830 and 830-1 Tractors bear Serial Numbers 8300000 ond up. )
Cranking engines have separate Serial Numbers on 820, 830, and 830-I Tractors, be-
ginning with Serial Number 8203100.

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash... coeee e - )
the part is used on all 80, 820, 830, and 830-I Troc-

tors.

When a serial number appears before the dash ....................... ( 0000000- )

the part was introduced beginning with that serial

number and is still being used.

When a serial number appears after the dash ................. ( -0000000 )
the part was used up to and including tha' serlul

number but was not used after that serial number.

When serial numbers appear both before and after the

dash... e (- 0000000-0000000 )
the part was used beglnmng “with the first serial

Eumber but was not used aofter the second serial num-

er.

When a serial number begins with DRCV, SRCYV, or

4RC ... veenee e (DRCVY000- )
it refers to the Powr-Trol or remote cylmder, and not

to the tractor.

830 TRACTOR STARTING METHODS

830 Tractors are started by one of two methods:
(1) Gasoline cranking engine starting.
(2) Electric cranking motor starting.

In this catalog, parts or assemblies which opply only to tractors started by gaso-
line cranking engine are identified by (C.E.) in the heading or description column.
Parts or assemblies which apply only to tractors started by electric crankmg motor

are identified by (ELEC.).

EXPLANATION OF PACKAGED PARTS

For added protection and ease of handling between the factory and branch houses
and between the branch houses and most declers, some parts which appear in this
catalog, such as gaskets, are packed in packages which contain more than one of
the part—usually five or ten. Dealers may order either the packages or the individual
parts from the branch houses. However, when possible the package or multiples of
the package should be specified.

These parts should not be confused with other packaged items which are pack-
aged in certain quantities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the
Description Column.

When the statement reads ‘‘Packed 5 in a pkg.” or ‘‘Packed 10 in a pkg.,” etc.,
dealers mny order either the packages or the individual parts from the branch houses.
The packages bear the same part number as the individual parts.

When the statemeént reads ‘‘Pkg. of 2"’ or ‘‘Pkg. of 6,"" etc., the parts cannot be
ordered individually. The number whick appecrs in the Part Number Column is a
‘“‘package’’ number and not the part number of the individual part.

PC-766-(3-61) Litho in U.S.A,



Tractors -- 80, 820,

830, and 830-1

Section 5-General Information..
Section 10—Front End Support
and Engine and Transmission
Cose o e
Section 15-Engine wcoocevrvenn
Section 20—Pulley and Clutch....
Section 25-Cooling System ........
Section 30-Govemor...................
Section 35-Fuel System..............
Section 40-Electrical System ...
Section 45-Transmission, Differ-
ential, Final Drive, and
Brakes ..o

Section 50—Power Steering ........

SECTIONAL INDEX

Pages
5-1to 5-5

10-2 to 10-9
15-2 to 15-15
20-2 to 20-7
25-2 to 25-7
30-2 to 30-7
35-2 to 35-14
40-1 to 40-41

45-2 to 45-13
50-2 to 50-11

" Section 85-Cranking Engine......

Section 55-Steering Mechanism,
Front Axle and Wheel:..........

Section 60—Instrument Panel,
Gauges, Speed-Hour Meter,
Hood, Grille, and Fenders ...

Section §5-Drawbar, Step, and
SeatS e

Section 70-Powershaft and
Powershaft Clutch........cccc.......

Section 75-Hydraulic Mechan-

Section 80-Decals and Gusket
Kits..ooooevunenne

Section 90—Numerical Index ......

TRACTOR AND DIESEL ENGINE
ALPHABETICAL INDEX

A

Air cleaner ...eiiiiieiienenninnenns
Auxiliary reservoir cevevecsesesoonnas

B
Battery bOX .veverecsecccesnccnsaces
Brake, pulley ..uvivveeenrennencnnss

Bl'akes LI N S S S

. Breakaway COUPHNE +evuvereceennoens.

Breather, crankcase (EleC.) .....veees
Bumper, front (830-I) ...vevvecrnvnns

c
Cab, weatherbrake .veevvrinnnnnnenns
Cam fOllOWerS ..sceencceecnncennses
camﬂ’aftl................l'....."
Carburetor, cranking engine..........
Case, engine and transmission ..,......
Cigarette Bghter..eeeeeeesesosnnenss
Clutch fork bearing voeeveeeecnnnasss
Clutchoperaﬁ.ngpam see0vrscescone s
Clutch, powerthaft....oveeeensense.s
Cluteh, PUlleY tiveeeererssconnnenss
COnnECﬁngi‘Ods ®000csessscsos00nnnse
Control, foot-operated speed .........
Control, powershaft clutch ...........
Contmls, Pdwr-‘Trol...........-.....
Controls, shutter..eeeerrernnneenoess
Controls, starting veeeeeveeennnnnnens
Control, throttle seueeuecreeroenneses
COuntelsha.ft 90000000000 s00sr000e00
Coupling, breakaway....oveveeeees.,
Couplings, oil line, reusable .........
Covet, CrankCase ®v00000s0c000080000
Cover, first reduction gear,.,........
Cover, flywheel Lovennnennnrnnenn.n.
Cover, rear axle housing ..
Cover, transmission case ..
Cowl Y
Cranking engine exhaust .....0000....
Cranking motor and bracket (Elec.) ,..
Cranking motor (Elec.,) .

esceccscae

ecceoceo s

cececs

Page
35-2
70-1

65-2, 4
20-4
45-12
75-10
10-8
10-3

60-13

15-13

15-13

85-14

10-6

40-27, 28, 29
20-4

20-4
70-6"
20-6
15-10
30-5
70-8, 9
75-5
25-6
30-6
30-4
45-5
75-10
75-14
10-6, 7
20-2
15-8
45-11
45-2
60-6, 7
-35-2
40-15
40-20

Cranking motor (Parts) .veeeeesassnsee
Crankshaft........n...............
Cylinder block .4vuieveveceernnccesess
Cylindel‘head 000 0eevsescscessnscnsae
Cylinder, remote

*00e0es00s0000000 00

D

Dash ©900000BeL 0000 sssssssc0scssse

Pages

55-2 to 55-15

60-2 to 60-13
65-2 10 65-12
70-1 to 70-11
75-2 to 75-14
80-1 1o 804‘]

85-2 to 85-28
90-1 to 90-14

Page
40-18
15-6
15-10
15-12
75-12

60-10

Decalcomania SelS veveovsssscnscnane m"7, 8) 9’ 10

Differenﬁal........................
Distributor, cranking engine .........
Draglink s00s0002000c00ss0000s0000s
Drawbar.....o.....«...........-...

E
Electrical outlet socket . vvsvevesnnses
Engine replacement assemblies ,......
Eﬂ’amtpipe L N Y R )

F
Fan u-nvctuuocoooccoooaootooon-.oouo
Fan drive, front (Manual steering).....
Fan drive, r€ar cveeesceeenneccennnes
Fan shaft SUPPOTt.eseescorecrenecnens
Fenders dnd extensions...eeuveeeeesas
Finaldﬁve.....o...-.............n
Flasher, warning 1amp...eeceeeeoeren
Fly‘wheel 900000000 escec00s 00000
Frame, float ride seat ..ovevvveevonnes
ant axle..............0‘.'.0.0...‘
Fwntb‘m‘lper (830'1) esecceseccevesese
Front end SUPPOTt .« veevseeceosonnneas
Front end support (830-I)..s.eeeceenss

Front fan drive and power steering pump
vee....55-10, 11, 12, 13

Front wheels ..cevevensn..
Fuel filters..u.veeoseseeneceenconnns
Fuel gauge sveeesenecesnssonocncnans
Fuel injection pump..eeeeeeennns.
Fue!l injection system......
Fuel pump .eeeevecesceass
Fuel tank

ececcs s

seesscsence

s0e00s00sensscsr e

45-8
85-22
55-5, 6
65-10

40-22, 30, 32
10-1
15-14, 15

25-4
25-5
25-4
25-4
60-10, 12
45-10
40-41
15-8
65-6
55-8
10-3
10-4
10-5

50-2

35-6
35-14

35-8, 10, 11
35-8

35-6

35-4

PC-766-(3-61) Litho ir U,S,A,



Tractors -- 80, 820, 830,

and 830-1

. Gasket kits. ..

sen e svr a0

ALPHABETICAL INDEX -- Continued

G

Gauge, fuel.ceveseioceniesnnonssoes
Gauges...-....n--..;...“. R

Gear, camshaft.ceieoeca..

esoes e s

Gearshift coveveeroceiiernsnnnsansss
Gearshift fOrkS. ceneneeenneronnnonnss
Gear, sliding gear shaftdrive.........
Generator and mounting bracket ....,.
Generator (Parts) cvveseeunueraennnnss

Governcr
Grille

ers e

CRCIE I IO

Hood

ssses00 e

Hose, remote cylinder
dual Fowr-Trol valve

Housing,

2t0 0880

8 a0

sensesr038e0 0

3%t ecve0s et o0 eeo e

Hose clamps, worm drive type........

T80 evocvevcere

v8 00w r

Housing, powershaft and Powr-Trol ...

Housing,
Housing,

single Powr-Trol valve
tdming geur

DR RY

DR N N I I AR

I

Implement warning 1amp ...veesesess
Injectornozzle . coivieveeernnecennens
Instrument panel..iave.vsrenensoonss
Instrument panel Wiring..oveeveveess.

L-M-N

Lamp, dash ..evevnnnernnnns veenssen
Lamp, implement warming .....e0000.
Lamps, front and rear (Parts) .........

Main bearings

L N R I A A I AN N I T I

MIrror, rear VieW .vevesocseesccsecns
Muffler and exhaust pipe....coeeoenven

Nozzle, injector ..

Oil filter and 0il PipPeS.veeeeeececones

Oil heater

eve000s 0000 sscssense e

QOil line, flexible, bulk,qeescesacsccs
Oil pump drive, engine...oveeesveens
Oil pump drive, transmission ....ee0..
Oil pump, engine....ceeeeceocsosnee
Oil pump, transSmMission .eeeeecccocsss
Oil tubes, power steering ...ceseeees.

Gil tubes, Powr-Trol pump...
Operator's manual

Piston rings

se0seves

©c000css0cecssossse

P

s0080000ctecseisr0s00n0e

Pistons s0000000s0s00000sssssnssrne
matfonn..................--...'...
Powelshaft.........................
Powemshaft clutch .. coecseciecsccenss
Powershaft Arive ..coeeeevcccccscocss
Pre-cleaner c00000cessscssrcsssron e
Pu.lley sevscseevcesssssseserrssone

P, fuel ccocececcccescosccncncce

Pump, fuel injection
Pump, oil, engine
Pump, oil, transmission
Pump,

Pump,

R X N I )

c90c0 0000000000

c000000c000000

powelshaft...................

Pump, power steering .......
Powr-Trol .eeeeecancecaccnnss

Page

vevene.80-1, 2,3, 4,5 6

35-14
60-2, 2, 4
15-13
45-2

45-3

45-4
40-2, 3
4-4, 6, 8
30-2
60-8, 9

60-6, 7
75-14

75-10, 12, 14
75-6

70-4, 10
75-8

15-8

35.-40
35-8, 12, 13
60-2, 3, 4
40-24, 25

40-27, 28, 29
40-39, 40

.40-36, 37, 38

15-6
80-11

15-14, 15
35-8, 12, 13

15-4
10--9
75-14
15-2
70-2
15-3
45-6
50-10
75-4
80-11

15-10
15-10
60-10
70-11
70-6
70-2
35-2
20-6
35-6
35-8,
15-3
45-6
70-4
50-2
75-2

10, 11

Page
Pump, Water cu.cveveeenneserenanss 25-3
R
25-2
55-8

Radiator....n..............
Radiwrod.........................
Rear axle shafts ..uesvesenncancnsss. 45-10
RearWhGEIS..s..-.......'.......... 55"1-4
Regulator, voltage ,.....e.c.ees0..40-2, 4. 10, 11
Replacement assemblies 10-1
Reusable couplingS..eveeeceoesensess 75-14
Reverse gear ..ovececescssscccsoacss 45-5
Rim, demountable...vvceuusesesees. 55-12

S
Seat, Float-Ride .o..eceeeveerensees 65-7, 8
Seat’ regulat ses0s00e0coscesssiseee 65'2
Shifter shafts 45-3
Shutter .vvvioeevoneseenass 25-6
Sliding gear shaft .o.v0uon.n... 45-4
Socket, electrical outlet..............40-22. 30, 32

sevVese

eco0sBssecss e

©60080seQes00 s 0000
seceececene

Solenoid switch (Elec.) ........ eeess. 40-16 17
Speed-hour meter .......eceev0e.... 60-5
Starting controlS vevveeecereeecsonne. 30-6
Starting motor (Parts) eeevvvvereenes.. 40-12
Steering arm «vvveueenennnnsce ecsoses 55-5, 6
Steering gear and shaft (Manual
Steering).ceecececessnsccasscnsees 55-4

Steering gear and shaft (Power steering} 50-8
Steering valve (Power steering) 50-6
Steering wheels and shaft (Manual
steering) ceeeevsecenniecane esesess 55-2
Steering wheel, shaft, and worm
50-4
65-12

(Power steering) .........
40-27, 28, 29

Step ..
Switch, ignition ..........
T

D R N I N NN WY

B R R N R I N N R N I TN I

secseceocoe

Tappets . 15-13
Thermostat 25-2
TieYOd_S.....-.-.o.........-....... 55"5, 6
Tmlbox e0 0000000 ecrs o000 nob o w"tc
Tools 65-1Z
Tractor cabs 60-1%
Transmission 45-4, 5
Truss rods 65-10
Tubes, oil, power steering ...... eeess S0-1C
Tubes, oil, Powr-Trol pump «.ecee... 75-4

V-w

Valve housing, dual Powr-Trol ....... 75-6

Valve housing, single Powr-Trol...... 75-8

Valves 0060 c000000ssececssonrrenee 15‘12
Voltage regulator . veeuceseereens... 40-2, 4, 10, 11
waminglamp....-.;.o............. 40-39" 40
Warning lamp flasher..eoovvvevenes.. 40-41

Water heater 10-9

Water pPUMP . ceeverecrceennceneanses 25-3
Weather brake.. 60-13
Weight, front bumper ......0vv0v0e.. 10-3

Weight, front end SUPPOrt ...ece000ss. 10-4

Wheels, front 55-10, 11, 12. 13, 14
Wheels, rear ..ceveeesesecacanseeess 55-1Z
Wiring «e.eeoeeeess.. 40-22, 24, 25, 30, 32, 34, 35

@es000c000cec00sc00000000n

R R N N N N Y RN
DR R R R I X R IR N
D N N RN

cs0ccsseescesrvecrsnstes e

®ev0sd0ersssccos0corr e

®000sev0cscscccsvsrce

s0s0encsccrs o

PC-766-(3-61) Litho in U.5. A.



5-6 Tracters -- 80, 820, 83C, and 830-I

CRANEKING ENGINE
ALPHABETICAL INDEX -- Continued

Page Page
AIr CleANer v veveccosccccossssnsness 83-16, 17 Fueltank ..oeveveonoconacns e .. 85-i1, 12
Cam fOllOWErS .evevecececsosassoess 89=9 Casket Set voveccncocnrecacccosscass 80=6
Cmsb&ft.......................... 85’9 Govemor eeves 0o sss Gesans e evesoee 85"20
Ca!'bli‘ewr.n...................... 85"14 Mainbeaﬁng css0s00s0c00sscsTosuUse 85'6
Choke 1eVer...eceeeseesosssscessees 85-20 Manifold cveeeesevescsicossressnssc 85-10
cxumh.l.l.ll....-oo..oc..oc.o-,..-o 85"24 Oilpun’lp.......................... 85'4
Commecting 1048 vececesssasccssecses 89-6 PiSton IingS..eeeessvecsocessssscsnss 89=6
Conml, mtﬂe..................;. Ss—m Pistons sesceesseseess s st s essces s 85-6
Coolingsystem....................- 85"18 P‘llmps, Oilaa'oonoo-ocoo.-.-oc...ooo 85’4
Cover, CrankCase .ceceesesacssessces 89-2 PUmip, WAter coveescescecsccoasssess 85-18

Cover, timing gear ...esesessccscses 89-2 Spark PlUES ceeverscecosrcnsscsanss 85-22
Crankshaft . v.eeeeesececcecsccssscss 89-6 Starting MOtOr .eceevecesecscsvssass 40-6

cyulﬂerblock es0e0000 0000000000030 85“2 SWitCh; i@itim ss08essccescrerees e 40-27, 28

CVlinderhead...................... 85'8 Tﬂppets..-o-aoc............a...... 85"8
D’Sﬁ'ibl!to‘l'......................... 85"22 Transmission...-................... 85"26

Exha\ltpipe”...................... 85-10 valves e0s0000sen0esecascversRa0 s 85"’8
Flywheel ...ccceenrencnncccscnacess 85-6 Water pump..cescsscecececrscssceses 85-18

PC-766-(3-61) Litho in U,S,A.



Tractors -- 80, 820, &30,

and 830-1

MEMORANDA

PC-766-(3-€1) Litho in U. S, A,



10-2 Tractors -- 80, 820, 830, and 830-1

ENGINE REPLACEMENT ASSEMBLIES

Crankshaft with Bearing Group
This group is made up of three assemblies—(1) of crankshaft, (2) of main bearing housing with bushings and connect-
ing rod bushings, (3) of gaskets.
Crankshaft with Bearing Group
Order: 1—AR 1402R Crankshaft
1—-AR 1432R Main Bearing Housing with Bushings and Counnecting Rod Bushings (8000001-8299999)
1—AR20594R Main Bearing Housing with Bushings, Connecting Rod Bushings, and Center Main Bearing
Bushings (8300000- )
1—~AR 1420R Gasket Set*

Cylinder Block, Pistons, Rings, and Gasket Set
This group is made up of three assemblies—(1) of cylinder block, (2) of pistons with rings and pins, (3) of gaskets,
Cylinder Block, Pistons, Rings, and Gasket Group
Order: 1~AR 1380R Cylinder Block (8000001-8203099) (Sub. AR1807R)
i—AR 1807R Cylinder Block (8203100- )
1—AR 1820R Pistons, with Rings and Pins (800000 1-8203099) (Sub. for AR1385R)
1—AR 1821R Pistons, with Rings and Pins {8203 100- )
1—AR 1419R Gasket Set* (8000001-8203099)
1—AR 1889R Gasket Set* (8203100~ )

Combination Cylinder Block and Crankshaft Group i
This group is made up of six assemblies (or two groups)—Crankshaft with bearings and cylinder block with pistons,
rings, gaskets, etc., (1) crankshaft, (2) main bearing housing with bushings and connecting rod bushings, (3) of
cylinder block, (4) pistons with rings and pins, (5 and 6) gaskets,
Cylirder Block and Crankshaft Group
Order: 1—AR 1380R Cylinder Block (8000001 -8203099) (Sub. AR1807R)
1—AR 1807R Cylinder Block (8203100-
1—-AR 1820R Pistons, with Rings and Pins (8000001-8203099) (Sub. for AR1385R)
1—AR 1821R Pistons, with Rings and Pins (8203100- )
1—-AR 1402R Crankshaft i
1—AR 1432R Main Bearing Housing with Bushings and Comnecting Rod Bushings (800000 1-8299999)
1—-AR20594R Main Bearing Housing with Bushings, Connecting Rod Bushings, and Center Main Bearing
Bushings (8300000~
1—AR 1419R Gasket Set* (8000001-8203099) (Sub. AR1889R)
1—AR 1420R Gasket Set*
1—~AR 1889R Gasket Set* {8203 100- )

*For Illustrations and Contents of Gasket Sets, See Gasket Set Groupings.

PC-766-(3-61) Litho in U,S,A.



Tractors -- 80, 820, 830, and 830-1 10-3

FRONT BUMPER (830-1 Only)

N
R 354

Key Part No. Serial No. Degcription

1 AR 21417 R { - ¥ Bumper with plate (do not stock)

2 194 1363 R ( - )] Screw, cap, high-strexgth, 3/4" x 1-7/8" (6 used)
4H 404 R { - ) Nut, hex., 3/4" (6 wed)
12H 75 R { - ] Washer, lock, 3/4" (6 used)

3 R 21520 R { - ) Weight, front (3 used) (do not stock)

4 81 1590 R { - ) Bolt, square, 3/4" x 7-1/2" (2 used)
14H 400 R { ) Nut, hex., front weight to front weight support screw, 3/4" 2 used)
12H 7R { - } Washer, lock, 34" {2 used)
244 1022 R { - } Washer, 25/32" x 1-7/8" x . 250" (2 used)

Parts listed below are not illustrated.

AR 21820 R ( - ) Support, frent bumper, R.H. (do not stock)

AR 21821 R { - ) Support, front bumper, L.H. (do not stock)

12H 19 R ( - )  Washer, lock, 7/8% (15 used)

19H 1637 R { - ) Screw, cap, 7/8" x 2%, bumper support to frame, front (8 uwed)
A 2476 R { - ) Screw, special cap, bumper support to frame, rear (7 used)

19H 1667 R ( - ) Screw, cap, 7/8" x 2-3/4", R.H. truss rod bracket to frame

PC-766-(3-61) Litho in U.S.A.



10-4 Tractors -- 80, 820, 830, and 830-I

FRONT END SUPPORT

[Vo s

8 % 540517
@\7
Key Part No, Serial No, Description
1 R 1530 R ( - ) Support, front end (on 8000001-8000800 also furnish one 14H760R

2nd one 19H1650R) (on 8000001-819599S also furnish cne 19H1116N,
one 1SH288N, and two 14H812C)

2 R i871 R { - WEIGHT, FRONT END SUPPORT (DO NOT STOCK) (ATTACHMENT)

3 194 1373 R { -8000800)  Screw, cap, 5/8" x 2" (sub. for 19H1365R)
13H 1650 R (80005801~ ) Scivew, cap, 5/8" x 5-1/4"
4H 7SO0 R {8000&D 1~ ) Nut, 5/8", special hex, (sub. for A5772R)
1zH SR { - j}  Washesr, lock, 5/8"

4 3 1333 R { - 3 Stad, 5/8" x 2-1/2" (2 wsed)

5 i2H 15R { - ) Wasker, lock, 5/8% (2 used)

6 4H 760 R ( - 7 . Nut, 5/8", special hex. (2 used) (sub. for A5772R)

7 19H 1425 R ( - ) Screw, cap, 3/4" x 2-3/4" (2 used)
124 17 R ({ - ) Washer, icck, 3/4" (2 uscd)

R D 2266 R { - Vo Stud, 3/4" x 3-3/47 12 used)

9 F 223 R { - ) Stud, 3/4" x 4-1/2" (2 used)

10 i2H 17 R [ - ) Washer, lock, 374" {4 used)

14 14H 400 R { - 3 Nut, 3/4" (4 used) (sub. for A5405R)

Capital letters indicate an attachment. Attachments must he listed on separate orders from replacement parts.

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-I , 10-5

R 20040 R
19H 1425 R
12H 17 R
14H 400 R
12H 17 R
D 2266 R
F 2236 R

bW (\)t—kt‘s
<
e o e e

FRONT END SUPPORT (830-1 Only)

Part No. Serial No,

N s N St Nt o Nt

l III

A AN

"V

S
S

Description
Support, front end
Screw, cap, high-strength, 3/4" x 2-3/4" (2 used)
Washer, lock, 3/4" (2 used)
Nut, 3/4" (4 used) (sub. for A5405R)
Washer, lock, 3/4" (4 used)
Stud, 3/4" x 3-3/4" (2 used)
Stud, 3/4" x 4-1/2" (2 used)

PC-766-(3-61) Litho in U,S,A,



Tractors --

10-

80, 820, 830, and 830-1

ENGINE AND TRANSMISSION CASE AND COVERS

70586

PC-766-(3-61) Litho in U,S. A,



Tractors -- 80, 820, 830, and 830-I

10-7

Key

[V

Ul W

W0

10

12
13

14
15
16

17
18
19
20
21
22
23

24

ENGINE AND TRANSMISSION CASE AND COVERS -- Continued

Part No.
19H 1112 H
12H 10 R
R 1442 R
AR 20469 R
R 1443 R
R 1548 R
AR 1356 R
AR 1567 R
AR 20562 R
R 21630 R
R 10160 R
F 2236 R
AR 1231 R
JD 2266 R
F 223¢C R
R 1590 R
R 1589 R
19H 1425 R
12H 17 R
15H 238 R
A 4827 R
F 1250 R
F 3128 R
A 3439 R
1I9H 314 R
R 2519 R
R 1502 R
R 1501 R
24H 550 R
F 2272 R
12H 11 R
R 20423 R

PN N S N TN g P P, PN Py P g oy P g o oy e Py e P P .

Serial No.

8300000~

-8199999)
(8200000-8299999)
(8300000

[N A R S R R R R A A I )

-8199999

A

o]

[ R N O R N B TR B |

Nt? N St ekt s Nt Nt Mo o s’ " s N o e s e et "ot " e " “? st

§

Description

Screw, cap, 5/16" x 3/4" (10 used)

Washer, lock, 5/16" (10 used)

Cover, crankcase (C.E.)

Cover, crankcase (elec.)

Gasket (packed 5 in a pkg. )

Stud, 3/4" x 3-1/2" (8 used)

Case, R1300R, engine and transmission (sub. AR20562R, AF20563R,
F3128R, R252€R, and JD7951R)

Case, R2500R, engine and transmission (sub. AR20562R ana
AR20563R)

Case, R20470R, engine and transmission

Plug, special pipe (sub. for 15H558R)

Plug (2 used) (sub. for $98 and 99-7)

Stud, 3/4" x 4-1/2" (4 used)

Rod, oil level, with cap

Stud, 3/4" x 3-3/4" (2 used)

Stud, 3/4" x 4-1/2" (2 used)

Gasket (packed 5 in a pkg.)

Tube, crankcase oil level rod

Screw, cap, 3/4" x 2-3/4" (2 used)

Washer, lock, 3/4" (2 used)

Plug, pipe, 3/4"

Washer

Plug (sub. F3128R)

Plug

Washer (2 used) (packed 10 in a pkg.)

Screw, cap, 7/16" x 1-1/2" (2 used)

Stud, 7/8" x 3-11/16" (4 used) (sub. for RS80R)

. Gasket (packed 5 in a pkg.)

Cover, first speed gear

Washer, 13/32" x 1-1/16" x 11 gauge (10 used)
Screw, special cap (10 used)

Washer, lock, 3/8" (10 used)

Pin, dowel

PC-766-(3-61) Litho in U,S,A,



10-8

Tractors -- 80, 820, 830, and 830-I

Key

BooNwoau wwp=

(%Y
ot

[ b ek ek pei
N b wnN

b
[e BN}

Part Nc.
19H 1780 R
2116 R
2986 R
3737 R

2190 R
1629 R
1569 R
1906 R
2115 R
AR 21691 R
¥ 2270 R
12H 10 R
14H 78R
12H 10R
R 20226 R
19H 1112 H
12H 10R
19H 317 R
12H 12R
AR 20469 R
R 1443 R

wwwgm gwﬂ

_ (8360000

CRANKCASE COVER AND BREATHER (Elec.)
(Serial No, 8300000- )

. Serial No.
(8300000~
(8300000~
(83C0000-
(8300000~

(8300000-
(8300000-
(8300000-
{8300000-
(8300000~
{8300000-
(8300000-

(8300000
(8300000
(8300000
(8300000
(8300000

o~
%%
(I T B |
e o e i S et o e N e e o N N o A N P st N

(8300000~
(8300000~

Description
Screw, cap, high-strength, 1/4" x 2-3/8" (4 used)
Washer (copper) (4 uwed) (packed 2 in a pkg.)
Plug, cap
Breather, crankcase and air cleaner (sub. for AR20326R and
AR21524R})
Gasket
Clamp, with bolt
Bolt, clamp
Cup, oil .
Gasket (packed 2 in a pkg.)
Support
Screw, special cap (packed 10 in a pkg.)
Washer, lock, 5/16"
Nut, 5/16" (2 used)
Washer, lock, 5/16" (2 used)
Gasket (packed 2 in a pkg.) )
Screw, cap, high-strength, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used) -
Screw, cap, 7/16" x 3/4" (2 used)
Washer, lock, 7/16" (2 used)
Cover, crankcase, with weld screws
Gasket (packed 2 in a pkg.)

PC-766-(3-61) Litho in U.S. A,



Tractors -- 80, 820, 830, and 830-I 10-9

OIL HEATER
(Serial No. 8200000~ )

N\

Key Part No, Serial No. Description
1 AR 21021 R (8200000~ EIEMENT, 140-WATT OIL HEATING, WITH CAP AND CONNECTOR
(ATTACHMENT)

ELEMENT, 240-WATT OIL HEATING, WITH CAP AND CONNECTOR
(ATTACHMENT) (830 and 830-1 only)

Connector, heating element

Cap, heating element

2 “AR 21019 R (8300000~

3 AR 21024 R (8200000-
4 R 20878 R (8200000-

WATER HEATER
(Serial No. 8200000- )

1 \y
2
3
D
4 67874

Key Part No. Serial No, Description -
AR 21022 R (8200000~ )  ELEMENT, 500-WATT WATER HEATING, WITH CAP AND CON-
NECTOR (ATTACHMENT) .
2 AR 21020 R (8300000 - )  ELEMENT, 1000-WATT WATER HEATING, WITH CAP AND CON-
NECTOR (ATTACHMENT) (830 and 830-I only)
AR 21024 R {8200000- )
)

3 Connector, heating element
4 R 20878 R (8200000-

Cap, heating element

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in'U,S, A,



15-2 _ Tractors -- 80, 820, 830, and 830-I

FAN AND ENGINE OIL PUMP DRIVE

14A
13
\
A\ ! 16
7
6
R 5488 é j i
5——o @
Key Part No, Serial No, Description
1 R 781 R { - )  Washer, thrust (2 used)
2 AR 1479 R ( - ) Bushing (set of 2) (one set used) (sub. for two R192R)
3 AR 384 R ( - ) Gear, R191R, fan and oil pump drive idler, with bushings
4 R 366 R { - ) Shaft, fan and oil pump drive idler gear
5 C 1387 R { - ) Nut (2 used) (packed 10 in a pkg.)
6 11H 236 R ( - ) Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)
7 B 2274 R ( - )  Washer (2 used)
8A R 1325 R ( -8203099) Gear, fan and oil pump drive (sub. R2715R and AR1828R)
8B R 2715 R (8203100- ) Gear, fan and oil pump drive
9 26H 17 R ( - ) Key, Woodruff, 3/16" x 7/8" (2 used)
10 AR 1122 R ( - ) Shaft, fan and oil pump drive, with nut
11 R 198R ( - ) Washer, shim, .0025" (2 used)
12 R 197 R ( - )  Washer, thrust v
13 F 3162 R { - ) Bushing (2 used) (sub. for R1°R) .
14A AR 1354 R ( -8203099) Quill, R1868R, fan and oil punp drive shaft, with bushings (sub.
v R2715R and AR1828R)
14B AR 1828 R (8203100~ )  Quill, R2714R, fan and o0il pump drive shaft, with bushings
15 R 202 R { - ) Shim, .005", paper (packed 2 in a pkg. )
R 204 R A{ - ) Shim, .018", steel
16 F 1822 R { - ) Gear, fan and oil pump drive bével
17 H 246 R { - ) Plate, lock (3 used)
18 1ISH 218N { - ) Screw, cap, 3/8" x 1" (3 wsed) (sub. for 1SH211R)

© PC-766-(3-61) Litho in U,S,A.



Tractors -- 80, 820, 830, and 830-I

DIESEL ENGINE OIL PUMP

Key Part No. Serial No, Description
1 AR 1225 R ( - ) Pipe, oil pump discharge
2 D 2440 R { - )  Connector
3 R 1575 R ( - ) Shim, .005" (paper) (packed 10 in a pkg.)
R 1577 R { - ) Gasket (packed 10 in a pkg. )
4 R 1578 R { - ) Gasket (packed 5 in a pkg.)
5 R 220 R ( - ) Gear, bevel, oil pump drive
6 AR 1223 R ( - ) Screen, oil pum
7 ..., Ceeenan { - ) Wire, 16 gauge x 15" long
8 B 387 R ( - ) Snap ring (2 used) (packed 5 in a pkg. )
9 R 1573 R ( - ) Body, oil pump
10 19H 456 R ( - ) Screw, special cap, 1/2" x 1-3/8" (3 used)
12H 13 R { - ) Washer, lock, 1/2" (3 used)
11 R 1574 R { - ) Shaft, oil pump drive
12 R 400 R ( - ) Shaft, oil pump idler gear
13 26H 720 R { - ) Key, Woodruff, 1/8" x 1/2" (2 used)
14 AR 881R ( - ) Gear, oil pump (pkg. of 2) (1 pkg. used) (sub. for R398R)
15 B 246 R ( - ) Gasket (packed 5 in a pkg.)
16 B 247 R ( - ) Cover, cil pump
17 19H 218 N ( - ) Screw, cap, high-strength, 3/8" x 1" (4 used)
12H 11 R ( - )  Washer, lock, 3/8" (4 used)

PC-766-(3-61) Litho in U,S, A,



15-4 Tractors -- 80, 820, 830, ang 830-1

or1L FILTER, OIL MANIFOLD, AND OIL PIPES

1\9

(2]

2 ———

3I—

43 E 42647

, PC‘766-(3-61) Litho in U, S, A,



Tractors -- 80, 820, 830, and 830-I 15-5

OIL FILTER, OIL MANIFOLD, AND OIL PIPES -- Continued

11 R 1579 R
12 19H 337 N
12H 12 R

Manifold, oil
Screw, cap, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)

Key Part No. Seria! No, Description
1 21H 597 R ( - Screw, mach., 1/4" x 1/2" (2 used)
12H 3R { Washer, lock, 1/4" (2 used)
2 AR 1132 R { Pipe, oiler, tappet lever, with clips
3 E 1994 R ( Connector
4 A 258 R ( Connector (8 used)
5 AR 1230 R ( Pipe, oil, camshaft
6 AR 1229 R ( Pipe, oil, center main bearing
7 D 2440 R ( Connector
8 AR 1226 R { Pipe, oil filter discharge
9 AR 1228 R ( Pipe, oil, main bearing, L.H.
10 R 1580 R ( Gasket (packed 5 in a pkg.)
(
(
(

Bushing, oil pressure relief valve (sub. for B2568R)
Rivet, 1/4" x 5/8"

13 F 3468 R
14 16H 663 A

L I I A I D e D D A D R T B IR TR |

~ N St N o N NP Nt Nt s s Nt S e Nt N P "ot o S o s it

(
(
15 AB 3453 R ( Spring, leaf, oil pressure relief valve, with pilot
16 D 2425 R ( Pilot, oil pressure relief valve spring
17 R 741 R ( Spring, oil pressure adjusting
18 B 2307 R ( Screw, oil pressure adjusting
19 B 2308 R ( Gasket (packed 2 in a pkg.)
20 AR 452 R ( Housing, B2305R, oil pressure relief valve, with spring and adjusting
screw
21 A 3098 R ( -8000774 Washer (2 used) (packed 2 in a pkg.)
A 5364 R (8000775~ )  Washer (2 used) (packed 5 in a pkg.)
22 14H 732 R { - ) Nut, jam, 3/8"
23 B 427 R ( - ) Nut, cap (packed 10 in a pkg.)
24 1I9H 1352 T ( - )  Screw, cap, 7/16" x 1-3/4" (2 used) (sub. for 19H345T)
12H 12 R ( - ) Washer, lock, 7/16" (2 used)
25 AR 1227 R ( - ) Pipe, o0il, main bearing, R.H.
26 19H 99 R ( - ) Screw, cap, 5/16" x 9/ 16" (3 used)
12H 10 R ( - ) Washer, lock, 5/16" (3 used)
27 R 1566 R ( - ) Body, oil filter
28 R 1568 R ( - ) Gasket (packed 5 in a pkg.)
29 R 1569 R ( - ) Stud, 1/2" x 7-1/8"
30 R 1567 R ( . )  Head, oil filter
31 A 174 R ( - ) Ball, oil filter bypass valve
32 F 3463 R ( -8304063)  Spring, oil filter bypass valve (sub. for D2001R) (sub. R21635R,
B439R, and 24H156R)
B 439 R (8304064 - ) Spring, oil filter bypass valve
24H 156 R (8304064 - ) Washer, oil filter bypass valve
33 A S21 R ( - ) Washer (copper)
34 D 2428 R - ( -8304063) Cap, oil filter bypass valve (sub. R21635R, B439R, and 24H156R)
R 21635 R (8304064~ ) Cap, oil filter bypass valve
35 R 1570 R ( - ) Outlet, oil filter
36 AR 1400 R ( - ) Element, oil filter (carton of 2)
37 A 2444 R ( - ) Snap ring (packed 10 in a pkg.)
38 A 2529 R ( - ) Plate, oil filter botvom
39 F 2105 R ( - )  Spring
40 R 1572 R ( - ) Gasket (packed 5 in a pkg.)
41 R 1571 R ({ - ) Cover, oil filter
42 A 521 R ( - ) Washer (copper)
43 AF 2889 R { - )  Nut (sub. for A2575R)

PC-766-(3-61) Lithoin U,S,A,



15-6 , Tractors -- 80, 820, 830, and 830-I

CRANKSHAFT AND MAIN BEARINGS

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80,

820, 830, and 830-I 15-7

Yy

mmth~§

10
11
12

13
14
15

16

17
18

19
20
21
22

23
24
25
26

Part No.
R 1408 R
R 353 R
R 1407 R
19H 1356 R
R 1887 R
AR 1155 R
AR 1415 R
AR 1417 R
R 1404 R
A 4847 R
A 395Z R
R 343 R
AR 1402 R
AR 1403 R
AR 1404 R
AR 1405 R
AR 1406 R
AR 1407 R
AR 1408 R
AR 1409 R
AR 20563 R
AR 20597 R
AR 20598 R
AR 20599 R
AR 20600 R
AR 20601 R
AR 20602 R
R 20422 R
R 1302 R
19H 1470 R
B 568 R
A 5361 R
R 1406 R
AR 1410 R
AR 1414 R
AR 1416 R
AF 2426 R
R 1853 R
R 20136 R
19H 1391 R
12H 17 R
19H 1356 R
R 1887 R
A 3959 R
-A 4847 R

CRANKSHAFT AND MAIN BEARINGS -- Continued

P s PN s s s Py e P o, P~ — — — PR

Serial No.

-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)

(8300000~
(8300000-

(8300000-
(8300000-
(8300000-
(8300000-
(8300000-

(
(

-8000492

e N e N e o e e i e

(8000493 -8299999)
(8300000 -
-8000492)

(
(
(
(
(

(
(
(
(
(
(
(
(
{

00

g

(=]
]

APart listed below is not illustrated.

AR 142C R

(

)
)
)
)

Nt N Nt N et V2 v St Nt

Description

Gear, crankshaft

Packing (rubber) crankshaft gear (packed 2 in a pkg.)

Washer, thrust (2 used)

Screw, cap, 5/8" x 1-3/4" (5 used)

Plate, lock (5 used)

Housing, R1403R, L.H., main bearing, with bushmg (exchange
credit allowable)

Heusing, R1403R, L.H., main bearing, with .002" undersize bushing
(exchange credlt allowable)

Housing, R1403R, L.H., main bearing, wnh .004" undersize bushing
(exchange credlt allowable)

Bushing, main bearing (2 used) (To be sized after installing in housing.
Always provide . 0055" to .0075" clearance.)

Gasket (packed 5 in a pkg.)

Pin, dowel

Key (2 used)

Crankshaft, R1303R, with nut

Bearing, center main (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .002" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .004" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .020" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .022" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center mam, ,030" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center mam, .032" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .002" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .004" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .02C" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .022" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, .030" undersize (pkg. of 2 halves) (1 pkg. used)

Bearing, center main, ,032" undersize (pkg. of 2 halves) (1 pkg. used)

Pin, hollow dowel

Cap, center main bearing (not furnished)

Screw, special cap (2 used) (sub. 19H1470R and A5361R)

Screw, cap, 5/8" x 3-1/2" (2 used)

Screw, special cap (2 used)

Wire, 16 gauge x 15" long

Plate, lock (2 used) (packed 5 in a pkg.)

Gasket (packed 5 in a pkg.)

Housing, R1402R, R.H., main beanng, with bushing and oil seals
(also furnish one A4847R gasket) (exchange credit allowable)

Housing, R1402R, R,H., main bearing, with .002" undersize bushing
and oil seals (also furnish one A4847R gasket) (exchange credit
allowable)

Housing, R1402R; R.H., main bearing, with .004" undersize bushing
and oil seals (also furnish one A4847R gasket) (exchange credit
allowable)

Seal, oil {2 used) (sub. for AF2046R)

Disk, clutch drive

Washer (sub. for D141R and F2646R)

Screw, cap, 3/4" x 2-1/4"

Washer, lock, 3/4"

Screw, cap, 5/8" x 1-3/4" (7 used)

Plate, lock (8 used)

Pin, dowel

Gasket (packed 2 in a pkg.)

Gasket kit, crankshaft and bearing replacement (see gasket kit group-
ing for illustrations and centents)

PC-766-(3-61) Litho in U,S.A,



15-8 : Tractors -- 80, 820, 830, and 830-I

FLYWHEEL, FLYWHEEL COVER, AND TIMING GEAR HOUSING

g1

a<—2

16 17

[/
N

10 18
0 ' 11 19
2\ %///12 13 .14 150D

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

15-9

> - - ?:
M= OV N v N .-.2

-
w

e~
NO b

-
oo

W WWEN NN NN NN NN
SORBTRIVRRNININYG

w
>

b B W WWwWw W
wmgxooo\lmm

FLYWHEEL, FIYWHEEL COVER, AND TIMING GEAR HOUSING -- Continued

Part No.
19H 11 R
12H SR
A 4272 R
AR 1151 R
R 1411 R
R 1937 R
R 345 R
AR 1104 R
AR 20491 R
R 342 R
R 20360 R
14H 801 R
8H 2375 R
19H 1112 H ~
12H 10 R
24H 143 R
R 1409 R
R 20361 R
19H 255N
12H 11 R
R 1342 R
R 1657 R
R 1546 R
19H 1255 T
A 3098 R
30H 21T
R 20168 R
H 356 R
R 1343 R

A 310 R
R 1340 R
A 120 R
R 1341 R
R 354 R
R 1408 R
R 353 R
R 228 R
R 229 R
19H 1092 M
12H 12 R
19H 1687 R
12H 12 R
R 356 R
R 355 R
R 1888 R
19H 218 N
144 812 C
12H 11 R
JD 19 R
R 1938 R

Serial No.
( - )
( - )
( )
( - )
( -8002163)
(8002164 - )
( - )
( - )
( - )
{ - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
{ - )
( - )
( - )
( - )
( - )
(- - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
(8003426- )

Description
Screw, cap, 1/4" x 3/8"
Washer, lock, 1/4"
Cover, oil hole
Cover, flywheel
Felt, flywheel cover
Felt, flywheel cover
Nut, lock, flywheel
Flywheel, R1304R, with starter gear (C.E.)
Flywheel,  R1304R, with starter gear (elec.)
Gear, flywheel starter (C.E.)
Gear, flywheel starter (elec.)
Nut, 7/8" (2 used)
Bolt, mach., 7/8" x 7" (2 used)
Screw, cap, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Washer, 21/64" x 3/4" x 16 gauge (2 used)
Plate, flywheel cover back (C.E.)
Plate, flywheel cover back (elec.)
Screw, cap, 3/8" x 2" (8 used) (sub., for 19H256R)
Washer, lock, 3/8" (8 used)
Cover, timing gear housing
Gasket (packed 2 in a pkg.)
Cover (tractors without Powr-Trol)
Screw, cap, 3/8" x 5/8" (4 used) (tractors without Powr-Trol) (sub.
for 19H199R)
Washer (aluminum) (4 used) (packed 5 in a pkg.) (tractors without
Powr-Trol)
Plug, expansion, 1-1/2"
Plug, timing gear housing cover (sub. for R1866R)
Washer (aluminum)
Gasket (packed 5 in a pkg.)
Wire, 16 gauge x 9" long
Screw, cap, 7/16™" x 1-1/4" (drilled)
Housing, timing gear
Pin, dowel (2 used)
Gasket (packed 2 in a pkg.)
Slinger, crankshaft oil
Gear, crankshaft
gacking (rubber) crankshaft gear (packed 2 in a pkg.)
lug
Washer
Screw, cap, 7/16" x 2-1/4" (10 used) (sub. for 19H363R)
Washer, lock, 7/16" (10 used)
Screw, cap, high-strength, 7/16" x 4-3/4" (2 used)
Washer, lock, 7/16"
Gasket (packed 2 in a pkg.)
Housing, crankshaft oil slinger
Plate, lock (6 used)
Screw, cap, 3/8" x 1" (6 used) (sub. for 19H211R)
Nut, 3/8" (5 used) (sub. for 14H255R)
Washer, lock, 3/8" (5 used)
Bolt (6 used) (packed 20 in a pkg.)
Gasket (packed 5 in a pkg.)

PC-766-(3-61) Lithoin U,S,A,



15-10 ’ Tractors -- 80, 820, 830, and 830-1

CYLINDER BLOCK, CONNECTING RODS, AND PISTONS

Key Part Ne, Serial No, Description
1 195 1253 R { - ) Screw, cap, 7/16" x 3-1/2" (2 used)
2 A 3439 R ( -8199999)  Washer (2 used) {sub. for B214R)
A 3439 R {8200000 - ) Wasker {2 wed) (packed 10 ir a pkg. )
.3 R 1332 R { -8299999)  Cover, cylinder
R 21063 R {8300000- ~ ) Cover, cylinder

— . c——

DA TRA_I2_ATY TithAain IT Q A



Tractors -- 80Q,

820, 830, and 830-I 15-11

= ~
Cw \xc\m.hg

11
12
13
14
15

16

17
18

19
20
21

22
23

24

25

26

> 5 B BB %% BE BB 3B B3

Part No.

R

R

R
19H
12H
19H
12H
R
AR
AR
A
14H
R

R
AR

AR

AR
AR
AR
AR
F
F

F

R
AR
AR
R
R
AR
AR

>
=

F
AR
AR

1335 R
1535 R
20481 R
218 X
11 R
462 X
13 R
1254 R
1380 R
1807 R
4879 R
400 R
1548 R
1333 R
1820 R

1822 R
1821 R
1823 R
1824 R
1825 R
1794 R
2178 R
2179 R
239 R
1142 R
1526 R
1884 R
1236 R
1388 R
1389 R
1390 R
1391 R
1392 R
1383 R
1394 R
1020 R
2276 R
2278 R

2275 R
2277 R

2224 R
2225 R
3768 R
3769 R
21887 R
21888 R
21983 R
2236 R

(
Parts listed below are not 111ustrated

1419 R
1889 R

CYLINDER BLOCK, CONNECTING RODS,

Serial No.

B e e e T P

-8203099
8203100~
8203100-

-8203099)

N et Vst N et D st et “a® St e Vo N a®

-8203099)

(8203 100- )
(8203100- )
( -8203099)
(8203100-
( -

-

(
( -

-8 199999

S

8200000~

~—

N o ~—

(
(
(
(
(
(
(
(
(
( -
(
(
{
(
(
(
(
{ -8203099)
( -8203099)
(8203 100- )
(8203100~ )
( -8203099)
(8203100~ )
( - )
)
( -8203099)

(8203100~ )

AND PISTONS -- Continued

Description

Gasket (packed 2 in a pkg.)

Gasket (2 used) (packed 10 in a pkg.) (elec.)

Cover (2 used) (elec,)

Screw, cap, high-strength, 3/8" x 1" (4 used) (elec.)

Washer, lock, 3/8" (4 used) (elec.)

Screw, cap, 1/2" x 1-1/2" (3 used) (sub. for 19H457R)

Washer, lock, 1/2" (3 used)

Stud, 3/4" x 7-7/16" (10 used) (packed 5 in a pkg.)

Cylinder, R1330R, with studs and guide (sub. AR1807R)

Cylinder, R2702R, with studs, pins, and guide

Pin, dowel (2 used)

Nut, 3/4" (12 used) (sub. for A5405R)

Stud, 3/4" x 3-1/2" (8 used)

Gasket (packed 5 in a pkg. )

Piston, two AR1824R, with rings and pins (sub. for AR1385R and
AR1352R)

Piston, two AR1826R, .045" oversize, with rings (sub. for AR1386R
and AR1387R)

Piston, two AR1825R, with rings and pins

Piston, two AR1827R, .045" oversize, with rings

Piston (one piston only) :

Piston (one piston only)

Pin, piston (2 used) (packed 2 in a pkg.) (sub. two for one AF2221R)

Pin, piston, .003" oversize (marked with yellow) (2 used) (packed 2
in a pkg.) (sub. two for one AF2222R)

Pin, piston, ,005" ovemsize (marked with red) (2 used) (packed 2 in a
pkg.) (sub. two for one AF2223R)

Snap ring (4 used)

Rod, R1386R, connecting, with piston pin bushing only (2 used)

Rod R2511R connecting, with piston pin bushing only (2 used)

Bl.shmg, piston pin (2 used) (sub. two for one AR1395R)

Nut, special lock (4 used) (packed 10 in a pkg.)

Bearing, connecting rod (pkg. of 2 halves) (2 pkgs. used)

Bearing, connecting rod, .002" undersize (pkg. of 2 halves) (2 pkgs.
used)

Bearing, connecting rod,
used)

Bearing, commecting rod,
used)

Bearing, connecting rod,
used)

Bearing, connecting rod,
used)

Bearing, connecting rod, .032" undersize (pkg.
used)

Bolt, connecting rod, with nut (4 used)

Ring, piston, oil control, skirt end (pkg. of 2) (1 pkg. used)

Ring, piston, .045" oversize, oil control, skirt end (pkg. of 2) (1 pkg.
used)

Ring, piston, oil control, slotted (pkg. of 2) (1 pkg. used)

Ring, piston, .045" oversize, oil control, slotted (pkg. of 2) (1 pkg.
used)

Ring, piston (set of 4 oil control and 8 compression ) (use with piston
marked AR1352R)

Ring, piston, .045" oversize (set of 4 cil control and 8 compression)
(use with piston marked AR1387R)

Ring, piston (set of 4 oil control and 8 compression) (use with piston
marked AR1824R or AR1825R)

Ring, piston, .045" oversize (set of 4 oil control and 8 compression)
(use with piston marked AR1826R or AR1827R)

Ring, piston, heavy duty (set of 4 oil control, 8 compression and 4
expanders)

Ring, piston, heavy duty (set of 4 oil control, 8 compression and 4
expanders)

Ring, piston, heavy duty oil control (pkg. of 4 rings and 2 expanders)
(1 pkg. used)

Stud, 3 an x 4-172" (4 used)

.004" undersize (pkg. of 2 halves) (2 pkgs.
.020" undersize (pkg.
.022" undersize (pkg.
.030" undersize (pkg.

of 2 halves) (2 pkgs.
of 2 halves) (2 pkgs.
of 2 halves) (2 pkgs.
of 2 halves) (2 pkgs.

Gasket kit, ring and cylinder replacement (see gasket kit grouping for
illustration and contents) (sub. AR1889R)

Gasket kit, ring and cylinder replacement (see gasket kit grouping for
illustration and contents)

PC-766-(3-61) Litho in U.S.A,



15-12 Tractors -- 80, 820, 830, and 830-1
CYLINDER HEAD, .VALVES, AND TAPPET COVER
Key Part No. Serial No, Description
1 R 1362 R ( - ) Cover, tappet lever
2 19H 360 T ( - ) Screw, cap, 7/16" x 2" (2 usc ') (sub. for 19H353R) -
3 B 214 R { -8199999)  Washer (3 used) (sub. A3439R) -
A 3439 R (8200000~ ) Washer (3 used) (packed 10 in a pkg.)
4 19H 414 T ( - Screw, cap, 7/16% x 6"
5 R 1363 R ( -8195999) Gasket (packed S in a pkg.) (sub. R2606R)
R 2606 R (8200000~ ) Gasket (packed 5 in a pkg,)
6 A 2332 R { - - ) Lock, retainer (8 used)
7 R 1917 R { - ) Cap, valve spring (4 used)
8 R 1338 R { - ) Spring, valve (4 used) (packed 2 in a pkg.)
9 A . 2467 R ( - ) Guide, valve (2 used) (packed 4 in a pkg.) (sub. four for one
AA4897R)
10 14H 400 R ( - ) Nut, 3/4" (8 used) (sub. for AS405R)
11 264 R ( - )  Washer, lead (10 wsed) (packed 100 in a pkg.)
12 . R 59 R ( - ) Nux, coupling (2 used)
13 21H 991 R ( -8203099) -  Screw, mach., 1/4" x 3/8" (2 used)
12H 9 R { -8203099)  Washer, lock, 1/4" (2 used)
14 24H 846 R { -8203099)  Washer, 17/64" x 16 gauge (2 used)
15 AR 354 R ( -8199999)  Sleeve, injector nczle (2 used) (sub. AF3190R)
AF 319 R (8200000-8203099)  Sleeve, injector nozzle (2 used)
16 R 1225 R { -8203099) Packing, O-ring {2 used) (packed 5 in a pkg.)
17 AR 1382 R { -8203099) Head, R1331R, cylinder, with valve guides and injector nozle
sleeves and pins (sub. AR1806R)
AR 1806 R (8203100- ) Head, R2703R, cylinder, with valve guides and pins
18 R 1334 R { -8203099) Gasket (packed 5 in a pkg. ) {sub. R2704R}
R 2704 R (8203100~ ) Gasket (packed 5 in a pkg. )
19 R 1336 R { - ) Valve, intake (2 used) (sub. two for one AR1384R)
R 1337 R { - ) Valve, exhaust (2 used) {sub. two for one AR1383R)
Parts listed below are not illustrated.
AR 1418 R { . -8203099) Gasket kit, valve replacement (see gasket kit grouping for illustration
and contents) . .
AR 1838 R (8203 100~ ) Gasket kit, valve replacement (see gasket kit grouping for illustration

and contents)

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80,

820, 830, and 830-1

15-13

Btooo\lo.m-hwm.-?

P N -
KNGOt ] -

-
A O

LW N NN N D) =
mO\om\lg\,a#wNuO\om\l

nReIIBHDIE DT

18 19 20 21

Part No.
11H 218 R
R 1358 R
24H 233 R
AR 1351 R
R 1359 R
AR 1350 R
R 1360 R
19H 1425 R
14H 383 R
F 2559 R

1743 R
20168 R
1355 R
1354 R
1017 R
2609 R
1019 R
2608 R
1353 R
20330 R

H 237R
B 235 R
B 3310 R
14H 473 R
R 137 R
R 140 R
R 138 R
24H 892 R
B 1152 R
R 141 R
R 142 R
19H 1131 N
F 262 R
R 136 R

PN TN TN o, P T PN P o, oy

CAMSHAFT AND TAPPET ASSEMBLY

Serial No.
- )
- )
- )
- )
- )
- )
- )
- )
- )
( -8299999)
(8300000~ )
( - )
( - )
( -8203099)
(8203100~
( -8203099)
(8203100~
-8299999)
(8300000~ )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

Description
Pin, cotter, 3/16" x 1-1/2" (2 used) (sub. for 11H82R)
Shaft, tappet lever
Washer, 57/64" x 1-1/4" x 16 gauge (4 used)
Lever, exhaust tappet (2 used)
Bracket (2 used)
Lever, inlet tappet (2 used)
Spring
Screw, cap, 3/4" x 2-3/4" (2 used)
Nut, 3/8" (4 used)
Screw, adjusting (4 used) (sub. for A1291R)
Pin, dowel (2 used) (sub. for D186R)
Pin, dowel (2 used)
Rod, tappet (4 used)
Follower, cam (4 used) .
Bushing, camshaft, R.H. (sub. R2609R)
Bushing, camshaft, R.H.
Bushing, camshaft, center (sub. R2608R)
Bushing, camshaft, center
Camshaft
Camshaft
Pin, cotter, 1/8" x 2" (sub. for 11H43R)
Nut, special slotted (packed 25 in a pkg. )
Washer
Nut, 1/2"
Gear, camshaft
Lock, camshaft gear eccentric
Hub, camshaft gear
Washer, 17/32" x 1" x 10 gauge (3 used)
Screw, special cap (3 used)
Wire, 16 gauge x 12" long
Washer, thrust
Washer, shim, .005" (3 used)
Screw, cap, 1/2" x 1-1/4" (3 used)
Plate, lock (3 used)
Bearing, camshaft, L. H.

— —

PC-766-(3-61) Lithoin U,S,A,



15-14

Tractors -- 80, 820, 830, and 830-I

(LF = WNME

=R =)

9
10

11

12
13
14
15
16
17

1
Part No.

AR 21805 R
AR 21807 R
19H 1116 N
14H 812C
R 21650 R
19H 246 T
12H 11 R
14H 812C
R 25 R
AR 327 R
F 2272 R
19H 988 N
i2H i1 R
4H 812C -
R 25 R
R 1412 R
R 2705 R
19H 462 N
128 13 R
R 1413 R
AR 1G32 R
R 1243 R
i9H 255 N
12H 11 R
14H 3812C

EXHAUST PIPE AND MUFFLER
(Serial No. 8000001-8299999)

<P

Serial No.
( -8299999)
{ -8299999)
( -8299999)
( -8299999)
{ -8299999)
{ -8299999)
( -8299999)
{ -8299999)
! -8299999)
{ ~8299999)
( -8203099)
(8203100 -8299999).
{
(
{
{
(

- )
8203100- )

( - )
~R203099)
18202 100-5299999)
- )
{
{
{
{

{
(

2 o e Sia i N R .

[I T R T T S

Description
Muffler (special)
Clamp
Screw, cap, 3/8" x 1-1/2"
Nut, 3/8"
Support
Screw, cap, 3/8" x 1-3/4" (3 used)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (3 used)
Gasket (packed 2 in a pkg.)
Muffler
Screw, special cap (3 used)
Screw, cap, 3/8" x 1-1/4" (3 used)
Washer, lock, 3/8" {7 used)
Nut, 3/8" (3 used) {sub. for 14H255R)
Gasket (packed 5 ia a pkg.)
Outlet, exhaust {sub, for R2705R)
Outlet, exhaust
Screw, cap, 1/2" x 1-1/2" (4 used) {sub. for 19H457R)
Washer, lock, 1/27 {4 wed)
Gasket {2 weed) {packed 10 iu a pkg.)
FXTENSION, MIUFTLER, WiTH CLAMP (ATTACHMENT)
Clamp
Screw, cap, 3/8" x 2" {sub. for 7H386R)
Washer, lock, 3/8"
Mut, 3/8" {sub, for 14H255R)

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S.A,



Tractors -- 80,

820, 830, and 830-1

15-15

Key

g w R W

P d b
N=O v

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

Part No.
AR 20819 R
AR 21805 R
AR 21807 R
14H 812C
19H 1116 N
R 20114 R
R 21650 R
1I9H 246 T
12H 11 R
14H 812C
R 25 R
R 2705 R
19H 462 N
12H 13 R
R 1413 R
AR 21086 R
AR 21087 R
19H 255N
12H 11 R
14H 812C

* (8300000

EXHAUST PIPE AND MUFFLER
(Serial No. 8300000- )

R 5492

Serial No.
(8300000-8304857)
(8304858-
(8304858~
(8304858~
(8304858~
(8300000-8304857)
(8304858-
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000

[ I T )
- N

]
N N S N P Sl St S it P s i P

Description
Muffler (sub., AR21805R)
Muffler, with clamp
Clamp
Nut, 3/8"
Screw, cap, 3/8" x 1-1/2"
Support (sub. R21650R})
Support '
Screw, cap, 3/8" x 1-3/4" (3 used)
Washer, lack, 3/8" (3 used)
Nut, 3/8" (3 used) (sub. for 14H255R)
Gasket (packed 2 in a pkg.)
Outlet, exhaust (sub. for R20482R)
Screw, cap, 1/2" x 1-1/2" (4 used) (sub. for 19H457R)
Washer, lock, 1/2" (4 used)
Gasket (2 used) (packed 10 in a pkg. )
EXTENSION, MUFFLER, WITH CLAMP (ATTACHMENT)
Clamp, with screw, nut and lock washer
Screw, cap, 3/8" x 2" (sub. for 19H256R)
Washer, lock, 3/8"
Nut, 3/8" (sub. for 14H255R)

PC-766-(3-61) Litho in U.S.A.



20-2

Tractors -- 80, 820, 830, and 830-1

R 264 R
A 4235R
R 1445 R
AR 1429 R
19H 360 T
12H 12R
R 267 R
ISH 241 R
A 4233 R
AR 404 R
24H 930 R
i9H 1112 H
1ZH 16 R
R 268 R
F 2272 R
12H 11 R
19H 1242 M
12H 12 R
i9H 403 R
12H 12 R
R 228 R
R 229 R

Sowmnow ummpag

.
[ S

-

- [y -
A n W
N TN Py P iy PN Py P g, gy, P iy, Py P P P Py Py gy P~ P, P~

-
N

LI T R A R R R R R D T T T R R T R |

FIRST REDUCTION GEAR COVER

Part No. Serial No.

N Nt NP N ? N N Ve N a? St s S s T Nnt? P Nttt v e s i

13

42684

Description
Gasket (packed 2 in a pkg.)
Gasket (packed 2 in a pkg. )
Nipple -
Cover, R1444R, with oil filler nipple, cap, and plug
Screw, cap, high-strength, 7/16" x 2" (5 used)
Washer, lock, 7/16" (5 used)
Gasket (packed 2 in a pkg.)
Plug, pipe, 1-1/2"
C

ap
Shield, pulley dust .
Washer, 11/32" x 3/4" x 11 gauge (7 used)
Screw, cap, 5/16" x 3/4" (7 used)
Washer, lock, 5/16" (7 used)
Guanrd, pulley
Screw, special cap (3 used)
Washer, lock, 3/8" (3 used)
Screw, cap, 7/16" x 2-3/4" (8 used)
Washer, lock, 7/16" (8 used)
Screw, cap, 7/16" x 4-1/2"
Washer, lock, 7/16"
Plug
Washer

PC-766-(3-61) .itho in U,S, A,



Tractors -- 80, 820, 830,

and 830-1I

20-3

MEMORANDA

PC-766-(3-61) Litho in U,S, A,



20-4 ’ Tractors -- 80, 820, 830, and 830-1

CLUTCH OPERATING PARTS

PC-766-(3-61) Litho in U.S.A.



Tractors -- 890,

820, 830, and 830-I 20-5

=
3

()
-

[aM]
-

[SESENESENEN] b d ped e — [y

W W www [AS 2\
BN O O 00

w
(9]

36
37

38
39

41
42
43
45

47

Part No,
14H 800t
12H 1S R
19H 1373 R
12H 15 R
R 2650 R
C 1220 R
A 1197 R
AR 409 R
AR 1871 R
11H 236 R
D 1994 R
D 2031 R
R 284 R
14H 395 R
D 393 R
R 27C R
1I9H 255 N
12H 11 R
A 3917 R

1472 R
F 2884 R
R 459 R
A 6112 R
F 3590 R
F 3587 R
F 3586 R
14H 813 C
11H 211 R
R 20448 R
22H 178 R
22H 169 R
14H 473 R
AR 1170 R
R 2736 R
D 1932 R
A 4363 R
AB 4748 R
R 673 R
F 2273 R
12H i1 R
AR 1360 R
AR 1849 R
30H 11 R
24H 156 R
24H 41 H
24H iR
R 1820 R
R 1471 R
R 1468 R
R 271 R
D 178 R
R 1466 R
R 273 R
AR 406 R
R 276 R
R

277 R

CLUTCH OPERATING PARTS -- Continued

Serial No.

LI T T R |

8203 100-

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

-8203099)
-8202099)
(8203 100- )
(8203 100- )
(8203 100- )
(8203100- )
(8203100~ )
(8203100- )
)
)
)
)

N N TN s N TN s P T P . Py o e e S (. P,

(8203100~
( -

( -8203099
(8203 100-

( -
( -8203099)
(8203100-

LI I I R A |

)
( )
{ )
( )
( )
( )
( )
( )

-8203099

(8203100- )
- )
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

- N S s e N e P

Description

Nut, 5/8" (sub. for 14H399R)

Washer, lock, 5/8"

Screw, cap, high-strength, 5/8" x 2" (2 used)

Washer, lock, 5/8" (2 used)

Bracket, clutch lever (sub. for R281R)

Pin, dowel

Bushing

Lever, R282R, clutch operating, with bushing

Lever, R2746R, clutch operating, with bushing (used with foot-
operated speed control)

Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)

Pin (2 wsed) (packed 5 in a pkg.)

Bolt, pivot

Rod, operating

Nut, 9/16"

Yoke

Shaft, clutch fork

Screw, cap, 3/8" x 2" (2 used) (sub. for 19H256R)

Washer, lock, 3/8" (2 used)

Packing, O-ring (packed 5 in a pkg.)

Plug, special expansion

Stud (2 used)

Packing, O-ring (packed 5 in a pkg.)

Pin, operating, pulley brake

Shim, .062" steel

Shim, .005" steel (packed 2 in a pkg.)

Stop, pulley brake operating pin

Nut, 7/16" (2 used) (sub. for 14H257R)

Pin, cotter, 1/8" x 3/4" (sub. for 11H39R)

Pin, pivot (sub. for F1446R)

Screw, set, 1/2" x 2-1/4"

Screw, set, 1/2" x 1-3/4"

Nut, jam, 1/2"

Brake, R1470R, pulley, with lining (sub. R2510R and AB4748R)

Brake, pulley, less lining and rivets

Lining, brake (packed 5 in a pkg.)

Rivet (6 used) (packed 100 in a pkg.)

Lining, brake, with adapter (packed 20 in a pkg.)

Spring

Screw, special cap (2 used)

Washer, lock, 3/8" (2 used)

Bearing, R1467R, clutch fork, with plug (sub. two 14H813C, one
22H169R, one A6112R, one F3586R, twelve F3587R, one F3590R,
one R459R, one R2736R, and one AR1849R)

Bearing, R2735R, clutch fork, with plug and studs

Plug, expansion, 7/8"

Washer, 13/32" x 11/16" x 16 gauge

Washer, 13/32" x 3/4" x 20 gauge

Washer, 27/64" x 3/4" x 26 gauge

Washer, 25/64" x 11/16" x .010"

Pin, operating, pulley brake

Gasket (packed 2 in a pkg.)

Snap ring

Pivot, fork (2 used)

Wire, 16 gauge x 6" long (2 used)

Fork, clutch

Spring

Collar, clutch

Plate, clutch collar thrust (4 used)

Rivet (6 used) (packed 10 in a pkg.)

PC-766-(3-61) Litho in U,S, A,



20-6 . Tractors -- 80, 820, 230, and 830-1

PULLEY AND CLUTCH

PC-7G66-(3-61) Litho in U,S.A.



Tractors -- 80, 820, 830, and 830-I 20-7

PULLEY AND CLUTCH -- Continued

Key Part No. Serial No, Description
1 R 249 R { - ) Gear, pulley
2 D 659 R ( ) Key
3 R 250 R { - ) Snap ring
4 R 1856 R ( -§203099) Sleeve, clutch operating (sub. AR1877R) -
AR 1877 R (8203100~ ) Sleeve, R2757R, clutch operating, with retainer and grease fitting
5 R 1964 R ( - )  Pin, drive (sub. for R247R)
6 R 1070 R ( - )  Bushing
7 D 461 R { - ) Snapri
8 AR 1361 R ( - ) Pulley, R1855R, belt, with bushing, snap ring, and drive pin
9 R 1869 R { - )  Pin (3 used)
10 R 256 R ( - ) Facing, clutch (2 used) (packed 10 in a pkg.)
11 R 251 R ( - )  Retainer, bearing
12 JD 7488 R ( - ) Bearing, outer race and roller
13 F 186 R { - )  Washer, bearing
14 R 1214 R { - ) Retainer, pulley oil
15 A 4879 R ( - )  Pin, dowel (2 used)
16 11H 236 R ( - ) Pin, cotter, 1/8" x 1" (6 used) (sub. for 11H41R)
17 R 1857 R { - ) Dog, clutch (3 used)
18 R 253 R { - ) Toggle, clutch dog (3 used)
19 D 355 R ( - ) Pin, clutch dog (3 used)
20 11H 216 R ( - ) Pin, cotter, 3/16" x 1" (3 used) (sub. for 11H78R)
21 R 1859 R ( - ) Bolt, clutch operating (3 used)
22 R 20228 R { - )  Nut, slotted, 9/16" (3 used) (packed 25 in a pkg. ) (sub. for C1200R)
23 R 1853 R { - ) Disk, clutch drive
24 R 20136 R ( - )  Washer (sub. for 24H890R, F2646R, and D141R)
25 19H 1391 R { - )  Screw, cap, 3/4" x 2-1/4"
12H 17 R ( - )  Washer, lock, 3/4"
26 AR 1052 R ( - ) Disk, clutch facing, with facing (3 used)
27 R 259 R { - ) Facing (6 used) (packed 2 in a pkg.)
28 D 2309 R ( - ) Rivet (45 used) (packed 100 in a pkg.)
29 R 260 R { - ) Disk, sliding drive (3 used)
30 19H 1244 N ( - ) Screw, cap, 7/16" x 5" (3 used)
12H 12 R ( - ) Washer, lock, 7/16" (3 used)
31 R 1862 R ( - ) Cover, pulley dust
32 R 261 R { - )  Disk, clutch adjusting
33 R 1860 R ( - ) Spring (3 used)
34 JD 7760 (8203100~ ) Fitting, grease, in sleeve
35 R 2740 R (8203100~ ) Retainer, grease

PC-766-(3-61) Litho in U.S.A,



25-2

Tractors -- 80, 820, 830, and 830-1

8 omqam-hwmnf

22
23

24
25
26
27
28

29

Part No,
AA 5757 R
AA 5756 R
R 2590 R
19H 1166 H
34H 41H
R 20483 R
R 495 R
19H 1112 H
AF 2101 R
AR 1627 R
R 2591 R
19H 218N
R 183 R
R 1558 R
F 661 R
A 192 R
R 1551 R
c 1865 R
A 602 R
R 184 R
F 455 R
19H 1255 T
12H 11 R
21H 769 H
R 1562 R
19H 337N
12H 12R
F 1373 R

‘R 1554 R
R 1563 R
AB 4744 R
AB 4745 R
AA 6292 R
19H 462 N
12H 13 R
R 1555 R

P P i, P PN P g PN Py P, Py P Py iy P S, Sy Py P, T Sy g PSPy Py Py 6 P,

Serial No.

P Sy o P P~ P e,

8200000

R 5493

RADIATOR AND PIPING

N s e et

N Nas? St St

Nt Nl s s i S s i Nt Sas? st s Vo Nast] "t Naast? St St st i e St o e ‘s P

Description
Cap, radiator
Flange, filler, with adapter and tube
Tank, top (sub. for R1550R)
Screw, cap, 7/16" x 1-1/2" (R wsed)
Pin, roll (elec.)
Pia (elec.) (sub. for AR20604R)
Packing, O-ring (packed 10 in a pkg. )
Screw, cap, 5/16"™ x 3/4" (24 used)
Core, radiator (sub. AR1627R}
Core, radiator
Side, radiator {2 used) )
Screw, cap, high-strength, 3/8" x 1" (8 used)
Clip, vent drain tube (2 used)
Tube, vent drain
Gasket (2 wsed) (packed 5 in a pkg.)
Strap (4 used)
Tank, bottom
Plug, drain (packed 5 in a pkg.)
Snap ring (2 used)
Pin, radiator pivot
Shroud, fan
Screw, cap, high-strength, 3/8" x 5/8" (4 used)
Washer, lock, 3/8" (4 used)
Screw, mach., 3/8" x 3/4", R.H. side (2 used)
Gasket (2 used) (packed 2 in a pkg.)
Screw, cap, 7/16" x 1-1/4" (6 used)
Washer, lock, 7/16" (6 used)
Plate, lock (elec.)
Pipe, upper water, R.H.
Gasket (2 used) (packed 10 in a pkg.)
Then.aostat (range 162°-182° F. ) (2 used)
Thermostat (range 180°-202° F. ) (2 used)
Thermostat (range 195°-212° F. ) (2 used)
Screw, cap, 1/2" x 1-1/2" (4 used)
Washer, lock, 1/2" (4 used)
Pipe, upper water, L.H.

PC-766-(3-61) Litho in U.S, A,



Tractors -- 80, 820, 830, and 830-I 25-3

WATER PUMP

~)

%
Yop
By

18 —=2 ®
B—-17
R 5494
Key Part No, Serial No,
1 R 1551 R ( - ) Tank, bottom
2 R 1525 R ( - ) Impeller, water pump
3 AF 2057 R ( - ) Seal, oil
4 JD 8515R ( - ) Bearing
+ 5 R 1524 R ( - ) Gasket (packed 5 in a pkg.)
6 R 1523 R ( - ) Housing, water pump
7 F 2274 R ( - ) Screw, special cap, 3/8" x 1-3/4" (3 used)
12H 11 R ( - ) Washer, lock, 3/8" (3 used)
8 R 1529 R ( - ) Retainer, spring, water pump bearing
9 R 1526 R ( - ) Hub, pulley
10 R 1528 R ( - )  Belt, water pump
11 22H 6 R ( - ) Screw, set, 1/4" x 172"
12 R 1527 R ( - ) Ring, pulley adjusting
13 AR 21840 R ( - ) Clamp, hose (2 wsed) (packed 2 in a pkg.) (sub. for B2373R)
14 R 1565 R ( - ) Hose, lower water
15 R 1564 R ( - ) Gasket (2 used) (packed 10 in a pkg.)
16 R 1556 R ( -8199999) Inlet, cylinder head water (sub. A2093R and R2512R)
R 2512 R (8200000-8299999)  Inlet, cylinder head water
R 20595 R (8300000~ ) Inlet, cylinder head water
17 F 2273 R ( - ) Screw, special cap, 3/8" x 1-1/4" (4 used)
12H 11 R ( - )  Washer, lock, 3/8" (4 used)
18 15SH 255 R { -8199999)  Plug, pipe, 3/8"

A 2093 R (8200000~ ) Plug, pipe (packed 5 in a pkg.)

(Part listed below is an assembly of some of the parts in this grouping. )
AR 114 R ( - )  Water pump replacement assembly, consisting of housing, impeller,
. oil seal, bearing, pulley hub, adjusting ring, and spring retainer

PC-766-(3-61) Litho in U.S.A.



25-4 ' Tractors -- 80, 820, 830, and 830-1

FAN AND FAN SUPPORT

Key Part No, Serial No. Description
-1 1552 R ( - ) Housing, fan shaft bearing
2 24H 154 R ( - )  Washer, 25/64" x 7/8" x 16 gauge (3 used)
3 F 2273 R ( - ) Screw, special cap (3 used)
12H 11 R { - ) Washer, lock, 3/8" (3 used)
4 AR 1692 R ( - )  Fan (sub, for AR1198R)
5 JD 8515R ( - ) Bearing
6 A 4275R ( - ) Snap ring
7 R 1553 R = {( - )} ° Pulley, fan
8 R 1561 R ( - ) Belt, fan and generator drive

REAR FAN DRIVE ASSEMBLY

59645
Key Part No, Serial No, Description

1 A 369 R ( - ) Snap ring (packed 10 in a pkg.)
2 R 1687 R ( - ) Pinion, fan drive bevel
3 D 398 R ( - ) Snap ring
4 D 7677R ( - ) Bearing
5 R 1831 R { - ) Shim (steel) (.006'")

R 951 R ( - ) Shim (steel) (.018")
6 F 1870 R ( - ) Packing, O-ring (packed 4 in a pkg.)

PC-756-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-I

0 &)\15
~

—
(=)

11
12

13
14
15
16
17

18
19

Egg:wwu>wgw = 7 o

AR 1844 R

REAR FAN DRIVE ASSEMBLY -- Continued

Serial No.
-3203029)
8207100 - )
-6203099)
8203100~ )
-8203099)

8203100- )
-8203099)

-8203099)
8203100- )

PN e e P £ Py Py N Py oy I~ o oy

-8203099

)
)
)
)
)
;
(8203100~ )

Description
Bushing
Housing, R1685R, fan drive shaft rear bearing, with bushing
Housing, R2730R, fan drive shaft rear bearing, with bushing
Connector, speed-hour meter cable
Connector, speed-hour meter catle -
Pinion, speed-hour meter drive (sub. R2731R, R2732R, and
AR1844R)
Pinion, speed-hour meter drive
Seal, oil (sub. two AR21900R)
Packing, O-ring (packed S in a pkg.)
iacldng, O-ring (packed 5 in a pkg.)
ey
Shaft, fan drive, rear
Gear, speed-hour meter drive
Coupling
Screw, cap, 1/2" x 2-3/4" (2 used) (sub. for 19HS00R)
Washer, lock, 1/2" (2 used)
Fitting, grease
Seal, oil

25-5

*On manual steering tractor, sub. AR1843R, AR1844R, AR1846R, and AR21263R for R2731R, R2732R, and R2733R.
*On power steering tractor, sub. AR1843R, AR1844R, R2731R, and R2732R.

FRONT FAN DRIVE ASSEMBLY (Manual Steering)

1B
1A
R 5496
Key .  Part No. Serial No. Description
1A R 1682 R ( -8203099)  Shaft, fan drive, front
1B R 2733 R (8203 100~ )  Shaft, fan drive, front
2 JD 7142 R ( - )  Bearing
3 D 398 R .. {( - ) Snap ring
4 R 1557 R ( - )  Pulley, fan and water pump drive
5 24H 550 R ( - )  Washer, 13/32" x 1-1/16" x 11 gauge
6 19H 218 N ( - )  Screw, cap, 3/8" x 1" (sub. for 19H211R)
12H 11 R ( - )  Washer, lock, 3/8"
7 AF 1925 R (8203100~ )  Seal, oil (sub. two AR21900R oil seals and one R21720R spacer)
8 AR 1278R { -8203099)  Housing, R1684R, front fan bearing, with tube (sub. AR1846R)
) AR 1846 R (8203100~ ) Housing, R2734R, front fan bearing, with tube
9. 19H 1211 N ( - )  Screw, cap, 3/8" x 3-1/4" (2 used) (sub. for 19H281R)
12H 11 R ( - )  Washer, lock, 3/8" (2 used)

PC-766-(3-61) Litho in U,S, A,



25-6 : Tractors -- 80, 820, 830, and 830-I

RADIATOR SHUTTER AND CONTROLS

PC-766-(3-61) U.S.A.



Tractors -- 806, 820, 830, and 830-I 25-7

RADIATCR SHUTTER AND CONTROLS -- Continued

Key Part No. Serial No, Description
1 B 1951 R { - ) Knob, shutter control
2 34H 39 H ( - ) Pin, roll, 1/8" x 5/8"
3 R 2598 R ( - ) Rod, shutter control
4 24H 39 R { - ) Washer, 21/64" x 3/4" x 20 gauge
5 11H 211 R ( - ) Pin, cotter, 1/8" x 3/4" (sub. for 11H38R)
6 14H 732 R ( - ) Nut, 3/8" (3 used)
7 24H 154 R { - ) Washer, 25/64" x 7/8" x 16 gauge
8 D 699 R ( - ) Spring
9 R 826 R { - ) Stud
10 R 2597 R { - ) Lever, shutter control
11 AR 1643 R { - ) Bracket, shutter control lever, with nut
12 11H 233 R { - ) Pin, cotter, 3/32" x 1/2" (sub. for 11H18R)
13 24H 132 R { - ) Washer, 9/32" x 1/2" x 16 gauge
14 AR 21215 R ( - ) Link, shutter control, with guide (sub. for AR1644R)
15 14H 812C ( -8200410) Nut, 3/8" (sub. for 14H255R)
12H 11R ( -8200410)  Washer, lock, 3/8"
16 19H 255N ( -8200410) Screw, cap, 3/8" x 2" (sub. for 19H256R)
17 14H 785 R ( -8200410) Nut, 5/16"
12H 10 R ( -8200410)  Washer, lock, 5/16"
18 R 2599 R ( -8200410) Support, shutter bracket
19 R 2594 R ( - ) Bracket, shutter control
20 R 821 R { - ) Rivet
21 19H 99 R ( - ) Screw, cap, 5/16" x 9/16" (2.used)
12H 10 R ( - ) Washer, lock, 5/16" (2 used)
22 11H 233 R ( - ) Pin, cotter, 3/32" x 1/2" (sub. for 11H18R)
23 A 1854 R { - ) Rivet
24 AA 1522 R ( - ) Bell crank and bushing
25 24H 132 R ( - )  Washer, 9/32" x 1/2" x 16 gauge
26 R 845 R { - ) Link, operating
27 11H 231 R ( - ) Pin, cotter, 1/16" x 1" (sub. for 11H3R)
28 A 1999 R ( - ) Spring
29 A 1855 R ( - ) Rivet (20 used)
30 AR 667 R ( - ) Bar, operating, and stud
31 AR 669 R ( - ) Blade, shutter and pivot pins (19 used)
32 AR 670 R ( - ) Blade, shutter and pivot pins (L.H. side)
33 AR 668 R ( - ) Frame and bearing bar
34 21H 597 R ( - ) Screw, machine (4 used)
12H 9 R ( - ) Washer, lock, 1/4" (4 used)
35 19H 99 R ( - ) Screw, cap, 5/16" x 9/16" (4 used)
12H 10 R ( - ) Washer, lock, 5/16" (4 used)
36 AR 671R ( - ) Bar, bottom tie, and bearing bar
37 24H 143 R ( - ) Washer, 21/64" x 3/4" x 16 gauge (2 used)

Part listed below is an assembly of most of the parts in this grouping.
AR 594 R ( - ) Shutter, complete

PA_TRA-(2-R1Y Tithain 1T & A



30-2 : Tractors -- 80, 820, 830, and 830-I

GOVERNOR

PC-766-(3-61) Litho in U,S. A,



Tractors -- 80, 820, 830, ang 830-1

30-3

Key Part No.
1 19H 218D
12H 11 R
2 R 305 R
3 R 306 R
4 H 393 R
5 JD 7151 R
6 JD 7153 R
7 JD 7152 R
8 JO 7150 R
9 R 303 R
10 11H 233 R
11 F 3326 R
12 AC 667R
13 H 392 R
14 26H 10 R
15 R 947 R
16 30H IS N
17 14H 732 R
18 A 3098 R
A 5364 R
19 B 2274 R
20 R 309 R
21 R 310 R
22 ceiseeseorrs
23 R 312 R
24 R 1865 R
25 R 1349 R
26 R 312 R
27 R 308 R
28 R 1899 R
29 AR 801R
30 R 1477 R
31 R 460 R
32 R 461 R
33 R 459 R
34 R 1478 R
35 A 2441 R
36 c 998 R
37 AR 922 R
38 AR 1344 R
39 R 316 R
40 R 317 R
41 R 1347 R

CTN PN SN N P e P P ey P P e Py P, S P, P Py Sy, P, N N S, ey Py i, g Py P P, . e, P P oo,

74
©
el

GOVERNOR -- Continued

£,
p4

| T D I I R R R T A A T D R R R TR R |

LI L B R I I D D R A e D R R R N TR N B B |

N e N et N S s e i i s o ot P i P i i i) i i ot aa? i i s i st P e " s s P o s " P w? e e P

Screw, cap, 3/8" x 1" (4 used) (sub. for 19H211R)
Washer, lock, 3/8" (4 used)

Description

Housing, governor bearing

Gasket (packed 2 in a pkg.)

Spring

Cup, bearing (2 used)

Retainer, with balls (2 used)

Cone, bearing

Bearing, complete (2 used)

(2 used)

Gear, governor drive

Pin, cotter, 3/32" x 1/2" (4 used) (sub. for 11H18A)

Pin, governor weight (2 used) (packed 10 in a pkg. ) (sub. for C902R)

Weight, governor (2 used) (packed 2 in a pkg.)

Snap ring (2 used)

Key, Woodruff, 5/32" x 5/8"

Shaft, governor
Plug, expansion, 1-1/8"
Nut, jam, 3/8"

Washer (packed 5 in a pkg.)
Washer (packed 5 in a pkg.)
Washer (2 used)

Lever, governor loading

Screw, cap, 1/4" x 1/2" (drilled) (4 used)
Wire, 16 gauge x 5" long (2 used)
Keeper, speed control spring end (2 used)

End, speed control spring
Spring, speed control

Fulcrum, speed control spring

Shaft, governor lever

Screw, adjusting, governor lever stop

Lever, governor

Rod, injection pump control

Packing, O-ring (packed 5 in a pkg.)
Retainer, injection pump control rod packing
Packing, O-ring (packed 5 in a pkg.)

Guide, injection pump control rod

Spring (packed 5 in a pkg.)

Bearing, thrust

Sleeve, governor

Stop, speed control rod, with screw
Packing, speed control rod
Gland, packing, speed control rod

Rod, speed control

PC-766-(3-61) Litho in U,S,A,



30-4 Tractors -- 80, 820, 830, and 830-1
THROTTLE CONTROL
1
3
2—= ﬂ/
S~—, ¢ 10
\ / 11
12
A g/ “
s,
v <
!/
7 BS
/’ ° K
9
27 @ 15
/ 16
17
Y :
; 22
20
23 %/ 19
R 5497 ’
Key Part No, Serial No. Description
1 R 1347 R { - ) Rod, speed control
2 11H 233 R ( - )  Pin, cotter, 3/32" x 1/2" (sub. for 11H18R)
3 F 2270 R ( - ) Screw, special cap (2 used)
4 14H 785R ( - ) Nut, 5/16" (2 used)
5 24H 132R ( - )  Washer, 9/32" x 1/2" x 16 ga-'ge
6 R 1427 R ( - )  Shaft, speed control :
7 11H 236 R ¢ - )  Pin, cotter, 1/8" x 1" (sub. for 11H41R)
8 24H 448 R ( - )  Washer, 25/32" x 1-1/8" x 13 gauge
9 H 983 R ( - )  Bolt, taper
10 24H 154 R ( - )  Washer, 25/64" x 7/8" x 16 gauge
11 R 1909 R . ( - ) Arm, speed control
12 14H 785R ( - ) Nut, 5/16"
13 12H 10 R { - )  Washer, lock, 5/16"
14 11H 206 R { - )  Pin, cotter, 3/32" x 3/4" (sub. for 11H19R)
15 R 1148 R ( -8203099) End, speed control lever
R 2741 R (8203100~ ) End, speed control lever
16 R 1149 R ( - ) Coupling, speed control lever rod
17 14H 732R ( - ) Nut, jam, 3/8"
18 R 1644 R ( -8203099) . Rod, speed control lever (sub. R2741R and R2743R)
R 2743 R (8203100~ ) ° Rod, speed control lever
19 R 1680 R ( - ) Plug, button speed control opening
20 14H 812C { - ) Nut, 3/8" (sub. for 14H255R)
21 K 2172R  { - ) Spring
22 24H 1062 R ( - ) Washer, 13/32" x 2-3/4" x 16 gauge
23 R 1643 R ( - ) Plate, speed control
24 A 5037 R { -8199999) Washer, friction (2 used) (sub. R1954R)
R 1954 R (8200000- ) Washer, friction (2 uwsed) (packed 2 in a pkg.)
25 R 1640 R ( - )  Spacer '
26 R 1641 R { -8 17)  Shaft, speed control lever (sub. R20175R, R20176R, and 34H77T)
R 20176 R (8204618- ) Shaft, speed control lever
27 26H 7R ( - ) Key, woodruff, 1/8" x 1/2"
28 R 726 R { - ) Pin, dowel, speed control lever stop
29 R 1642 R ( - ) Pin, speed control stop
30 A 4741 R { - ) Spring
31 34H 60N ( -8204617) Pin, roll
34H 77T (8204618- )  Pin, roll
32 B 1951 R ( - ) Knob, speed control stop pin
33 R 1639 R ( -82014617) Lever, speed control (sub. R20175R, R20176R, and 34H77T)
R 20175R (8204618- ) Lever, speed control

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-1

wmwmm»wmﬁﬁ
<

11
12
13
14
15
16
17
18
19

21

22
23
24
25

Part NO'

R
14H
AR
R
14H
11H

2743 R
742 R
1872 R
2744 R
732 R
206 R
284 R
1067 R
983 R
10R
785 R
2745 R
1148 R
1149 R
732 R
2750 R
2749 R
156 R
211 R
236 R
2747 R
448 R
983 R
10 R
785 R
2748 R
233 R
2751 R
1673 R

TS N SN N SN BTN PN N 5T g P e o, P Py P N . Py P, P, P P Py P, . g . e,

FOOT-OPERATED SPEED CONTROL

Serial No.

L R I T T U T I T R R T T TR T [ T T B R

N Nt et Nt N e NP et e a? P s Nt " o ot " P NP N " s s T P e " s

Description
End, speed control lever
Nut
Spring, accelerator
Shaft, speed control
Nut, 3/8"
Pin, cotter, 3/32" x 3/4" (2 used) (sub. for 11H19R)
Yoke
Pin
Bolt, taper
Washer, lock, 5/16"
Nut, 5/16"
Arm, accelerator control
End, control rod
Coupling
Nut, jam, 3/8"
Rod, accelerator control
Shaft, accelerator pedal
Washer
Pin, cotter, 1/8" x 3/4" (sub. for 11H39R)
Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)
Bracket, clutch lever
Washer (2 used)
Bolt, taper
Washer, lock, 5/16"
Nut, 5/16"
Pedal, accelerator
Pin, cotter, 3/32" x 1/2" (sub. for 11H18R)
Pedal, decelerator
Pin

PC-766-(3-61) Litho in U,S,A,



30-6 ] Tractors -- 80, 820, 830, and 830-1I

STARTING CONTROLS

10 75

16 17
14 15 { 18
G 20 21 22 23

N
e

S| o N s

4.4 2
s @{\19 °
29 19

A\ N

.

23 ’
27 26 \

©

PC-766-(3-61) Litho in U,S.A,



Tractors ~-- 80, 820, 830, and 830-1I 30-7

<

D WWWWWWWWWNINNNDNON NN D e e i -
8\0 ooxncx(n.t-ww»-owoo\lmmhwwwomm\ammxwﬁ:?ﬁwm\xompww.-§

»
[N

&R &%

46

Part No,
B 2290 R
11H 206 R
R 1028 R
R 1697 R
14H 732 R
C 284 R
C 1246 R
C 1067 R
11H 211 R
R 1705 R
24dH 156 R
AR 1283 R
B 177 R
R 1919 R
R 1699 R
11H 211 R
AR 1125 R
A 4879 R
34H 103 H
R 1344 R
R 375 R
14H 732 R
F 2273 R
24H 156 R
R 1346 R
R 1364 R
R 1365 R
11H 237R
R 1847 R
B 177 R
AR 1282 R
24dH 156 R
R 1697 R
B 387 R
24H 204 R
R 1844 R
R 653 R
R 650 R
R 20264 R
24H 554D
R 1028 R
19H 472 N
12H 13 R
R 1843 R
19H 1120 N
12H 13 R
A 4879 R
R 649 R
R 1844 R

STARTING CONTROLS -- Continued

Seriz! No.

TN TN TN TS SN SN SN NS T 5 TN e s e 5 e e PN s ey P ey e, Py g Py s g P o, P, e, P

%

L R D T e e R R A Y T RN T T N T TR TR TN T N SR S S S N |

P N s s oy P P P P g P o, g o e P

L N A D A R T |

S N Nt N e Nl N Nl N Nl N N il sl N S i S s 2P s v P N NP P P i " N> Nt P we " P P e a5t " P S " P st P et "+t et e

Description
Pin (2 used)
Pin, cotter, 3/32" x 3/4" (2 used) (sub. for 11H19R)
Handle, starting control lever (C,.E.)
Rod, starting control (C.E.)
Nut, jam, 3/8" (2 used)
Yoke (2 used)
Washer
Pin (2 used)
Pin, cotter, 1/8" x 3/4" (3 used) (sub. for 11H39R)
Link, starting control (C.E.)
Washer, 13/32" x 11/16" x 16 gauge
Arm, R1846R, starting control, with bushing (C.E.)
Bushing
Spring (sub. for R830R)
Link, decompression control
Pin, cotter, 1/8" x 3/4" (sub. for 11H39R)
Arm, R1345R, decompression control shaft, with pin
Pin, dowel
Pin, roll, 1/4" x 1-1/4" (3 used)
Shaft, decompression control
Packing, O-ring (packed 2 in a pkg.)
Nut, jam, 3/8" (2 used)
Screw, special cap (2 used)
Washer, 13/32" x 11/16" x 16.gauge
Lever, decompression control shaft
Shaft, decompression
Lever, decompression shaft
Pin, cotter, 1/8" x 2" (sub. for 11H43R)
Pin, control arm pivot
Bushing
Arm, R1845R, decompression control, with bushing
Washer, 13/32" x 11/16" 16 gauge
Rod, decompression control
Snap ring (2 used) (packed S in a pkg.)
Washer, 21/32" x 1" x 16 gauge (2 used)
Lever, decompression control
Bushing (2 used)
Shaft, control lever (C,.E.)
Shaft, control lever (elec.)
Washer, 17/32" x 1-3/8" x 11 gauge
Handle, decompression lever
Screw, cap, high-strength, 1/2" x 1-3/4"
Washer, lock, 1/2"
Bracket, control lever
Screw, cap, high-strength, 1/2" x 3-1/4"
Washer, lock, 1/2"
Pin, dowel (2 used)
Stop, control lever
Lever, starting control

PC-766-(3-61) Litho in U,S,A,



35-2 . Tractors -- 80, 820, 830, and 830-1

AIR INTAKE SYSTEM AND CRANKING ENGINE EXHAUST

22J 24@

13A

PC-766-(3-61) Litho in U.S.A.



Tractors -- 80, 820, 830, and 830-1

35-3

~
N =
<

-
mOwYNOWUN AW

-
N

13A
13B
14
15
16
17

18
19
20
21
22
23
24
25
26

AIR INTAKE SYSTEM AND CRANKING ENGINE EXHAUST -- Continued

Part No.

AR
F
12H
R
19H
12H
AR
AR
AR
AR
AR
AR
19H
12H
R
AR
AR
19H
R
14H
AR
AR
R

R
AR
R
AR
AR
R
AR
AR

319 R
2272 R
11 R
13 R
1056 H
12 R
1156 R
1367 R
1369 R
1368 R
1366 R
1365 R
462 N
13 R
1420 R
1130 R
1594 R
1112 H
1351 R
785 R
1154 R
1597 R
1422 R
1421 R
20603 R
1418 R
1745 R
1729 R
28795 R
1730 R
1728 R

Serial No.
( - )
( - )
( )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
{ - )
( - )
( - )
( - )
( -8199999)
(8200000~ )
( - )
( - )
( - )
[{ -8199999)
(8200000~ )
( - )
( - )
(8300000- )
(8300000~ )
( - )
( - )
( - )
( - )
{ - )

Description
Stack, air, with flange
Screw, special cap (3 used)
Washer, lock, 3/8" (3 used)
Gasket (packed 2 in a pkg.) -
Screw, cap, 7/16" x 1" (4 used)
Washer, lock, 7/16% (4 used)
Air cleaner
Retainer, air cleaner tray screen
Screen, air cleaner tray (6 used)
Housing, air cleaner tray screen
Clamp, with screw
Cup, oail
Screw, cap, 1/2" x 1-1/2" (2 used) (sub. for 19H457R)
Washer, lock, 1/2" (2 used)
Gasket (packed 5 in a pkg. ) :
Pipe, cranking engme exhaust, with flange
Pipe, cranking engine exhaust, with flange and muffler (C.E.)
Screw, cap, 5/16" x 3/4" (2 used) (C.E.)
Gasket (packed 5 in a pkg. ) (C.E,.)
Nut, 5/16" (2 used) (C.E.)
Heater, air intake (sub., AR1597R)
Heater, air intake (C.E.)
Clamp, hose (2 used)
Hose :
Base, air intake heater (elec.)
Pipe, air intake heater (elec.)
PRE-CLEANER AND R13R GASKET (ATTACHMENT)
Cover, pre-cleaner, with wing-nut
Bowl, pre-cleaner (sub., for R2660R)
Base, pre-cleaner
STACK, AIR, PRE-CLEANER (ATTACHMENT)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts,

"PC-766-(3-61) Litho in U,S,A.



35-4

Tractors -- 80, 820, 830, and 830-1 -

FUEL TANK AND BRACKETS

[y

PC-766 -(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830,

and 830-1

= =
CLPWNOL AWN 7

-
[ S

[T T S ey
Soo IOnan

VNN
W N =

14
»

<

Part No,
AR 1111 R
14H 812 C
AR 369 R
1027 R
1539 R
1312 R
2500 R
A 2499 R
AR 21069 R
29H 485 C
R 111 R
AR 1105 R
AR 21665 R
R 902 R
F 2150 R
E 1994 R
AR 21071 R
19H 1710 T
12H i1 R
A 4881 R
AR 1113 R
F 3433 R
AR 973 R
AR 1110R
D 3014 R

>R n

337 N
12 R

19H
12H

FUEL TANK AND BRACKETS -- Continued

Serial No.

( - )
( - )
( - )
( - )
( - )
( -8299999)
( -8299999)
{ -8299999)
{8300000- )
(8300000~ )

- )
( -8299999)
(8300000~ )
( - )
( - )
(8300000~ )
(8300000- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

Description
Strap, fuel tank (2 used)
Nut, 3/8%" (4 used) (sub. for 14H255R)
Cap, fuel filler, with gasket
Gasket (packed 2 in a pkg. )
Neck, fuel filler
Tube, fuel tank vent
Nut, fuel tank vent tube (packed S in a pkg.)
Sleeve, fuel tank vent tube (packed 5 in a pkg. )
Adapter, with tube
Nipple, pipe
Support, fuel tank strap (4 used)
Tank, fuel
Tank, fuel (sub. for AR21068R)
Bushing, fuel tank vent
Adapter, fuel gauge sender
Connector (2 used)
Pipe, vent
Screw, cap, 3/8" x 1/2%
Washer, lock, 3/8"
Clip (not furnished)
Pipe, fuel
Bushing, fuel tank outlet (sub. for A3068R)
Valve, needle, fuel pipe to tank
Support, R1310R, fuel tank, with cushion (2 used)
Cushion, fuel tank support, 1/8" x 1-1/2% x 18" (2 used) (sub.
R21736R, 1/8" x 1-1/2% x 60")
Screw, cap, 7/16% x 1-1/4" (4 used)
Washer, lock, 7/16" (4 used)

PC-766-(3-61) Litho in U.S. A,



35-6 ) Tractors -- 80, 820, 830, and 830-I

FUEL PUMP AND FUEL FILTERS

PZ 766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830,

and 830-1 35-7

<

B b b = et e P ek b b e
QwoONS W ANNHO\Dm\lQU]#wNﬂﬁ

N
-

STBIYRHENEN

31
.32

33
34
35
36
37
38
39
40
41

42
43
44

45
46

Part No,

AR 1173 R
R 1509 R
R 394 R
R 1510 R
AR 21072 R
A 3098 R
i9H 1710T
R 471 R
AF 3435 R
AR 344 R
R 1021 R
R 473 R
R 475 R
8H 2376 R
12H 12R
25H 300R
R 485 R
AR 474 R
AR 799R
R 481 R
AR 473 R
19H 462 N
12H 13 R
14H 809 T
12H 13 R
A 258 R
A 4879R
R 1508 R
B 1353 R
R 230 R
R 1539 R
AR 1201 R
AR 395R
R 20139 R
AR 1430R
AR 154 R
AR 1880R
R 726 R
R 228 R
R 229 R
24H 845 R
R 227 R

405 R
B 2641 R
F 1743 R
19H 1116 N
12H 11 R
R 223 R
R 226 R
R 225 R
R 2759 R
R 224 R
19H 1683 T
12H 9R

A—\Aﬁﬂﬂﬁﬂﬁf\!\ﬂf\ﬂﬁ'\'\AAAR!\—\A—\A’\A—\’NAA

(8003152-
(8200000-

(

Serial No,
-8292999)
-8259999)
- )
- )

- )
-8299999)
-8299999)

llll‘lllllllll'l!lllllll

-8003151

S~ ~— vvvvvvvvvvvvvvvvwvwvvvvvw

-8003151)

(8003152-8203099)

(8203100~

(

_— T ., o~

—

P, S, Py, gy, G, P, g, gy, s,

8203100~

[ I I |
Nt N o T el ot ut o

8203100-8206690

-8203099

N N N et NP T sl o e P

Part listed below is not illustrated.

R 20139 R

(

- )

FUEL PUMP AND FUEL FILTERS -- Continued

Description

Tube, injection bleed, with union

Tube, injection bleed, long

Packing, O-ring (2 used)

Tube, fuel filter head to cylinder

Head, R1507R or R20919R, fuel filter, with tubes (sub. for AR1143R)

Washer (3 used) (packed 5 in a pkg. )

Screw, cap, high-strength, 3/4" x 1/2" (3 used) (sub. for 19H196H)

Tube, fuel filter element (2 used)

Fllter kit (set of two O-rings and two felt washers) (sub. for R459R)

Element, fuel filter, with O-ring and felt washer (2 used)

Gasket (2 used) (packed 10 in a pkg, )

Case, fuel filter (2 used)

Clamp, fuel filter case

Bolt, mach., 7/16" x 7-1/4" (2 used)

Washer, lock, 7/16" (2 used)

Pin, groove

Plate, fuel filter bail

Bail, fuel filter

Bowl, fuel filter, and gasket

Gasket (packed 2 in a pkg. )

Strainer, fuel

Screw, cap, 1/2" x 1-1/2% (2 used) (sub. for 19H457R)

Washer, lock, 1/2% (2 used)

Nut, 1/2% (sub. for 14H259R )

Washer, lock, 1/2%

Connector

Pin, dowel (2 used)

Gasket (packed 2 in a pkg. )

Stud, 1/2 x 1-3/4"

Plug, fuel pump driver

Gasket (packed 2 in a pkg. )

Seal, oil (marked C-R) (2 used) (packed 2 in a pkg. ) (sub. for
AR1488 R)

Seal, oil (marked C-R) (2 used) (packed 2 in a pkg. ) (sub. far
AF2443 R)

Washer, felt

Housing, R1538R, fuel pump, with pins (sub. one AR1504R and
two AR395R)

Housing, R1960R, fuel pump, with pins

Housing, R2758R, fuel pump, with pins

Pin, dowel (3 used)

Plug, fuel pump by-pass

Washer, fuel pump by-pass plug

Washer, 5/32% x 3/8% x 22 gauge

Spring, fuel pump by-pass

Ball, fuel pump by-pass

Pin, dowel

Pin, dowel (2 used) (sub. for D186R)

Screw, cap, high-strength, 3/8" x 1-1/2" (2 used)

Washer, lock, 3/8* (2 used)

Body, fuel pump

Gear, fuel pump idler

Gear, fuel pump drive (sub. R2759R)

Gear, fuel pump drive

Cover, fuel pump .

Screw, cap, high-strength, 1/4" x 1-1/4" (4 used) (sub. for 19H32T)

Washer, lock, 1/4" (4 used)

Washer, felt, between fuel pump housing oil seals

Parts listed below are an assembly of some of the parts in this grouping.

AR 1200 R -8003151)  Pump, fuel, complete (sub. AR1878R)
AR 1502 R (8003152-8203099)  Pump, fuel complete (sub. AR1878R)
AR 1878 R (8203100- ) Pump, fnel complete

PC-766-(3-61) Lithon U,S,A,



©35-8

Tractors -- 80, 820, 830,

and 830-I

Key

E
R
R
AR
AR
AR
AR

FNERYTTS

VWO

10

12 19H
19H

19H
12H

FUEL INJECTION SYSTEM

Part No.

1994 R
375 R
205%4 R
1374 R
1528 R
1375 R
1529 R

21724 R*
21727 R*
21729 R¥*
21728 R*
21726 R*
21725 R*
246 T
11 R
1096 H

1096 H

1286 H
10R

I

%4,__——-57

R 5502

Serial No.
-8306882)
-8306882)
-8306882)

P P, e, P

-8199999)
(8200000-8203099)

(8306883-
(8306883~
(8306883 -
(8306883~
(8306883 -
{8306883-

N N " " e s N

2 -8199999)
(8200000- )
(8200000~ )
( - )

, -8199999) .
(8200000-8203099)'

Description

Connector (2 used)

Packing, O-ring (packed 5 in a pkg.)

Adapter (sub. AR21903R Jek

Pumps, injection, with R1473R bracket (scintilla)

Pumps, injection, with R2513R bracket (scintilla)

Pumps, injection, with R1473R bracket (bosch) (sub. AR1529R)

Pumps, injection, with R2513R bracket (bosch) (sub, AR1532R and
two AR1694R)

Cap, pressure relief valve

Washer, pressure relief valve cap to body

Washer, pressure relief valve (2 used)

Spring, pressure relief valve

Piston, pressure relief valve

Body, pressure relief valve

Screw, special cap, 3/8" x 1-3/4" (2 used)

Washer, lock, 3/8% (2 used)

Screw, cap, high-strength, 5/16" x 1-1/2" (4 used) (sub, for
19H130R)

Screw, cap, high-strength, 5/16" x 1-1/2" (2 used) (sub. for
19H130R)

Screw, cap, high-strength, 5/16" x 2" (2 used) (sub. for 19H143R)

Washer, lock, 5/16" (4 used)

#kAR21903R pressure relief valve kits can be used on tractors 8300000-8306882 and consists of parts marked ¥, and
two 24H485R washer, one F1759R piston, one R375R O ring, one R21233R plug and one R21723R spring.

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80,

820, 830, and 830-I 35-9

Key
13

14
15
16

17
18
19
20
21
22
23
24
. 25
26
27
28
29
30

31
32
33
34
35

36
37
38

39
40
41
42
43

45

46
47

48
49
50
51
52
53
54
55
56
57

Part No.
AR 1172 R
AR 1532 R
AR 21198 R
19H 1286 R
12H 10 R
19H 1164 R
12H 11 R
AR 1481 R
A 4879 R
R 437 R
A 4365 R
F 1881 R
R 438 R
R 10160 R
R 21630R
R 2516 R
R 251S R
R 2514 R
R 487 R
R 468 R
R 469 R
AR 1174 R
AR 1175R
14H 392 R
12H 13 R
R 464 R
R 465 R
AF 2156 R
AF 2157 R
AR 1804 R
AR 1805 R
H 315 R
A 2875 R
AR 466 R
AR 467 R
R 463 R
F 2141 R -
R 229 R
F 3322 R
R 1044 R
F 3305 R
AR 1654 R
AR 1695 R
AR 1801 R
AR 1802 R
R 1153 R
R 20%40R
14H 649 R
F 1879 R
F 3307 R
R 1477 R
R 1478 R
R 434 R
14H 383 R
R 435 R
14H 732 R
R 433 R
AR 456 R
R 431 R
R 432 R

FUEL INJECTION SYSTEM -- Continued

Serial No,

( -8199999)
(8200000-8299999)
(8300000-
( -

I R B A B |

P g T P gy, P~ — o~ o~

(8300000-
(8200000-
(8200000-
(8200000-
-8199999

Nt M’ N i N M S (s N S N N N et S N o Nl N N e N N o N

I I R R B N B |

-8203099)
-8203099)
(8203100-
(8203100-

(

L L T T e e e L e L e

[ I T A T N AN B |
e et e e e e e N N

P g ., P g, P, g, P~

-8200857)
(8200858-

( -8203099)
( -8203099)
(8203100- )
(8203100- )

( -8200857)
(8200858- )

- )
( -8200857)
(8200858 -

. P P P, g, SR, i, g, P,
LI B |
e N N S M e N e o N N

Description

Bracket, R1473R, injection pump, with tubes and pins (sub. AR1532R

Bracket, R2513R, injection pump, with tubes and filters

Bracket, R2513R or R20164, injection pump, with tubes and filters

Screw, cap, high-strength, 5/16% x 2" (4 used) (sub. for 19H143R)

Washer, lock, 5/16" (4 used)

Screw, cap, 3/8" x 2-1/4F (2 used)

Washer, lock, 3/8" (2 used)

Gasket (2 used) (set of three) (one set used) (sub. for one R1475R and
two R1476R)

Pin, dowel (2 used)

Gasket (2 used) (packed 5 in a pkg.)

Packing, O-ring (2 used) (packed 2 in a pkg.)

Tube, injection pump bracket oil inlet

Tube, injection pump oil inlet (2 used)

Plug (4 used) (sub. for S-98 and $99-7)

Plug, pipe (sub. for 15H558R)

Spring, injection pump fuel inlet filter (2 used)

Filter, injection pump fuel inlet (2 used)

Tube, injection pump fuel inlet (2 used)

Tube, injection pump fuel inlet (2 used)

Sleeve, ermeto, fuel injection pipe (4 used)

Nut, ermeto, fuel injection pipe (4 used)

Pipe, fuel injection, R.H.

Pipe, fuel injection, L.H.

Nut, 1/2% (2 used)

Washer, lock, 1/2% (2 used)

Clamp, injector nozle (2 used)

Stud, 1/2" x 3-1/2% (2 used)

Nozle, injection (scintilla) (2 used) (see page 35-12 for parts)

Nozle, injection (bosch) (2 used) (see page 35-13 for parts)

Nozde, injection (scintilla) (2 used) (see page 35-12 for parts )

Nozle, injection (bosch) (2 used) (see page 35-13 for parts)

Elbow (2 used)

Nut, bushing (2 used)

Pipe, injector leak-off, R.H.

Pipe, injector leak-off, L.H.

Washer, injection nozle (2 used) (packed 10 in a pkg. )

Plug, injection pump rack spring

Washer

Spring, injection pump rack

Guide, injection pump rack sprmg (sub. F3305R)

Guide, injection pump rack spring

Pump, injection, with gasket (bosch) (2 used) (see page 35-11 for
parts)

Pump, injection, with gasket (scintilla) (2 used) (see page 35-10 for
parts)

Pump, injection, with gasket (scintilla) (2 used) (see page 35-10 for
parts)

Pump, injection, with gasket (bosch) (2 used) (see page 35-11 for
parts)

Screw, injection pump rack adjusting (sub. F3307R and R20940R)

Screw, speclal cap, injection pump rack adjusting ¢sub. for 19H28R)

Nut, jam, 1/4"

Rod, injection pump adjusting {sub., F3307R and R20940R )

Rod injection pump adjusting

Rod, injection pump control

Guide, injectior pump control rod

Screw, injection pump adjusting (2'used)

Nut, 3/8" (2 used)

Screw, set, injection cam follower guide (2 used)

Nut, jam, 3/8" (2 used)

Guide, injection cam follower (2 used)

Follower, injection cam, with rolier {2 used)

Roller, injection cam follower (2 used)

Pin, injection cam follower roller (2 used)

Part listed below is an assembly of some of the parts in this grouping.

AR 1050R

( -8203999)

Kit, injectcr nozzle sleeve, consisting of sleeves, packing, washers,

and screws

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830, and 830-I

35-10
FUEL INJECTION PUMP (Scintilla)

69515

Kéy

n =

WOV pw

10

12
13
14

15

16
17

18
19
20

21
22
23
24

e T - 0 R o T

Part No,

916 R
915 R
2770 R
914 R
734 R
3279 R
913 R
912 R
911 R
925 R
926 R
927 R
922 R
979 R
921 R
917 R
918 R
919 R
920 R
910 R
3258 R
923 R
924 R
3260 R
735 R
929 R
930 R
3261 R
2979 R
3263 R
3262 R
928 R

SR TP RS P
g :

-
o]

w

Serial No.

( :8203099;
(8203100- )

( - )
( -8203099)
(8203100- )
- )
- )

- )
-8203099)
-8203099)
-8203099)

)

—_

(
(
(
(
(
(
(
(
(
{
(
(

[ IR R A I N B |

( -8203099
(8203100-

-8203099
(8203100-

( -
-8203099
(8203100-

( -
(8203100~
(8203100~

‘ -

el N N " M N N N e N N N N Ml e N N N s

Description

Snap ring, follower retaining*
Follower, plungerk

Follower, plunger* (sub. R915R)
Plate, spring, lowerk

Plunger and barrel*

Plunger and barrel*

Spring, plunger*

Plate, spring, upperk

Sleeve, control*

Indicator, timing

Washer, lock, internal tooth*

Screw, timing indicator to body*
Rack, control*

Screw, indicator to body*

Indicator, control rack¥

Shim, indicator, .005%"*

Shim, indicator, .016"* (sub. R917R)
Shim, indicator, .031%k (sub. R917R)
Shim, indicator, .042"k (sub. R917R)
Housing*

Housing*

Washer, lock, and seal

Screw, pressure

Screw, pressure

Valve, delivery

‘Spring, delivery valve

Holder, delivery valve

Holder, delivery valve

Cap, protector {packed 2 in a pkg. ) (sub. for R1119R)
Sleeve, adapter

Packing, preformed

Gasket, delivery valve (packed 2 in a pkg.) -

(Parts listed below are an assembly of most of the parts in this grouping. )

AR 1695 R
AR 1801 R

{ -8203099)
(8203100- )

Pump, injection, with gasket
Pump, injection, with gasket

*Special equipment required when these parts are serviced.

PC-766-(3-61)

Litho in U.S, A,



Tractors -- 80, 820, 830, and 830-I

35-11

FUEL INJECTION PUMP (Bosch)

Nt e N

15

69516

Description
Snap ring, follower retaining#
Snap ring, follower retainingk
Follower, plunger¥
Follower, plungerk
Plate, spring, lowerk
Plate, spring, lowerk
Plunger and barrel*
Plunger and barrel*
Spring, plunger*
Spring, plungerk
Plate, spring, upper¥
Plate, spring, upper*
Sleeve, control*
Sleeve, control*
Housing*
Housing#

- Rack, control*

Screw, indicatork (sub. R2772R)

Screw, indicatork

Indicator, control racke

Shim, indicator, .008"*

Shim, indicator, ,012%%

Shim, indicator, ,020"%

Shim, indicator, .065'*

Shim, indicator, .035"*

Valve, delivery

Valve, delivery

Spring, delivery valve

Spring, delivery valve

Holder, delivery valve

Holder, delivery valve

Cap, protector (sub. for R1119R)

Gasket, delivery valve (packed 2 in a pkg. )
Gasket, delivery valve (packed 2 in a pkg.)
Gasket, locating screw* {(packed 2 in a pkg. )
Gasket, locating screw* (packed 2 in 2 pkg.)
Screw, barrel locating*

Screw, barrel locating*

Plug*

Screw, rack stop¥

Pump, injection, with gasket

Key Part No. Serial No,
1 R 1095 R -8203099)
F 3429 R (8203100- )
2 R 1094 R ( -8203099)
R 2771 R (8203100~ )
3 R 1093 R ( -8203099)
F 3428 R (8203100- )
4 AR 832R ( -8203099)
AF 3614 R (8203100~ )
5 R 1092 R ( -8203099)
F 3427 R (8203100- )
6 R 1091 R ( -8203099)
F 3426 R (8203100~ )
7 R 1090 R ( -8203099)
F 3425 R (8203100- )
8 R 1081 R ( -8203099)
F 3419 R {8203100- )
9 F 2259 R - )
10 R 11C2 R A -8203099)
R 2772 R (8203100~ )
11 R 1101 R ( - )
12 R 1096 R ( - )
R 1097 R ( - )
R 1098 R ( - )
R 1095 R ( - )
R 1100 R ( - )
13 AR 833 R ( -8203099)
AF 3615 R (8203100- )
14 R 1083 R ( -8203099)
F 3436 R (8203100~ )
15 R 1082 R ' -8203099)
F 3420 R (8203100~ )
16 B 2979 R - )
17 R 1084 R ( -8203099)
F 3422 R (8203100- )
18 R 1087 R ( -8203099)
F 3424 R (8203100- )
19 R 1085 R ( -8203099)
F 3423 R (8203100-
20 R 1086 R ( -
21 R 1089 R ( -
(Parts listed below are an assembly of most of the parts in this grouping. }
AR 1694 R -8203099)
AR 1802 R {8203100- )

Pump, injection, with gasket

*Special equipment required when these parts are serviced.

PC-766-(3-61) LithoinIT & A



35-12

Tractors -- 80, 820, 830,

and 830-1

Pb b b x
NRCOVONOUE WNHE
<

13
14

D
P

Part No,
463 R
933 R
2139 R
2700 R
R 736R
931 R
941 R
942 R
2979 R
R 737R
934 R
939 R
1048 R
1234 R
935 R
936 R
937 R
938 R
940 R
AF 2156 R
AR 184 R

Zrmnm

R b e s b

INJECTOR NOZZLE

40760

Serial No,

(
f ~8203099
(8203100
(
(
{

-8203099

e N s N N s s N e s N N N N " Nt Nt Na? S P N

(Parts listed below are not illustrated. )

AF 2291 R
AR 20148 R

( -8203099)
(8203100- )

(Scintilla)

13

Description
Washer (copper) (packed 10 in a pkg.)
Nut, spray tip retaining
Tip, spray
Tip, spray
Valve, nozle¥
Body, nozle holdersk
Washer, inlet#ipple
Nipple, inlet
Cap, protector (packed 5 in a pkg. ) (sub. for R1119R)
Pin, pressurek
Spring, nozzle*
Seat, spring*
Shim, pressure adjusting,
Shim, pressure adjusting,
Shim, pressure adjusting,
Shim, pressure adjusting,
Shim, pressure adjusting,
Shim, pressure adjusting,
Cap, spring¥
Nozle, injector, complete (scintilla) (2 used)
Nozle, injector, complete (scintilla) (2 used)

. 003k
. 004"%
. 005"* (packed 2 in a pkg. )
. 010"
. 016"%
. 0311k

Broach, cleaning, nozle spray tip (0. 0098" dia. ) (set of 5)
Broach, cleaning, nozle spray tip (0.0118" dia.) (set of 5)

*Special equipment required when these parts are serviced,

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I 315-13

INJECTOR NOZZLE (Bosch)

@\’ 40761

Key Part No, Serial No,
463 R (
1105 R (
2587 R (
2701 R (
834 R (
(

(

(

]

1103 R
1107 R
1106 R
2979 R
835 R (
1108 R (
1109 R (
1110 R (
(

(

(

(

- OO\ OU P

-

(

1111 R
1112 R (
1113 R (
1114 R (
1115 R )
12 1116 R )
13  AF 2157 R -8203099)
AR 1805R (8203100- )

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

WWWWWWWWW;WWFUW>WFUWW

(Parts listed below are not illustrated. )
AF 2291 R ( - -8203099)
AR 20148 R (8203100~ )

Description
Washer (copper) (packed 10 in a pkg.)
Nut, spray tip retaining
Tip, spray (sub. for F2140R)
Tip, spray
Valve, nozle*
Body, nozle holder*
Washer, inlet nipple (packed 2 in a pkg. )
Nipple, inlet
Cap, protector (packed 5 in a pkg. ) (sub. for R1119R)
Pin, pressure¥
Spring, nozzle%*
Shim, pressure adjusting, .004'"* (packed 5 in a pkg. )
Shim, pressure adjusting, .008'"k
Shim, pressure adjusting, .020"#
Shim, pressure adjusting, .042'
Shim, pressure adjusting, .083'"k
Shim, pressure adjusting, 3.5 mm¥*
Shim, pressure adjusting, .002"*
Cap, springk
Nozle, injector, complete (bosch) (2 used)
Nozle, injector, complete (bosch) (2 used)

Broach, cleaning, nozle spray tip (0.0098" dia, ) (set of 5)
Broach, cleaning, nozle spray tip (0.0118" dia. ) (set of 5)

*Special equipment required when these parts are serviced.

PC-766-(3-61) Litho in U,S,A,



35-14 Tractors -- 80, 820, 830, and 830-I
FUEL GAUGE
]
]
:
\~‘;\\\
8
7
< 8 \\:
S
~ \' .\::‘ N .
138 /§ i
14 =
54069 Ny v
Nk
Key Part No, Serial No. Description
1 14H 631 R ( - )  Nut, no, 10
2 A 767 R ( - )  Washer, lock (packed 50 in a pkg. )
3 AR 1112R ( - ). Sender, fuel gauge, with float
4 F 2149 R ( - ) Screw, self-tapping, no. 8 x 3/8" (5 used)
5 R 27181 R ( - ) Gasket (packed 5 in a pkg. ) (sub. for F2148R)
6 F 2167 R ( - ) Float, fuel gauge sender
7 14H 605R - ( - )  Nut, no. 8 (2 used)
8 12H 35R ( - ) Washer, lock, no. 8 (2 used)
9 14H 631 R ( - )  Nut, no. 10 (2 used)
10 12H 36 R ( - )  Washer, lock, no. 10 (2 used)
11 F 2147 R ( - ) Separator, terminal, fuel gauge receiver
12 F 2146 R ( - ) Clamp, fuel gauge receiver ‘
13A AF 2170R ( -8199999) Receiver, fuel gauge (6-volt) (sub, AF2739R)
13B  AF 2739R (8200000~ )  Receiver, fuel gauge (6-volt) (C.E,)
AF 2721 R (8300000~ ) Receiver, fuel gauge (12-volt) (elec. )
14 AF 2171 R ( - )  Switch, fuel gauge (C.E.)
R 21156 R (8301267 - )  Cap, fuel gauge switch (rubber)
R 21157 R (8301267 - ) Nut, fuel gauge switch

NOTE: For fuel gauge wiring, see "instrument panel wiring,"

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830,

and 830-1

40-1

MEMORANDA

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830, and 830-1

GENERATOR, REGULATOR, AND MOUNTING BRACKET (C.E.)

Part No,
24H 143 R
19H 1112 H
12H 10R
R 1647 R
AF 2080 R

1118786
26H 72 R
AR 11097 R
© 804000

806915
R 1561 R
F 2273 R
AR 371 R
AR 20429 R
24H 43 R
12H 11 R
i4H 812C
14H 813 C
12H 12 R
24H 169 R
K 3083 R

LI B

N P N N

o3
§

| I T I I B I |
Nt st Nt S et e e “?

[ J S T T N B B |

o~ T S Sy P, P N, N Py oy, P P, g P e, P

N N s Nt P st t? o

““’@1?%691\4 15 o

Description’
Washer, 21/64" x 3/4" x 16 gauge

- Screw, cap, 5/16" x 3/4" (2 used)

Washer, lock, 5/16" (2 used)

Strap, adjusting ’ .

Generator, with regulator, fan, and pulley (6-volt) (Delco-Remy
No. 1100027) (see page 40-4 for parts) (sub. AR21907 R, Delco-
Remy No. 1947580) (see page 40-7 for parts)

Regulator, voltage (for parts, see page 40-10)

Key, Woodruff, 1/8" x 5/8"%

Pulley and fan (sub. for 1924689)

Washer, lock

Nut

Belt, fan and generator

Screw, special cap (2 used)

Bracket, mounting

Bracket, mounting

Washer, 7/16" x 1" x 20 gauge

Washer, lock, 3/8" (2 used)

Nut, 3/8" (2 used) (sub. for 14H255R)

Nut, 7/16" (2 used) (sub. for 14H257R)

Washer, lock, 7/16" (2 used)

Washer, 15/32" x 15/16" x 16 gauge (2 used)

Stud, 7/16" x 1-3/4" (2 used)

PC-766-(3-61) Litho in U,$,A,



Tractors -- 80, 820, 830, and 830-I 40-3

el e b et
SRR RBREB cwaoy hw DB

8

<

70449

Part No.
24H 143 R
19H 1112 H

12H 10R.

R 1647 R
AR 11007 R

26H 72R
11047 R
R 11048 R
R 11046 R
T 10745 T
R
R

)

11049 R
1561 R

F 2273 R
AR 20429 R
24H 43 R
12H 11 R
14H 812C
14H 813 C
12H 12 R
24H 169 R
K 3083 R

GENERATOR, AND MOUNTING BRACKET (Elec.)
(Serial No. 8300000~ )

Serial No.

(8300000-
(8300000-
{8300000-
(8300000-
(8300000-

(8300000-
(8300000-
(8300000-
(8300000~
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
{8300000-
(8300000-
(8300000~
(8300000-

12£‘@?8@~\®‘17\15

N "t St e S S N s s o N N s i T T N NP Nt o a?

16

Description
Washer, 21/64" x 3/4" x 16 gauge
Screw, cap, 5/16" x 3/4" (2 used)
Washer, lock, 5/16" (2 used)
Strap, adjusting
Generator, with fan, and pulley (24-volt) (Delco-Remy No. 1103021)
(see page 40-8 for parts)
Key, Woodruff, 1/8" x 5/8%
Fan
Baffle, fan
Pulley
Washer, spring
Nut
Belt, fan and generator
Screw, special cap (2 used)
Bracket, mounting
Washer, 7/16" x 1" x 20 gauge
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used) {sub. for 14H255R)
Nut, 7/16" (2 used) (sub. for 14H257R)
Washer, lock, 7/16" (2 used)
Washer, 15/32" x 15/16" x 16 gauge (2 used)
Stud, 7/16" x 1-3/4" (2 used)

PC-766-(3-61) Litho in U,S,A,



820, 830, and 830-I

Tiactors -- 80,

40-4

AF2080R GENERATOR AND VOLTAGE REGULATOR (6-Volt) (C.E.) (Delco-Remy)

PC-766-(3-617 Litho in U,S,.A,



Tractors -- 80, 820, 830, and 830-I 40-5

AF2080R GENERATOR AND VOLTAGE REGULATOR (6-Volt)
{C.E.) (Delco-Remy) -- Continued

Key Part No, Seria! No, Description
1 AR 11100 R ( - ) Holder, ground brush (set) (sub. for 1922288)
2 AR 11062 2 { - ) Holder, insulated brush (set) (sub. for 1922289)
3 18574 12%* ( ) Washer, brush arm spacer (2 used)
4 1878183% { - ) Arma, main brush (2 used)
5 T 11652 T { - ) Spring, brush (2 used) (sub for 1908829}
6 13268%%* ( ) Screw, special mach., brush lead attaching (2 used)
7 R 11106 K { - ) Washer, lock, fbrush lead attaching screw (2 used) (sub. for 1904377)
8 AR 11074 R ( - ) Brush (2 used) (sub. for 1906946)
9 L ieeieiiees { - ) Frame, main
10 R 11087 R ( - )  Screw, pole shoe (2 used) (sub. for 1843646)
11 1911485 { - ) Lead, regulator to "F" terminal
12 1917571 { - ) Lead, regulator to "A" terminal
13 R 11100 R { - ) Screw, mach., terminal (3 used) (sub. for 1864099)
14 R 11084 R ( - ) Clip, terminal (3 used) (sub. for 1868137)
15 21H 995 R ( - ) Screw, regulator mounting (2 used)
16 12H 251 R { - }  Washer, lock (2 used) (sub. for A3010R)
17 24H 21 R { - )  Washer, mounting screw, 13/64" x 1/2" x 18 gauge (2 used)
i8 1118786 { - ) Regulator, voltage (for parts, see page 40-10)
19 R 11105 R { - ) Screw, plate attaching (3 used) (sub. for 1904370)
20 R 11087 R ( - ) Pin, dowel (sub. for 809593)
21 A 3005 R ( - ) Washer, lock, plate attaching screw (3 used)
22 R 11109 R { - ) Plate, bearing retainer (sub. for 1911263)
23 R 11110 R { - ) Gasket, bearing retainer plate (sub. for 1912008)
24 JD 7695 R ( - ) Bearing
25 R 11094 R { - ) Plate, felt washer retaining (sub. for 819104}
26 R 11089 R { - ) Washer, felt {sub. for 809961)
27 188064 1% { - ) Cup, oil
28 823551 { - ) Plug, felt
29 1925097% ( - ) Frame, drive end
30 1858603% ( - ) Collar, shaft
31 AR 11097 R ( - ) Pulley and fan (sub. for 1924689)
32 804000 ( - ) Washer, lock
33 806915 ( - ) Nut
34 R 11160 R { - )  Insulator, field coil (2 used) (sub. for 1914491)
35 R 11161 R { - ) Shoe, pole (2 used) (sub. for 1914618)
36 1921356 { - ) Coil, field
37 200362 ( - ) Terminal (sub. for 200182)
38 R 11163 R { - ) Stud, field terminal (sub. for 1921860)
39 1885090% ( - ) Insulator, terminal stud
40 R 11098 R ( - ) Woasher, insulating (sub. for 1858753)
41 A 3031 R ( - ) Washer, special, terminal stud (2 used)
42 A 3011 R { - )  Washer, lock, terminal stud (4 used)
43 14H 608 R ( - ) Nut, hex., terminal stud (4 used)
44 R 11162 R { - ) Stud, armature terminal (sub. for 1921369)
45 R 11113 R ( - ) Bushing, insulating (sub. for 1921362)
46 R 11088 R ( - ) Washer, inside spacing (sub. for 809945)
47 26H 72 R { - ) Key, Woodruff, 1/8" x 5/8"
48 1921351 ( - ) Armature
49 R 11165 R ( - ) Cup, washer retainer (sub. for 1927448)
50 R 11164 R { - ) Washer, felt (sub. for 1927447)
51 R 11086 R { - ) Pin, dowel (sub. for 809062)
52 AR 11102 R { - ) Frame, commutator end (sub. for 1928061)
53 804080% ( - ) Wick, commutator end
54 E 2302 RT ( - ) Cup, oil
55 12H 10 R { - }  Washer, lock, 5/16" (2 used)
56 R 11158 R ({ - ) Bolt, thru {2 used) (sub. for 815018)

Part listed below is an assembly of parts in this grouping.
AF 208 R ( - ) Generator (6-volt) (Delco-Remy No. 1100027) (sub. AR21907R

Delco-Remy No. 1947580)

*Furnished by John Deere Dubugue Works.

PC-766-(3-61) Lithoin U,S.A,



40-6 . Tractors -- 80, 820, 830, and 830-1

AR21907R GENERATOR (6-Volt) (C.E.) (Delco-Remy)

FC-766-(3-61) Litho in U,S, A, -



Tractors ~- 80, 820, 830, and 830-1]
ARZ21907R GENERATORX* {6-Volt) (C.E.) (Delco-Remy) -- Continued
Key Part No, Serial No, Description
1 AR 11100 R { - ) Holder, ground brush (set)
2 AR 1106% R { - ) Holder, insulated brush (set})
3 T 11651 T { ) Washer, brush arm spacer (2 used)
4 T 11649 T { - } Arm; main brush (2 used)
5 T 11632 T { - ) Spring, brush {2 used)
6 2iH 1114 T ! - ) Screw, special mach., brush lead attaching (2 used)
7 R 11106 R { - } Washer, lock, brush lead attaching screw (2 used)
8 AR 11074 R { - ) Brush (2 used)
9 Cerereesaaas { - ) Frame, main
10 R 1109/ R { - ) Screw, pole shoe (2 used)
11 R 11105 R { - ) Screw, plate attaching (3 used)
12 R 11037 R { - )  Pin, dowel
13 R 11109 R { - ) Plate, bearing retainer
14 R 1111C R ({ - ) Gasker, bearing retainer plate
15 R 11205 R { - )  Slinger, oil
16 JD 7695 R ( - ) Bearing
17 R 11204 R ( - ) Plate, felt washer retaining
18 R 11089 R ( - )  Washer, felt
19 R 11203 R { - ) Frame, drive end
20 R 11200 R ( - ) Bracket, adjusting
21 T 11648 T ( - ) - Collar, shaft
22 T 10745 T ( - ) Washer, spring
23 R 11049 R ( - ) Nut
24 R 11160 R ( - ) Insulator, field coil (2 used) -
25 R 11161 R ( - ) Shoe, pole (2 used)
26 1921356 ( - ) Coil, field
27 R 11043 R ( - ) Terminal, screw lock clip
28 R 11163 R ( - ) Stud, field terminal
29 T 11650 T ( - )  Insulator, terminal stud
30 R 11098 R { - )  Washer, insulating
31 A 3031 R ( - ) Washer, special, terminal stud (2 used)
32 A 3011 R { - ) Washer, lock, terminal stud (4 used)
33 14H 608 R ( - ) Nut, hex., terminal stud (4 used)
34 R 11162 R { - ) Stud, armature terminal
35 R 11113 R ( - )  Buwshing, insulating
36 R 11088 R ( - )  Washer, inside spacing
37 26H 72 R ( - ) Key, Woodruff, 1/8" x 5/8"
38 AR 11119 R ( - ) Armature
39 R 11165 R ( - ) Cup, washer retainer
40 R 11164 R ( - )  Washer, felt
41 R 11086 R ( - ) . Pin, dowel
42 R 11202 R ( - ) Retainer, wick
43 AR 11117 R ( - ) Frame, commutator end
44 R 11201 R { - )  Wick, commutator end
45 E 2302 RT  ( - ) Cup, oil
46 12H 10 R ( - )  Washer, lock, 5/16" (2 used)
47 R 11158 R ( - )  Bolt, thru (2 used)
Part listed below is an assembly of paﬂs in this grouping
AR 21907 R { ) Generawr (6-volt) (Delco-Remy No. 1947580) (sub. for AF2080R)

*For regulator, fan or pulley, see original equipment generator.

PC-766-(3-61) Litho in U,S,A,



40-8

Tractors -- 80, 820, 830, and 830-1

AR11007R GENERATOR PARTS (24-Volt) (Delco-Remy} (Elec.)
{Serial No. 8300000- )




Tractors -- 80, 820, 830, and 830-I 40-9

AR11007R CENERATCR PARTS (24-Volt) (Delco-Remy) (Elec.) -- Continued
(Serial No. 8300000- )

Key Part No, Seriz} No, Description
1 AR 11068 R {82000 {uider, insulated brush (set) (2 used) (sub. for 1922289)
2 18574 12% {873 ; Wusher, brush arm spacer {2 used)
3 1878183% (P - Arm, rmain brush (2 wed)
4 1916324* {33U5000 - Spring, brush (2 used)
5 132688* (830000 - Serew, special mach., brush lead attaching (2 used)
6 R 11106 R {8302000C - Washer, lock, brush lead attaching screw (2 used) (sub. for 1904377)
7 1923295 (8300000 - Brushk (2 used) .
8 i {8300000- Frame, main
9 11057 R {830000C - Screw, pole shoe (2 used) (sub. for 1843646)
10 11105 R {83000G0 - Screw, plate attaching (3 used) (sub. for 1904370)

Pin, dowell (sub. for 809593}

Washer, lock, plate attaching screw (3 used)
Plate, bearing retainer (sub. for 1911263)
Gasket, bearing retainer plate (sub. for 1212008)
Bearing

Plate, felt washer retaining (sub. for 819104)
Washer, felt (sub. for 809961)

11087 R (8300000~
3009 R (8300000~
11105 R (8300000~
11110 R (8300000 -
7180 R (8300000
11094 R (8300000~
11089 R (8300000~

,.‘
[N
PR SR

Stud, field return terminal (sub. for 1921369)
Clip, terminal screw lock

Stud, field terminal

Insulator, field terminal stud

Washer, terminal stud insulation (3 used) (sub. for 1858753)
Washer, special, terminal stud (3 used)
Washer, lock, terminal stud (6 used)

Nut, no. 10, terminal stud (6 used)

Bwshing, insulating (sub. for 1921362)

Stud,” armature terminal (sub. for 1921369)
Washer, inside spacing (sub. for 809945)

11162 R {8300000-
11043 R (8300000~
11042 R {8300000-
33 1885090% (8300000 -
34 R 11098 R (8300000~
35 A 3031R (8300000

36 A 3011 R (8300000
37 14H 608 R (8300000
38 R 11113 R
39 R 11162 R
40 R 11088 R

18 188064 1* (8300000~ Cup, oil
19 1925097% (8300000 - Frame, drive end
20 1858603%* {8300000- Collar, shaft
21 R 11047 R (8300000 - Fan, pulley
z2 R 11048 R (8300000 - Baffle, fan
23 R 11046 R (8300000 - Pulley
24 T 10745 T {8300000 - Washer, spring
25 R 11049R (8300000 - Nut
26 R 11160 R (8300000 - Insulator, field coil (2 used) (sub. for 1914491)
27 R 11161 R {8300000~ Shoe, pole {2 used) (sub. for 1914618)
28 AR 11031 R (8300000~ Coil, field
29 R 11113 R (8300000 - Bushing, insulating (sub. for 1921362)
R
R
R

e

41 823551 Plug, felt
42 26H T72R Key, Woodruff, 1/8" x 5/8"
43 AR 11030 R (8300000 Armature

Cup, washer retainer (sub. for 1927448)
Washer, felt (sub. for 1927447)

Pin, dowel (sub. for 809062)

Frame, commutator end (sub. for 1928061)
Wick, commutator end :

Cup, oil

Washer, lock, 5/16" (2 used)

Bolt, thru (2 used) (sub. for 815018)

44 R 11165R (8300000
45 R 11164 R (8300000
46 R 11086 R (8300000
47 AR 11102 R (8300000
48 804080% (8300000
49 E 2302 RT (8300000
50 12H 10R (8300000
51 R 11158R (8300000

— S s P ot s o P P P " ‘e P
N e e et e s St Sl s e e 7 NP e kP Nor? e et N it e Sys? oo ars S Vet Sl o s o N s Sl S s ¥ 1? o

[ T TR T T R TR R T B B |

Part listed below is an assembly of parts in this grouping.
AR 11007 R (8300000- ) Generator (24-volt) (Delco-Remy No. 1103021)

#Furnished by John Deere Dubuque Tractor Works.

PC-766-(3-61) Litho in U.S.A.



40-10 Tractors -- 80, 820, 830, and 830-1
VOLTAGE REGULATOR (6-Volt) (C.E.)
22—
3
Ai
23
53247

Key Part No, Serial No, Description

1 R 11170 R { - ) Screw, special mach., (2 used) (sub. for 1927982)

2 R 11115R { - )  Washer, special insulating (2 used) (sub. for 1922996)

3 R 11168 R ( - ) Cover (sub. for 1927980) :

4 R 11169 R ( - ) Gasket (sub. for 1927981)

5 R 11103 R ( - ) Screw, contact attaching (2 used) (sub. for 1878516)

6 R 11101 R { - ) Plate, lock, contact attaching screw (sub. for 1878505)

7 R 11114 R { - ) Insulator (sub. for 1922599)

8 R 11102 R { - ) Insulator (sub. for 1878507)

9 R 11100 R ( - ) Screw, terminal (3 used) (sub. for 1864099)
10 R 11084 R ( - ) Clip, terminal {3 used) (sub. for 1868137)
11 AR 11103 R { - ) Support, contact (sub. for 1878517)
12 R 11111 R ( - ) Screw, adjusting (sub. for 1912159)
13 1878780% { - ) Armature (furnished by Harvester)

14 R 1it12R { - ). Spring (sub. for 1912176)
15 1904817 ( - ) Screw, relay armature attaching (2 used) :

R 11106 R ( - ) Washer, lock, relay armature attaching screw (2 used) (sub. for
1904377)

16 ceccesecneae ( - ) Base, mounting (not furnished) (order 1118786)

17 24H 91 R ( - ) Washer, 13/64" x 1/2" x 18 gauge, mounting screw (2 used)
18 12H 251 R { - )  Washer, lock (shakeproof) no. 10 (2 used)

19 2iH 995 R ( - ) Screw, mach., rd. hd., no. 10 x 3/8", regulator mounting (2 used)
20 1922408 ( - ) Screw, adjusting
21 1910183 ( - ) Resistor
22 1911485 { - ) Lead, regulator to "F" terminal on generator
23 1917571 { - ) Lead, regulator to "A" terminal on generator

118786

Part listed below is an assembly of parts in this grouping.
(

Regulator, voltage, with cover, less leads (6-volt)

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-I 40-11

AR11008R and AR30155R VOLTAGE REGULATORS (24-Volt) (Elec.)
(Serial No. 8300000~ )

R 5506 g < .
-
Key Part No, Serial No, Description
R 11051 R - Cover (sub. AR30007 R cover with two R11231R insulators and two
R11232R screws) (AR11008R)
AR 30007 R - Cover (AR30155R and sub for R11051R cover)
2 R 11232 R - Screw, special (2 used) (packed 5 in a pkg.) (sub. for R11053R)
3 R 11231 R - Insulator, regulator cover (AR30155R)
4 R 11052 R - Gasket (packed 2 in a pkg. )
5 AR 11033 R - Armature
6 R 11106 R - Washer, lock, relay armature attaching screw (2 used) (sub. for
1904377) (AR11008R)
7 AT 11339 T Screw, relay armature attaching (2 used) (sub. for 1924764)
8 H 24106 H Screw, regulator armature adjusting (2 used) (sub. for 1922408)
9 R 11112 R Spring (sub. for 1912176)
10 R 11054 R Spring
11 AR 30156 R Lead (AR30155R)
12 AR 11039 R Grommet and ferrule (3 used)
13 R 11056 R Screw, ground (packed S in a pkg. ) (AR11008R)
14 R 11057 R Clip, ground screw (AR11008R)
15 AR 11038 R Resistor, relay core to current contact
16 AR 11037 R Resistor, "F" terminal to ground (AR11008R)
AR 11137 R Resistor (AR30155R)

Nut, jam, 1/4" (3 used)
Washer, lock, 1/4" (3 used)
Screw, mach., rd. hd., 1/4" x 1" (3 used) (sub. for 21H619R)

Ay P e P, g . oy P i, P P e, g P, B g P Py s S P P P P s P P, Py P, Sy, i g oy g
Nl e e N e N ot o s s et NP P et P P P s i it s " " i P P i P NP T P i P

20 AR 11042 R Mount, shock
21 AR 11041 R Mount, shock
22 R 11162 R Insulator (sub. for 1878507)
23 R 11114 R Insulator (sub. for 1922599) )
24 R 11103 R Screw, contact attaching (2 used) (sub. for 1878516)
25 R 11101 R Plate, lock, contact attaching screw (sub. for 1878505)
26 R 11084 R Clip, terminal (3 used) (sub. for 10/0303)
27 AR 11040 R Screw, terminal (3 used) (packed 5 in a pkg.)
28 AR 11035 R Support, contact
29 AR 11036 R Support, contact
30 R 11111 R Screw, relay armature adjusting (sub. for 1912159)
31 R 203z R Bracket
32 19H 1633 T Screw, cap, 1/4" x 1-1/4" (4 used) (sub. for 19H32T)
: 12H 2R Washer, lock, 1/4" (4 used)
14H 756 M - Nut, 1/4" (4 vsed) (sub. for 14H251R)
Part listed below is an assembly of parts in this grouping.
AR 110GZ R { - ) Regulator, voltage (sub. AR30155R regulator)

AR 3NS5 R ( - ) Reguiator, voltage with AR30156R lead (sub. for AR110C8R})
PC-766-(3-61) Lithoin U,S.A,




40-12 . Tractors -- 80, 820, 830, anA R20-1

AR1203R STARTING MOTOR (Delco-Remy) (C.E.)

PC-766--(3-61; I:thoin U,S,A,



Tractors -- 80, 820, 830, and 830-I 40-13

AR1203R STARTING MOTOR (Delco-Remy) (C.E.) -- Continued

Key P-rt No. Serial No, Description
1 817114 ( - Band, commutator cover
2 809053 ( - Bolt, thru (2 used)
N ( - Plug, expansion
4 Ceesene .o { - Bushing, commutator end frame
5 12H 3R ( - Washer, lock, 1/4" (2 used)
6 R 11093 R ( - Pin, brush hold stop (2 used) (sub. for 817314)
7 1907038 ( - Frame, commutator end
8 AR 11062 R ( - Pin, brush holder stop and insulation assembly (2 used) (sub. for
: 812015)
9 R 11031 R - Spring, brush (4 used) (sub. for 813521)
10 AR 11064 R - Lead, ground brush (2 used) (sub. for 813554)
11 21H 969 R - Screw, special mach., ground brush lead to frame (2 used)
A 766 R - Washer, lock (2 used)
12 R 1103C R - Holder, brush (4 used) (sub. for 810226)
13 811553 - Brush (4 used)
14 21H 964 R - Screw, special mach., brush attaching (4 used)
A 765 R - Washer, lock (4 wed)
15 21H 395 R - Screw, mach., lead to field coil (2 used)
A 767 R - Washer, lock (2 used) (packed 50 in a pkg

Pin, brush holder hinge (2 used) (sub. for 8}73 13)

Pin, brush holder hinge and insulation assembly (2 used) (sub. for
812016)

Pin, dowel (sub. for 809062)

Lead, brush connector (sub. for 819362)

16 R 11092 R
17 AR 11063 R

18 R 11086 R
19 AR 11065 R

20 810601 Shoe, pole (4 used)

21 1921196 Coil, field, L.H.

22 1921195 Coil, field, R.H.

23 826938 Screw, special, starting motor terminal

Washer, 13/32" x 11/16" x 16 gauge (2 used)
Washer, insulating (2 used) (sub. for 1861076)
Washer, insulating (2 used) (sub. for 1904669)
Washer, lock, 3/8" (2 used)

Nut, jam, 3/8" (2 used)

24 24H 156 R
25 R 11099 R
26 R 11107 R
27 12H 11 R
28 14H 732 R

29 1930611 Screw, special, magnetic switch to frame (2 used)
30 14H 605R Nut (2 used)
31 804485 Washer, lock (2 used)

Washer (2 used)
Nut, 3/8" (4 used) (sub. for 14H255R)
Washer, lock, 3/8" (4 used)

32 B 1085 R
33 14H 812C
34 12H 11 R

35 1119799 Switch, magnetic (sub. for 1465)
36 1932513 Connector, switch
37 Cesesiessenn Frame, main

Pin, dowel (sub. for 809593)

38 R 11087 R
Screw, pole shoe (4 used) (sub. for 1881869)

39 R 11104 R

Nt e o N S e e P N S e N e S e S e e N S i P N e P P N P i S N " e P i e e "t A e e s ~

s e N s P s e e ey P s, N o, S ey s s PN P s e e, P P P e T P o, e s . e, P o, gy S, R L T e Sy

||l||||||I|lll|l||l|l|lllllll|llll|||

40 810620 Bushing

41 1932102 Housing, motor drive

42 R 11096 R Washer (sub. for 833602)
43 1932442 Pinion

44 1848528 Spring, anti-drift

45 1859033 Snap ring

46 1902342 Shaft, Bendix drive

47 1916461 Washer, special (2 used)
48 1878421 Spring, drive

49 1878418 Snap ring

50 1932103 Drive, Bendix

51 26H 10R Key, Woodruff, 5/32" x 5/8"
52 1878077 Armature

53 818265 Washer, leather brake
54 1878419 Screw, special

Part listed belov is an assembly of parts in this grouping.
AR 1203 R { ) Motor, starting {6-volt) (Delco-Remy no. 1107155)

PC-766-(3-61) Lithoin U.S.A.



40-14 ’ Tractors -- 80, 820, .830, and 830-I

MEMORANDA

PC-766-(3-61) Litno in U,S,A,



Tractors -- 80,

820, 830, and 830-I

Key

[

ooy O 4] > W

CRANKING MOTOR AND BRACKET (Elec.)
(Serial No. 8300000- )

Part No.
1SH 456 R
12H 13 R
R 20863 R
19H 352 7

12H 12 R-

19H 1125 N
12H 10 R
AR 11009 R
AR 11073 R
19H 456 R
12H 13 R
R 21084 R
A 4879 R
19H 1092 M
12H 12 R

(8300000~

Serial No.
(8300000~
{8300000
(8300000
(8300000
(8306000
{8300000
(8300000
(8300000-8303395
(8303396~
{8300000-
(8300000-

P s N N e

t oy v

(8300000~
{8300000-
(8300000~

~— - o Nt S S st N N

Description
Screw, cap, high-strength, 1/2" x 1-3/8"
Washer, lock, 1/2%
Bracket (sub. for R20265R)
Screw, cap, high-strength, 7/16" x 1-3/4"
Washer, lock, 7/16"
Screw, cap, high-strength, 5/16" x 1-3/4" (2 used)
Washer, lock, 5/16" (2 used)
Motor, cranking (Delco-Remy no. 1113801) (sub. AR11073R)
Motor, cranking (Delco-Remy no. 11i3830)
Screw, cap, high-strength, 1/2" x 1-3/8" (2 used)
Washer, lock, 1/2" (2 used)
Shim, .006" (as required)
Pin, dowel (2 used)
Screw, cap, high-strength, 7/16" x 2-1/4"
Washer, lock, 7/16"

PC-766-(3-61) Litho in U,S,A,

40-15



40-16

Tractois -- 80, 820, 830, and 830-I

SOLENOID SWITCH (Elec.)
(Serial No. 8300000-8303395)

67273

Key Part No, Serial No. Description
1 14H 809 T (8300000-8303395)  Nut, 1/2" (2 used) (sub. for 14H259R)
2 12H 13 R (8300000-8303395)  Washer, lock, 1/2" (4 used)
3 14H 473 R (8300000-8303395) Nut, jam, 1/2" (2 used)
4 811912% (8300000-8303395)  Washer (2 used)
5 R 11011 R (8300000-8303395)  Washer, insulating (2 used)
6 R 11038 R (8300000-8303395)  Washer, insulating (2 used)
7 R 11037 R (8300000-8303395) Washer, insulating (2 used)
8 14H 631R (8300000-8303395)  Nut, no. 10 (4 used)
9 A 767 R (8300000-8303395)  Washer, lock, no. 10 (4 used)
10 R 11039 R (8300000-8303395)  Washer (4 used)
11 AR 11027 R (8300000-8303395)  Plate, terminal A
12 R 11036 R (8300000-8303395)  Insulation, terminal ’
13 R 11009 R (8300000-8303395) Gasket, terminal plate
14 R 11035 R (8300000-8303395) Nut, special slotted
15 AR 11026 R (8300000-8303395)  Disk, contact
16 R 11034 R (8300000-8303395)  Washer :
17 R 11033 R (8300000-8303395) * Spring, contact cushion
18 R 11032 R (8300000-8303395)  Washer
19 R 11031 R (8300000-8303395)  Washer, slotted
20 R 11041 R . (8300000-8303395) Screw, special mach.
21 1878503%% (8300000-8303395) Clip, lock, terminal
22 AR 11024 R (8300000-8303395) Case and coil
23 R 11010 R (8300000-8303395)  Spring, plunger return
24 11H 231R (8300000-8303395)  Pin, cotter, 1/16" x 1" (sub. for 11H3R)
25 AR 11025 R (8300000-8303395)  Plunger

Part listed below is an assembly of parts in this grouping.
AR 11023 R (8300000-8303395)  Switch, solenoid (Delco-Remy no. 1119803)

MFurnished by John Deere Dubuque Tractor Works.
*KFurnished by John Deere Harvester Works.

PC-766-(3-61) Litho in U.S.A.




Tractors -- 80, 820, 830, and 830-I

Key Part No,
1 R 11134 R
2 AR 11079 R
3 AR 11134 R
4 R {1041 R
5 R 11084 R
) AR 11077 R
7 AR 11080 R
8 R 11138 R
9 R 11127 R
10 R 11126 R
11 R 11128 R
12 R 11129 R
13 R 11139 R
14 R 11151 R
15 AR 11078 R
16 R 11009 R
17 R 11036 R
18 R 11130 R
19 R 11131 R
20 311912%

21 12H 13 R
22 14H 473 R
23 4H 209 T

Serial No.

{8303396-
(8303396~
{8303396-
{8303396-
18303396-
(8303396~
{8303396-
(8303396~
{8303396-
{8303396-

(8303396

{8303396-
(8303396-
{8303396-
{8303396-
{8303396-

~(8303396-

(8303396-
(8303396-
{8303396-
{8303396-
{8303396-
{3303396-

SOLENOID SWITCH (Elec.)
(Serial No. 8303396- )

N Nt el et N F e M S k. e N P N N N e P N NP N oo o

2 1
(- 12
f/ /13
R 321 o
e
4 —

Description
Spring
Disk, contact
Nut, sealing {4 used) (packed 5 in a pkg.) (sub. for R11132R:
Screw, special slotted mach. {2 used)
Clip, lock {2 used)
Case and coil
Plunger
Washer (packed 2 in a pkg. )
Boot
Retainer, spring
Spring, shift lever
Retainer, spring
Guide, plunger rod
Nut, special jam lock
Plate and terminal
Gasket, terminal plate
Insulation, terminal
Packing (2 used) (packed 2 in a pkg.)
Insulator (2 used)
Washer {2 used)
Washer, lock, 1/2" (4 used) (packed 5 in a pkg.)
Nut, jam, 1/2" (2 used) (packed 5 in a pkg. )
Nut, hex., 1/2" (2 wsed) (sub. for 14H259R)

Part listed below is an assembly of parts in this grouping.

AR 11075 R

(8303396-

)

Switch, solenoid {Delco-Remy no. 1119832)

*Purnished by Jobn Deere Dubuque Tractor Works.

40-17

PC-766-(3-61) Litho in U.S. A,



40-18 : Tractors -- 80, 820, 830, and 830-1

CRANKING MOTOR (Delco-Remy) (Elec.)
(Serial No. 8300000-8303395)

FC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830,

and 830-1

w
[

WDWWWWWWWWR NN NN NN D) b b b b b b b b bbb
BN NAPNROOEIRUTRE®NN NS D oo »wNEmeqmmhwmsf

288

1OV QY LI1UT U1 UT U1 UTUT U1 U1 1o Db b B b b

65
66
67
68

Part No,
21H 98 R
AR 11017 R
14H 809 T
12H 13 R
14H 473 R

811912%
R 11085 R
R 11108 R
R 110ii R
R 11007 R
R 11012 R
AR 11016 R
24H 845 R
21H 975 R
12H 64 R
AR 11014 R
R 11006 R
R 11005 R
R 11011 R

811912%
12H 13 R
14H 809 T
14H 473 R

1913534
AR 11029 R
AR 11023 R

1930611
AR 11028 R
AR 11022 R
R 11029 R
R 11030 R
R 11028 R
11H 231 R
R 11027 R
R 11097 R
R 11004 R
AR 11015 R
R 11002 R
R 11003 R

1906909
R 11148 R
21H 971 R
A 766 R
R 11014 R
R 11013 R
R 11008 R
30H 11 R
11096 R
11013 R
11018 R
11016 R
11015 R
11018 R
11017 R
1911644
R 11019 R
11021 R
11022 R
11023 R
11024 R
11025 R
11026 R
11021 R
11020 R
11019 R
11085 R

1909654

1904083
R 11020 R
R 11014 R

> w;wwwgw

o o> b
w;wwwwww

CRANKING MOTOR (Delco-Remy) (Elec.) -- Continued

(Serial No, 8300000-8303395)

Serial No,
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
{8300000-8303395)
(8300000-8303395)
{8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000~8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
{8300000-8303395)
{8300000-8303395)
(8300000-8303395)
(8300000-8303395)
{8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
{8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)
{8300000-8303395)
(8300000-8303395)
(8300000-8303395)
(8300000-8303395)

Description
Screw, mach., rd. hd., no. 10 x 1-1/4" (2 used)
Band, cover
Nut, 1/2" (sub. for 14H259R)
Washer, lock, 1/2" (2 used)
Nut, jam, 1/2"
Washer
Plug, pipe (sub. for 125947)
Wick, commutator end frame (sub. for 1909560)
Washer, insulating (4 used)
Frame, commutator end
Bushing, insulating
Plate, brush, assembly
Washer, 5/32" x 3/8" x 22 gauge (3 used)
Screw, mach., fill. hd., no. 8 x 1/2" (3 used)
Washer, lock, no. 8 (3 used)
Coail, field, R.H.
Clip, terminal w
Insulator, terminal screw
Washer, insulating (2 used)
Washer
Washer, lock, 1/2" (2 used)
Nut, 1/2" (sub. for 14H259R)
Nut, jam, 1/2"
Insulator, field coil (2 used) -
Cable, solenoid switch to motor
Switch, solenoid (for parts, see page 40-13)
Screw, special cap, with lock washer (4 used)
Lead, wiring, solenoid switch to field terminal
Link, adjusting screw and lever
Pin, spring retainer
Spring, compression
Retainer, spring
Pin, cotter, 1/16" x 1" (sub. for 11H3R)
Pin, clevis, lever link
Frame, main
Screw, pole shoe (8 used) (sub. for 1843646)
Screw, terminal
Coil, field, L. H.
Shoe, pole (2 used)
Shoe, pole (2 used)
Brush (8 used)
Spring, brush (8 used) (sub. for 1861785)
Screw, mach., fill. hd., no. 8 x 5/16" (8 used)
Washer, lock (8 used)
Washer, special lock (4 used)
Bolt, special (4 used)
Bushing
Plug, expansion, 7/8"
Washer, special (sub. for 833602)
Armature
Spacer, center bearing
Plug, pipe
Wick, center bearing
Bearing, center
Bushing, center bea
Washer, brake ing
Drive, motor
Cup, spring retainer (2 used)
Spring, motor clutch (also order one R11024R pinion stop cup)
Pinion (also order one R11024R pinion stop cup) .
Cup, pinion stop
Washer, split (2 used)
Ring, retaining
Lever and shaft
Lever, shift
Housing, motor drive
Plug, pipe (sub. for 125947)
Wick, drive end
Bushing, drive end
Bolt, special (5 used)
Washer, special lock (5 used)

Part listed below is an assembly of parts in this grouping.

#Furnished by John Deere Dubugve Tractor Works,

AR 11009 R

(83G0000-8303395)

Motor, cranking (Delco-Remy no. 1113801} (sui. AR110727}

PC-766-(3-61) Litho in U,S.A,

~ 40-19



40-20 Tractors -- 80, 820, 830, and 830-1
CRANKING MOTOR (24-Volt) (Delco-Remy) (Elec.)
(Serial No. 8303396- )
1\;>3\ 12 1/5 1 2 3

Key Part No. Serial No, Description

1 14H 809 T (8303396- ) Nut, hex., 1/2" (3 used)

2 12H 13 R (8303396- )  Washer, lock, 1/2" (7 used) (packed 5 in a pkg.)

3 14H 473 R (8303396~ )y Nut, jam, 1/2" (5 used) (packed 5 in a pkg.)

4 811912% (8303396~ )  Washer (4 used)

5 R 11085 R (8303396~ )  Plug, pipe (3 used)

6 R 11122 R (8303396- )  Wick

7 R 11123 R~ (8303396~ )  Insulator

8 AR 11085 R (8303396- ) Frame, commutator end

9 30H 11 R (8303396~ ) Plug, expansion, commutator end (packed 5 in a pkg.)
10 R 11008 R (8303396- ) Bushing, commutator end

11 R 11013 R (8303396- ) Bolt, special hex. (9 used)
12 12H 9R (8303396- ) Washer, lock, 1/4" (9 used) (packed 5 in a pkg.)
13 R 11120 R (8303396- ) Packing O-ring, motor frame (2 used) (packed 2 in a pkg.)
14 R 11124 R (8303396- ) Bushing, insulator

15 R 394 R (8303396- ) Packing, O-ring, commutator end terminal .
16 R 11011 R (8303396- ) Washer, insulating (4 used) (packed 5 in a pkg.)

PC-766-(3-61) U.S.A,



Tractors -- 80, 820, 830, and 830-1 40-21

CRANKING MOTOR (24-Volt) (Delco-Remy) (Elec.) -- Continued
{Serial No. 8303396- )

Key Part No, Serial No, Description
17 AR 11084 R (8303396~ Plate, brush
18 24H 845 R (8303395~ Washer, 5/32" x 3/8" x 22 gauge (3 used) (packed 5 in a pkg.)
19 12H 64 R (8303336~ Washer, lock (3 used) (packed 50 in a pkg.)
20 AR 11076 R (8303396~ Brush (8 used) ‘
21 21H 971 R (8303396~ Screw, special mach (8 used) (packed 5 in a pkg.)
A 766 R (8303396~ Washer, special lock (8 used)
22 21H 975 R (8303396- Screw, special mach. (3 used) (packed 5 in a pkg.)

23 R 11148 R 8303396- Spring, brush (8 used) (packed 2 in a .

24 R 11135R ((8303396— e e { ) ple-)

25 R 11005 R (8303396~ Insulator _

26 R 11146 R (8303396~ Screw, terminal (packed 5 in a pkg.)

27 AR 11082 R {8303396- Coil, field

28 R 11003 R (8303396~ Shoe, pole (4 used)

29 R 11152 R (8303396- Screw, special mach. (4 used) (packed S in a pkg.)

30 R 11143 R {8303396- Insulator, field coil, and commutator end (packed 2 in a pkg.)
31 R 11141 R (8303396- Gasket, cover plate (2 wsed) (packed 2 in a pkg.)

32 R 11142 R (8303396- Plate, cover (2 used)

33 1930611 (8303396~ Screw, special cap, with L.W. (4 used)

34 AR 11028 R (8303396~ Lead, wiring

35 AR 11077 R (8303396~ Case and coil, solenoid

36 AR 11080 R (8303396~ Plunger

37 R 11138 R (8303396- Washer (packed 2 in a pkg. )
38 R 11127 R (8303396- Boot, plunger

39 R 11126 R (8303396- Retainer, spring

40 R 11128 R (8303396- Spring, shift lever

41 R 11129 R (8303396~ Retainer, spring

42 R 11139 R (8303396- Guide, plunger rod

43 R 11151 R (8303396~ Nut, special jam lock (packed 5 in a pkg.)
44 T (8303396- Not furnished

45 R 11097 R (8303396~ Screw, special mach. (8 used)
46 R 11125 R (8303396- Wick, lever housing

47 AR 11088 R (8303396-
48 R 11026 R (8303396~
49 1911644 (8303396~

Housing, lever
Ring, retainer (2 used)
Washer, brake

50 R 11121 R (8303396~ Gasket (packed 2 in a pkg. j
51 R 11133 R (830339- Plug

52 R 11140 R (8303396~ Gasket (packed 2 in a pkg.)
53 A 4365R  (830339- Packing, O-ring

54 R 11136 R (8303396~ Shaft, shift lever

5 A 3917R (8303396~ Packing, O-ring (packed 2 in a pkg.)
56 R 11017R  (8303396- Bushing

57 R 11018 R (8303396~ Spacer

58 AR 11083 R (8303396~ Armature

59 R 11096 R (8303396~ Washer

60 AR 11081 R (8303396~ Lever, shift

61 AR 11086 R (8303396~ Drive, motor

62 AR 11087 R (8303396~ Housing, drive

63 1909654 (8303396~ Wick, drive end

64 R 11147 R (8303396~ Bushing, drive end

65 R 11137 R (8303396~ Screw, special cap (5 wsed) (packed S in a pkg.)
66 R 11149 R (8303396~ Screw, special cap (packed 5 in a pkg.)

67 R 11145 R (8303396~ Washer, split (2 used) (packed 5 in a pkg.)

68 R 11024 R (8303396~ Cup, pinion stop

69 R 11150 R . (8303396~ Pinion

Cup, outer spring (2 used)

70 1911628 (8303396~
Spring, motor clutch

71 R 11144 R (8303396~

Parts listed below is an assembly of parts in this grouping.
AR 11073 R (8303396- )  Motor, cranking (Delco-Remy no. 1113830)

*Furnished by John Deere Dubuque Tractor Works.

PC-766-(3-61) Litho in U,S,A,



40-22 : Tractors -- 80, 820, 830, and 830-1

ELECTRICAL WIRING
(Serial No. 800C001-8299999)

Key Part No. Serial No, Description
1 A 2610 R { -8199999) Clip
B 1986 R 8200000-8299999) Clip

{
19H 103 H ( -8299999) Screw, cap, 5/16" x 5/8" (sub. for 19H100T)
12H 10 R { -8299999) Washer, lock, 5/16"
24 143 R ( -8299999) Washer, 21/64" x 3/4" x 16 gauge (sub. for 24H39R)
2 AR 1315R { -8199999) Harness, wiring, generator
AR 1558 R (8200000-8299999) Harness, wiring, generator

PC-76A-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

40-23

10
11
12

13
14

15
16
17
18

19

21

22
23
24

25

Part No.

R
AR

AR
AR
AR
B
19H
12H
24H
AR
AR
B
AA

AF

A

24H
12H
14H

Rt

1646 R
1322 R

1562 R
1314 R
1557 R
1588 R
99 R
10 R
143 R
1320 R
1560 R
989 R
3075 R

3817 R

2743 R
991 R
13 R
392 R
1580 R
2579 R
1316 R
1559 R
2571 R
1353 R
1321 R
1561 R

1851 R
1588 R
2976 T
2579 R
2049 T
404 R
251 R
778 C
5691 R
5692 R
4100 R
2272 R
11R
190 R
2082 R
2295 R
2477 R
13 R
473 R
2579 R
5673 R
5652 R
3814 R
3088 R

2295 R
2935 R
13 R
473 R

ELECTRICAL WIRING -- Continued
(Serial No. 8000001-8299999)

Serial No.
-8299999)
-8299999)

(

(

(8200000-8299999)
{ -8199999)
(8200000-8299999)
( -8299999)
( -8299999)
{ -8299999)
( -8299999)
( -8299999)
(8200000-8299999)
( -8299999)
( -8203099)

(8203100-8299999)

( -8299999)
( -8299999)
{ -8299999)
{ -8299999)
( -8199999)
(8200000 -8299999)
{ -8199999)
(8200000-8299999)
( -8299999)
( -8299999)
{ -8199999)
(8200000-8203099)

(8203 100-8299999)
-8299999)
-8203099)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8299999)
8200000-8203099)
(8203 100-8299999)

PN e s s P e g, P P g, P P, g P g g e, e oy P P

(8200000-8299999)

(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8295999)

Parts listed below are not illustrated.

AR

AR

1423 R

1581 R

-8199999)

(8200000-8299999)

Description

Clamp, wiring :

Harness, wiring, starter switch to distributor and starting motor (sub.
AR1562R) ‘

Harness, wiring, starter switch to distributor and starting motor

Lead, wiring, ammeter to starting motor (sub. AR1557R)

Lead, wiring, ammeter to starting motor

Clip .

Screw, special cap, 5/16" x 9/16"

Washer, lock 5/16"

Washer, 21/64" x 3/4" gauge (sub. for 24H39R)

Lead, wiring, fuel gauge receiver to sender (sub. AR1560R)

Lead, wiring, fuel gauge receiver to sender

Clip (2 used)

Lamp, R.H. and L.H. (6-volt) (for parts, see page 40-36) (sub.
AF3817R)

La.znbp,z R.H. and L.H. (6-volt, sealed beam) (for parts, see page

-37)

Washer (2 used)

Washer, 37/64" x 1-1/8" x 11 gauge (2 used)

Washer, lock, 1/2" (2 used)

Nut, 1/2" (2 used)

Grommet (2 used) (packed 2 in a pkg. ) (sub. R2579R)

Grommet (2 used) (packed 2 in a pkg. )

Harness, wiring, combination switch to R,H. and L. H. lamp

Harness, wiring, combination switch to R,H. and L. H. lamp

Clip (2 used)

Cable, battery to starting motor

Harness, wiring, combination switch to rear lamp

Harness, wiring, combination switch to rear lamp (switch end) (sub.
AR1851R and AF3814R)

glimess, wiring, combination switch to rear lamp (switch end)
ip

Connector, two wire

Grommet (packed 2 in a pkg. )

Socket, electrical outlet

Screw, mach. (2 used)

Washer (2 used) (packed 10 in a pkg. ) (sub. for A3010R)

Nut, Hex. (2 used) (sub. for 14H606R)

PLUG, EIECTRICAL OUTIET, WITH CABLE (ATTACHMENT)

Plug, electrical outlet, less cable

Strap, battery ground

Screw, special cap

Washer, lock, 3/8"

Nut, sq., 3/8"

Lamp, rear and warning (6-volt) (sub. AR21734R)

Washer, outside

Washer, inside

Washer, lock, 1/2"

Nut, jam, 1/2"

Grommet (packed 2 in a pkg.)

Lead, wiring, electrical outlet socket

Harness, rear lamp wiring (lamp end)

Harness, rear lamp wiring (lamp end)

Lamp, rear and warning (6-voit) (for parts, see page 40-37) (sub.
AR21734R)

Washer, outside

Washer, inside

Washer, lock, 1/2"

Nut, jam, 1/2"

Wiring, replacement kit, consisting of: one AA4881R, one AAS5673R,
one AR1315R, one AR1316R, one AR1321R, one AR1323R, one
AR1557R, one AR1560R, and one AR1562R

Wiring, replacement kit, consisting of: two AA4881R, one AF38 14R,
one AA5673R, one AR1I557R, one AR1558R, one AR1559R, one
AR1560R, one AR1851R, and one AR1562R

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts,

PC-766-(3-61) Litho in U,S.A.



40-24 Tractors -- 80, 820, 830, and 830-I

INSTRUMENT PANEL WIRING
(Serdal No. 8000001-8199999)

d

6 7

7 —1 1\
26 19 25 24 14 23 22 21

17 2019 18 17

Key Part No, Serial No, Description
1 AF 2749R ( -8199999) - Ammeter (sub. for AB2568R)
2 AM 1949 T ( -8199999)  LIGHTER, CIGARETTE (6-VOLT) (ATTACHMENT)
3 AR 1557 R ( -8199999) Lead, wiring, ammeter to starting motor (white) (sub. for AR1314)
4 AR 1562 R ( -8199999)  Harness, wiring, starter switch to distributor and starting motor
(sub. for AR1322R)
5 AR 1315R ( -8199999) Harness, wiring, generator
6 crsssecsssse ( -8199999) Wi;i, 1§;.15:§r)ator to ammeter (white) (not sold separately) (part of
7 cesesseseans ( -8199999)  Wire, generator to fuel gauge switch (black) (not sold separately)
(part of AR1315R)
8 AR 1560 R ( -8199999) Lead, wigng, fuel guage receiver to fuel gauge sender (sub. for
AR1320R)
9 AR 1274 R ( -8199999)  Lamp, dash
10 AF 2739 R ( -8199999) Receiver, fuel gauge (6-volt) (sub. for AF2170R)
11 AA 4881 R ( -8199999) Lead, wiring, fuel gauge switch to fuel gauge receiver (sub. for
AR1319R)
12 ceesesssenns ( -8199999) Wire, fuel gauge switch to combination switch (black) (not sold
separately) (part of AR1315R)
13 ceessasrcase ( -8199999)  Light, indicator (order one AA4925R, one AA4926R and one AB4059R)
(see page 40-11) ’
14 cececsasases { -8199999)  Wire, combination switch to starting switch (black) (not sold
separately) (part of AR1323R)
15 AF 2460R ( -8199999) Switch, combination, ignition and light, with resistor (sub. for
AF2065R) -
16 AF 2143 R ( -8199999)  Resistor, ignition
17 AR 1316 R ( -8199999)  Harness, wiring, combination switch to R, H, and L. H. lamp (black)
18 esrsssesesas ( -8199999) Wire, combination switch to rear warming lamp (red) (not sold
separately) (part of AR1321R)
19 csessescnses ( -8199999)  Wire, combination switch to starting switch (green) (not sold
separately) (part of AR13223R) v
20 cesesecscess ( -8199999).  Wire, combination switch to rear lamp (black) (not sold separately)
' (part of AR1321R)
21 “AR 1323 R ( -8199999)  Harness, wiring, combination switch to starting switch
22 AF 2171 R ( -8199999)  Switch, fuel gauge .
23 esssesessnse ( -8199999) Wire, ammeter to fuel gauge switch (black) (not sold separately)
(part of AR1315R)
24 cesesssseses ( -8199999)  Wire, starting switch to distributor (green) (not sold separately)
(part of AR1562R) ,
25 cevesecnsses ( -8199999)  Wire, starting switch to starting motor (black) (not sold separately)
(part of AR1562R)
26 AR 1324 R ( -8199999)  Switch, starter
27 AR 1321 R ( -8199999)  Harmess, wiring, rear lamp

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacément parts.

- PC-766-(3-61) litho in U.S, A,



Tractors -- 80, 820, 830,

and 830-1 40-25

<

NN WN

9

10
11

12

13
14
15

16

17
18
19
20

21
22

23
24

Capital letters indicate an attachment.

INSTRUMENT PANEL WIRING
(Serial No, 8200000-8299999)

10

Part No,
AR 1560 R
AF  2739R
AF 2749 R
AR 1563 R
AA 4881R
AF 2460R

AR 1559 R

sevcecscecce

esceecscs s

AR 1588 R
AR 1562 R

evseecsersee

essecssecse

AR 1324R
AM 1949 T
AF 2171 R

eecessssss e

eessecsccons

AR 1557 R
AA 4881 R
AR 1561 R

59638 22

S erial NOQ
(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8203099)

(8203100-8299999)
(8200000-8299999)

(8200000-8299999)

(8200000-8299999)
(8200000-8299999)

(8200000-8299999)

(8200000-8299999)
(8200000-8299999)
(8200000-8299999)

(8200000-8299999)

(8200000-8299999)
(8200000-8299999)
(8200000-8299999)
(8200000-8299599)

(8200000-8299999)
(8200000-8299999)

(8200000-8299999)
(8200000-8299959)

5
4/ 13

Description

Lead, wiring, fuel gauge receiver to fuel gauge sender

Receiver, fuel gauge (6-volt)

Ammeter

Lamp, dash

Lead, wiring, combination switch to starter switch (black)

Switch, combination, with resistor

Light, indicator (order one AA4925R, one AA4926R and one
AB4059R )

Light, indicator {order one AA4925R, one AB4059R and one AR1886R)

Wire, switch to rear lamp (black) (not sold separately) (part of
AF3814R and AR1851R)

Wire, switch to rear warming lamp (red) (not sold separately) (part
of AF3814R and AR1851R)

Harness, wiring, combination switch to R.H. and L, H, lamps (black)

Wire, generator to ammeter (white) (not sold separately) (part of
AR1558R)

Wire, generator to.fuel gauge switch (black) (not sold separately)
(part of AR1558R)

Hamess, wiring, generator

Harness, wiring, starter switch to distributor and starting motor

Wire, starter switch to starting motor (black) (not sold separately)
(part of AR1562R)

Wire, starter, switch to distributor (green) (not sold separately)
(part of AR1562R)

Switch, starter

LIGHTER, CIGARETTE (6-VOLT) (ATTACHMENT)

Switch, fuel gauge

Wire, ammeter to fuel gauge switch (black) (not sold separately)
(part of AR1558R)

Wire, switch to fuel gauge switch (black) (not sold separately)
(part of AR1558R)

Lead, ammeter to starting motor (white)

Lead, wiring, fuel gauge switch to fuel gauge receiver

Harness, wiring, rear lamp (switch end) (sub. AF3814R and AR185iR)

Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in 11, S, A,




40-26

Tractors -- 80, 820, 830, and 830-I

g

MEMORANDA

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I 40-27

Key

UIh N

7
8

9A
B
10
11
12
13
14

15
16
17
18
19

DASH LAMP, SWITCHES, INDICATOR LIGHT, AND CIGARETTE LIGHTER
(Serial No. 8000001-8299999)

~
$
~
~
~
\\
-
AN N
N
\\\ A Y4
N
\\ = \\
N
\ N
\\ \} N
~ Q‘\ AN
AN AN
~ N X N\
NN N QN AN
AN % N
NN \\\ v \
\:\ N -‘\‘\\ l‘v\\
NN NN - 2
AN N
N AN )
NN EFRRN ;

16

59637

Part No, Serial No., Description
21H 973 R ( -8299999) Screw, mach,
A 766 R ( -8299999)  Washer, lock

1902694 ( -8299999) Lever, switch

1902692% ( -8299999) Nut, 1/2", switch to panel

138549% ( -8299999) Washer, lock, 1/2"

R 11100R ( -8299999)  Screw, mach, (3 used) (sub. for 1864099)

1886496 { -8299999) Screw, mach. (2 used)
12H 290R ( -8299999)  Washer (5 used) (sub. for A2734R)

1886496 ( -8299999) Screw, mach. (2 used)
A 766 R ( -8299999) Washer, lock (2 used)

1929666 ( -8299999) Resistor
AF 2460 R ( -8299999) Switch, combination ignition and light, with resistor, less lever

(6-volt) (sub, for AF2065R)

AA 4926 R ( -8299999)  Socket and wire
AR 1886 R (8203100-8299999) Socket and wires
AB 4059 R ( -8299999)  Bulb, 1 candlepower, 6-8-volt (packed 10 in a pkg.)
AA 4925 R ( -8299999)  Jewel
A 3032R ( -8299999) Hood, dash lamp
AB 2582 R ( -8299999) Bulb, 3 candlepower, 6-8-volt (packed 10 in a pkg.)
AR 1274 R ( -8199999)  Lamp, dash
AR 1563 R (8200000-8299999)  Lamp, dash
AM 2091 T ( -8299999) Element, cigarette lighter .
AM 1949 T ( -8299999) LIGHTER, CIGARETTE (6-VOLT) (ATTACHMENT)
AM 2151 T ( -8299999)  Fuse, cigarette lighter
AR 21164 R ( -8299999)  Wire assembly, cigarette lighter (sub., for AM2152T)
AR 1324 R ( -8299999)  Switch, starter

*Furnished by John Deere Dubuque Tractor Works.

Capital letters indicate an attachment., Attachments must be listed on separate orders from replacement parts,

PC-766-(3-61) Litho in U,S, A,



40-28

Tractors -- 80, 820, 830, and 830-1

DASH LAMP, SWITCHES, INDICATOR LIGHT, AND CIGARETTE LIGHTER (C.E.)
(Serial No. 8300000- )

Key Part No, Serial No.
1 21H 973 R (8300000~ )
A 766 R (8300000- )
2 1902694% (8300000~ )
3 1902692% (8300000- )
4 138549% (8300000~ )
5 1886496 (8300000- )
A 766 R (8300000- )
6 AF 2143 R (8300000~ )
7 AR 21162 R (8300000~ )
8 AR 1886 R (8300000~ )
9 AB 4059 R (8300000- )
10 AA 4925 R (8300000~ )
11 A 3032 R (8300000~ )
12 AB 2582 R (8300000~ )
13 AR 20447 R (8300000~
14 AM 2091 T (8300000~
15 AM 1949 T (8300000~
16 AM 2151 T (8300000~
17 AR 21164 R (8300000-
18 AR 20431 R . (8300000-8301266
AR 21823 R (8301267~
R 21156 R (8301267~
R 21157 R (8301267~
Parts listed below are not illustrated.
AA 5592 R (8300000 -
AA 4881 R (8300000~ )
AF 2172 R (8300000 - )

e g e N et N N o o

15

Description
Screw, mach.
Washer, lock
Lever, switch
Nut, 1/2", switch to panel
Washer, lock, 1/2"
Screw, mach.
Washer, lock
Resistor
Switch, combination ignition and light, with ignition resistor, less
lever (6-volt)
Socket and wires :
Bulb, 1 candlepower, 6-8-volt (packed 10 in a pkg.)
Jewel
Hood, dash lamp
Bulb, 3 candlepower, 6-8-volt (packed 10 in a pkg.)
Lamp, dash, less bulb
Element, cigarette lighter
LIGHTER, CIGARETTE (6-VOLT) (ATTACHMENT)
Fuse, cigarette lighter
Wire assembly, cigarette lighter (sub. for AM2152T)
Switch, starter (sub. AR21823R)
Switch, starter
Cap, starter switch (rubber)
Nut, starter switch

Switch, with keys and moumting nuts
Lead, wiring, key switch to ammeter
Lead, wiring, key switch to fuel gauge switch

*¥Furnished by John Deere Dubuque Tractor Works.

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I ' 40-29

DASH LAMP, SWITCHES, iWDiC..TOR LIGHT, AND CIGARETTE LIGHTER (Elec.)
{Serial No, 8300000- )

Key Part No.
1 21H 973 R
A 766 R
2 1902694%
3 1902692%
4 138549%
5 AR 20234 R
6 AR 20959 R
7 AA 4927 R
8 AA 4925 R
9 A 3032 R
10 AR 2058 R
11 AR 20447 R
12 AA 5787 R
13 AR 20438 R
14 AM 2151 T
15 AR 21164 R
16 AR 20235 R
AR 21823 R
R 21156 R
R 21157 R

70599

Serial N°o
(8300000 -

il

(8300000-
(8300000-
(8300000-
(8300000 -

(8300000-
(8300000-
(8300000-8301266
(8301267-
(8301267-
(8301267-

Description
Screw, mach.
Washer, lock
Lever, switch
Nut, 1/2", switch to panel
Washer, lock, 1/2"
Switch, combination starting and light, less lever (24-volt)
Socket and wires, generator indicator
?ulb,1 1 candlepower, 12-16-volt (packed 10 in a pkg.)
ewe : ’
Hood, dash lamp
Bulb, 6 candlepower, 12-16-volt (packed 10 in a pkg.)
Lamp, dash, less bulb
Element, cigarette lighter
LIGHTER, CIGARETTE (12-VOLT) (ATTACHMENT) (SUB. FOR
AAS5734R)
Fuse, cigarette lighter
Wire, assembly, cigarette lighter (sub. for AM2152T)
Switch, starter (sub. AR21823R)
Switch, starter
Cap, starter switch (rubber)
Nut, starter switch

*Furnished by John Deere Dubuque Tractor Works.

Parts listed below are not illustrated.

AA 5592 R

AF

Capital letters indicate an attachment.

2172 R

{8300000- )
(8300000- )

Switch, with keys and mounting nuts
Lead, wiring, key switch

Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Lithe in U,S,A,



40-30 : Tractors -- 80, 820, 830, and 830-I

GENERATOR, IGNITION, AND STARTING WIRING (C.E.)
(Serial No. 8300000- )

ORANGE

PC-766-(3-61) Litho in U,S,A,



Tractors - 80, 820, 830, and 830-I 40-31

GENERATOR, IGNITION, AND STARTING WIRING (C.E,) -- Continued

(Serial No. 8300000- )
. Key Part No, Serial No. Description
1 AR 1370 R {8300000- Distributor :
2 AR 1203 R (8305000 - Motor, cranking (6-volt) (Delco-Remy no. 1107155)
3 AR 20549 R (8300000 - Harness, wiring
B 1986 R (8300000 - Clip

R 1646 R (8300000~
AF 2080 R (8300000-

4

5 AR 1112 R (8300000
6 AF 2739 R (8300000
7
8

Clamp

Generator, with fan and pulley (6-volt) (Delco-Remy no. 1100027)
(sub. AR29107R)

Sender, fuel gauge

Receiver, fuel gauge

Switch, fuel gauge

LIGHTER CIGARETTE (6-VOLT) (ATTACHMENT)

Ammeter

Resistor, ignition

Switch, with ignition resistor

Light, indicator (order one AA4925R, one AB4059R, and one
AR1886R)

Switch, starter (sub. for AR20431R and AR21219R)

Cap, fuel gauge switch (rubber)

Nut, fuel gauge switch

Socket, electrical outlet

Screw, mach., (2 used)

Washer (2 used)

Nut, hex. (2 used) (sub. for 14H606R)

Grommet (packed 2 in a pkg.)

Strap, ground

Connector, two-wire

Lead, wiring, electrical outlet socket, battery end

Cable, battery

Clip

AF 2171 R (8300000
AM 1949 T (8300000-
9 AF 2749 R {8300000-
10 AF 2143 R (8300000
11 AR 20434 R (8300000
12 . eieven.... (8300000

13 AR 21823 R (8300000-
R 21156 R (8301267-
R 21157 R {8301267-
14 AM 2049 T (8300000-
21H 404 R {8300000-
12H 251 R (8300000~
14H 778 H (8300000-
15 R 2579 R (8300000-
16  AB 4100 R (8300000-
17 AL 2976 T (8300000~
18  AA 5673 R (8300000-

19 AR 1353 R (8300000
B 989 R (8300000

Nt N et ? Nt e s s s ais? ot " P P N N Nt N N Nt o N st s s P P

Parts listed below are not illustrated.
AR 21317 R (8300000~

2610 R (8300000-
989 R (8300000 -
989 R (8300000-

1588 R (8300000-

1588 R (8300000-

1749 R (8300000-

4881 R (8300000-

Wiring replacement set consisting of one AA5673R, one AF3814R,
one AR20549R, one AR20550R, and one AR20551R

Clip, wiring harness and heat indicator tube to timing gear cover

Clip, starting motor cable to platform screw

Clip, starting motor cable to fuel tank support

Clip, conduit starting motor cable to platform screw

Clip, generator and C.E. wiring to steering gear housing

Clip, starting motor cable to transmission cover cable

Lead, wiring, key switch to ammeter

Switch, with keys and mounting nuts

é.eezléh wiring, key switch to fuel gauge switch

wi

5592 R (8300000
2172 R (8300000
AR 21219 R - (8300000

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts,

g;;owwww>
N st N? o el gl it il Nt '

PC-766-(3-61) Litho in U,S,A,



40-32 : Tractors -- 80, 820, 830, and 830-I

GENERATOR, IGNITION, AND STARTING (Elec.)

(Serial No. 8300000-"

' BR
3 BROWN QN

)

! 4
BLACK
WHITE  BLUE

7

ORANGE

BLUE
54

foar_)

WHITE

BLACK

b ——

| GEN

BLACK
BROWN

18

7os97 ~ BLACK

PC-766-(3-61) Litho in U.S, A, '



Tractors -- 80, 820, 830, and 830-I

40-33"

i6
17

18
19

GENERATOR, IGNITION, AND STARTING (Elec.) -- Continued

{Serial No. 8300000- )
Part No, Serial No, Description

AR 11007 R (8300060~ ) Generator, with fan and pulley (24-volt) (Delco-Remy no. 1103021)

AR 1112 R (8300000 - ) Sender, fuel gauge

AR 11109 R (8300000~ ) Motor, crlanking, with solenoid switch (24-volt) (Delco-Remy no.
1113801) :

AR 20576 R (8300000-8303395) Harness, wiring

AR 11073 R (8303396~ ) Motor, cranking (Delco-Remy no. 1113830)

A 5172 R {8300000 - ) Clip

R 1646 R (8300000~ ) Clamp -

AR 30155 R (8300000 - ) Regulator, voltage (sub. for AR11108R)

cssevssssnns (8300000 - ) Light, indicator (order one AA4925R, one AA4927R, and one
AR20959R)

AF 2721 R (8300000~ ) Receiver, fuel gauge (12-volt)

AR 20234 R (8300000~ ) Switch, combination, starting and lighting (24-volt)

AR 21823 R (8300000~ ) Switch, starter (sub. for AR20235R)

AR 20713 R (8300000~ ) Harness, wiring, combination switch, starter switch and fuel receiver

AR 20438 R (8300000~ ) LIGHTER, CIGARETTE (12-VOLT) (ATTACHMENT)

AA 5673 R {8300000- ) Lead, wiring, electrical outlet socket, battery end

AL 2976 T (8300000~ ) Connector, two-wire

R 2579 R (8300000~ ) Grommet (packed 5 in a pkg. )

AM 2049 T (8300000~ ) Socket, electrical outlet

21H 404 R (8300000~ ) Screw, mach., rd, hd., no. 10 x 3/8" (2 used)

12H 251 R (8300000~ ) Washer, lock (shake-proof) (no. 10) (2 used)

i4H 778 H {8300000- ) Nut (no. 10) (2 used) {sub. for 14H606R)

AA 4039 R (8300000 - ) Cable, battery connector (3 used)

AR 20218 R (8300000 - ) Lead, battery ground (attached to rear of battery box where regular
seat is installed and to side of battery box where float-ride seat is
installed)

AR 20566 R (8300000 - ) Cable, battery, negative terminal to solenoid on cranking motor

AR 20565 R (8300000~ ) Cable, battery, positive terminal to cranking motor

Parts listed below are not illustrated. :
12H 11 R (8300000 - ) Washer, lock, 3/8", starting motor cable clip to platform screw
14H 785 R (8300000~ ) Nut, 5/16", starting motor cables to trans. case cover clamp screw

(sub. for 14H253R)

14H 812C {8300000- ) Nut, 3/8", starting motor cable clip to platform screw (2 used) (sub.
for 14H255R)

19H 118 T (8300000- ) Screw, cap, 5/16" x 1", starting motor cables to trans. case cover
clamp (sub. for 19H112R)

B 989 R (8300000~ ) Clip, starting motor cable to platform screw (4 used)

B 1588 R (8300000- ) Clip, conduit starting motor cable to platform screw (2 used)

F 1682 R (8300000 - ) Clamp, half, starting motor cables to trans. case cover

F 1683 R (8300000 - ) Clamp, half, starting motor cables to trans. case cover

AR 21318 R (8300000- ) Wiring replacement set consisting of one AA5673R, one AF3814R,
one AR20551R, one AR20576R, one AR20577R, one AR20578R,

‘ and one AR20713R
R 21156 R (8301267~ ) Cap, starter switch (rubber)
R 21157 R (8301267- ) Nut, starter switch

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts,

PC-766-(3-61) Litho in U,S,A,



40-34 Tractors -- 80, 820, 830, and 830-1
LAMP WIRING (C.E.)
(Serial No. 8300000- )
1
0,/ —————— -
J——
- 7~
7 \\ /
( ) ! YELLOW/
\\_./ /"\} ~ —
N N (f - GREEN
\‘\ \‘,/ N
\
N
veELLow ™|
BLACK —
RED
6
l J—s8LAck 6
BL/l\CK 5
u | PAK w
7\
RED
830 S. E.
BLACK
70521
Key Part No, Serial No, Description
1 AR 20447 R (8300000- ) Lamp, dash
2 AR 21162 R (8300000~ ) Switch, combination, with ignition resistor (6-volt)
3 AR 20550 R (8300000~ ) Harness, wiring, side lamp
4 AR 20878 R - (8300000~ ) Resistor, light, with clip (6-volt)
5 AR 20551 R (8300000- ) Harness, wiring, rear lamp, switch end
6 AF 3817 R (8300000~ ) Lamp, R.H. and L.H. (6-volt, sealed beam) (for parts see page
. 40-37)
A 2743 R (8300000- ) Washer (2 used)
24H 991 R (8300000~ )  Washer, 37/64" x 1-1/8" x 11 gauge (2 used)
12H 13 R (8300000- )  Washer, lock, 1/2" (2 used)
14H 392 R (8300000- ) Nut, 1/2" (2 used)
R 2579 R (8300000- ) Grommet (2 used) {packed 2 in a pkg.)
7 AF 3814 R (8300000- ) Harness, wiring, rear lamp, lamp end
8 AF 3088 R (8300000-8305004) Lamp, rear and warning (6-volt) (for parts see page 40-37) (sub.
AR21734R)
AR 21734 R (8305005 - ) Lamp, rear and warning (6-volt) (for parts see page 40-38)
B 2295 R (8300000~ ) Washer, outside
F 2935 R (8300000~ R ) Washer, inside
12H 13 R (8300000- )  Washer, lock, 1/2"
14H 473 R (8300000~ ) Nut, jam, 1/2% _

FC-766-(3-61) Litho in U,S.A.



Tractors -- 80, 820, 830, and 830-I _ 40-35

LAMP WIRING (Elec.)
(Serial No. 8300000~ )

~——YELLOW

70520
Key Part No, Serial No, Description
1 AR 20447 R (8300000- ) Lamp, dash
2 AR 20234 R (8300000~ ) Switch, combination, starting and light (24-volt)
3 AR 20577 R (8300000- ) Harness, wiring, R.H. lamp to switch
4 AF 3816 R (8300000~ ) Lamp, R.H. and L.H. (12-volt, sealed beam) (far parts see page

40-37)

Washer (2 used)

Washer, 37/64% x 1-1/8" x 11 gauge (2 used)

Washer, lock, 1/2% (2 used)

Nut, 1/2% (2 used)

Grommet (2 used) (packed 2 in a pkg. )

Harness, wiring, switch to rear lamp

Harness, wiring, L.H. lamp and dash lamp to switch

Hamess, wiring, rear lamp, lamp end

Lamp, rear and warning (12-volt) (for parts see page 40-37) (sub.
AR21735R)

Lamp, rear and warning (12-volt) (for parts see page 40-38)

Washer, outside

Washer, inside

Washer, lock, 1/2"

Nut, jam, 1/2%

A 2743 R (8300000-
24H 991 R (8300000-
12H 13 R (8300000-
14H 392 R (8300000-
R 2579 R (8300000~
AR 20551 R (8300000-
AR 20578 R (8300000-
AF 3814 R (8300000-
AA 6733 R (8300000-8304429

[* NN N ]

AR 21735 R (8304430-
B 2295R (8300000-
F  2935R (8300000-
12H - 13 R (8300000-
14H 473 R (8300000-

e e e e N e N N N N N S

PC-766-(3-61) Litho in U,S.A.



40-36

Tractors -- 80, 820, 830, and 830-I

2
1
Key Part No,
1 A 2729 R
2 AA 3241 R
3 A 2731 R
4 AA 3239 R
5 AB 2820R
6 AA 3240R
AA 4666 R
7 A 2883 R
8 AA 3238 R
AA 4924 R
9 AA 4925 R
10 AB 4059 R
11 AA 4926 R
12 21H 972 R
13 12H 290R
14 A 2899 R
15 AF 2082 R
16 AB 3739R
17 2IH 972 R
18 12H 290 R
19 A 2899 R
20 AA 3243 R
AA 3075 R
21 12H 13 R
22 14H 392 R
23 AA 3495 R

PARTS FOR AA3075R AND AF2082R FRONT AND REAR LAwmi:o
(Serial No. 8000001-8203099)

P~ P P P o~ P~ _— o~ P~~~ P S S, S, P o~ P~ P~ S~ G~ P~

54073

Serial No.
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8199999)
-8203099)
-8203099)
-8199999)

-8199999)

-8199999)

-8199999)
-8199999)
-8199999)
-8199999)
-8199999)

-8199999)

-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)

Quantity Used

Front Rear
1 1
1 1
1 i
1 1
1 1
1 ’e
.0 1
1 LR ]
1 LN ]
o0 1
o0 1
e 1
LN 1
LX) 4
LN ] 4
e 2
..' 1
oo 2
2 e
2 o0
1 .o
1 o0
1 o0
1 LN ]
1 oo
1

12

20 19 18 17

¥

17—} @=—21

@@
\

Description

Screw

Molding

Lens

Gasket, lens (rubber)

Bulb, 6-8-volt (packed 10 in a pkg. )

Wiring

Wiring, switch to large bulb

Screw

Reflector

Reflector

Jewel; red

Bulb, warning, 1 candlepower, 6-8-volt (packed 10 in
a pkg.)

Socket and wire (warning lamp)

Screw, rd. hd., no. 8 x 5/16" (4 used)

Washer (4 used) (sub. for A2734R)

Spring, terminal plate (2 used)

Lamp, combination rear and warning, 6-volt (sub.
AR21734R)

Plate, terminal, with screws, spring, and lock washers
(Bakelite) (2 used) (sub. AA3495R)

Screw, rd. hd., no. 8 x 5/16" (2 used)

Washer, lock (2 used) (sub. for A2734R)

Spring, terminal

Body only, 12-volt (sub. AF3816R)

Lamp, front, 6-volt (sub, AF3817R)

Washer, lock, 1/2"

Nut, 1/2"

Plate, terminal, with spring, screws, and lock washers
(Bakelite)

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80,

820, 830, and 830-I 40-37

N O w AWNH"S
<

10
11
12
13
14
15
16
17

18
19
20

21

AF3816R, AF3817R FRONT AND AA6733R, AF3088R REAR LAMP PARTS
(Serial No. 8203100- )

Part No,

21H
12H
A
AF

4

972 R
290 R
2899 R
3088 R
6733 R
3495 R

6734 R
21738 R

21739 R

4666 R
2820 R
2062 R
3239 R
2731 R
3241 R
2729 R

972 R

290 R
3495 R
3817 R
3816 R
2899 R
4881 R
3893 R
3892 R
3891 R

70602

Serial No.
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)

(8203100-8304429)
(8203100-8304429)

(8203100-8304429)

(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-8304429)
(8203100-
(8203100-
(8203100-
(8203100-
(8203100-
{8203100-
(8203100-
(8203100-
(8203100~
(8203100-
(8203100-

e N M M et N o N i N S

—21

b~—13

20

Description

Screw, mach., rd. hd., no, 8 x 5/16" (4 used) (rear lamp)

Washer, lock (shake-proof), no. 8 (4 used) (rear lamp)

Spring, terminal plate (2 used) (rear lamp)

Lamp, combination rear and warning, 6-volt (C.E. ) (sub. AR21734R)

Lamp, combination rear and warning, 12-volt (elec.) (sub. AR21735R)

Plate, terminal, with spring, screws, and lock washers (2 used) (rear
lamp)

Reflector (rear lamp)

Bulb, 15 C.P., 6-volt (rear lamp) (packed 10 in a pkg. ) (C.E. ) (sub.
for AF3089R)

Bulb, 15 C.P., 12-volt (rear lamp) (packed 10 in a pkg.) (elec.)
{sub. for AA6735R)

Wiring (rear lamp)

Bulb, 6-8-volt (rear lamp) (packed 10 in a pkg. ) (C.E.)

Bulb, 12-16-volt (rear lamp) (packed 10 in a pkg. ) (elec.)

Gasket, lens (rubber) (rear lamp)

Lens (rear lamp)

Molding (rear lamp)

Screw, special mach.

Screw, mach., rd. hd., no. 8 x 5/16" (2 used) (front lamp)

Washer, lock (shake-proof), no. 8 (2 used) (front lamp)

Plate, terminal, with spring, screws, and lock washers (front lamp)

Lamp, front, 6-volt sealed beam (C,E,)

Lamp, front, 12-volt sealed beam (elec. )

Spring, terminal plate (front lamp)

Lead, wiring terminal plate screw to sealed unit screw (front lamp)

Unit, sealed, with screws, 6-volt (front lamp) (C.E.)

Unit, sealed, with screws, 12-volt (front lamp) (elec. )

Molding (front lamp)

PC-766-(3-61) Litho in U,S.A,



40-38 ’ Tractors -- 80, 820, 830, and 830-1I

AR21734R AND AR21735R REAR LAMP PARTS
(Serial No. 8304430- )

4
R 5508
Key Part No, Serial No, Description
1 AF 3891 R (8304430- )  Molding
2 A 2729 R (8304430- ) Screw, special mach.
3 AR 21737 R (8304430- ) Unit, sealed beam, with screws (12-volt)
AR 21736 R (8304430- ) Unit, sealed beam, with screws (6-volt)
4 AA 4881 R (8304430- ) Lead, wiring, sealed umit to terminal plate
5 21H 972 R (8304430- )  Screw, mach., rd. hd., no. 8 x 5/16" (4 used)
6 12H 290 R (8304430- )  Washer, lock, internal tooth, no. 8 (4 used)
7 A 2899 R (8304430- ) Spring, terminal plate (2 used)
8 AR 21739 R (8304430~ )  Bulb, 15 C.P., 12-volt (packed 10 in a pkg.)
AR 21738 R (8304430- ) Bulb, 15 C.P., 6-volt (packed 10 in a pkg. ) (sub. for AF3089R)
9 AR 21734 R (8304430- ) Lamp, combination rear and warning (6-volt) (C.E.)
AR 21735 R (8304430- ) Lamp, combination rear and warning (12-volt) (elec.)
10 AA 3495R (8304430- ) Plate, terminal, with spring, screws, and lock washers (2 used)

PC-766-(3-61) Litho in U,S.A, ;



Tractors -- 80, 820, 830,

and 830-I

<

= =
CQOVEONOUTPAWN -G

[y
-

o e
QAU wWN

17

Part No.
21H 964 R
A 5276 R
A 5277 R
R 2579 R
AA 6165R
A 5280 R
M 2207 T
A 5278 R
A 5279 R
A 5275 R
AA 5691 R
AA 5692 R
AA 6217 R
A 5273 R
14H 813 C
12H 12 R
D 126 B

PN S e, N g, S P P, P P, P P, o P P g, P~ P

WARNING LAMP FOR TOWED IMPLEMENT

Serial No,

N e T W N WP P Y W

43833

Description
Screw, special mach. (6 used)
Lens, red
Gasket, lens (2 used) (packed S in a pkg. )
Grommet (packed 2 in a pkg. ) (sub. for B1580R)

Bulb, 21-candlepower,
Clip

Screw, self-tapping (4 used)

Lens, outlook (2 used) '

Gasket, outlook lens (2 used) (packed 5 in a pkg. )

Lens, amber

Not furnished (order AA6145R)

PLUG, ELECTRICAL OUTLET, WITH CABLE (ATTACHMENT)
Plug, electrical outlet, less cable

Reel

Bracket

Nut, hex., 7/16" (sub. for 14H257R)

Washer, lock, 7/16"

Socket, lamp bracket

Part listed below is an assembly of parts in this grouping,
)

AA 6145 R

(

LAMP, WARNING, WITH CABLE AND REEL, FOR TOWED IMPIE-
MENTS { ATTACHMENT)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S.A.

40-39

6-8-volt, single-contact (packed 10 in a pkg. )



40-40 ' Tractors -- 80, 820, 830, and 830-I

IMPLEMENT WARNING LAMP

45296

PC-766-(3-61) Litho in U.S, A,



Tractors -- 80, 820, 830, and 830-1 40-41

Key

CONOUID WN =

9
10
11
12
13
14
15

16
17
18
19
20
21
22

Part No.

N

1H

>»Z >

>>§§g>;>w> S

24H
12H
14H
B
D

964 R
5276 R
5277 R
2207 T
5278 R
5279 R

*9 0000000

6165 R
6218 R

5275 R
2579 R
2421 R
6219 R
5281 R
1772 R
845 R
892 R
2743 R
4125 R
930 R
10R
785 R
1727 R
2914 R

PN S, SN, PN, S, S, e, ST P, P, S, P, S, P, P — S e, g, g, PN B e, P~

IMPLEMENT WARNING LAMP -- Continued

Serizl No.

N el N Mt e N N S N N e N e Nt ~ N N N N N e 2 Se?

Description
Screw, special mach. (6 used)
Lens, red
Gasket, lens (2 used) (packed 5 in a pkg.)
Screw, self-tapping (4 used)
Lens, ocutlook (2 used)
Gasket, outlook lens (2 used) (packed 5 in a pkg.)
Not furnished (order AF1772R)
Bulb, 21 candlepower, 6-8-volt, single-contact (packed 10 in a pkg.)
C.E.) -
M§b, 21 candlepower, 12-14-volt, single-contact (packed 10 in a
pkg. ) (elec.)
Lens, amber
Grommet, on lead in cowl side (packed 5 in a pkg. ) (sub. for B1580R)
Clip, lead, on fender to cowl side screw (2 used)
Lead, wiring, warning lamp
Tubing, on lead
Lamp, with lead, tubing, washer, and nuts
Nut, jam, 7/16" (2 used) (sub. for 14H344R)
Washer, 17/32" x 1" x 10 gauge
Washer, lamp
Screw, special mach, (2 used) (packed 50 in a pkg. )
Washer, 11/32" x 3/4" x 11 gauge (4 used)
Washer, lock, 5/16" (2 used)
Nut, 5/16% (2 used)
Washer, bearing
Bracket -

Part listed below is an assembly of parts in this grouping,
)

AR

1049 R

(

LAMP, IMPLEMENT WARNING (ON FENDER) (ATTACHMENT)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

Key
1

2

Part No,

AR
AR
AA

21855 R
21856 R
6037 R

WARNING LAMP FLASHER

R 5068

)
)
)

Description
FLASHER, WARNING LAMP, WITH LEAD (6-VOLT) (ATTACHMENT)
FLASHER, WARNING LAMP, WITH LEAD (12-VOLT) (ATTACHMENT)

Lead, wiring

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S,A,



45-2

Tractors -- 80, 820, 830, and 830-I

TRANSMISSION CASE COVER AND GEAR SHIFT

- Key Part No,

1 AP 17808 H
2 12+ 11 R
3 R SI0R
4 19H 482B
5 12H 13R
6 14H 809 T
7 R 1426 R
R 2548 R

8 19H 506 H
9 12H 13 R
10 14H 809 T
11 26H 14R
12 R 1425 R
13 AR 1157 R
14 F 2274 R
12H i1 R

15 19H 1164 R
12H 11 R

16 A 4879R
17 144 809T
18 12H 13R
19 19H 482B
20 R 512R
R 1955 R

21 R 1424 R

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( -8199999)
(8200000- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( -8199999)
(8200000~ )
( - )

44303

Description
Ball, gear shift lever
Washer, lock, 3/8"
Lever, gear shift
Bolt, mach., 1/2" x 2" (sub. for 7H795H)
Washer, lock, 1/2"
Nut, 1/2" (sub, for 14H259R)
Quadrant, gear shift
Quadrant, gear shift
Bolt, mach., 1/2" x 2-3/4" (sub, for 7H1496R)
Washer, lock, 1/2"
Nut, 1/2" (sub. for 14H259R)
Key, Woodruff, 3/16" x 3/4" (2 used)

- Shaft, gear shift lever

Cover, R1423R, transmission case, with tube
Screw, special cap (6 used)

Washer, lock, 3/8" (6 used)

Screw, cap, 3/8" x 2-1/4" (2 used) (sub. for 19H257R)
Washer, lock, 3/8" (2 used)

Pin, dowel (2 used)

Nut, 1/2" (sub. for 14H259R)

Washer, lock, 172"

Bolt, mach., 1/2" x 2" (sub. for 7H795H)
Arm, gear shifter

Arm, gear shifter

Gasket (packed 5 in a pkg.)

PC-766-~(3-61) Litho in U,S.A,



Tractors -- 80, 820, 830, and 830-1I _ 45-3-

Key

5
Part No.
AR 1158 R
16H 1346 A
R 1437 R
B 1914 R
R 1440 R
A 597 R
A 598 R
R 1429 R
R 1432 R
AR 1159 R
R 1438 R
AR 1160 R
R 1430 R
14H 611 R
19H 1705 T
F 2273 R
12H 11R
D 678 R
R 1431 R
R 1441 R
H 246 R
F 2272 R
AR 1161 R
R 1439 R
B 374 R
R 526 R
R 527 R
F 625 R
R 1886 R
R 1256 R

PN LN TN N P PN o, P, P, N EN PN o, o, P, P, N, N P, P oy SN, PN P, e, PN P, N, P, N T

Serial No.

LIRS T T T T R T R R A R N N TR AN N N N N R TR NS R A B B |

Nt Vo N N Ml S St S s S e s s s N N s st e e N et i Nai? N "o v NP P s s

GEAR SHIFT FORKS AND SHIFTER SHAFTS

Description
Arm, R1436R, first speed gear shifter, with yoke
Rivet, 3/8" x 1-1/4" (8 used)
Yoke, first speed gear shifter arm
Screw, special set (4 used)
Wire, 16" gauge x 6" long (4 used)
Retainer, first speed gear shifter pawl
Spring (2 used)
Pawl (2 used)
Shaft, first speed gear shifter
Shifter, first speed gear .
Shifter, R1433R, second speed and reverse gear, with yoke
Yoke, second and reverse and third speed gear shifter (2 used)
Shifter, R1434R, third speed gear, with yoke
Shaft, second and third speed gear shifter
Nut, jam, 5/16" (sub., for 14H340H)
Screw, cap, 5/16" x 4-1/2"
Screw, special cap (2 used)
Washer, lock, 3/8" (2 used)
Screw, shifter shaft adjusting (2 used)
Shaft, fourth and fifth speed gear shifter
Plate, lock, shifter shaft
Plate, lock
Screw, special cap
Shifter, R1435R, fourth and fifth speed gear, with yoke
Yoke, fourth and fifth speed gear shifter
Spring, gear shifter pawl (3 used)
Pawl, gear shifter (3 used)
Fork, sixth speed gear shifter
Retainer, sixth speed gear shifter pawl
Shaft, sixth speed gear shifter

Shaft, sixth speed gear

PC-766-(3-61) Litho in U,S,A,



45-4

Tractors -- 80, 820, 830,

and 830-1I

Key

[N

® QU1 N

11
12
13
14
15
16
17
18
19

SLIDING GEAR SHAFT ASS'EMBLY
(Transmission)

(5]
)]

Part No,

R 1494R
R 1506 R
19H 337N
A 4605R
R 1497 R
R 2517R
R 1498 R
JD 7272R
jD 8235R
JD 7359 H
JD  7365R
AR 1183 R
AR 1527 R
R 1495R
R 149 R
R 96 R
JD 8140R
JjD 7444 R
R 81 R
R 101 R
AR  874R
R 105 R
11H 218 R
B 1916 R

Serial No.

( - )

( - )

( - )

( - )

( -8199999)

(8200000~ )

( -

( -8199999)

(8200000~ )

(8200000-
-8199999)

( -8199999)

(8200000~ )

( -

( -

( -

( -

( -

( -

( -

( -

( -

( -

( -

12 13 14 15

Nt et " N s e Nt N2 P S it

Description
Pinion, first speed sliding (18 teeth)
Pinion, first speed sliding creeper (16 teeth)
Screw, cap, 7/16" x 1-1/4" (3 used)
Plate, lock (3 used)
Retainer, sliding gear shaft bearing, L.H.
Retainer, sliding gear shaft bearing, .L. H.
Shim (steel) . 006"
Cup, bearing
Cup, bearing
Cone, with rollers
Cone, with rollers
Shaft, sliding gear, with nut
Shaft, sliding gear, with nut
Pinion, third speed sliding (25 teeth)
Pinion, fourth and fifth speed sliding (28 and 31 teeth)
Pinion, second speed sliding (23 teeth)
Cone, with rollers
Cup, bearing
Snap ring
Gear, sixth speed drive (42 teeth)
Gear, sliding gear shaft drive, with R104R spider
Washer
Pin, cofter, 3/16" x 1-1/2" (sub, for 11H84R)
Nut, slotted

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830, and 830-1

COUNTERSHAFT ASSEMBLY AND REVERSE GEAR
(Transmission)

Key Part No, Serial No, Description
1 11H 249 R ( - )  Pin, cotter, 1/4" x 2" (sub. for 11H117R)
2 A 76 R ( - ) Nut
3 R 1482 R ( - ) Gear, countershaft first speed (34 teeth)
R 1505 R ( - ) Gear, countershaft first speed creeper (41 teeth)
4 AR 1178 R ( - ) Spacer, countershaft first speed gear
5 A 310 R ( - ) Screw, cap, 7/16" x 1-1/4" (drilled) (4 used)
6 cesecsesones ( - )  Wire, 16 gauge x 18" long
7 R 1491 R ( - ) Retainer, countershaft bearing, L.H.
8 R 1503 R ( - ) Shim (steel), ,006"
R 92 R ( - ) Shim (steel), ,018"
9 JD 7446 R ( - ) Cup, - bearing
10 JD 8193 R  ( - ) Cone, with rollers
11 R 80 R { - )  Snap ring
12 AR 1177 R ( - ) Countershaft, with nut
13 R 1484 R ( - ) Gear, countershaft third speed (25 teeth)
14 cerseessanne ( - ) Wire, 16 gauge x 5" long '
15 D 916 R ( - ) Screw, cap, 3/8" x 3/4", drilled
16 H 151 R ( - )  Plate, lock
17 R 35R ( - ) Shaft, reverse gear
18 R 34 R ( )  Bushing (2 used)
19 AR 890 R ( ) Gear, reverse, with bushing
20 R 1485 R ( - ) Gear, countershaft fourth speed (23 teeth)
21 AR 1181 R ( - ) Spacer, countershaft fourth and differential pinion
22 R 1492 R ( - )  Pinion, differential drive (20 teeth)
23 AR 1179 R ( - ) Spacer, countershaft second and differential pinion
24 R 1483 R ( - ) Gear, countershaft seccnd speed (28 teeth)
25 R 80 R ( - ) Snap ring
26 JD 8138 R ( - ) Cone, with rollers
27 JD 7444 R ( - ) Cup, bearing
28 R 81 R ( ) Snap ring
29 R 102 R ( ) Pinion, sixth speed sliding

PC-766-(3-61)

Litho in U,S,A,



45-6 : Tractors -- 80, 820, 830, and 830-1

TRANSMISSION OIL PUMP

- )
@20 42618 35 _‘g

PC-766-(3-61) Litho in U,S,A,



Tractors -~ 80, 820, 830, and 830-I 45-7

TRANSMISSION OIL PUMP -- Continued

Key Part No, Serial No, Description
1 sessenenns ( ~ ) Wire, 16 gauge x 5" long
2 R 2507 R { - ) Screw, cap, 5/16" x 1/2", drilled
3 AR 1107 R ( ) Pipe, transmission oil, with plate
4 R 394 R ( ) Packing, O-ring (2 used)
5 R 2507 R ( - ) Screw, cap, 5/16" x 1/2", drilled
6 cecessensans ( - ) Wire, 16 gauge x 5" long
7 AR 1106 R ( - ) Pipe, transmission oil pump discharge
8 D 2440 R ( - ) Connector
9 1SH 99 R ( - ) Screw, special cap, 5/16" x 9/16"
10 12H 291 R ( - ) Washer, lock (shakeproof) (sub. for A3546R)
11 R 395 R ( - ) Plate, O-ring packing, retaining
12 R 394 R ( - ) Packing, O-ring
13 . AR 437R ( - ) Pipe, transmission oil pump intake
14 R 393 R ( - ) Screw, cap, 5/16" x 2-1/4", drilled
15 cessssssaces { - ) Wire, 16 gauge x 5" long
16 R 390 R ( - ) Screen, transmission oil sump
17 R 396 R ( - ) Gasket (packed 2 in a pkg.)
18 R 389 R ( - ) Cover, transmission oil sump
19 C 2175 R ( - ) Stud, 3/8" x 1-11/16"
20 12H 11 R ( - )  Washer, lock, 3/8"
21 14H 812C ( - ) Nut, 3/8" (sub. for 14H255R)
22 F 2273 R ( - ) Screw, special cap (2 used)
12H 11 R ( - ) Washer, lock, 3/8" (2 used)
23 R 1058 R ( - ) Gasket (packed 2 in a pkg.) -
24 11H 236 R ( - ) Pin, cotter, 1/8" x 1" (sub. for 11H41R)
25 14H 524 R ( - )  Nut, slotted, 1/2"
26 R 190 R ( - ) Gear, transmission oil pump drive
27 R 1054 R ( - ) Body, transmission oil pump
28 26H 70 R ( - ) Key, Woodruff, 1/8" x 1/2" (2 used)
29 R 1055 R ( - ) Shaft, transmission oil pump drive
30 R 400 R ( - ) Shaft, transmission oil pump idler gear
31 AR 881R ( - ) Gear, R398R, transmission oil pump (pkg. of 2) (1 pkg. used)
32 B -387 R ( - ) Snap ring (packed 5 in a pkg.)
33 R 1057 R ( - ) Gasket (packed S in a pkg.)
34 R 1056 R ( - ) Cover, transmission oil pump
35 19H 1092 M ( - ) Screw, cap, 7/16" x 2- 1/4" (5 used) (sub. for 1SH363R)
12H 12 R ( - )  Washer, lock, 7/16" (5 used) -
36 15SH 253 R ( - )  Plug, pipe, 1/8"
37 ceeceesssene ( - ) Wire, 16 gauge x 5" long
38 R 2507 R ( - ) Screw, cap, 5/16" x 1/2", drilled
39 AR 1000 R ) - )  Pipe, transmission oil return

PC-766-(3-61) Litho in U,S, A,



45-8 B Tractors -- 3T, 820, 830, and 830-I

‘DIFFERENTIAL

PC-766-(3-61) Lithoin 1J,S,A,



Tractors -- 80, 820, 830,

and 830-1 45-9

Key Part No.
1 19H 1356 R
12H i15R
2 R 1397 R
R 2501 R
3 R 1401 R
4 R ~ 1398 R
5 JD 8229 R
6 R 71 R
7 19H 1056 H
8 R 2529 R
9 R 2528 R
10 JD 8136 R
11 R 68 R
12 R 1147 R
R 2567 R
13 16H 1152 A
14 R 31 R
15 R 1912 R
i6 AR 1149 R
17 16H 1422 H
18 R 66 R
19A R 1396 R
198 R 2527 R
20 JD 8136 R
21 JD 8229 R
22 C 1919 R
23 R 77 R

DIFFERENTIAL -- Continued

Serial No.

-8326299
32020(X -

N PN BN N o

-8199999
(8200000
(8200000
(8200000

(

[ I T B |

-~
1]
oo
s
"l
©°
Nl

99

~
0o
g

[ I D R S R B}

-8199999

0
]
o Nt N N e e P e N N i S N o S st e e e NP P P “a? sl P s "

[ I T B |

Description
Screw, cap, 5/8" x 1-3/4" (3 used)
Washer, lock, 5/8" (3 used)
Housing, differential bearing, L. H.
Housing, differential bearing, L. H.
Packing (packed 5 in a pkg.)
Shim (steel), .00S"
Cup, bearing
Snap ring, . 113"-, 115" thick
Screw, cap, 7/16" x 1" (4 used)
Plate, lock (2 used)
Retainer, differential bearing (2 used)
Cone, with rollers
Washer, thrust {2 used)
Gear, differential bevel, and spur pinion (2 used) (sub. R2567R)
Gear, differential bevel, and spur pinion (2 used)
Rivet, 5/16" x 1-7/8" (3 used)
Washer (6 used)
Shaft, differential bevel pinion (3 used)
Gear, differential, with R1395R spider
Rivet, 3/8" x 3" (3 used)
Pinion, differential bevel (3 used)
Shaft, differential (sub. one R2527R, two R2528R and two R2529R)
Shaft, differential
Cone, with rollers
Cup, bearing
Snap ring
Cover, bearing

PC-766--(3-61) Litho in U.S.A,



45-10 ] Tractors -- 80, 820, 830, and 830-I

FINAL DRIVE, HOUSING, AND REAR AXLE SHAFTS

Key Part No, Serial No. Description
1 AR 1378 R ( -8199999)  Housing, R1366R, with studs
AR 20642 R (8200000~ ) Housing, R20530R, with studs and pins (sub. for AR1533R)
AR 20039 R* ( - )  Housing, R20050R, with studs and pins
2 A 2158 R ( - ) Stud, 7/8" x 3-1/8" (6 used)
3 22H 688 R* ( - ) Screw, special set (4 used)
4 R 27314 R ( - ) Pin, dowel (2 used) (sub. for A776R)
5 R 1367 R ( - ) = Gasket (packed 5 in a pkg. )
6 19H 1374 R { - ) Screw, special cap, 3/4" x 2" (6 used)
7 19H 1405 R ( - ) Screw, cap, 3/4" 2-1/2" (8 used)
8 JD 7448 R o - ) Cup, bearing (4 used)
JD 8242R* - )  Cup, bearing (4 used)
] JD 8112R ( - ) Cone, with rollers (4 used)
JD 8909 R¥ ( - ) Cone, with rollers (4 used)
10 R 28 R ( - ) Spacer (2 used)
11 R 20061 R* ( - ) Adapter (2 used)
12 F 787 R ( - ) Retainer, felt, inner (2 used)
13 D 2455 R ( - ) Washer, felt (2 used)
14 F 786 R { ) Retainer, felt, outer (2 used)
15 H 356 R { )  Washer

PC-766-(3-61) Litho in U.S.A,



Tractors -- 80, 820, 830, and 830-1I 45-11

FINAL DRIVE, HOUSING, AND REAR AXLE SHAFTS -- Continued

Key Part No, Serial No, Description
16 R 1866 R ( -8205259)  Plug, drain
R 20168 R (8205260~ )  Plug, drain
17 R 2545 R (8200000~ )  Washer, thrust (2 used)
18 11H 252R ( - )  Pin, cotter, 1/4" x 3-1/2" (2 used) (sub. for 11H126R)
19 R 27 R ( - )  Nut (2 used) ' :
20 AR 818 R ( -8219999) Gear, final drive, with R30R spider (2 used) (sub. AR1549R and
2545R)
AR 1549 R (8200000- ) Gear, final drive, with R2544R spider (2 used)
21 AF 316 R ( - ) Seal, oil (2 used) '
22 AR 1136 R ( - ) Shaft, rear axle, with nut
AR 21962 R* ( - )  Shaft, rear axle, with nut
23 R i4 R ( - ) Retainer, drive wheel (2 used)
24 . 19H 1391 R ( - ) Screw, special cap, 3/4" x 2-1/4" (2 used)
"12H 17 R ( - )  Washer, lock, 3/4" (2 used)
25 1SH 253 R ( - ) Plug, pipe, 1/8" (2 used)
26 R 1168 R ( - ) Screw, special cap (2 used)
12H 17 R ( - ) Washer, lock, 3/4" (2 used)
27 JjD 7759 ( - )  Fitting, grease (2 used) (rice field tractors)

*Parts for heavy-duty equipment and 830-1.,

REAR AXLE HOUSING COVER
(Tractors, Less Powr-Trol and Power Shaft)

Key Part No, Serial No. Description
1 R 300 R ( - ) Cover
2 R 301 R ( - ) Gasket (packed 5 in a pkg. )
3 19H 256 R ( - ) Screw, cap, 3/8" x 2'" (14 used)
12H 11 R ( - )  Washer, lock, 3/8" (14 used)

PC-766-(3-61) Litho in U,S, A,



45-12 Tractors -- 80, 820, 830, and 830-I

BRAKES

f0 1 -
7
, ' 20A
0 S
(if\ \ :\é

PC-766-(2-61) Litho in U.5.A,



Tractors -~ 80, 820

Q2N

~~d4 830-1

O Ul w l\)n—-§
<

10
11
12
13
14
15

16
17
18
19
20A

20B

21
22

23
24

25
26
27

28

29
30
31
32
33A
33B
34

35A

35B
36

37
38
39
40
41
42

43A
43B

Part No.
R 498 R
AR 486 R
AR 1586 R
F 1526 R
F 2801 R
A 986 R
11H 233 R
AR 1116 R
AR 1866 R
AR 1117 R
R 496 R
R 2575 R
R 497 R
R 2576 R
H 449 R
R 2577 R
14H 800R
24H 56 R
A 5292 R
12H 15 R
14H 8OOR
AA 811 R
JD 7778
jD 7778
R 495 R
A 152 R
H 826 R
A 151 R
AR 1114 R
AR 1220R
AR 1115 R
AR 1221 R
AR 1588 R
AR 1834 R
A 120 R
A 1163 R
R 2607 R
AR 1587 R
A 510 R
R 2572 R
A 134 R
D 2309 R
AR 604 R
AF 2866 R
AR 483 R
AF 2789 R
R 21753 R
A 321 R
i1H 211 R
A 2299 R
AA 4837 R
AF 2867 R
24H 77 R
24H 1097 R
AR  482R
F 154 R
16H 1339 A
R 2573 R
D 136 R
R 105 R
12H 21 R
14H 655 R
14H 785R
12H 10R
R 1210 R
19H 1096 H
AR 992 R
AR 1566 R
AR 1838 R

BRAKES -- Continued

Serial No.

f -8199999;
(8200000- )
( -8199999)
(8200000- )
g - )

( :8203099;
(8203100- )

- )
( -8199999)
(8200000- )
( -8199999)
(8200000- )
( -8199999)
(8200000-

I~~~

-8199999)

-8199999)

)
- )

- )
-8203099)

8200000

- )
-8199999)
-8199999)

-8199999)
-8199999)

—_— P PN S o, P P S T o,

(8200000-8203099)
(8203100- )

% —8199999;
(8200000- )
(8200000-

( -8199999)
(8200000- )
( - )

( - )
( -8199999)
(8200000~ )
-8199999)
(8200000- )
- )
- )

- )
-8199999)
-8199999)

:

- )
-8199999)
8200000- )
-8199999)
-8199999)
-8199999)
8200000~

8200000-

N SN PN N 5 o, PN PN N P, PN s, o, P T, P, S P, P P~

Nt N N Nt N et N N NP

( -8199999)
(8200099-8203099)
(8203100- }

-8199999)

Description

Gasket (packed 5 in a pkg. )

Shaft, brake, with nut

Shaft, brake, with nut

Bushing, inner

Bushing, inner

Rivet, drilled

Pin, cotter, 3/32" x 1/2" (sub., for 11H18R)

Pedal, brake, with latch, R,H, (sub. AR1866R)

Pedal, R2742R, brake, with latch, R.H,

Pedal, brake, with latch, L, H,

Lever, brake, R.H. (sub, R2575R)

Lever, brake, R,H.,

Lever, brake, L.H, (sub. R2576R)

Lever, brake, L.H.

Spring, brake lever

Spring

Nut, 5/8"

Washer, 29/32" x 1-1/2" x 20 gauge (2 used)

Stud, 5/8" x 2-1/4" (3 used) (packed 25 in a pkg. )

Washer, lock, 5/8" (3 used)

Nut, 5/8" (3 used)

Cup, oiler :

Fitting, grease (tractors with rice field brakes)

Fitting, grease :

Packing, O-ring (packed 10 in a pkg. )

Shaft, lever

Pin, dowel, brake cam stop

Screw, adjusting

Housing, R1314R, brake, with bushing and oiler, R.H.

Housing, R1598R, brake, with bushing and oiler, R.H, (tractors
with rice field brakes)

Housing, R1315R, brake, with bushing and oiler, L.H.

Housing, R1599R, brake, with bushing and oiler, L, H, (tractors
with rice field brakes)

Housing, R2570R, R2571R or R2578R, brake, with bushings,
guard, and dowel pin (2 used) (sub. AR1834R)

Housing, R2722R, R2723R, or R2724R, brake, with bushings
and guard

Pin, dowel

Bushing, outer

Bushing, outer

Seal, oil

Guard, dust, inner

Guard, dust, inner (not furnished)

Pin, adjusting (2 used)

Rivet, brass, 3/16" x 5/16" (10 used) (packed 100 in a pkg. )

Lining (set of four linings and forty rivets)

Lining (set of four linings and forty rivets)

Shoe, with lining (2 used)

Shoe, with lining (2 used)

Spring (2 used) (sub. for A348R)

Cam

Pin, cotter, 1/8" x 3/4" (2 used) (sub. for 11H38R)

Washer (4 used)

Pins (two), with rollers and washers

Pins (two), with rollers

Washer, 1-5/8" x 2-3/32" x 20 gauge (2 used)

Washer

Drum, brake, with hub

Guard, dust, outer

Rivet, drum to hub, 3/8" x 1-1/8", R,L O,H. (6 used)

Drum, brake

Washer

Washer

Washer, lock, 1"

Nut, jam, 1"

Nut, 5/16" (3 used) (tractors with rice field brakes)

Washer, lock, 5/16" (3 used) (tractors with rice field brakes)

Clip (3 used) /*ractors with rice field brakes)

Screw, cap, high-strength, 5/16" x 1-1/2" (3 used) (tractors with
rice field brakes (sub. for 19H130R}

Cove-, »--7 _, with brackets (tractors with rice field brakes)

Cover; brzke, with brackets (tractors with rice field brakes)

Cover, brake, with brackets (tractors .vith rice field brakes)

PC-766-(3-61) Litho in U, S, A,

45-13



50-2 80, 820, 830, and 830-I

FRONT FAN DRIVE AND POWER STEERING PUMP
. (Power Steering)

29

PC-766-(3-61) Lithoin1,S,A,



Tractors -~ 80, 820, 830, and 830-I 50-3

FRONT FAN DRIVE AND POWER STEERING PUMP -- Continued
(Power Steering)

. Key Part No, Serial No, Description
i AF 1925 R { ) Seal, oil ( sub. two ARZI300R oil seals in cover) (sub. two
AR21900R oil seals and one R21720R spacer in housing)
2 15H 237 R { -3195999) Plug, pipe, 1/2" (2 used)
3A° AR 1239R ( ~-8199999) Housing, R1522R, :ctziring pump, with bushings (sub. AR1590R
" and AR1591R)
3B AR 1590R (8200000~ )  Housing, R2580 R, steering pump, with bushings
4 F 1747 R ( - ) Bushing
5 A 4130 R ( - )}  Bushing
6 19H 1164 R ( - ) Screw, cap, high-strength, 3/8" x 2-1/4" (4 used) (sub. for
1SH257H)
12H 11 R ( -8199999) Washer, lock, 3/8" (4 used)
7 19H 1192 N ( - ) Screw, cap, high-strength, 3/8" x 3" (2 used) (sub. for 19H277R)
12H i1 R ( -8199999) Washer, lock, 3/8" (2 used)
8 F 1685 R ( - ) Shaft, steering pump gear
9 26H 70 R ( - ) Key, Woodruff, 1/8" x 1/2"
10 AF 1329 R ( - ) Gear, steering pump (set of two F1684R) (one set used)
11 F 2324 R ( - )  Body, steering pump
12 R 1800 R ( - ) Pin (2 used)
13 F 1747 R ( - ) Bushing
14 AF 2338 R ( - ) Cover F2313R steering pump, with bushing
15 1I9H 246 T ( - ) Screw, cap, high-strength, 3/8" x 1-3/4" (5 used) (sub. for
F2274R)
12H i1 R ( -8199999) Washer, lock, 3/8" (5 used)
16 JD 7142 R ( - )  Bearing
17 D 398 R ( - ) Snap ring
18 A 369 R ( - ) Snap ring (packed 10 in a pkg. )
19 R 1557 R ( - ) Pulley, fan and water pump drive (packed 10 in a pkg. )
20 241 550R { - ) Washer, 13/32" x 1-1/16" x 11 gauge
21 19H 218 N ( - ) Screw, cap, high-strength, 3/8" x 1" (sub. for 19H211R)
12H 11 R ( - ) Washer, lock, 3/8"
22 26H 70 R ( - ) Key, Woodruff, 1/8" x 1/2"
23 R 1593 R ( - ) Shaft, steering pump
24 F 1667 R ( ) Gasket (packed 2 in a pkg. )
25 F 1666 R ( - ) Flange, steering pump
26 1I9H 246 T ( - ) Screw, cap, high-strength, 3/8" x 1-3/4" (sub, for F2274R)
12H 11 R ( -8199999) Washer, lock, 3/8"
27 19H 1697 R ( - ) Screw, cap, 3/8" x 4" (sub. for 19H292T)
12H 11 R ( -8199999)  Washer, lock, 3/8"
28 R 1686 R ( - ) Tube, fan drive shaft
29 AF 1902 R ( - ) Coupling (2 used)
30 R 1749 R ( - ) Shaft, fan drive coupling

(Part listed below is an assembly of most of the parts listed above)
AR 1238 R (8200000~ ) Pump, steering, complete

PC-765-(3-61) Litho in U,S, A,



50-4 , Tractors -- 80, 820, 830 --3 835-]

STEERING WHEEL, SHAFT, AND WORM
(Power Steering)

0517 9A

FC-766-(3-61) Litho in U.S.A,



Tractors -- 80, 820, 830, and 830-1

50-5

Key
1
2
3A
3B
4
5
6

=O VN

1
1
12

13
14

15
16
17

18
19
20
21
22
23
24

25
26
27

28
29
30
31

32
33
34

35
36

37

38
39A
398
40
41
42
43

Part No,

F 1745 R
F 1744 R
AA  380R
AF 3856 R
B 37 R
R 726 R
AR 1236 R
AR 20250 R
AR 20486 R
R 1680 R
F 1743 R
19H 1258 T
12H 13 R
15SH 255R
19H 1195 E
12H 13 R
R 1635 R
R 1928 R
A 120 R
19H 1131 N
12H 13 R
R 20214 R
F 1734 R
R 1634 R
R 20212 R
R 20162 R
R 20161 R
F 1649 R
F 1648 R
JjD 7253 R
JD 8172 R
R 1737 R
R 1923 R
R 20210 R

R 20211 R
26H 72 R
F 1719 R
R 20165R
F 2334 R
11H 233 R
F 2335 R
24H 39 R
24H 143 R
144 511 R
30H 13 R
AF 1938 R
AR 20168 R
R 20913 R
34H 103 H
F 1743 R
R 20164 R
R 1138 R
AR 1371 R
AR 1881 R
26H 17 R
14H 798 R
B 3690 R
F 3629 R

STEERING WHEEL,

Serial No.
( -8203099)
( -8203099)
( -8203099)
(8203100- )
( - )
( - )
( -8205349)
(8205350-8299999)
(8300000- )

e

-8205349)

1
N e N st

( -
(8205350-
(8205350-
-8205349
(8205350-
(8205350-
(8205350-
( -
( -
( -

( -
( -8002834)
(8002835-8205349)
(8205350- )
(8205350- )
(8205350-
-8205349)
(8205350-

-8205349)
(8205350- )
( -8205349)

LI T B |
N N N e e S

( -
(8001690- )
-8205349)
(8205350- )
(

- )
( -8203099)
(8203100- )
( -8203099)
(8203100- )
(8203100- )
(8203100- )

SHAFT, AND WORM -- Continued
(Power Steering)

Description

Nut, cap

Emblem, power steering

Wheel, steering

Wheel, steering

Bushing

Pin, dowel

Housing, R1740R, steering shaft and worm, with bushing and
pin (sub. AR20250R)

Housing, R20213R, steering shaft and worm, with bushing,
pin and plug

Housing, R20353R, steering shaft and worm, with bushing,
pin and plug

Plug, button, speed control opening

Pin, dowel (2 used) (sub. for D186R)

Screw, cap, high-strength, 1/2" x 4-3/4" (3 used) (sub. for 19H537R’

Washer, lock, 1/2" (3 used)

Plug, pipe, 3/8"

Screw, cap, high-strength, 1/2" x 4-1/4" (sub. for 19H531R)

Washer, lock, 1/2"

Shim, rubber (packed 10 in a pkg. )

Shim, .005" paper (used as required) (packed S in a pkg.)

Pin, dowel (2 used)

Screw, cap, high-strength, 1/2" x 1-1/4" (2 used) (sub. for
19H448R)

Washer, lock, 1/2" (2 used)

Plug

Gasket (packed 2 in a pkg.)

Housing, bearing

Housing, bearing

Screw, thru socket set

Bushing, adjusting

Packing, O-ring (packed 5 in a pkg.)

Shim (steel) (packed 5 in a pkg.)

Cup, bearing (2 used)

Cone, with rollers (2 used)

Worm, steering (sub. one R1922R and one R1923R)

Worm, steering

Worm, steering

Shaft, steering worm

Key, ' Woodruff

Cam, steering worm

Cam, steering, worm

Rod, steering worm cam

Pin, cotter, 3/32" x 1/2" (sub. for 11H18R)

Spring

Washer, 21/64" x 3/4" x 20 gauge (2 used)

Washer, 21/64" x 3/4" x 16 gauge (2 used)

Nut, slotted, 5/16"

Plug, expansion, 1"

Sleeve, steering valve actuating, with pins

Sleeve, steering valve actuating, with pins

Screw, special set (sub. for F1717R and F3359R)

Pin, roll

Wire in roll pin

Pin (2 used)

Pin (2 used)

Packing, -O-ring (packed 5 in a pkg.)

Shaft, steering, with nut

Shaft, steering, with nut

Key, Woodruff, 3/16" x 7/8"

Nut, jam, 3/4"

Packing, O-ring (packed 2 in a pkg.)

Emblem, power steering

Part listed below is an assembly of some of the parts in this grouping.

AR 21670 R

( -8205349)

Kit, service, power steering adjustable helix (on 8000001-819%999,
also furnish R1922R steering gear, if not previously installed)

PC-766-(3-61) Litho in U,S. A,



50-6

820, §30,

Tractors -- 80,
STEERING VALVE

and 830-I

(Power Steering)

28A ;

/ . \
N i
i Vv . ‘.".
H H
! , , s
¢ , LAY 59640
7 2 s
~ do s s
S R oy
Vi
i I N
” ’ ‘*~ - e
- o . -
K .
e .
..
v

PC-766-(3-61} Lithc in U, S, A,



Tractors -- 80, 820, 830, and 830-I 50-7

~
®
<

o] N AU W I

10

11
12
13

14
15
16
17
18
19
20
21
22
23
24

26
27
28A

Part No.
1739 R
1740 R
2372 R
463 R
454 R
19H 218 N
12H i1 R
F 2274 R
12H 11 R
19H 1116 N

E;o-n am

12H i1 R
F 1741 R
A 3098 R
A 5364 R
14H 732 R
B 427 R
F 1733 R
R 20214 R
1734 R
706 H
1729 R
2320 R
2321 R
2323 R
10R
785 R
4546 R
2232 R
2371 R
1820 R
143 R
465 R
2317 R
3799 R

:muEwmm>E§mmmm§m

STEERING VALVE -- Continued

Serial No.

| I T N R R B B

-8000774)
8000775- }

— N N N N e o i S i

- )
-8205349)
8205350- )

[ I TR SO N SO SN NS R N R SR R B |

)
)
)
)
)
)
)
)
)
)
)
)
)
-8203099)
)

(Power Steering)

Description
Valve, flow control
Spring
Screw, special, steering flow control valve stop
Washer (copper) (packed 10 in a pkg. )
Washer, 13/32" x 11/16" x 12 gauge (4 used)
Screw, cap, high-strength, 3/8" x 1" (sub. for 19H211R)
Washer, lock, 3/8"
Screw, special cap
Washer, lock, 3/8"
Screw, cap, high-strength, 3/8" x 1-1/2" (2 used) (sub.
for 19H230H)
Washer, lock, 3/8"
Screw, adjusting
Washer (2 used) (packed 5 in a pkg.)
Washer (2 used) (packed S in a pkg.)
Nut, jam, 3/8" (sub. for 14H342R)
Nut, cap (packed 10 in a pkg.)
Plug (sub. R20214R)
Plug
Gasket (packed 5 in a pkg. )
Screw, mach,, 5/16" x 1-1/4"
Valve, steering
Housing, steering valve
Gasket (packed 5 in a pkg.)
Arm, steering valve
Washer, lock, 5/16"
Nut, 5/16"
Spring
Valve, relief
Sleeve, relief valve
Washer (6 used)
Washer, 21/64" x 3/4" x 16 gauge (2 used)
Gasket (packed 2 in a pkg.)
Plug (sub. AF3795R)

Plug

PC-766-(3-61) Litho in U,S, A,



820, 830, and 830-I

Tractors -- 89,

50-8

STEERING GiAR HOUSING,

AND SHAFT

CYLINDER,

(Power Steering)

il

“~ANMONST ODWOW N0 O

PC-/66-(3-31) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-1

(ad

STEERING GEAR HOUSING, CYLINDER, AND SHAFT -- Continued
(Power Steering)

Key Part No, Serial No, Description
1 F 1745 R ( - ) Nut, cap
-2 R 1742 R ( - ) Washer (2 used)
3 14H 402 R ( - ) Nut, 3/4"
4 R 1739 R ( - ) Screw, special
5 R 1741 R ( - ) Adapter, adjusting screw
6 11H 237 R ( - ) Pin, cotter, 1/8" x 2" (sub. for 11H45R)
7 C 1104 R ( - ) Nut, slotted, 7/8" (packed 25 in a pkg.)
8 24H 685 R ( - ) Washer, 29/32" x 1-3/4" x 6 gauge
9 R 1834 R ( -8002834) Gear, steering (sub. one R1922R and one R1923R)
R 1922 R (8002835~ ) Gear, steering
10 24H 1090 R (8204256-8299999) Washer, spacer, between gear and housing
24H 29R (8204256-8204832) Washer :
11 19H 1574 R ( - ) Screw, special cap, 5/8'" x 5-3/4" (2 used)
12 AR 1298 R ( -8299999) Cap, filler, with oil level rod
AR 20952 R (8300000~ ) Cap, filler, with oil level rod
13 29H 324 R ( -8299999) Nipple

29H 590 R (8300000-

14 AR 1345R (
15 14H 760 R (
16 19H 1127 R (

12H  13R ( -
(
(

Nipple

Housing, R1750R, steering gear, with bushing

Nut, 5/8" (2 used) (sub. for A5772R)

Screw, cap, high-strength, 1/2" x 1-5/8" (sub. for 19H1060R)
Washer, lock, 1/2"

Washer

Plug

Packing, O-ring (packed 2 in a pkg.)

Gasket (packed 2 in a pkg.)

229 R
228 R
2624 R (8200475 -
2625 R (8200475-

N
o
=0T R

)
)
)
)
)
)
)
)
21 2278 R ( - ) Bushing
22 1694 R ( - ) Gasket (2 used) (packed 10 in a pkg.)
23 1744 R ( - ) Cylinder, steering
24 9H 1373 R ( - ) Screw, cap, high-strength, 5/8" x 2" (3 used)
25 R 1746 R ( - ) Stud, 5/8" x 6-1/2" (2 used)
26 R 21129 R ( - ) Pin, steering gear shaft stop (2 used) (sub. for F1701R)
27 F 1697 R ( - ) Packing, steering vane (2 used) (packed 10 in a pkg.)
28 R 21129R ( - ) Pin, steering vane (sub. for Fi701R)
29 F 1696 R ( - ) Vane, steering (2 used)
30 R 1745 R ( -8203099) Quill, steering gear shaft (sub, R2712R)
R 2712 R (8203100- ) Quill, steering gear shaft
31 A 120 R ( - ) Pin, dowel (2 used)
32 R 1837 R ( - ) Packing (2 used) (packed 2 in a pkg.)
33 R 1836 R ( - ) Washer (2 used)
34 19H 1650 R ( - ) Screw, cap, 5/8" x 5-1/4" (2 used)
35 19H 1569 R ( - ) Screw, cap, 5/8'" x 5-1/2" (2 used)
36 R 1339 R ( - ) Tube, steering gear shaft
37 R 854 R ( - ) Bushing
38 AR 1237 R ( -8203099) Shaft, steering gear, with nuts (sub. AR1818R, AR1819R, and
two 19H1405R)
AR 1818 R (8203100~ ) Shaft, steering gear, with nuts
39 F 1695 R - ) Gasket (packed 10 in a pkg.)
40 F 1319 R ( -8200474) Packing, O-ring (sub. F3450R )
F 3450 R (8200475- ) Packing, O-ring (packed 10 in a pkg.)
41 26H 105 R ( - ) Key, Woodruff, 3/8" x 2-1/8"
42 R 1835 R ( -8203099) Bracket, steering vane
AR 1819 R (8203100~ ) Bracket, R2713R, with dowels
43 F 1699 R ( - ) Plate, lock
44 A 5165 R ( -8203099) Screw, special (2 used)
45 19H 1405 R (8203100~ ) Screw, cap, 3/4" x 2-1/2" (2 used)
46 F 1700 R ( - ) Pin, steering vane
47 F 3515 R (8203100~ ) Pin, dowel (hollow) (2 used)
48 R 21231 R ( - ) Shim
Parts listed below are not illustrated.
AF 2235 R ( - ) Oil, power steering (1 qt.)
AF 3290R ( - ) Oil, power steering (5 gals. )

PC-766-(3-61) Litho in U,S, A,



50-10 Tractors -- 80, 820, 830, and 830-1I

OIL TUBES
(Power Steering)

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830, and 830-I

50-11

Y

(9] oS W N»zz

At} LS N}

10

11
12

13
14
15A
15B
16

Part No,
JD 151 A
AR 1480R
F 2223 R
AR 21341 R
AR 21340R
B 1588 R
24H 143 R
19H 103 H
12H iOR
AR 1303 R
AR 1591 R
F 2272 R
19H 1116 N
12H 11R
A 147 R
F 2272 R
19H 988 N
124 11R
19H 988 N
F 2222 R
R 1595 R
JD 172 R
JD  184R
14H 812C

OIL TUBES -- Continued

Serial No.
- }
- )

)

- )
- )
)

)

P~ P~ —~ —~
1

-8199999
(8200000- )
( -8199999)
(8200000-

( -

(8200000-
-8199999

(8200000-

( -
(8200000~

( -

( -8199999)
( -8199999)
(8200000- )
(8200000- )

(Power Steering)

Description

Union, adapter, steering valve to steering valve line

Line, flexible oil, steering pump to steering valve (sub. for
JD181R)

Washer, aluminum (4 used) (packed 10 in a pkg.)

Tube, oil, steering valve to cylinder, rear (sub, for ARl 300R and
AR21089R)

Tube, oil, steering valve to cylinder, front (sub. for AR1299R and
AR21088R)

Clip (5 used)

Washer, 21/64" x 3/4" x 16 gauge

Screw, cap, 5/16" x 5/8" (sub. for 19H100T)

Washer, lock, 5/16"

Tube, oil, steering pump to steering gear housing

Tube, oil, steering pump to steering gear housing

Screw, special cap

Screw, cap, 3/8" x 1-1/8" (sub. for 19H230H)

Washer, lock, 3/8"

Washer

Screw, special cap

Screw, cap, 3/8" 1-1/4"

Washer, lock, 3/8"

Screw, cap, 3/8" x 1-1/4"

Washer (aluminum) (2 used ) (packed S in a pkg. )

Connector

Union, adapter

Union, adapter

Nut (2 used) (sub for 14H255R)

FC-766-(3-61) Litho in U.S.A.



55-2 Tractors -- 80, 820, 830, and 830-1

STEERING WHEEL AND SHAFT
(Manual Steering)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-1I

Key

L’l-&l))%

oo N oy

11
12
13
14
15

17
18
19
20A
208
21
22
23

Part No,
14H 798 R
AR 505 R
AF 3867 R
B 37 R
R 726 R
AR 1272 R
AR 20485 R
R 1680 R
1SH 1258 T
12H 13 R
19H 1127 H
12H 13 R
R 495 R
24H 247 H
A 4313 R
Jo 7253 R
D 8172R
A 120 R
R 1635 R
R 1928 R
19HH 455 R
12H 13 R
R 1634 R
F 1649 R
F 1648 R
AR 1271 R
AR 1883 R
26H 17 R
B 3690 R
F 3630 R

STEERING WHEEL AND SHAFT -- Continued

Serial No,

( -8203099
(8203100-
( -

-8299999

N’ N N N N N

i
N et N N N i e’ N Nt e s i Nt s " N S

( -

( -8203099)
(8203100- )
-8203099)
(8203100- )
(8203100- )

(Manual Steering)

Description
Nut, jam, 3/4"
Wheel, steering
Wheel, steering
Bushing
Pin, dowel
Housing, R1633R, steering shaft and worm, with bushing and pin
Housing, R20352R, steering shaft and worm with bushing aud pin
Plug, button, speed control opening
Screw, special cap, 1/2" x 4-3/4" (4 used) {sub. for 19H537R)
Washer, lock, 1/2" (4 used)
Screw, special cap, 1/2" x 1-5/8" (sub. for 19H 1060 R)
Washer, lock, 1/2"
Packing, O-ring (packed 10 in a pkg.)
Washer, 31/32" x 1-3/8" x 16 gauge (2 used)
Spring
Cup, bearing (2 used)
Cone, with rollers (2 used)
Pin, dowel (2 used)
Shim, rubber (packed 10 in a pkg. )
Shim, .005" paper (packed 5 in a pkg. ) (use as required)
Screw, special cap, 1/2" x 1-3/8" (2 used) (sub. for 19H455R
Washer, lock, 1/2" (2 used)
Housing, bearing
Packing, O-ring (packed 5 in a pkg. )
Shim (steel) (packed 5 in a pkg. )
Shaft, steering, with worm and nut
Shaft, steering, with worm and nut
Key, Woodruff, 3/16% x 7/8%
Packing, O-ring (packed 2 in a pkg. )
Emblem, manual steering

PC-766-(3-61) Litho in U.S, A,

55-3



55-4 Tractors -- 80, 820, 830, and 830-1

STEERING GEAR AND SHAFT
(Manual Steering)

1—3
2— &

12 O
2 l—11
13\% d 44290

Key Part No. Serial No, Description
1 11H 237 R ( - ) Pin, cotter, 1/8" x 2" (sub. for 11H45R)
2 c 1104 R ( - ) Nut, slotted, 7/8" (packed 25 in a pkg.)
3 24H 685R ( - )  Washer, 29/32" x 1-3/4" x 6 gauge
4 R 536 R ( - ) Gear, steering
5 R 1138 R ( - ) Packing, O-ring (packed 5 in a pkg. )
6 R 540 R ( - ) Screw, adjusting ‘
7 14H 655R ( - )  Nut, jam, 1"
8 R 1637 R ( - ) Housing, steering gear
9 19H 1373 R ( - ) Screw, cap, 5/8" x 2" (3 used)
10 1SH 254 R ( - )  Plug, pipe, 1/4" (2 used)
11 R 1539 R ( - ) Tube, steering gear shaft
12 AR 1273 R ( - ) Shaft, steering gear, with nuts
13 R 854 R ( - )  Bushing
14 A 120 R ( - ) Pin, dowel (2 used)

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830, and 830-I

55-5

-
Nn—-O\Dm\IO\m-&wNnE

13

14
15
16
17
18
19

STEERING ARMS AND TIE RODS (80 Tractor)
(Serial No. 8000001-8199999)

Part No.
19H 1356 R
JD 7759
AR 1191 R
19H 1439 N
A 4733 R
F 1631 R
AR 1192 R
C 838 R
C 840 R
11H 237R
AR 1190R
H 982 R
A 4268 R
C 985 R
A 4269 R
JD 7760
AR 1193 R
11H 237R
Cc 1104 R
24H 685R
F 1617 R

PN ST SN SN S S, TN, S P, PN P PN P S S S, P P S, P

Serial No.
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)

-8199999)
-8199999),

-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)

Description
Screw, cap, 5/8" x 1-3/4" (2 used)
Fitting, grease (4 used)
Arm, R1543R, with ball, L. H.
Screw, cap, 5/8" x 3" (4 used)
Gasket (2 used) (packed 5 in a pkg. )
Rod, tie
Link, drag, complete
Bearing, ball stud (8 used) (packed 10 in a pkg.)
Plug, screw (4 used) "
Pin, cotter, 1/8" x 2" (4 used) (sub. for 11H49R)
Arm, R1542R, steering, with balls, R, H,
End, tie rod
End, tie rod, L.H. thread
Nut, jam, 7/8" (packed 10 in a pkg. )
Nut, jam, 7/8", L.H, thread (packed 10 in a pkg. )
Fitting, grease (2 used)
Arm, R1544R, steering gear, with ball
Pin, cotter, 1/8" x 2" ( sub. for 11H45R)
Nut, slotted, 7/8" (packed 25 in a pkg. )
Washer, 29/32" x 1-3/4" x 6 gauge
Ball, steering, arm (3 used)

PC-766-(3-61) Litho in U,S.A,



55-6 - Tractors -- 80, 820,830, and 830-1

STEERING ARMS AND TIE RODS (820, 830, 830-1 Tractors)
(Serial No. 8200000- )

PC-766-(3-61) Litho in U,S.A.,



Tractors -~ 80, 820, 830, and 830-1

55-7

STEERING ARMS AND TIE RODS (820, 830, 830-1 Tractors) -- Continued

(Serial No. 8200000- )
Key Part No, Serial No, Description
1 i5H 1356 R (8200000~ Screw, cap, 5/8'" x 1-3/4" (2 used)
2 Jb 7759 (8200000~ Fitting, grease (2 used)
3 R 2563 R (8200000~ Arm, steering, L.H,
R 20054 R¥ (8300000~ Arm, steering, L. H.
4 19H 1439 N (8200000~ Screw, cap, 5/8" x 3" (4 used)
19H 1655 H*  (8300000- Screw, cap, -high-strength, 5/8" x 3-1/4" (4 used)
S A 4733 R (8200000~ Gasket (2 used) (packed 5 in a pkg. )
6 159H 1137 N (8200000~ Screw, cap, high-strength, 5/16" x 1-1/4" (4 used)
15 1004 T* (8300000~ Screw, cap, 1/2" x 2-1/4" (4 used) (sub, for 19H484R)
7 AR 21945 R (8200000~ Socket, tie rod end, L.H. (sub., for AF3178R)
AR 20033 R* (8300000~ Socket, tie rod end, L.H,
8 F 3208 R (8200000~ Boot, rod end socket (4 used)
9 12H 14 R (8200000~ Washer, lock, 9/16" (4 used)
10 11H 234R (8200000~ Pin, cotter, 3/32" x 1" (4 used) (sub. for 11H22R)

in, cotter, 1/8" x 1" (4 used) (sub. for 11H41R)
Nut, slotted, 9/16" {4 used)
Nut, 5/8" (4 used)
Nut, 5/16" (4 used)
Nut, 1/2" {4 used) (sub. for 14H259R)
Clamp (4 used)
Clamp (4 used) (sub, for R20018R)

11H 236 R* (8300000
11 C 1783R (8200000
14 531H* (8300000
12 14 785R (8200000
14 809 Tk (8300000
13 1 409 T (8200000-
M 2301 T*  (8300000-

14 F 3207 R (8200000~ Rod, tie
R 20022 R* (8300000~ Rod, tie

i5 R 2564 R (8200000~ Link, drag
R 20021 R¥ (8300000~ Link, drag

16 AR 21944 R (8200000~ Socket, rod end, drag link, front (sub. for AF3177R)
AR 20032 R* (8300000~ Sockst, rod end, drag link, front

i7 R 2562 R {8200000- Arm, steering, R.H.
R 20053 R* (8300000~ Arm, steericg, R, H,

18 AR 21944 R (8260000~ Socket, tie rod end, R.H, (sub. for AF3177R)
AR 20032 R* (8300600~ Sccket, tie rod end, R, H.

19 R 2565 R {8200000- Arm, steering gear
R 20055 R* (8300000~ Arm, steering gear

Pin, cotter, 1/8" x 2" (sub. for 11H45R)

Nut, slotted, 7/8" (packed 25 in a pkg. )

Washer, 29/32" x 1-3/4" x 6 gauge

Socket, rod end, drag link, rear (sub. for AF3178R)
Socket, rod end, drag link, rear

Fitting, grease (4 used)

20 1tH 237R (8200000-
21 C 114R (8200000-
22 244 685R (8200000-
23 AR 21945 R (8200000-

AR 20033 R¥  (8300000-
24 JD 7759 (8300000-

N N Nt N St e e e ? N S ot S s P P P N N N Cat St Nt o N8? N Naas? NP NP P " o s et s NP S e

#Parts for heavy-duty equipment and 830-1

PC-766-(3-61) Litho in U,S.A.



55-8

Tractors -- 80, 820, 830, and 830-1

Key
1

16
17
i8
15
20
21

22
23

24
25

Part No.
R 1540 R
AR 1829 R
AR 21628 R*
19H 1219 R
19H 1183 R¥
R 46 R
R 20023 R*
12H 11 R
12H 13 R*
14H 812C
144 809 T%
ID 7759
R 2721 R
R 20024 R*
A 1522 R*
F 562 R¥
12H 21 R
14H 4i1R
D 156 R
D i701 R
D i888 R
AR 1364 R
AR 20073 R¥*
R 42 R
D 1881 R
A 5325 R
12H 10R
144 785R
AR 345 R
AR 20031 R*
R - 47 R
R 20039 R¥
B 817 R
11H 211R
19H 1264 T*
12H 13 R*
14H 809 T*

Serial No.

FRONT AXLE ASSEMBLY

-8203099)

(8202100-
(8300000

fssooooo
gssooooo

(

(8300000-
( -
{8300000-

( . -
(8203100-
(8300000-
(8300000-
(8300000~

LI T R A A |

A s o o o,

o~~~
o]
(93]
2 .
)

s

8300000-

N TN SN S N P e, S, P S~ S

(8300000-
(8300000-
(8300000-

P e’ "t " N S ? N st

e N St N s’ Xt 5 e Nt N e Ve

et N e Nt N N N o s a? NP St i s

*Parts for Heavy-Duty Equipment and 830-I

70717

Description
Axle, front (sub. AR1829R)
Axle, R2720R, front, with bushing
Axle, R21530R, front, with bushing (sub, for AR20072R and R20025R)
Screw, cap, 3/8" x 4-1/4" .
Screw, cap, high-sivength, 1/2" x 5-1/2"
Pin, front axle pivot
Pin,. front axle pivot
Washer, lock, 3/8"
Washer, lock, 1/2"
Nut, hex., 3/8" {sub. for 14H255R)
Nut, 1727 {sub, fur 14H259R)
Fitting, grease (& used)
Bushing
Bushing
Washer {2 used)
Nut (2 used)
‘Washer, lock, 1" (2 used)
Nut, 1" (2 used) (sub. for 14H272R)
Bolt, taper (< used)
Pin, spindle {< used)
Eushing, front wheel kouckle (4 used)
Knuckle, Ri541R, front wheel, with bushings and dust excluder
{2 used)
Kauckle, R2002€K, froant wheel, with bushings and dust shield
(2 used)
Evcluder, dust {2 used)
Cap, front wheel knuckle (2 used)
Washer, thrust (4 used) {packed 2 in a pkg.)
Washer, lock, 5/16" (2 used)
Nut, 5/16" (2 used)
Rod, radius
Rod, radius
Pin, radius rod pivot
Pin, radius rod pivot
Rivet, radius rod pivot pin
Pin, cotter, 1/8" x 3/4" (sub, for 11H39R)
Screw, cap
Washer, lock :
Nut (sub. for 14H259R)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

55-9

 MEMORANDA

PC-766-(3-61) Litho in U,S,A,



55-10 Tractors -~ 80, 820, 830, and 830-I

FRONT WHEELS

PC-766-(3-61) Lithc in U.S.A.



Tractors -- 80, 820, 830, and 830-1 55-11

wmﬂmm»wwmﬁ
<

e e o Ty
AN WO

-
~

18
19
20
21
22
23

24
25
26

Part No.

R 3R
R 2R
JD 8133 R
JD 7278 H
AR 358 R
JD 7266 R
jD 8186 R
JD 1276 R
JD 19 R
11H 218 R
A 5146 R
144 540 R
A 1556 R
A 1555 R
D 7759

F 2270 R
12H i0R
AR 665 R
2H 680 R
D 584 R
D 583 R
12H 13 R
14H 809T
19H 1084 R
12H 13 R
JD  1279R
AR 664 R
AA 388R

PN N PN o o o o~

FRONT WHEELS -- Continued

Serial No.

[ A I | LI D TR R T R B [

Parts listed below are not illustrated.

B

2016 R

AB 4265 R

(
(

N Nt i s Nt N Nl e e e N S e o "

Nt N N e N e S et e N

Description .

Washer, felt (2 used) (sub. for AR573R)

Retainer, felt

Cone, with rollers

Cup, bearing

Hub, R1R, with cups

Cup, bearing

Cone, with rollers

Wheel, disk (for 7.50 x 18, 4-or 6-ply rating tires)

Bolt (6 used) (packed 20 in a pkg.)

Pin, cotter, 3/16" x 1-1/2" (sub. for 11H84R)

Washer

Nut, special slotted, 1"

Gasket (packed 10 in a pkg.)

Cap (sub. for AA1407R)

Fitting, grease, 1/8%, straight

Screw, cap, 5/16" x 1-1/4" (3 used) (sub. for 19H124R)

Washer, lock, 5/16" (3 used)

RIM, FRONT WHEEL EXTENSION, WITH FASTENINGS (SET OF
TWO R833R, TWELVE D583R, D584R, 2H680R AND 14H809T)
(ATTACHMENT) '

Bolt, cge., 1/2" x 3-1/4" (6 used) (order 2P681R, pkg. of 25)

Washer, extension rim clip (6 used)

Clip, extension rim (6 used)

Washer, lock, 1/2" (6 used)

Nut, 1/2" (6 used) (sub, for 14H259R)

Screw, cap, 1/2" x 1-3/8" (6 used)

Washer, lock, 1/2" (6 used)

Wheel (steel spoke type)

BAND, FRONT WHEEL GUIDE (SET OF TWO R832R) (ATTACHMENT)

BOLTS, GUIDE BAND, WITH NUTS AND LOCK WASHERS (PKG,
OF SIXTEEN 19H444A, 12H13R AND 14H809T) (ATTACHMENT)

WEIGHT, FRONT WHEEL 100 1B. (ATTACHMENT)
BOLTS (FOR PAIR OF B2016R) (PKG, OF SIX 19H1218C, 12H13R,
14HBO9T AND 24H991R) (ATTACHMENT)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S,A,



55-12 Tractors - 80, 820, 830, and 830-1

FRONT WHEELS (Heavy-Duty Equipment and 830-I)
(Serial No, 8300000- )

Part No, Serial No, Description

Key
1 AR 20016 R (8300000~ ) Seal, oil
2 JD 8908 R (8300000- ) Cone, with rollers
3 JD 7439 H (8300000~ ) Cup, bearing
4 R - 20034 R (8300000~ ) Spacer
5 15SH 276 T (8300000- ) Plug, pipe
6 R 21633 R (8300000- ) Hub, less cups
7 JD 7266 R (8300000- ) Cup, bearing .
8 JD 8186R (8300000- ) Cone, with rollers
9 JD 1276 R (8300000~ ) Wheel, disk {(for 7.50-18, 6-ply rating tires)
AR 21765 R (8300000~ ) Wheel, disk (for 11.00-16, 8-ply rating tires)
10 jD 16 R (8300000- )  Bolt (6 used) (packed 10 in a pkg.)
11 11H 218 R (8300000- )  Pin, cotter, 3/16% x 1-1/2"
12 A 5146 R (8300000- ) Washer
13 14 540R (8300000- ) Nut, special slotted, 1"
14 A 1556 R (8300000~ ) Gasket (packed 10 in a pkg.)
15 A 1555 R (8300000- ) Cap, hub
16 JD 7759 (8300000- ) Fitting, grease, 1/8", straight
17 F 2270 R (8300000- ) Screw, cap, 5/16" x 1-1/4" (3 used)
12H i0OR - (8300000- ) Washer, lock, 5/16" (3 used)

PC-766-(3-61) Litho in U.S.A,



Tractors -- 80, 820, 830, and 830-I ' 55-13

TRUCK TYPE FRONT WHEELS (Heavy-Duty Equipment and 830-I)
(Serial No, 8300000~ )

Key Part No,
1 AR 20016 R
2 R 20034 R
3 JD 8908R
4 JD 7439H
5 R 20033 R
6 AR 20017 R
7 JD 7266 R
8 JjD 8186 R
9 AR 20034 R
JD 3203 R
10 AR 20013 R
i1 R 20019R
R 21764 R
12 11H 218 R
13 A 1556 R
14 A 1555 R

15 JD 7759
16 F 2270R
12H 10R
17 14H 540R
18 A 5146R
19 R 229 R
20 19H 1303 R

(8300000

Serial No,

(8300000-
(8300000-
(8300000-
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000
(8300000

U]

[ T B TR T I B |

(8300000
(8300000
(8300000

(8300000
(8300000

(8300000
(8300000

:

-
[ ]
§
{2 T T I I I B )
e NP Nt P N N S et P N et S N P o " N N i et ot Nt

1

Description
Seal, oil
Spacer
Cone, with rollers
Cup, bearing
Stud (6 used)
Hub, R20032R, with studs, less cups
Cup, bearing '
Cone, with rollers
Wheel, disk (for 8.25 x 20, 10-ply rating tires)
Wheel, disk, heavy duty truck type (for 11:00-16, 8-ply rating tires)
Nut, locking (6 used)
Ring, side (use with AR20034R wheel)
Ring, side (use with JD3203R wheel)
Pin, cotter, 3/16" x 1-1/2" (sub, for 11H84R)
Gasket (packed 5 in a pkg.)
Cap, hub (sub, for AA1407R)
Fitting, grease, 1/8", straight
Screw, cap, 5/16" x 1-1/4" (3 used)
Washer, lock, 5/16" (3 used)
Nut, special slotted, 1"
Washer :
Washer, aluminum
Screw, cap, 5/8" x 3/4’

PC-766-(3-61) Litho in U,S,A.



55-14 Tractors - - 80, 820, 830, and 830-1

REAR WHEELS

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830,

and 830-1 §5-15

Key

1

2
3
4

8
9

10

11
12
13
14
15

16
17
18

19

Parts for Steel Rim Assembly -

Part Non
F 2272 R
12H 11 R
R 837 R
AA 4029 R

R 838 R
R 1600 R
R 2522 R
R
B

21760 R

634 R

14H B800R
AR 649R
AR 771R
AP 22529 H
R 2589 R
AR 21249 R

R 14R
19H 1391 R
12H 17R
R 1168 R
12H 17R
15H 253R
JD 7759

R 834R
AD  632R
AD 2803 R

JD 1280R
AD 2856 R
AD 2855 R
AD 2484R
AD 2803 R

AR 1470R

—~—~ ~ o~ o~ -~

(
f
(
(

REAR WHEELS -- Continued

\ Serial No.

Not Ilustrate

N " e = N e N N N e N e s ~ ~ ~ ~ ~— ~ ~ ~— ~— N e

~ ~ e ~—

Q.

Description

Screw, special cap (3 used) (rice field tractors) (packed 10 in a pkg. )

Washer, lock, 3/8" (3 used) (rice field tractors)

Guard, mud (rice field tractors)

Bolt, mach., with nuts, 5/8" x 2-3/4" (pkg. of 6) (8 used with
R15R and R838R, 9 used with R1600R and R2522R)

Wheel, cast disk, rear (for 14-34 or 15-34 tire and rim)

Wheel, cast disk, rear (for 18-26 tire and rim)

Wheel, cast disk, rear (for 18-26 tire and 20" rim) (used in pairs
provides 67-1/4" or 83-1/4" tread setting only)

Wheel, cast disk, rear (for 18~26 tire and 20" rim}) (used in pairs
provides 70-1/2" tread setting only)

Clamp, rim (8 used with R15R and R838R, 9 used with R1600R and
R2522R)

Nut, 5/8" (8 used with R15R and R838R, 9 used with R1600R and
R2522R)

Rim, demountable (14") (for 14-34 or 15-34, 6-ply rating tires)
(use with R838R)

Rim, demountable (16") (for 18-26, 8-ply rating tires) (use with
R1600R)

Rim, demountable (20") (for 18-26, 8-ply rating tires) (use with
R2522R)

Rim, demountable (16") (for 14-34 or 15-34, 6-ply rating tires)
(use with R838R)

Rim, demountable, with drive plate (for 18. 00 26, 10-ply
rating tires) (use with R2522R on 831I)

Retainer, drive wheel

Screw, special cap, 3/4" x 2-1/4"

Washer, lock, 3/4"

Screw, special cap

Washer, lock, 3/4"

Plug, pipe, 1/8"

Fitting, grease (rice field tractors)

Rim, extension

CLIP, EXTENSION RIM (SET OF SIX D713R) (ATTACHMENT)

BOLT, LUG, WITH NUT (PKG. OF TWENTY-FIVE D411R AND
14H404R) (ATTACHMENT)

Wheel, rear (spoke type)

WASHER SPADE LUG ( PKG. OF EIGHT D938R) (ATTACHMENT)

LUG, HEAV'Y DUTY, 5" SPADE (SET OF EIGHT) (ATTACHMENT)

LUG, 6" SPADE (SET OF TWELVE D573R) (ATTACHMENT)

BOLT, LUG, WITH NUT (PKG. OF TWENTY-FIVE D411R AND
14H404R) (ATTACHMENT)

Rim, steel wheel, 14" (2 used) (used with R1600R)

Bolt, special square, with nut (set of 6) (3 sets used per tractor)
rim to wheel

Washer, lock (9 used)

Lug, heavy-duty spade (set of eight D2121R) (6 sets used) (also
furnish one AA342R bolt and one AD2856R washer)

Lug, 6" spade (set of twelve D573R) (4 sets used) (also furnish
one AA342R bolt and one AD2856R washer)

Lug, 6" A-shape (set of twelve D2627R) (4 sets used) (also furnish
one AA342R bolts and two AD2803R bolts and ﬁfty 12H17R
lock washers)

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacement parts,

PC-766-(3-61) Litho in U,S.A,



60-2

Tractors -- 80, 820, 830, and 830-I

INSTRUMENT PANEL AND GAUGES
(Serial No. 8000001-8199999)

Key Part No. Serial No.
1 H 1085 R ( -8199999)
2 12H 291 R ( -8199999)
3 24H - 143 R ( -8199999)
4 AR 1311R ( -8199999)
5 H 1085 R ( -8199999)
6 12H 291 R i -8199999)
7 24H 143 R -8199999)
8 A 1712 R { -8199999)
9 A 767 R ( -8199999)
10 14H 631 R ( -8199999)
11 AR 1312 R ( -8199999)
12 R 1586 R ( -8199999)
13 AR 858 R ( -8199999)
14 A 1248 R ( -8199999)
15 A 1712 R ( -8199999)
16 AR 490R ( ~-8199999)
17 AF 2729 R ( -8199999)
AF 3395 R ( -8199999)
18 AF 2749 R ( -8199999)
AR 1672 R ( -8199999)

12

45291

: Description
Screw, special mach. (3 used) (packed 50 in a pkg.)
Washer, lock (shakeproof) (3 used) (sub. for A3546R)

‘Washer, 21/64" x 3/4" x 16 gauge (3 used)

Panel, instrument

Screw, special mach. (4 used) (packed 50 in a pkg. )

Washer, lock (shakeproof) (4 used) (sub, for A3546R)

Washer, 21/64" x 3/4" x 16 gauge (4 used)

Clamp (2 used)

Washer, lock (6 used)

Nut {6 used}

Connector

Pipe, oil pressure gauge

Connector

Bushing, heat indicator tube

Clamp .

Heat indicator, with bushing, nuts, and lock washers

Gauge, oil pressure, with clamp, nuts, and lock washers (sub. for
AR492R and AF2868R)

Gauge, oil pressure, with clamp, nuts, and lock washers (Spanish)

Ammeter, with clamp, nuts, and lock washers (sub. for AB2568R)

Heat indicator, with bushing, nuts, and lock washers (Spanish)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I . 60-3

INSTRUMENT PANEL AND GAUGES (C.E.)
(Serial No. 8200000- )

Part No, Serial No, Description

Screw, special mach. (3 used) (packed 50 in a pkg. )
Washer, lock (shakeproof) (3 used)

Washer, 21/64" x 3/4" x 16 gauge (3 used)

Panel, instrument (sub. for AR1555R)

Screw, special mach. (4 used) (packed 50 in a pkg. )
Washer, lock (shakeproof) (4 used)

Washer, 21/64" x 3/4" x 16 gauge (4 used)

Clamp (3 used)

Washer, lock (6 used)

H 1085 R (8200000-
12H 291 R (8200000-
24H 143 R (8200000-
AR 20412 R (8200000-
H 1085R (8200000-
12H 291 R (8200000-
24H 143 R (8200000-
A 1712R  (8200000-
A 767R (8200000-

14H 631 R (8200000~ Nut (6 used)

AA 4936 R (8200000~ Elbow

R 2542 R (8200000 Pipe, oil pressure gauge
AR 858 R (8200000 Connector

Bushing, heat indicator tube

Heat indicator, with bushing, nuts, and lock washers

Heat indicator, with bushing, nuts, and lock washers (Spanish)

Gauge, oil pressure, with clamp, nuts, and lock washers (sub, for
AF2868R)

Gauge, oil pressure, with clamp, nuts, and lock washers (Spanish).

Ammeter, with clamp, nuts, and lock washers

Panel, electrical instrument

Screw, special mach. (4 used) (packed 50 in a pkg. )

Washer, lock (shakeproof) (4 used)

Washer, 21/64" x 3/4" x 16 gauge (4 used)

ek b e e =
DR ONROVONOUTR W =g
<

A 1248 R (8200000-
AR 490R (8200000-
AR 1672 R (8200000-
AF 2729 R (8200000-

AF 3395 R (8200000-
17 AF 2749 R (8200000-
18 R 2541 R (8200000~
19 H 1085 R (8200000~
20 12H 291 R (8200000~
21 24H 143 R - (8200000-

-
=%
N e I N N N S N N et N S Nt N N N N s S N N s

PC-766-(3-61) Litho in U.S.A.



60-4

Tractors -- 80, 820, 830, and 830-1

P b d b =
NAWNHROVONAUTRWN G
~

-
[=,}

17
18
19
20

Part No.
H 1085 R
12H 291 R
24H 143 R
AR 20581 R
H 1085 R
12H 291 R
24H 143 R
A 1712 R
A 767 R
14H 631 R
AA 4936 R
R 2542 R
AR 858R
A 1248 R
AR 490R
AR 1672 R
AF 2729 R

AF 3395 R

"R 20446 R

H 1085 R
12H 291 R
24dH 143 R

INSTRUMENT PANEL AND GAUGES (Elec.)

Serial No.
(8300000~
(8300000,
(8300000
(8300000
8300000
8300000
8300000
8300000
8300000
8300000
8300000
'8300000.
8300000
(8300000
(8300000
(8300000
(8300000

(8300000-
(8300000-
(8300000-
(8300000-
(8300000-

(Serial No. 8300000-

N sl s N Nl S N N N st s e et o P " s S s o o

)

Description.
Screw, special mach. (3 used) (packed 50 in a pkg. )
Washer, lock (shakeproof) (3 used)
Washer, 21/64% x 3/4" x 16 gauge (3 used)
Panel, instrument
Screw, special mach. (4 used) (packed 50 in a pkg. )
Washer, lock (shakeproof) (4 used)
Washer, 21/64" x 3/4" x 16 gauge (4 used)
Clamp (3 used)
Washer, lock (6 used)
Nut (6 used)
Elbow

Pipe, il pressure gauge

Comnector

Bushing, heat indicator tube

Heat indicator, with bushing, nuts, and lock washers

Heat indicator, with bushing, nuts, and lock washers (Spanish)

Gauge, oil pressure, with clamp, nuts, and lock washers (sub, for
AF2868R )

Gauge, oil pressure, with clamp, nuts, and lock washers (Spanish)

Panel, electrical instrument

Screw, special mach. (4 used) (packed 50 in a pkg. )

Washer, lock (shakeproof) (4 used)

Washer, 21/64" x 3/4" x 16 gauge (4 used)

 PC-766-(3-61) Litho in U, S, A,



Tractors -- 80, 820, 830, and 830-I

60-5

Key Part No, Serial No.
1

AR 1317 R
AR 1458 R
F 1977 R
12H 36 R
144 631 R
AR 1318 R
AR 1358 R
AR 1357 R
A 2421 R
B 3285 R

MY U b wN
o o P o o, e, o, S, o,

N Nt N N S N e Nt N e

SPEED-HOUR METER

Description
Speed-hour meter
Speed-hour meter (kilometers)
Clamp, speed-hour meter
Washer, lock (2 used)
Nut (2 used)
Shaft, flexible, speed-hour meter, with cable
Cable, speed-hour meter (Stewart-Warner)
Cable, speed-hour meter (AC Spark Plug Div. )
Clip
Gasket

PC-766-(3-61) Litho in U,S, A,



60-6

Tractors -- 80, 820, 830, and 830-1

=
2

R
AR
R

AR
" 11H
R

24H
14H
19H

e e
NOUNAWNER OV UTRA W N
>

19H
12H
AR

-
©

12H

Part No.

1385 R
1642 R
170 R

1520 R
1166 R
1676 R
206 R
1068 R

21652 R

143 R
4735 R
1384 R

812 C

671 R
1216 R
2865 R

438 R

13 R
1140 R
2272 R

11 R

- 43405

NI S N PN S P e, S SN, G, P, S P, S, B, P, P o~~~

Serial No.

-8299999)
-8299999)
-8299999)

-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)
-8299999)

HOOD AND COWL
(Serial No. 8000001-8299999)

g+—13
Be—14

15—8

Description
Grommet
Cowl (sub. for AR1138R)
Cushion, 1/8" x 1-1/2" x 14-7/8" (2 used) (sub. R21736R, 1/8" x
1-1/2% x 60")
Rivet, 9/64" x 5/16" (10 used) (packed 100 in a pkg. )
Hood
Plug
Pin, cotter, 3/32" x 3/4" (4 used) (sub, for 11H19R)
Bolt, hood clamp (4 used)
Clip (4 used) (sub. for R1117R)
Washer, 21/64" x 3/4" x 16 gauge (4 used)
Nut, wing (4 used) (packed 10 in a pkg. )
Support, cowl side .
Nut, 3/8" (2 used) (sub. for 14H255R)
Spacer (2 used)
Screw, cap, 3/8" x 2-3/4" (2 used)
Washer (2 used)
Screw, special cap, 1/2" x 1" (2 used)
Washer, lock, 1/2% (2 used)
Support, cowl rear
Screw, special cap (2 used)
Washer, lock, 3/8" (2 used)

PC-766-(3-61) Litho in U,S,A.,



Tractors -- 80, 820, 830, and 830-1

60-7

0N A m.&-wmb-g

Part No.
R 1385 R
AR 20410 R
R 20297 R
R 20513 R
AR 20405 R
AR 21367 R
F 1676 R
1id 206 R
R 1068 R
R 21562 R
24H 143 R
A 4735 R
R 1384 R
14H 812C
F 671 R
19H 1216 R
D 2865 R
19H 438 R
12H 13 R
AR 1140 R
F 2272 R
12H 11 R

70459

Serial No,
(8300000-
(8300000-
(8300000~
(8300000~
(8300000-
(8300000~
(8300000-
(8300000-
(8300000-
(8300000-
(8300000~
(8300000-
(8300000~
(8300000-
(8300000~

8300000~

8300000~
(8300000~
(8300000~
(8300000-
(8300000~
(8300000~

N N N Nt N N S P N P i S e N e N i P S e e

HOOD AND COWL
(Serial No. 8300000- )

Grommet
Cowl

Be—14

15\..&

Description

Cushion, 1/8" x 1-1/2" x 43" (sub. R21736R, 1/8" x 1-1/2" x 60"}

Plug, button
Hood

Hood (830-1) (do not stock)
Pl

ug
Pin, cotter, 3/32" x 3/4" (4 used) (sub, for 11H19R)

Bolt, hood clamp (4 used)

Clip (4 used) (sub, for R1117R)
Washer, 21/64" x 3/4" x 16 gauge (4 used)
Nut, wing (4 used) (packed 10 in a pkg. )

Support, cowl side

Nut, 3/8" (2 used) (sub, for 14H255R)

Spacer (2 used)

Screw, cap, 3/8" x 2-3/4" (2 used)

Washer (2 used)

Screw, special cap, 1/2" x 1" (2 used)

Washer, lock, 1/2" (2 used)
Support, cowl rear
Screw, special cap (2 used)

Washer, lock, 3/8" (2 used)

PC-766-(3-61) Litho in U,S. A,



60-8 Tractors - 80, 820, 830, and 830-1I

GRILLE
(Serial No. 8000001-8299999)

Key Part No, Serial No. Description
1 AR 1168 R ( -8299999)  Top, grille, and sides
2A  AA 5383 R ( -8199999)  Plate, name, with clips
2B AF 3261 R (8200000-8299999) Medallion, with clips

3 A 4679R -8299999)  Clip, speed (2 used)
4 R 170 R -8299999)  Cushion, 1/8" x 1-1/2" x 14-7/8" (2 used) (sub. R21736R, 1/8" x
1-1/2" x 60")
5 D 1520R -8299999)  Rivet, 9/64" x 5/16" (10 used) (packed 100 in a pkg. )
6 24dH 169 R -8299999)  Washer, 15/32" x 15/16" x 16 gauge (2 used)
7 19H 1056 H -8299999)  Screw, cap, 7/16" x 1" (2 used)
12H 12R -8299999)  Washer, lock, 7/16" (2 used)
8 19H 1227 M -8299995)  Screw, cap, 1/4" x 1/2" (14 used) (sub. for 19H13R)

9 12H 9R
10 14H 786 M
11 R 1189 R
12 14H 611 R
13 12H i0R
14 14H 785 R
15 AR 718 R
16 R 293 R
17 AR 1169 R
18 19H 1249 R

12H 11 R

-8299999)  Washer, lock, 1/4" (14 used)

-8299999)  Nut, 1/4" (14 used) (sub, for 14H251R)
~8299999) Rod, grilie (4 used)

-8299999) Nut, jam, 5/16" (8 used) {sub. for 14H340H)
~-8299999)  Washer, lock, 5/16" (4 used)

~8299999) Nut, 5/16" (8 used)

-8299999) Retainer, grille

-8299999) Screen, grille

-8299999) Bottom, grille

-8299999) Screw, cap, 3/8" x 6-3/8" (2 used) (sub. for 8H3789R)
-8299999) . Washer, lock, 3/8" (2 used)

PN SN P S S, P S S, e, e, P, S, S, S P, S Py S

— s ronar

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-1 60-9

GRILLE
(Serial No. 8300000- )

R

e ——— a——
7
P
S
S

S
S
S
Ad 5
&)

R 5518

Key Part No, Serial No. Description
1 AR 20681 R (8300000~ Top, grille, and sides
2 AR 21112 R (8300000~ Medallion, with clips
AR 21565 R (8300000~ Medallion, with clips (830-I)
3 A 4679 R (8300000~ Clip, speed (2 used)
4 R 20287 R (8300000~ Cushion, 1/8" x 1-1/2" x 49-3/4" (sub, R21736R, 1/8" x 1" x 60")
5 24H 169R (8300000~ Washer, 15/32" x 15/16" gauge (2 used)
6 19H 1056 H (8300000~ Screw, cap, 7/16" x 1" (2 used)
12H 12 R (8300000~ Washer, lock, 7/16" (2 used)
7 19H 13 R (8300000~ Screw, cap, 1/4" x 1/2" (14 used)
8 12H 9R (8300000~ Washer, lock, 1/4" (14 used)
9 14H 786 M (8300000~ Nut, 1/4" (14 used) (sub. for 14H251R)
10 R 1189 R (8300000~ Rod, grille (4 used)
11 14H 611 R {8300000~ Nut, jam, 5/16" (8 used) (sub. for 14H340H)
12 12H i0R (8300000 Washer, lock, 5/16" (4 used)
13 14H 785R (8300000 Nut, 5/16" (8 used)
14 AR 718R (8300000 Retainer, grille
15 R 293 R (8300000 Screen, grille
16 AR 1169 R (8300000~ Bottom, grille
AR 21197 R¥ (8300000~ Bottom, grille
17 19H 1249 R (8300000~ Bolt, mach., 3/8" x 6-3/8" (2 used) (sub. for 8H3789R)
12H 1R (8300000- Washer, lock, 3/8" (2 used)

e S e e e e e S e S S s N N s N S S N

*Parts for heavy-duty equipment and 830-I.

PC-766-(3-61) Lithe in U,3.A,



60-10 _ Tractors -- 80, 820, 830, and 830-I

FENDERS, PLATFORM, AND DASH

43411 13

PC-766-(3-61) Litho in U,S.A.



Tractors -~ 80,

820, 830, and 830-1 60-11

Key

O \le] 00 N O U1 W N =

[Ty

- -
wN

A s
U1

17
18
19

20
21
22
23
24
25

Part No,
AR 1145 R
AR 1551 R
19H 1335 R
12H 1SR
16H 648 A
R 1455 R
A 3232 R
12H 10R
24H 143 R
H 1085 R
12H 10R
AR 1163 R
AR 20411 R
AR 1144 R
AR 1550 R
24H 143 R
19H 99 R
12H 10R
AR 1217 R
21H 1023 E

12H 9R
14H 786 M
AR 1162 R
AR 1564 R
AR 20779 R
14H 785 R
12H 10R
R 1679 R

AR 21407 R

R 21238 R
19H 1118 N
12H 10R
14H 785R
AR 1714 R
H 1085 R
H 1085 R
12H 10R

FENDERS,

Serial No.
-8199999)

-
o]
[
§

i

LI I U Y T I T |

-8299999

2]
%
1

-8199999

-8199999

LI R B A ]

—
00 O
wWnN
§§
1

'

-8301897
(8301898~
(8301898-

LI I R A )

G P P P P S

PLATFORM, AND DASH -- Continued

Description
Fender, L.H,
Fender, L.H,
Screw, cap, 5/8" x 1-1/2" (8 used)
Washer, lock, 5/8" (8 used)
Rivet, 1/4" x 1/2" (4 used)
Stop, brake latch (2 used)
Screw, special mach., 5/16" x 1/2" (12 used) (packed 50 in a pkg.)
Washer, lock, 5/16" (12 used)
Washer, 21/64" x 3/4" 16 gauge (26 used) (sub. for 24H39R)
Screw, special mach., 5/16" x 3/4" (2 used) (packed 50 in a pkg. )
Washer, lock, 5/16" (2 used)
Dash
Dash
Fender, R,H.,
Fender, R.H.
Washer, 21/64" x 3/4" x 16 gauge (12 used)
Screw, special cap, 5/16" x 9/16" (12 used)
Washer, lock, 5/16% (12 used)
Shield, mud (2 used) (cane and rice equipment)
Screw, mach., 1/4" x 5/8" (4 used) (cane and rice equipment) (sub.
for 21H605R )
Washer, lock, 1/4" (4 used) (cane and rice equipment)
Nut, 1/4" (4 used) (cane and rice equipment) (sub. for 14H251R)
Platform (sub. AR1564R)
Platform (C.E.)
Platform (elec.)
Nut, 5/16" (2 used)
Washer, lock, 5/16" (2 used)
Plate, universal shield pivot (sub, AR21407R)
Plate, universal shield pivot, with brace
Brace, pivot plate
Screw, cap, 5/16" x 7/8" (2 used) (sub. for 19H110R)
Washer, lock, 5/16" (4 used) i
Nut, 5/16" (4 used)
Box, tool (sub. for AR1164R)
Screw, special mach., 5/16" x 3/4" (4 used) (packed 50 in a pkg.)
Screw, special mach., 5/16" x 3/4" (6 used) (packed 50 in a pkg. )
Washer, lock, 5/16" (6 used)

PC-766-(3-61) Litho in U.S, A,



60-12

. Tractors -- 80, 820, 830, and 830-I

FENDER EXTENSION

(Serial No. 8000001-8199999)

Key Part No,

-

15H
12H
24H
AR
AA
R

B
24H
15H
144
12H
15H

= OUONOWUAWwN

ra

1112 H
10R
39R

982 R

4573 R

1205 R

2167 R

i54 R
1116 N
81z C
i1 R
218 D

iy R, G, S P e, S, P, S, S, B P

Serial No.
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199999)
-8199929)
-8199999)
-819395%)
-2199999)

Description
Screw, cap, 5/16" x 3/4" (8 used)
Washer, lock, 5/16" (8 used)
Washer, 21/64" x 3/4" x 20 gauge (8 used) '
Extension, fender (2 used)
Clamp, with nuts (2 used)
Support, fender extension (4 used)
Spacer {4 used)
Washer, 25/€4" x 7/8" x 16 gauge (40 used)
Screw, cap, 3/8" x 1-1/2" (4 used) (sub. for 1SH230H}
Nut, 3/&" {20 used) (sub. for 14H255R)
Washer, lock, 3/8" (20 used)
Screw, cap, 3/8" x 1" {16 used) (sub. for 19H211R)

Part listed below is an assembly of parts in this grouping,.

AR

981 R

(

-8159959)

EXTENSION, FEMNDIR (SET OF TWO, WITH CLAMP, SUPPCRT, ANI:
HDW, ) (ATTACHMENT)

Capital letters indicate an attachment. Attachmerts must be listed op separate crders from replacement parts.

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-] 60-13

TRACTOR CAB AND WEATHERBRAKE

Parts listed below are not illustrated.

Parts for AR1473R and AR1474R Tractor Cabs for 80 Tractors (Sub, for AR1030R and AR1031R)
(Cab Serial No. 5148--6849)
Part No. Serial No. Description

AR 997 R ( -8199999) CURTAIN, TRACTOR CAB (ATTACHMENT)

AR 1017 R ( -8199999)  Weatherstrip, cab windshield (rubber) (2 used)

AR 1473 R ( -8199999)  FRAME, TRACTOR CAB (ATTACHMENT) (SUB, FOR AR1031R)
AR 1474 R ( -8199999)  TOP, TRACTOR CAB (ATTACHMENT) (SUB, FOR AR1030R)

R 1226 R ( -8199999)  Glass, cab windshield (2 used) .

R 1251 R ( -8199999)  Glass, cab side (2 used)

R 1921 R ( -8199999)  Weatherstrip, cab to cowl (rubber) (sub. for R1229R)

Parts for AR21326R and AR21335R Tractor Cabs for 820 and 830 Tractors (Sub, for AR1706R and AR1707R)
(Cab Serial No. 6850-

CURTAIN, TRACTOR CAB (ATTACHMENT)

Weatherstrip, cab windshield (rubber) (2 used)

FRAME, TRACTOR CAB (ATTACHMENT) (SUB., FOR AR1706R)

TOP, TRACTOR CAB (ATTACHMENT) (SUB, FOR AR1707R)

Glass, cab windshield (2 used)

Glass, cab side (2 used)

Weatherstrip, cab to cowl (rubber)

Weatherstrip, cab side to fender (rubber) (2 used)

Glass, cab windshield (2 used) (cab serial no. 8916-

Bracket, cab, field service kit (cab serial no. 6850- )

AR 997R (8200000-
AR 1017 R (8200000~
AR 21326 R (8200000-
AR 21335 R (8200000-
R 1226 R (8200000-8299999
R 1251 R (8200000-
R 1921 R (8200000-
R 2588 R (8200000-
R 21162 R (8200000-
AR 21391 R (8200000-8299999

Parts for AR21236R Tractor Weatherbrake (Sub. for AR1887R)

AR 20143 R ( - )  Windshield, tractor weatherbrake, side, with frame (2 used)
20123 R ( - )  Windshield, tractor weatherbrake, front, less frame (2 used)
R 20124 R ( - )  Frame, tractor, weatherbrake windshield, front (2 used)
AR 21733 R ( - ) PANELS, ENGINE, WEATHERBRAKE, USE WITH WEATHERBRAKE AND

WEATHERBRAKE CAB (ATTACHMENT)

Parts for AR21237R and AR20236R Tractor Weatherbrake Cabs (Sub. for AR1749R)

AR 20146 R ( - )  Window, weatherbrake cab side, with frame (4 used)

R 20127 R - )  Windshield, weatherbrake cab, front, less frame

R 20128 R ( - )  Windshield, weatherbrake cab, side, less frame (2 used)

AR 21733 R ( - )  PANELS, ENGINE, WEATHERBRAKE, USE WITH WEATHERBRAKE AND
WEATHERBRAKE CAB (ATTACHMENT)

AR 21843 R ( - )  WINDOW, CAB SIDE, WITH FRAME (4 USED) (ATTACHMENT)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

FC-766-(3-61) Litho in U,S, A,



and 830-1
) AND BATTERY BOX (C.E.)

65

-- 80, 820, 830,
and Elec,

REGULAR SEAT (C.E.

PC-766-(3-61) Lithoin U,S.A,



Tractors -- 80, 820, 830, and 830-I 65-3

Y

o hwonD

10
11
12
13
14
15
16

17
18
19
20
21A
21B
22
23
24
25
26
27

28

29
30
31
32

REGULAR SEAT (C.E. and Elec.) AND BATTERY BOX (C.E.) -- Continued

Part No.

AR
11H
F
24H
AA
AF
AB
AA
AF
AB
AR
AR
AB
AB
AR
AA
AF
AR

AR

B

B

B
11H
B
12H
15H
12H
C
AB
AR
B
AB
AR
19H
12H
14H
R
AM
21H
12H
AA
AA
14H
14H
12H
F

20086 R
206 R
1463 R
2R
6022 R
3272 R
3624 R
5357 R
3271 R
3930 R
1539 R
20231 R
3984 R
4035 R
26932 R
4847 R
3269 R
30180 R

30181 R

2672 R
2670 R
2671 R
236 R
2669 R
253 R
1115 N
132 R

1572 R °

3586 R
1326 R
2566 R
4101 R
1565 R
218 N
11 R
190 R
2579 R
2049 T
404 R
251 R
5691 R
5692 R
778 C
812 C
11 R
2272 R

Serial No.

(8300000-

(8300000
(8300000
(8300000

(
(

-8199999

(8200000-
(8200000-

gszooooo
(8300000

TN TN SN SIS N, S S S, S, S, S, S, S, S, S, g, S, G, g, S,

%

-8199999

:

N N N N s N Nt N s o N e o P

LI T R A D D I D I B B )

Parts listed below are not illustrated.

AA

AB

AF
AF
AR

AR

4932 R

4095 R

3458 R
3459 R
21913 R

21914 R

(

- o~ g~

-8199999

N N N N s N “ Nas? NP N N i P ~ Nt Nl N N e Nt N

~ N N

Description
Pin, with washer, seat lock (elec. )
Pin, cotter, 3/32" (elec.) (sub. for 11H19R)
Spring, seat lock pin (elec.)
Washer, 29/64" x 13/16" x 26 gauge (elec.)
CUSHION, SEAT ARM (BLACK) (SET OF 2) (ATTACHMENT)
CUSHION, SEAT ARM (YELLOW) (SET OF 2) (ATTACHMENT)
Cushion, seat back
Cushion, seat back (black)
Cushion, seat back (yellow)
Frame, seat
Frame, seat (C.E.)
Frame, seat, with adjusting pin (elec. )
COVER, SEAT (WHITE CANVAS) (ATTACHMENT)
Cushion, seat (black)
Cushion, seat (yellow) (sub. for AF3268R)
Cushion, seat (black) (special all-rubber)
Cushion, seat (yellow) (special all-rubber)
Cushion, economy seat (black) (packed 5 in a pkg. ) (can be used to
replace AB4035R) (not a substitute)
Cushion, economy seat (yellow) (can be used to replace AF3268R)
{not a substitute )
Spring, seat-adjusting pin (C.E.)
Pin, seat-adjusting (C.E,)
Spacer (C.E,)
Pin, cotter, 1/8" x 1" (C,E, ) (sub. for 11H41R)
Lever, seat-adjusting (C.E.)
Washer, lock (4 used) (sub., for A3012R)
Screw (4 used) (packed 50 in a pkg. ) (sub. for A4192R)
Washer, 9/32" x 1/2" x 16 gauge (4 used)
Nut, wing (2 used) (packed 25 in a pkg. ) (C.E.)
Clamp, battery (C.E.)
Base, battery (C.E.)
Bolt, special cge., 1/4" x 9" (2 used) (C.E.)
Box, battery (C.E.)
Box, battery (C.E.)
Screw, cap, 3/8" x 1" (4 used) (C.E, ) (sub. for 19H211R)
Washer, lock, 3/8" (C.E.) '
Nut, sq., 3/8" (C.E.)
Grommet (packed 2 in a pkg. ) (C.E, ) (sub., for B1580R)
Socket, electrical outlet (C,E.)
Screw, mach. (2 used) (C.E.)
Washer, lock (2 used) (C.E.) (sub. for A3010R)
PLUG, ELECTRICAL OUTLET, WITH CABLE (ATTACHMENT) (C.E.)
Plug, electrical outlet, less cable (C.E,)
Nut (2 used) (C.E, ) (sub. for 14H606R)
Nut, 3/8" (4 used) (C.E.) (sub. for 14H255R)
Washer, lock, 3/8" (4 used) (C.E.)
Screw, special cap (packed 10 in a pkg. ) (C.E.)

Kit, seat cushion parts, consisting of: cover assembly, corner brackets,
and nails for attaching corner brackets (for AA4847R and AB4035R
seat cushions)

Kit, seat cushion parts, consisting of: cover assembly, molded foam
rubber topper, corner brackets, and nails for attaching corner brack-
ets (for AB4035R seat cushion)

PAD, SEAT (COIL SPRING) (ATTACHMENT)

PAD, SEAT BACK (COIL SPRING) (ATTACHMENT)

Cover, yellow seat back cushion (for use on AF3271R yellow seat back
cushion) (packed 5 in a pkg. )

Cover, black seat back cushion (for use on AA5357R black seat back
cushion (packed 5 in a pkg. )

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S, A,



65-4 Tractors -- 80, 820, 830, and 830-I

BATTERY BOX (Elec.)
(Serial No. 8300000- )

70739

PC-766-(3-61) Litho in UoSo Ao



Tractors -- 80, 820, 830, and 830-I

65-5

mmummhwmw§

-
o

11
12
14
15
16
17
18
19
20
21

22
23

24
25
26

27
28

~<

Part No,
1SH 99 R
24H 143 R
AR 20193 R
12H iOR
14H 785R
C 1572 R
24H 131 R
R 20172 R
AR 20196 R
AR 20197 R
19H 438 R
12H 13 R
14H 809 T
F 2272 R

R 2579R
21H 404 R
12H 251 R
AM 2049 T
AA 5691 R
AA 5692 R
19H 1136 H
12H 12R
AR 20780 R
R 21116 R
R 1191 R
19H 1056 H
12H 12R
19H 1166 H
12H 12R
14H 813 C
R 20671 R
19H 438R
12H 13 R
14H 809 T
14H 778 H
AR 20781 R
19H 1056 H
12H 12R
14H 813 C
B 2566 R
19H 438R
12H 13 R
14H 809 T

BATTERY BOX (Elec.) -- Continued

Serial No,

(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000-
(8300000~
(8300000-
(8300000-

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

(Serial No. 8300000~ )

Description
Screw, cap, 5/16" x 9/16" (4 used)
Washer, 21/64" x 3/4" x 16 gauge (4 used)
Clamp, battery, with clip (4 used)
Washer, lock, 5/16" (4 used)
Nut, 5/16" (4 uwsed)
Nut, wing (2 used) (packed 25 in a pkg.)
Washer, 17/64" x 5/8" x 16 gauge (2 used)
Clamp, battery (2 used) -
Box, battery (tractor equipped with float-ride seat)
Box, battery {tractor equipped with regular seat)
Screw, cap, 1/2" x 1" (2 used)
Washer, lock, 1/2" (2 used)
Nut, 1/2" (2 used) (sub. for 14H259R)
Rivet, special, seat carriage stop (2 used) (tractor equipped with regu-
lar seat) (sub. for B2579R)
Grommet (packed 5 in a pkg. ) (tractor equipped with regular seat)
Screw, mach., rd. hd., no. 10 x 3/8" (2 used)
Washer, lock (shakeproof) (no. 10) (2 used)
Socket, electrical outlet
PLUG, ELECTRICAL OUTLET, WITH CABLE (ATTACHMENT)
Plug, electrical outlet, less cable (part of AA5691R)
Screw, cap, 7/16" x 2-1/2" (2 used)
Washer, lock (2 used)
Bracket, battery box, R.H.
Arm, transport
Spacer
Screw, cap, 7/16" x 1"
Washer, 7/16"
Screw, cap, high-strength, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Nut, 7/16" (2 used) (sub. for 14H257R)
Support, transport arm
Screw, cap, 1/2" x 1" (2 used)
Washer, lock, 1/2" (2 used)
Nut, 1/2" (2 used) (sub. for 14H259R)
Nut, no. 10 (2 used) (sub, for 14H606R)
Bracket, battery box, L.H.
Screw, cap, 7/16" x 1"
Washer, lock, 7/16"
Nut, 7/16" (sub, for 14H257R)
Bolt, cge., 1/4'" x 9" (2 used)
Screw, cap, 1/2'" x 1" (3 used)
Washer, lock, 1/2" (3 used)
Nut, 1/2" (3 used) (sub. for 14H259R)

Capital letters indicate an attachment. Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Litho in U,S.A,



65-6 Tractors -- 80, 820, 830, and 830-1
FLOAT-RIDE SEAT FRAME AND CUSHIONS

9
52495
Key Part No, Serial No. Description
1 AF 3097 R ( - )  Pin, .with washer, seat lock
2 11H 206 R ( - )  Pin, cotter, 3/32" x 3/4" (sub. for 11H19R)
3 H 312 R ( - )  Spring, seat lock pin
4 24H 154 R - ( - )  Washer, 25/64" x 7/8" x 16 gauge
5 AA 6022 R ( - )  CUSHION, SEAT ARM (BLACK) (SET OF 2) (ATTACHMENT)
AF 3272 R { - ) CUSHION, SEAT ARM (\’ELLO‘}I ) (SET OF 2) (ATTACHMENT)
6 AF 3094 R ( - ) Frame, float-ride seat, with adjusting pin (C.E,)
AR 20190 R (8300000~ ) Frame, float-ride seat, with adjusting pin (elec. )
7 AA 5357 R ( - ) Cushion, seat back (black)
AF 3271 R ( - ) Cushion, seat back (yellow)
8 AF 3096 R ( - ) Cushion, seat (black) (C.E.)
AR 20237 R (8300000~ )  Cushion, seat (black) (elec.)
AF 3270 R ( - ) Cushion, seat (yellow) (C.E.)
AR 20238 R (8300000- ) Cushion, seat (yellow) (elec.)
9 AF 3859 R ( - ) Bumper, rubber, service kit
10 24H 132 R ( - )  Washer, 9/32" x 1/2" x 16 gauge (4 used)
11 19H 1115 N ( - ) Screw, cap, high-strength, 1/4" x 5/8" (4 used)
12H 253 R ( - }  Washer, lock (shakeproof), 1/4" (4 used)

Parts listed below are not illustrated.
AR 20134 R ( - ) Kit, seat cushion parts, consisting of cover assembly, corner brackets,
and nails for attaching comer brackets (for AF3096R and AF3270R
seat cushions)

AR 21761 R ( - ) Kit, seat repair, consisting of cover (yellow) and attaching tacks (for
AR20237R and AR20238R seat cushions)

AR 21750 R ( - ) COVER, SEAT (C.E.) (ATTACHMENT)

AR 21751 R ( - ) COVER, SEAT (ELEC, ) (ATTACHMENT)

AR 21913 R ( - ) Cover, yellow seat back cushion (for use on AF3271R yellow seat back
cushion) (packed 5 in a pkg. )

AR 21914 R ( - ) Cover, black seat back cushion (for use on AA5357R black seat back
cushion) (packed 5 in a pkg. )

AF 3452 R ( - )  PAD, SEAT (COIL SPRING) (ATTACHMENT)

AF 3459 R ( - )  PAD, SEAT BACK (COIL SPRING) (ATTACHMENT)

Capital letters indiczte an attachment, Attachments must be listed on separate orders from replacement parts.

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-] €5 -7

FLOAT-RIDE SEAT
(Serial No., 8000001-8299999)

;._;g\ L2 A8 >
. ¢ \;2\23 : \ 10
25 \_/} 24 6ooss 9
Key Part No, Serial No. Description
1 tececeveccce '8299999) Skirt, float ride seat (fum.ished Only as a part of AR20358R float-ride
seat)
2 19H 482 B -8299999) Screw, cap, 1/2'" x 2" (2 used) (sub. for 19H475R)
3 24H 184 R -8203099)  Washer, 17/32" x 15/16" x 16 gauge (4 used)
24H 554D 8203100-8299999)  Washer, 17/32" x 1-3/8" x 11 gauge (4 used)
4 F 3296 R -8299999) Bushing, rubber, shock absorber (4 used) (packed 2 ina pkg. )
S F 3297 R -8299999)  Spacer, shock absorber (2 used)
6 12H 13 R -8299999)  Washer, lock (2 used) (not required)
7 14H 473 R -8299999)  Nut, jam, 1/2" (2 used)
8 AF 3426 R -8299999)  Shock absarber
9 F 3302 R -8299999)  Pin, drive, short link to skirt (4 used)

10 F 3298 R
11 AF 3421 R
12 F 3293 R
13 AR 20354 R
14 AR 20359 R
15 19H 103 H

12H 10R
16 24H 145R
17 AA 6799 R
18 34H 81N
19 F 3299 R

-8299999) Bearing, flanged, skirt short link support (8 used) (packed 2 in a pkg.)
-8299999)  Link, short, with bearing (4 used)
-8299999)  Bearing, flanged (6 used) (packed 2 in a pkg.)
~-8299999) Bulkhead, front (sub, for AF3419R)
-8299999)  Bulkhead, rear (sub, for AR1648R)
-8299999) Screw, cap, high-strength, 5/16" x 5/8" (4 used)
-8299999)  Washer, lock, 5/16" (4 used)
-8299999)  Washer, 11/32" x 1" x 16 gauge (4 used)
-8299999).  Shaft, cross, with lever arms (2 used)
-8299999)  Pin, roll, 3/16" x 1-1/2" (2 used)
~8299999) Spacer (2 used)
20 AR 20353 R -8299999)  Link, stabilizing (sub. for AF3425R)
21 F 3295 R -8203099) Bearing, flanged, rubber torsion spring, inner (2 used) (packed 2 in a
pkg. ) (sub. F3451R and F3452R)
F 3452 R (8203100-8299999) Bea}r(ing, flanged, rubber torsion spring, inner (2 used) (packed 2 in a
pkg. )
F 3451 R (8203100-8299999) Wasll:er, thrust, lever arm to rear bulkhead (2 used) (packed 2 in a
pkg. )
-8299999) Spring, torsion, rubber (sub. for AF3422R)
~-8299999) Bearing, flanged, rubber torsion spring, outer (2 used) (packed 2 in a
pkg. ) (sub. for F3294R)

-8299999) Handle, adjusting
-8299999)  Pin, roll, 1/8" x 3/4" (2 used)
-8299999) Bar, tie, with seat adjustment instructions

CINSN SN N SN, S, N S, G, S, S SN P, S, S, S, i, ST, S, P, o, P, g,

22 AR 20350 R
23 R 20937 R

24 AF 3427 R
25 34H 41 H
26 AF 3428 R

L e T

Part listed below is an assembly of parts in this grouping.
AR 20358 R ( -8299999)  SEAT, FLOAT RIDE ASSEMBLY, LESS FRAME AND CUSHIONS
- (ATTACHMENT) (SUB, FOR AR1632R)
Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts.

PC-766-(3-61) Litho in U,S, A,



65-8. Tractors -- 80, 820, 830, and 830-1
FLOAT-RIDE SEAT
(Serial No. 8300000- )

>C-766-(3-61) Litho in U.S, A,



Tractors -- 80, 820, 830,

and 830-1 65-9

Key

-

—
CVoONOULTAWN

11
12
13
14

15

16
17
18
19
20
21
22

23
24
25
26
27

28
29
30

Serial No.

N N Nt et e o N N N Nt N N et N N Nt N et e Nt N e s " o e e S P P ~—

FLOAT-RIDE SEAT -- Continued
(Serial No. 8300000- )

Description

Skirt, float-ride seat (furnished only as a part of AR20215R or
AR20358R float-ride seat)

Screw, cap, high-strength, 1/2" x 2-1/4% (2 used)

Washer, 17/32" x 1-3/8% x 11 gauge (4 used)

Bushing, rubber, shock absorber (4 used) (packed 2 in a pkg.)

Spacer, shock absorber (2 used)

Washer, lock, 1/2" (2 used) (not required)

Nut, jam, 1/2" (2 used)

Shock absorber

Pin, drive, short link to skirt (4 used)

Bearing, flanged, skirt short link support (8 used) (packed 2 in a pkg. )

Link, short, with bearing (4 used)

Bearing, flanged (6 used) (packed 2 in a pkg )

Bulkhead, front

Bulkhead rear (C.E.)

Bulkhead, rear (elec.)

Screw, cap, high-strength, 3/8% x 5/8% (4 used)

Washer, lock, 3/8" (4 used)

Washer, 25/64'" x 7/8" x 16 gauge (4 used)

Shaft, cross, with lever arms (2 used) (C.E.)

Shaft, cross, with lever arms (2 used) (elec. )

Spacer (2 used) (elec. )

Pin, roll, 3/16" x 1-1/2" (2 used)

Washer, thrust (2 used) (packed 2 in a pkg.)

Bearing, flanged, rubber torsion spring, inner (2 used) (packed 2 in a
pkg. )

Spacer (2 used) (C.E.)

Link, stabilizing

Bearing, stabilizing link (2 used)

Springs, torsion, rubber, R.H. and L. H.

Bearing, flanged, rubber torsion spring, outer (2 used) (packed 2 in a
pkg.)

Handle, adjusting

Pin, roll, 1/8" x 3/4" (2 used)

Bar, tie, with seat adjustment instructions

Parts listed below are an assembly of parts in this grouping.

Part No.
9000scecsvce (8300000-—
19H 482B 8300000~
24H 554D '8300000-
F 3296 R (8300000-
F 3297 R 300000-
12H 13R 8300000-
14H 473 R 8300000-
AF 3426 R 8300000-
F 3302 R (8300000-
F 3298 R 8300000~
AF 3421 R (8300000~
F 3293 R 300000-
AR 20354 R 8300000-
AR 20359 R 8300000-
AR 20355 R (8300000-
19H 1255 T (8300000-
12H 11 R '8300000-
24H 154 R 8300000-
AA 6799 R 8300000~
AR 20426 R (8300000-
R 20317 R (8300000~
34H 81N 8300000-
F 3451 R (8300000~
F 3452 R (8300000-
F 3299 R (8300000-
AR 20353 R 8300000~
R 20236 R {8300000-
AR 20350 R 8300000~
R 20937 R (8300000-
AF 3427 R 8300000~
34H 41 H (8300000-
AF 3428 R (8300000-
AR 20358 R (8300000-
AR 20215 R {8300000-

)
)

Seat, float-ride (C.E.), less frame and cushions
Seat, float-ride (elec.), less frame and cushions

PC-766-(3-61) Litho in U,S. A,



65-10 Tractors -- 80, 820, 830, and 830-I

DRAWBAR, SUPPORT, EXTENSION, AND TRUSS RODS

13 14

@-+——45  Rssw

PC-766-(3-51) Litho in U,S,A,



Tractors -- 80,

820, 830, and 830-I 65-11

Key

(%, I N} N -

WoONO

10
11
12

13
14
15

16

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37A
37B
38A
38B
39
40
41

42
43
4
45

DRAWBAR, SUPPORT, EXTENSION, AND TRUSS RODS -- Continued

Part No,
19H 1499 K
AR 1118 R
AR 20098 R
AR 21509 R
8H 1436 H
A 2158 R
A 5542 R
12H 19 R
14H 408 R
R 21281 R
14H 408 R
12H 19 R
R 1321 R
R 1320 R
R 1319 R
R 580 R
R 2519 R
AR 21510 R

2214 R
19H 1637 R

19H 1667 R
12H 19R
24H 154 R
R 581 R
R 575 R
12H 19 R
14H 406 T
12H 17 R
14H 400R
19H 1667 R
R 20110 R
19H 1667 R
12H 19R
14H 408 R
R 20111 R
A 5542 R
12H 19R
14H 408 R
R 20109 R
R 1318 R
19H 1665 T
24dH 106 R
F 3542 R
C 784 R
F 3541 R
R 1160 R
F 3539 R
AR 937 R
14H 760 R
19H 1455 R
19H 1526 R
12H 15 R
R 576 R
12H 17 R
14H 400R

(

(
(8203850-
(8300000

(8200000-
(8300000-
(8300000-
(8300000-

(8300000
(8300000
(8300000

(

PN SN SIS SN, S, S, S, g, S, SN gy, S, g, g, S, S

(8203100-
(8203100-

(
(8203100-
8203100-

P S, P, S T

Serial No.

-8203849

N e e N e’ e N N S N e e

-8199999

LI I N R I R A A |

-8203099
-8203099

Part listed below is not illustrated.
(8300000- )

AR 21511 R

*Parts for 830-I,
*kUse with front bumper on 830-1,

N N N e N N N S N N N NP N N N e N M M N N N S i s N P P S i S et St Nt S e

Description
Screw, cap, 7/8" x 4" (2 used)
Support, drawbar (sub, AR20098R )
Support, drawbar
Support, drawbardek
Bolt, mach., 3/4" x 3-3/4" (2 used)
Stud, 7/8" x 3-1/8" (4 used)
Washer, special (4 used
Washer, lock, 7/8" (4 used)
Nut, 7/8" (4 used)
Rod, drawbar truss (2 used ek
Nut, 7/8" (4 used)
Washer, lock, 7/8" (4 used)
Support, drawbar front
Strap, drawbar front
Pin, drawbar pivot
Stud, 7/8" x 3-11/16" (4 used) (sub, R2519R)
Stud, 7/8" x 3-1/2" (4 used)
Bracket, truss rod assembly, R.H,%¥k
Nut, special slotted, 1-1/4" (4 used piek
Screw, cap, high-strength, 7/8" x 2", R,H., truss rod bracket to
framed¥ck
Screw, cap, high-strength, 7/8" x 2-3/4" (3 used ek
Washer, lock, 7/8"¥k
Washer, 25/64" x 7/8" x.060" (packed 5 in a pkg. pk
Spacer (2 used)
Support, drawbar rear, bottom
Washer, lock, 7/8% (2 used)
Nut, 7/8" (2 used)
Washer, lock, 3/4" (2 used)
Nut, 3/4" (2 used) (sub. for A5405R)
Screw, cap, 7/8" x 2-3/4", Extension to support (4 usedpk
Extension, drawbar side, L.H,* .
Screw, cap, 7/8" x 2-3/4" (2 used yk
Washer, lock (4 usedyk
Nut, 7/8" (4 usedyk
Support, drawbar extension*
Washer, special (2 used
Washer, lock, 7/8" (2 used
Nut, 7/8" (2 usedyk
Extension, drawbar side, R.H.*
Drawbar
Screw, cap, 5/8" x 4-1/4"
Washer, 21/32" x 1-1/2" x 18 gauge
Spacer
Spring
Spring
Retainer, drawbar pin
Retainer, drawbar pin
Pin, drawbar, with handle
Nut, hex., 5/8" (2 used) (sub. for A5771R)
Screw, cap, 3/4" x 3-1/4" (2 used)
Screw, cap, 3/4" x 4-1/2" (2 used ¢
Washer, lock, 5/8"
Strap, hammer
Washer, lock, 3/4" (2 used)
Nut, 3/4" (2 used) (sub. for A5405R)

Bracket, front, truss rod, L.H. %k

PC-766-(3-61) Litho in U,S, A,



65-12 Tractors -- 80, 820, 830, and 830-I

TRACTOR STEP

\ 54088

Key Part No. Serial No. Description

1 F 2272 R ( - )  Screw, special cap (2 used)
12H 11 R ( - )  Washer, lock, 3/8" (2 used)
2 24H 154 R (8200000- )  Washer
3 A 5233 R ( -8199999)  Step, tractor
F 3195 R (8200000~ )  Step, tractor
4 R 1897 R ( - )  Support
TOOLS
1
42468
Key Part No. . Serial No, Description
1 B 353 R ( - )  Wrench, lug and flywheel

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

70-1

=
W

o1

18

Y

Part No,

‘AR 20206 R

AR 20207 R
19H 1112 H
24dH 145R
12H 10R
14H 785 R
R 20191 R
F 2271 R
12H . 10R
14H 785R
A 4773 R
24H 154 R
12H 11 R
14H 812C
R 20190 R
R 20187 R
R 20189 R
R 20185 R
1SH 218D
12H 11 R
24H S550R
R 20186 R
R 20188 R
AR 21347 R
1SH 218D
12H 11 R
24H 550R
1SH 246 T
12H 11 R
24H 550R
B 3682 R
R 20190 R

Serial No.
(8205210-
(8205210-
(8205210~
(8205210-
(8205210-
(8205210-
(8205210~
(8205210-
(8205210~
(8205210~
(8205210~
(8205210-
(8205210-
(8205210~
(8205210~
(8205210-
(8205210~
(8205210-
(8205210~
(8205210~

. (8205210-

(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-
(8205210-

Part listed below is not illustrated.

AR 20204 R

(8205210-

AUXILIARY RESERVOIR
(Serial No. 8205210- )

Nt N Nt s s N N e N Nt N e P e i Na? N N i i N N e " e s "o " i e e S

Description
Breather
Line, flexible oil, 5/8" I.D,. x 39-1/2"
Screw, cap, high-strength, 5/16" x 3/4" (2 used)
Washer, 11/32" x 1" x 16 gauge (2 used)
Washer, lock, 5/16% (2 used)
Nut, 5/16" (2 used)
Bracket
Screw, special cap (packed 10 in a pkg. )
Washer, lock, 5/16"
Nut, 5/16%
Clamp
Washer, 25/64" x 7/8" x 16 gauge
Washer, lock, 3/8%
Nut, 3/8" (sub, for 14H255D)
Clamp (2 usedi (packed 2 in a pkg.)
Nipple, special pipe
Hose .
Cover, Powr-Trol valve housing
Screw, cap, high-strength, 3/8% x 1" (2 used)
Washer, lock, 3/8" (2 used)
Washer, 13/32" x 1-1/16% x 11 gauge (2 used)
Hose
Clamp (2 used) (packed 2 in a pkg.)
Reservoir, auxiliary (sub, for AR20205R)
Screw, cap, high-strength, 3/8" x 1"
Washer, lock, 3/8"
Washer, 11/32" x 1-1/16" x 11 gauge
Screw, cap, high-strength, 3/8" x 1-3/4"
Washer, lock, 3/8"
Washer, 3/8" x 1-1/16" x 11 gauge
Spacer (2 used)
Clamp (packed 2 in a pkg.)

Housing, R20192R, Powr-Trol and powershaft (see pages 70-5 and

70-10)

PC-766-(3-61) Lithoin U.S.A.



70-2 Tractors -- 80, 820, 830, and 830-1

POWERSHAFT AND TRANSMISSION OIL PUMP DRIVE

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

70-3

24

Pt b ek b x
WNHOWON O NI WN =g

14
15
16
17

18
19
20
21
22
23

25
26
27
28
29
30
31
32
33

35
36
37
38
39
40
41
42

Part No,
R 1619 R
JD 7951 R
A 2597 R
R 1618 R
R 1329 R
R 2526 R
JD 7502 R
JD 791R
C 535 R
24H 61 R
R 1621 R
R 1839 R
JD 8100R
JD 7424 R
AR 1337 R
AR 1471 R
AR 20077 R
1SH 337 N
A 4605 R
R 1620 R
R 1622 R
R 1624 R
JD 8223 E
JD 8182E
26H 85 R
AR 1258 R
26H i4 R
R 1512 R
JD 7225R
JD 7275 R
R 1630 R
R 1627 R
R 1649 R
H 246 R
R 1625 R
A 4605 R
19H 337 N
R 1626 R
JD 8202 R
JD 8189 R
F 215 R
AR 881 R
26H 70 R
R 1055 R
R 190 R
11H 236 R
14H 524 R

POWERSHAFT AND TRANSMISSION OIL PUMP DRIVE -- Coatinued

Serial No.

~-8199999

[
[

00000-
-8199999
00000

00
n

-8000999)
(8001000-8300525)
(8300526~

N P, S, o, P PN PN P, N P N P P o, Py G, S, G, B, PO BN P, N SN S, P P S, e,
Nt N Nt Nt S S N S N s N N S e s N e S S e st N e s e s Nt i’ s it

Description
Washer, thrust (2 used)
Bearing
Snap ring (2 used)
Gear, powershaft idler
Shaft, powershaft idler gear
Shaft, powershaft idler gear
Bearing
Bearing
Nut, slotted, 1" (packed 25 in a pkg.)
Washer, 1-1/64" x 2" x 20 gauge
Gear, powershaft drive
Shim (steel), .060"
Cone, with rollers
Cup, bearing
Seal, oil (sub. AR20077R)
Seal, oil (sub. AR20077R)
Seal, oil
Screw, cap, 7/16" x 1-1/4" (3 used)
Plate, lock (3 used)
Housing, powershaft drive shaft
Shim (paper) (packed 10 in a pkg. )
Shim (steel)
Cup, bearing
Cone, with rollers
Key, Woodruff, 1/4" x 1"
Shaft, powershaft drive and bevel pinion, with nut
Key, Woodruff, 3/16" x 3/4"
Gear, powershaft bevel
Cone, with rollers
Cup, bearing
Pinion, transmission oil pump drive
Shim (steel), .005"
Screw, special cap
Plate, lock
Housing, powershaft bevel gear
Plate, lock (3 used)
Screw, cap, 7/16" x 1-1/4" (3 used)
Collar, bearing adjusting
Cup, bearing
Cone, with rollers
Snap ring (packed 2 in a pkg. )
Gear, R398R, transmission oil pump (pkg. of 2) (1 pkg. used)
Key, Woodruff, 1/8% x 1/2" (2 used)
Shaft, transmission oil pump drive
Gear, transmission oil pump drive
Pin, cotter, 1/8" x 1" (sub. for 11H41R)
Nut, slotted, 1/2"

PC-766-(3-61) Litho in U.S.A,



70-4 Tractors --80, 820, 830, and 830-T

POWR-TROL AND POWERSHAFT HOUSING, POWERSHAFT CLUTCH DRUM WITH SHAFT,
AND POWERSHAFT PUMP

R 5521

Key Part No. Serial No. Description
1 1SH 239R ( ~-8199999) Plug, pipe, 1" without powr-trol
1SH 241 R (8200000- ) Plug, pipe, 1-1/2", without powr-trol
2 AR 1263 R ( -8199999) Cap, A4683R, powr-trol oil filler, with rod
AR 1577 R (8200000- ) Cap, R750R, powr-trol oil filler, with rod
3 29H 488 T ( -8199999) Nipple, pipe, powr-trol oil filler
29H 406 R (8200000~ ) Nipple, pipe, powr-trol oil filler (sub. for R745R)
4

A 3256 R ( -8199999)  Plug

PC-766-(3-61) Litho in TT.S.A,



Tractors -- 80, 820, 8%0, and 830-1I

70-5

POWR-TROL AND POWERSHAFT HOUSING, POWERSHAFT CLUTCH DRUM WITH SHAFT,
AND POWERSHAFT PUMP -- Continued

40

Key Part No. Serial No, Description
5 AR 1379 R ( -8199999) Housing, R1650R, powr-trol and powershaft, with plug (sub. six
19H337N, six 24H45R, one 29H406R, one AR1577R, two AR1685R,
one AR20204R, three F2272R, two F3171R, one R2555R,
one F2556R and one R2557R)
R 2530 R (8200000-8203099)  Housing, powr-trol and powershaft (sub. AR20204R, F2223R,
; F3078R and 14H390R)
AR 20204 R (8203100~ )  Housing, R20192R, powr-trol and powershaft (sub. for R2728R)
6 A 3909 R ( B ) Shaft, idler gear
7 AA 5281 R ( - ) Gear, pump idler, with bushing
8 A 4879 R ( - ) Pin, dowel (2 used)
9 AR 1290 R ( - )  Housing, R1711R, pump, with shaft and bushing
10 D 459 R ( -8200478) Screw, cap, 3/8" x 1", drilled (2 used) (sub. 19H218D and R1888R)
19H 218N (8200479~ Screw, cap, high-strength, 3/8" x 1" (2 used)
11 A 4569 R ( -8200478) Sc:revg,8 8cap, 3/8" x 1-3/4", drilled (2 used) (sub. 19H246T and
R1888R)
19H 246°T (8200479~ Screw, -cap, high-strength, 3/8" x 1-3/4" (2 used) . '
12 ceeesnane . -8200478)  Wire, 16 gauge x 9" long (2 used) (sub. R1888R lock plate)
R 1888 R (8200479~ ) Plate, lock (4 used)
13 A 4795 R - Bushing
14 AR 1337R -8000999) Seal, oil (sub. AR20077R)
AR 20077 R (8001000~ ) Seal, oil (sub, for AR1471R)
15 A 2428 R ( - ) Coupling (2 used)
16 R 1654 R ( - ) Shaft, powershaft coupling
17 19H 337N ( - ) Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
18 A 4605 R ( - )  Plate, lock (4 used)
19 R 1709 R ( - ) Quill, powershaft clutch drum shaft
20 A 4879 R ( - )  Pin, dowel (2 used)
21 R 1710 R ( - ) Gasket (packed 5 in a pkg. )
22 JD 8514 R ( - )  Bearing
23 AR 1289 R ( - ) Drum, powesshaft clutch, with shaft and bushing
24 A 4797 R ( - )  Bushing
25 A 4798 R ( - ) Washer, thrust
26 R 2555 R (8200000~ ) Reservoir
27 R 2556 R (8200000~ ) Gasket, reservoir (packed S in a pkg.)
28 R 2557 R (8200000- )  Baffle, reservoir
29 19H 337N (8200000~ ) Screw, cap, high-strength, 7/16" x 1-1/4" (6 used)
24H 45 R (8200000-8200478) Washer, 1/2" x 1-1/8" x , 036" (6 used) (sub. A4605R lock plate)
30 F 2272 R (8200000~ ) Screw, cap, 3/8" x 3/4" (3 used) '
12H 11 R (8200000~ )  Washer, lock, 3/8" (3 used)
31 R 301 R ( - ) Gasket (packed 5 in a pkg. )
32 A 3910 R ( - ) Plug in clutch fork shaft opening without powershaft
33 A 4570 R ( - ) Shoe, clutch fork (2 used)
34 R 1712 R ( - ) Shaft, clutch fork
35 ‘AR 613 R ( - ) Seal, oil
36 19H 255N ( - ) Screw, cap, 3/8" x 2" (14 used) (sub. for 19H256R)
12H 11 R ( - ) Washer, lock, 3/8" (14 used)
37 A 4557R ( - )  Fork, clutch
38 R 1732 R ( - ) Gasket (packed 5 in a pkg. )
39 R 1731 R ( - ) Cover, bottom
1SH 218 N ( - ) Screw, cap, high-strength, 3/8" x 1" (6 used) (sub, for 19H211R)
12H 11R ( - )  Washer, lock, 3/8" (6 used) ’
41 R 228 R ( - ). Plug '
42 R 229 R ( - )  Washer :
43 11H 222R ( - ) Pin, cotter, 3/16" x 2" (sub, for 11H88R)
44 19H 314 R ( -8001416) Screw, cap, 7/16" x 1/2" (4 used) without powr-trol
12H 12R A -8001416) Washer, lock, 7/16" (4 used) without powr-trol
19H 314R (8001417~ )  Screw, cap, 7/16" x 1/2" (8 used) without powr~trol
12H 12R (8001417 - )  Washer, lock, 7/16" (8 used) without powr-trol
19H 1303 R (8001417- ) Screw, cap, 5/8" x 3/4', without powr-trol
12H ISR (8001417~ ) Washer, lock, 5/8", without powr-trol
45 R 1733 R ( -8001416) Cover, without powr-trol (sub. one R1652R, one R1936R, four
19H314R, and one 19H1303R)
R 1936 R (8001417~ ) Cover, without powr-trol
46 AA 6314 R ( -8199999) Valve, thermal relief (2 used)
47 A 4809 R ( - ) Washer
48 A 4807R ( - ) Plug
49 R 1652 R (8001417- ) Gasket, without powr-trol (packed 2 in a pkg, )
50 F 3191 R (8200000~ ) Plug in oil line holes (2 used) (single control valve)
51 F 3128R ( - ) Plug (sub. for F1250R)
52 A 4827 R ( - . ) Washer
53 F 3078 R (8203100~ ) Screw, special
F. 2223 R (8203100- ) Washer (packed 10 in a pkg. )
14H 390R (8203100~ ) Nut, hex., 1/2"

PC-766-(3-61) Lithoin 1J,S A,



70-6 Tractors -- 80, 820, 830, and 830-I]

POWERSHAFT CLUTCH

10 11 12

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80,

820, 830G, and 830-1I 70-7

26

27

29
30

31
32
33
34
35

36
37
38
39

>E>>p e ;>Ew>g;>

Part No.
14H 514N
2272 R*
1888 R*
171S R
2646 R*
1714 R
2644 R*
2645 R*
8541 R
8574 R*
H 360T
4605 R
3392 R*
3396 R*
1713 R
1719 R*
1720 R*
4879 R

562 R

280 R
1293 R
1902 R
1294 R
1722 R
4814 R
3401 R*
4817 R
4816 R

90 H
1719 R

A A R R

2> m
I

3047 R
3398 R*
1718 R

3048 R
3397 R*
1723 R
206 R
4680 R
1295 R
2768 R
562 R¥
3395 R*
1013 R*
174 R
1292 R

=g Mmoo

-
ooy

2612 R
3597 R¥*
20511 R
4574 R
4546 R*
1901 R¥
4705 R*

POWERSHAFT CLUTCH -- Continued

Serial No.
( -8202143)
(8202144- )
(8202144-
( -8202143)
(8202144- )
( -8202143)
(8202144~ )
(8202144~ )
( :8202143)
(8202144 -
( -

( -
(8202144-
(8202144~
-8202143
(8202144-
(8202144 -

(
(

Nt S N N Nt S

(
(

L T S T B |

(

(

( -8202143
(8202144-

( -

(

(

(

~8199999)

(8200000-8202143)
(8202144~ )
( -8199999)

(8200000-8202143)
(8202144~ )
( -8202143)
( -8202143)
( -8202143)
( -8003262)
(8003264-

(8202144-
(8202144-
(8202144-

2 ~8199999)

(8200000-8202143)
(8202144 -8299999)
(8300000~

(
(
(
(

Nl e N N

Description

Nut, slotted, 3/8" (3 used)

Screw, special cap (3 used)

Plate, lock (3 used)

Retainer, clutch bearing

Retainer, clutch bearing

Shaft, clutch, and gear

Shaft, clutch, and gear

Washer, bearing shield

Bearing, with snap ring

Bearing, with snap ring

Screw, cap, high-strength, 7/16'" x 2" (5 used) (sub. 19H353R)

Plate, lock (5 used)

Pin, brake plate (3 used)

Ring, retaining (3 used)

Cover, clutch

Cover, R2643R, clutch, with pins

Rod, with washer, clutch adjustment indicator

Pin, dowel (2 used)

Snap ring

Washer (quantity as required)

Plate, clutch, with facing (2 used) (packed 2 in a pkg.)

Disk, clutch drive (12 used)

Disk, clutch, with facings (11 used)

Spring (3 used)

Hub, clutch adjusting cam (sub, F3401R)

Hub, clutch adjusting cam

Screw, special set

Spring

Rivet, 1/8" x 1/4"

Cam, clutch adjusting (sub. AR20511R, F3397R, F3398R and
two A4680R)

Cam, clutch adjusting

Cam, clutch adjusting

Collar, clutch (sub. AR20511R, F3397R, F3398R, and
two A4680R)

Collar, clutch (sub. F3397R)

Collar, clutch

Screw, special cap (3 used)

Pin, cotter, 3/32" x 3/4" (3 used) (sub. for 11H19R)

Shim, brake plate (4 used)

Plate, brake, with facing (sub. AF2768R)

Plate, brake, with facing

Snap ring cam retaining

Washer, clutch cam

Shim, clutch cam (packed 25 in a pkg.)

Ball (3 used)

Cam, clutch, with disk (sub. AR20511R, F3397R, F3398R,
and two A4680R)

Cam, clutch, with disk (sub. one AR20511R and two A4680R)

Cam, clutch, with disk (sub. AR20511R) ,

Cam, clutch, with disk

Disk, clutch cam

Spring (9 used)

Spring (9 used)

Washer

*Parts for 8000001-8202143 when AR1736R Powershaft Conversion Assembly has been installed.

PC-766-(3-61) Litho in U.S.A.,



70-8

Tractors -- 80, 820, 830, and 830-I

Key Part No.
1 R 173S R
2 19H 360T
3 R 776 R
4 F 2597 R
5 D 1994 R
6 11H 236 R
7 R 1655 R
8 14H 261 R
9 D 393 R
10 R 1734 R
11 12H 12 R
12 14H 813 C
13 19H 1373 R
12H 1SR
14 R 2650 R
15 D 2031 R
16 C 1220 R

PN S, PN P, PN TN Sy o, N PN o, P P P P P P

POWERSHAFT CLUTCH CONTROL
(Serial No, 8000001-8202143)

i

11 12

D14
10 @@7

16 15
8
9
43880
Serial No, Description

-8202143)  Handle, powershaft clutch

-8202143) Screw, cap, 7/16" x 2" (sub. for 19H353R)

-8202143) Bushing
-8202143) Nut, special (sub. for R777R)
-8202143)  Pin (2 used)

-8202143)  Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)

-8202143) Rod, clutch-operating
-8202143)  Nut, 9/16"

-8202143)  Yoke

-8202143)  Lever, powershaft clutch
-8202143)  Washer, lock, 7/16"
-8202143)  Nut, 7/16" (sub, for 14H257R)

-8202143) Screw, cap, 5/8" x 2" (2 used) (sub. for 19H1365R)

-8202143)  Washer, lock, 5/8" (2 used)
-8202143)  Bracket, clutch lever (sub, for R281R)
-8202143)  Bolt, pivot

-8202143)  Pin, dowel

PC-766-(3-61) Litho in U.S.A.



Tractors -- 80, 820, 830, and 830-I

70-9

<

T b b bk fodh ok b ek b ek =
CQUVONAUIHRWNHROVONIAUNHWN Iy

NN
[ SRR S

26

POWERSHAFT CLUTCH CONTROL
(Serial No. 8202144- )

—Y

11

16
Part No.
34H 28 N*
R 2654 R*
F 3396 R*
24H 1017 R*
R 2657 R*
R 2656 R*
R 2653 R*
R 2652 R*
19H 1092 M*
R 776 R *
F 2597 R
D 1994 R
11H 236 R
R 1655 R
14H 261R
D 393 R
R 2651 R*
12H 12 R*
14H 813 C*
19H 1373 R
12H 15R
22H 711 R*
144 812 C*
R 2655 R
D 2031 R
C 1220 R
R 2650 R*

O

(\ Y——13
Qe

3
P
9
L / g
23 é2 21 @
|

Q 12 70942

Serial No.
(8202144-
(8202144-
(8202144-
(8202144-
(8202144~
(8202144-
(8202144-
(8202144-
(8202144 -
(8202144 -
(8202144-
(8202144 -
(8202144-
(8202144 -
(8202144~
(8202144-
(8202144~
(8202144
(8202144~
(8202144~
(8202144-
(8202144~
(8202144-
(8202144-
(8202144~ -
(8202144 -
(8202144-

N N N Nl N N N N S N N e N N i N Pt P e P P i P P P P

Description
Pin, roll
Cap, brake latch rod
Ring, retaining
Washer
Spring
Bushing
Rod, brake latch
Tube, lever handle
Screw, cap, 7/16" x 2"
Bushing
Nut, special (sub. for R777R)
Pin (2 used)
Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)
Rod, clutch operating
Nut, 9/16"
Yoke
Lever, clutch
Washer, lock, 7/16"
Nut, 7/16" (sub, for 14H257R)
Screw, cap, 5/8" x 2" (2 used) (sub. for 19H1365R)
Washer, lock, 5/8" (2 used)
Screw, set latch adjusting
Nut, 3/8" (sub. for 14H255R)
Latch, brake
Bolt, pivot
Pin, dowel
Bracket, clutch lever

*Parts for 8000001-8202143 when AR1736R powershaft conversior assembly has beer installed.

PC-766-(3-61) Lithoin U,S.A.



70-10 Tractors -- 80, 820, 830, and 830-1
POWR-TROL AND POWERSHAFT HOUSING, LESS POWERSHAFT
Key Part No, Serial No, Description
1 AR 1263 R ( -8199999) Cap, A4683R, powr-trol oil filler, with rod
AR 1577 R (8200000- )  Cap; R750R, powr-trol oil filler, with rod
29H 488 T -8199999)  Nipple, pipe, powr-trol oil filler
29H 406 R (8200000- ) Nipple, pipe, powr-trol oil filler (sub, for R745R)
3 AR 1379 R ( -8199999)  Housing, R1650R, powr-trol and powershaft, with plug (sub. six

R 2530 R

AR 20204 R

4 A 3256 R
5 R 1710 R
6 R 1785 R
7 R 301 R
8 1SH 337N
9 A 4605 R
10 19H 255N
12H 11 R

11 R 1731 R
12 19H 218 N
12H 11 R

13 R 228 R
14 1S9H 317 T
12H 12 R

15 R 1786 R
16 A 4807 R
17 F 3128 R
18 A 4827 R
19 F 3191 R
20 A 3910 R
21 F 3078 R
F 2223 R

14H 39CR

(8200000-8203099)
(8203100-

LI R R N AN R N RO IO N N T Y R R A )

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

8200000-
( -
(8203100-
(8203100-
(8203100-

e e s S P S P e S S S S N S i S o St S s i s "t

19H337N, six 24H45R, one 29H406R, one AR1577R, two AR1685R

one AR20204R, three F2272R, two F3171R, one R2555R, one
R2557R, one F3078R, and one F2556R)
Housing (sub., AR20204R, F3078R, F2223R and 14H390R)
Housing, R20192R (sub. for R2728R)
Plug
Gasket (packed 5 in a pkg. )
Cover, front
Gasket (packed 5 in a pkg.)
Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
Plate, lock (4 used)
Screw, cap, 3/8" x 2" (14 used) (sub. for 19H256R)
Washer, lock, 3/8" (14 used)
Cover, bottom
Screw, cap, high-strength, 3/8" x 1" (6 used) (sub, for 19H211R)
Washer, lock, 3/8" (6 used)
Plug
Screw, cap, 7/16" x 3/4" (5 used)
Washer, lock, 7/16" (5 used)
Cover, rear
Plug
Plug (sub. for F1250R)
“vasher

- Plug in oil line (2 used) (single control valve)

Plug

Screw, special

Washer (packed 10 in a pkg.)
Nut, hex., 1/2"

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-1 70-11

POWERSHAFT

13 14

59631

Key Part No. Serial No. Description
1 F 2273 R Screw, special cap (3 used) (packed 10 in a pkg.)

12H 304 Washer, lock, 3/8" (3 used)

2 R 1728 R Housing, powershaft oil seal

3 AF 545 R Seal, oil

4 R 1729 R Gasket (packed 2 in a pkg.)

5 F 267 R Ring, snap (2 used)

6 JD 7682 Bearing

7 F 564 R Ring, snap (sub. for A371R)

8 19H 2348 Screw, cap, high-strength, 7/16" x 5" (2 used)
12H 293 Washer, lock, 7/16" (2 used)

9 F 3128 R
10 A 4827 R
11 AR 1721 Rx*
12 R 1730 R
13 JD 8712
14 AR 1297 R
15 F 3646 R
16 R 26630 R
17 12H 304
18 14H 812
19 19H 2347

12H 293

Plug (2 used) (sub. for F1250R)

Washer (2 used) (packed 2 in a pkg.)

Housing, R2648R or R2649R, with plugs and guide (sub. for R1725R)
Gasket (packed 2 in a pkg. ) .
Bearing ’

Gear, powershaft internal, with shaft

Stud, 3/8" x 3" (2 used) ‘

Pin, dowel (sub. for A4879R)

Washer, lock, 3/8" (2 used)

Nut, 3/8" (2 used)

Screw, cap, high-strength, 7/16" x 3" (4 used)

Washer, lock, 7/16" (4 used)

B e N P e R R e

- - - P o P P o o P o P P e e

20 F 3403 R* (8202144~ Guide, clutch adfustment indicator

21 A 5850 Rx* (8202144- Indicator, clutch adijustment

22 A 3098 R* (8202144~ Washer, clutch adjustment indicator (packed 5 in a pkg. )
23 F 3431 R* (8202144- Nut, cap, clutch adijustment indicator

*Parts for 8000001-8202143 when AR1736R powershaft conversion assembly has been installed.

PC-766-(Tun-66; Litho in U. S, A.



75-2 . Tractors -- 80, 820, 830, and 830-1I

POWR-TROL PUMP

PC-766-(Jun-66) Litho in U.S.A.



Tractors -- 80, 820, 830, and 830-I 75-3

Key Part No,
1 A 3910R
2 19H 1145R
3 A 147 R
4 A 4847 R
5 1SH 1145R
1SH 1145 R
19H 1148 R
6 F 2210 R
7 34H S8R
8 AR 1253 R
9 A 4130R
10 F 2102 R
11 26H 12H
12 R 1606 R
13 R 21721 R
14 R 1608 R
15 R 1607 R
16 AR 1254 R
17 A 4130R
18 19H 1145 R
19 19H 1164 R
20 R 1603 R
21 R 1604 R
R 1924 R
22 F 1743 R
23 A 3917R
24 R 1615 R
25 A 354 R
26 AR 1256 R
27 AF 1925R
280 24H- S5S6R
29 R 1614 R
30 R 1609 R
31 B 169 R
32 R 1613 R
33 AR 1255R
34 R 1612 R
35 R 1872 R
36 R 1872 R
37 R 1657 R
38 R 1925 R

POWR-TROL PUMP -- Continued

Serial No,
- )
- )
S
~8000655)
8000656~
8000656~
~8001878
8001879~
-8001878)
-8001878)
- )
- )
- )
)
8001879~ )

N N N N Nt Nl NP N N N N it P S i P i i P i e " " P

Description
Plug (2 used
Screw, cap, 3/8" x 4-1/2"
Washer (5 used) (sub. for R1870R)
Gasket (5 used) (packed 2 in a pkg.)
Screw, cap, 3/8" x 4-1/2" (4 used)
Screw, cap, 3/8" x 4-1/2" (3 used)
Screw, cap, 3/8" x 3/4"
Handle, shifter
Pin, roll
Housing, R1601R, powr-trol pump, with bushings
Bushing (2 used) (sub. for AA4794R)
Washer, thrust (3 used) (packed S in a pkg. )
Key, Woodruff, 1/8" x 3/4" (3 used)
Shaft, pump idler
Gear (2 used) (sub. for R1605R and R20938R)
Packing (2 used) (packed 10 in a pkg. )
Body, pump
Cover, R1610R, pump, with b
Bushing (2 used) (sub, for AA4794R)
Screw, cap, 3/8" x 4-1/2" (3 used)
Screw, cap, 3/8" x 2-1/4" (6 used)
Pin, dowel (2 used)
Shaft, pump drive (sub. one R1924R and one R1925R)
Shaft, pump drive
Pin, dowel (2 used) (sub. for D186R)
Packing, O-ring (packed S in a pkg. )
Shaft, pump shifter
Spring
Yoke, pump shifter, with guide
Seal, oil (sub. two AR21900R oil seals and one R21720R spacer)
(sub. for AR1925R and AR21263R)
Washer, 29/32%"x 1-1/2" x 20 gauge
Spring
Collar, pump shifter
Snap ring
Spacer
Gear, R1611R,  Pump drive, with bushing and pins
Pin, dowel (3 used)
Bushing
Bushing
Gasket (packed 2 in a pkg. )
Washer, thrust

PC-7653-(3-51) Litho in U.S. A,



Tractors -- 80, 820, 830, and 830-1

75-4
POWR-TROL OIL TUBES
R 5523 . 14/: 0‘/
8 13
Key Part No, Serial No. o Description
1 AR 1254 R ( - ) Cover, R1610R, pump, with bushings
2 R 1662 R ( - )  Packing (2 used) (packed 2 in a pkg.)
"~ 3 R 1663 R ( - )  Packing (2 used) (packed 10 in a pkg. )
4 R 1664R ( - )  Retainer
5 19H 337N ( - ) Screw, cap, high-strength, 7/16" x 1-1/4" (4 used)
12H 12 R ( - )  Washer, lock, 7/16" (4 used)
6 AR 1265 R { - )  Tube, pressure
7 AR 1266 R ( - ) Tube, suction
8 19H 1096 H ( - ) Screw, cap, high-strength, 5/16" x 1-1/2" (2 used) (sub.
for 19H130R)
12H 10R ( - )  Washer, lock, 5/16" (2 used)
9 R 1666 R ( - )  Bracket
10 R 1668 R ( - ) Clamp, half (2 used)
11 R 1667 R ( - )  Bracket
12 14H 786 M ( -8001699) Nut, 1/4" (sub. for 14H251R)
14H 812C (8001700~ Nut, 3/8" (sub. for 14H255R)
13 12H 9 R ( -8001699)  Washer, lock, 1/4"
12H 11 R (8001700- Washer, lock, 3/8" .
14 24H 131 A -8001699) Washer, 17/64" x 5/8" x 16 gauge
24H 154 R (8001700~ Washer, 25/64" x 7/8" x 16 gauge
15 19H 1683 T -8001699) Screw, cap, high-strength, 1/4" x 1-1/4" (sub. for 19H32T"
19H 1116 N (8001700- ) Screw, cap, high-strength, 3/8" x 1-1/2" (sub. for 19H230E)
16 19H 337N ( - ) Screw, cap, high-strength, 7/16" x 1-1/4" (3 used)
12H 12 R ( - ) Washer, lock, 7/16" (3 used)
17 R 1665 R ( - ) Retainer
18 AR 1379 R ( -8199999) Housing, R1650R, powr-trol and powershaft, with plug (sub. six
19H337N, six 24H45R, one 29H406R, one AR1577R, twc AR1685R,
one AR20204R, three F2272R, two F3171R, one R2555R. omne
F2556R, one R2557R and F3078R)
R 2530 R (8200000-8203099) - Housing (sub, AR2020R, F3078R, F2223R, and 14H390R)
AR 20204 R (8203100~ ) Housing, R20192R (sub. for R2728R)
19 A 3256 R ( - ) Plug

c

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80,

820, 830, and 830-I 75-5

POWR-TROL CONTROLS

Key Part No,
1 R 1669 R
2 14H 732 R
3 C 284 R
4 11H 236 R
5 R 769 R
6 144 812C
7 26H 14 R
8 A 369 R
9 19H 1164 R
19H 246T
10 R 1674 R
11 19H 255N
12 R 1677 R
13 R 1678 R
14 R 2553 R
15A AR 1269 R
158 AR 1572 R
AR 20457 R
16 F 2948 R
17A AR 1268 R
178 AR 1571 R
AR 20456 R

18 jD 7781

Serial No.

-8001966

TN S N TN TN PN SN PN N S P e, P~
1

( -8199999
(8200000-
(8300000-
(8200600-
( -8199999)
(8200000- )

N N N N N N s N e NP NP e i S st NP P S e

(8300000~ )
(8200000~ )

e
=
7
V.. e
<

L
1

‘-——..7\‘/\\\\
AN

4

Description
Rod, operating (2 used)
Nut, jam, 3/8" (2 used)
Yoke (2 used)
Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)
Pin (2 used)
Nut, 3/8" (2 used) (sub. for 14H255R)
Key, Woodruff
Snap ring (packed 10 in a pkg. )
Screw, cap, high-strength, 3/8" x 2-1/4" (sub. for 19H257H)
Screw, cap, high-strength, 3/8" x 1-3/4" (sub, for 19H239T)
Arm, powr-trol operating shaft
Screw, cap, 3/8" x 2" (sub. for 19H256R)
Arm, powr-trol operating tube (dual control only)
Key, special
Adapter (single control only) .
Lever, powr-trol operating, with tube (sub. AR1571R and AR1572R)
Lever, powr-trol operating, with tube and grip (inner) (C, E.)
Lever, powr-trol operating, with tube and grip (inner) (elec. )
Grip (2 used) .
Lever, powr-trol operating, with shaft (sub. AR1571R and AR1572R)
Lever, powr-trol operating, with shaft and grip (outer) (dual control
only) (C. E.)
Lever, powr-trol operating, with shaft and grip (outer) (dual control
only) (alec.)
Fitting, grease

PC-766-(3~61) Litho in U,S, A,



75-6 Tractors -- 80, 820, 830, and 830-I

DUAL POWR-TROL VALVE HOUSING

. Valve Housing
Key Part No, Serial No. Description
1 1SH 218 N - (DRCV100- Screw, cap, high-strength, 3/8" x 1" (4 used)
12H 11 R (DRCV100- Washer, lock, 3/8" (4 used)

F 2272 R (DRCV100- Screw, cap, high-strength, center front (packed 10 in a pkg.)

1828 R (DRCV100-
13 11H 236 R {DRCV100-
14 26H 14 R (DRCV100-
15 AR 1332 R (DRCV100-
16 B 2762 R (DRCV100-
17 AR 1335 R {DRCV100-

Spacer

Pin, cotter, 1/8" x 1" (2 used) (sub. for 11H41R)
Key, Woodruff, 3/16" x 3/4"

Shaft, control, with arm

Packing, O-ring (packed 2 in a pkg.)

Seal, oil

)
)
2 194 218N (DRCV100- ) Screw, cap, high-strength, 3/8" x 1"
3 A 3098 R (DRCV100- ) Washer (6 used) (packed 5 in a pkg.)
4 R 1809 R (DRCV 100~ ) Cover
R 20185R (DRCV100- ) Cover (used with auxillary reservoir)
5 R 1810 R (DRCV100- ) Gasket (packed 5 in a pkg.)
6 22H 715R (DRCV100-349 ) Screw, set (2 used) (sub. 22H719R)
22H 719R (DRCV350- ) Screw, set
22H 720R (DRCV350- ) Screw, set
14H 774 R (DRCV350- ) Nut, jam, 3/8"
7 AR~ 1331 R (DRCV100- ) Arm, R1799R, control valve, with pin, L. H,
8 R 1800 R (DRCG100- ) Pin (2 used) ,
9 AR 1330 R (DRCV 100- ) Arm, R1798R, control valve, with pin, R, H.
10 AA 6314 R (DRCV100- ) Valve, thermal relief (2 used)
11 R 1678 R (DRCV100- ) Key, special
12 AR 1333 R (DRCV100- ) Sleeve, control, with arm
D )
)
)
)
)
)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830,

and 830-F

75-7

Key Part No,
18 R 2623 R
19 R 495 R
20 R 21630 R
R 21630R
R 21629 R
21 D 2361R
22 R 1811 R
23 R 1812 R
24 A 1280R
25 AR 1336 R
26 A 3606 R
27 R 1652 R
28 A 3125 R
29 R 1821 R
30 R 1822 R
31 H 851 R
32 R 1824 R
33 R 1792 R
34 R 1794 R
35 R 1793 R
36 R 1795 R
37 B 387 R
38 R 1797 R
39 R 1839 R
40 R 1796 R
R 1952 R
41 F 2271 R
12H 10R
42 R 1953 R
43 R 1791 R
44 AR 1329 R
AF 3211 R
45 R 1818 R
46 R 1819 R
47 R 1820 R
48 R 1818 R
49 R 1826 R
50 D 465 R
51 R 1827 R
52A R 1825 R
52B AR 1487 R
53 H =~ 851R
54 AR 1487 R
55 R 1822 R
56 R 1821 R
57 14H 813C
12H 12R
58 A 3125 R
59 D 2361 R
60 R 1811 R
61 R 1812 R
62 A 1280 R
63 A 3606 R
64 R 1814 R
65 19H 1687 R
12H 12 R
66 19H 1688 R
i2H 12R
19H 1688 R
121 12 R
a7 198 1574 R
_ 1ZH 1SR
6g F 3171 R
69 15H 238 R
F 3191 R

PC-766-(3-61)

Valve Housing

Serial No,
(DRCV3700-
(DRCV100-
(DRCV100-2135
(DRCV2136-
(DRCV2136-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV 100~
(DRCV 100-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV 100~
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV 100-
(DRCV100-
(DRCV100-
(DRCV 100-
(DRCV100-
(DRCV100-
(DRCV100-2433
(DRCV2434-
(DRCV100-
(DRCV 100~
(DRCV2434-
(DRCV100-
(DRCV 100-3699

(DRCV3700-
(DRCV100-
(DRCV100-

(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-2433
(DRCV2434-
(DRCV100-
(DRCV100-2433
(DRCV100-
(DRCV'100-
(DRCV3700-
(DRCV3700-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-
(DRCV 100-

- (DRCV100-

(DRCV100-
(DRCV100-
(DRCV100-
(DRCV100-3699

(DRCV100-3699

(DRCV3700-
(DRCV3700-
{DRCV100-
{DRCV100-
{DRCV3700-
{DRCV 100-3699
(DRCV3700-

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

)

Description

DUAL POWR-TROL VALVE HOUSING -- Continued

Stud, 7/16" x 6-1/8" (2 used) (sub. for A117R)
Packing, O-ring (2 used) (packed 10 in a pkg. )
Plug, pipe, 1/8" (3 used) (sub. for 15H558R)

Plug, pipe, 1/8" (sub. for 15HS558R)
Plug, pipe, 1/16" (sub. for 1SH560R)

Ball, check valve (4 used)
Valve, check (2 used)

Shaft, check valve metering (2 used)
Spring (2 used)

Spring, check valve retainer, with pin (2 used)
Packing, O-ring (2 used) (packed 10 in a pkg. )

Gasket (packed 2 in a pkg. )

Plug, pipe, 1/2" (2 used) (sub. for 15H561R)
Detent, control valve

Spring, detent

Washer
Plug

Valve, control (2 used)
Retainer, control valve spring, upper (2 used)

Spring, control valve (2 used)

Retainer, control valve spring, lower (2 used)

Snap ring (2 used) (packed 5 in a pkg. )
Gasket (2 used) (packed 2 in a pkg. )

Shim (steel) . 006" (quantity used as required) (sub. for R1840R)

Cover (2 used) (sub. R1952R and R1953R)
Cover (2 used)

Screw, special cap (8 used)

Washer, lock, 5/16" (8 used)

Guide, relief valve spring (2 used)

Seat, relief valve (2 used)

Housing, R1790R, dual powr-trol, with seats (on DRCV100-2135
furnish also one 1SH260R) (sub. AF3211R)

Housing, R3190R, dual powr-trol with seats

Ball, relief valve (2 used)

Spring, relief valve (2 used) (one DRCV100-2433 also furnish

one R1952R and one R1953R)

Washer, shim (sub. twenty R1820R and two 24H156R)

Ball, detent relief valve (2 used)

Spring, detent relief valve

Gasket (packed 5 in a pkg.)

Seat, detent relief valve
Plug (sub. AR1487R)

Plug, with pin

Washer

Spacer, detent stop (sub. for 28H1698R)
Spring, detent

Detent, control valve

Nut, 7/16" (2 used) (sub. for 14H257R)
Washer, lock, 7/16" (2 used)

Plug, pipe, 1/2" (6 used) (sub. for 15H561R)
Ball, check valve (4 used)
Valve, check (2 used)

Shaft, check valve metering (2 used)
Spring (2 used)

Packing, O-ring (2 used) (packed 10 in a pkg. )

Plug (2 used)

Screw, cap, high-strength, 7/16" x 4-3/4"
Washer, lock, 7/16" (4 used)

(4 used) (sub. for 19H405R"®

Screw, cap, high-strength, 7/16" x 5-1/2" (4 used) (sub, for

19H410R)

Washer, lock, 7/16" (4 used)

Screw, cap, high-stregth, 7/16" x 5-1/2" (2 used)

Washer, lock, 7/16" (2 used)
Screw, special cap, 5/8" x 5-3/4"

Washer, lock, 5/8"
Packing, O-ring (2 used) {packed 2 in a pkg. )
Plug, pipe, 3/4" (2 used)

Plug (2 used)

Litho in U.S.A.



75-8 Tractors -- 80, 820, 830, and 830-I

SINGLE POWR-TROL VALVE HOUSING

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, =2rd 830-I

75-9

SINGLE POWR-TROL VALVE HOUSING -- Continued

Valve Housing

Key Part No, Serial No. Description
1 19H 1255 T (SRCV100- ) Screw, cap, 3/8" x 5/8" (4 used) (sub. for 19H199R)
2 A 3098 R (SRCV100- )  Washer (aluminum) (4 used) (packed 5 in a pkg. )
3 F 3095 R (SRCV100- ) Cover
4 F 3096 R (SRCV100- ) Gasket (packed 5 in a pkg. )
5 22H 720R (SRCV100- . ) Screw, set, 3/8" x 3/4"
6 14H 774 R (SRCV100- )  Nut, jam, 3/8"
7 F 2836 R (SRCV100- ) Arm, control valve
8 11H 211 R (SRCV100- )  Pin, cotter, 1/8" x 3/4" (sub. for 11H38R)
9 F 2353R (SRCV100- ) Pin
10 1SH S59R -(SRCV100- ) Plug, pipe, countersunk headless
11 A 3125R (SRCV100- )  Plug, special pipe (2 used) (sub. for 15SH561R)
12 R 495 R (SRCV100- )  Packing, O-ring (2 used) (packed 10 in a pkg.)
13 F 2881R (SRCV 100- )  Gasket (packed 2 in a pkg. )
14 11H 236 R (SRCV100- )  Pin, cotter, 1/8" x 1" (sub. for 11H41R)
15 AF 2906 R (SRCV100- ) Shaft, control, with arm
16 26H 14 R (SRCV100- )  Key, Woodruff, 3/16" x 3/4"
17 AF 2907 R (SRCV100- ) Seal, oil
18 F 2845 R (SRCV100- ) Screw, control by-pass
19 F 2846 R (SRCV100- ) Washer (aluminum) (packed S in a pkg.)
20 F 2847 R (SRCV100- )  Nut, cap
21 D 2361 R (SRCV100- ) Ball, check valve (4 used)
22 R 1811 R (SRCV100- ) Valve, check (2 used)
23 R 1812 R (SRCV100- ) Shaft, check valve metering (2 used)
24 A 1280 R (SRCV100- ) Spring (2 used)
25 AF 2908 R (SRCV100- ) Spring, with pin
26 A 3606 R (SRCV100- )  Packing, O-ring (2 used) (packed 10 in a pkg.)
27 R 2554 R (SRCV100- ) Adapter, oil line
28 19H 1242 M (SRCV100- ) Screw, cap, 7/16" x 2-3/4" (3 used)
12H 12R (SRCV 100~ )  Washer, lock, 7/16" (3 used)
29 R 1824 R {(SRCV100- )  Plug (2 used)
30 'H 851 R (SRCV100- )  Washer (aluminum) (2 used)
31 R 1820 R (SRCV100- ) Washer (6 used) (sub. ten R1820R and one 24H156R)
32 F 2843 R (SRCV100- ) Spring, relief valve
33 F 2842 R (SRCV100- )  Guide, relief valve spring
34 F 2841 R (SRCV 100- ) Ball, relief valve
35 F 2832 R (SRCV 100- ) Seat, relief valve
36 F 2844 R (SRCV100- ) Detent, control valve
37 R 1822 R (SRCV100- ) Spring, control valve detent
38 AF 3213 R (SRCV100- )  Housing, F2831, powr-trol valve, with seat
39 R 1792 R (SRCV100- )  Valve, control
40 R 1794 R (SRCV100- ) Retainer, valve spring, upper
41 R 1793 R (SRCV100- ) Spring, control valve
42 R 1795 R (SRCV 100- ) Retainer, valve spring, lower
43 B 387 R (SRCV100- ) Snap ring (packed 5 in a pkg.)
44 F  2834R (SRCV100- )  Gasket (packed 2 in a pkg.)
45 R 1839R (SRCV100- )  Shim (steel) (8 used) (sub. for R1840R)
46 F 2833 R (SRCV100- ) Cover, control valve
47 19H 255N (SRCV 100- ) Srcew, cap, 3/8" x 2" (2 used) (sub. for 19H256R)
19H 246 T (SRCV 100- ) Screw, cap, 3/8" x 1-3/4"
12H 11 R (SRCV100- ) Washer, lock, 3/8" (3 used)
48 19H 1686 R (SRCV100- ). Screw, cap, 7/16" x 4" (6 used) (sub. for 19H398T)
1ZH 12R (SRCV100- ) Washer, lock, 7/16" (6 used)
49 15H 562 R (SRCV100- ) Plug, pipe, 1" :
50 R 2622 R (SRCV100- ) Stud, 7/16" x 4-3/8" (2 used) (sub. for A126R)
51 14H 813 C (SRCV100- ) Nut, 7/16" (2 used) (sub. for 14H257R)
52 12H 12R (SRCV100- )  Washer, lock, 7/16" (2 used)

PC-766-(3-61) Lithoin U,S.A,



75-10 Tractors -- 80, 820, 830, and 830-I

BREAKAWAY COUPLINGS (Pioneer) AND BRACKETS

1—Q

]

19
22 21 20

24 81523

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830,

and 830-I 75-11

Key
1
2

e
BWNROWVONS U W

15
16

17
18
19

20
21
22
23

25

26

27
28
29

30
31
32

33
34

35
36

37

BREARAWAY COUPLINGS (Pioneer) AND BRACKETS -- Continued

Part No.
F 3171 R
AR 1342 R
D 175 R
AR 1684 R*
AR 1685 R*
R 1961 R
F 3171 R
14H 514N
24H 154 R
F 2370 R
R 2612 R
B 161 R
AR 20128 R
R 495 R
D 454 R
AF 3001 R
R 2610 R
R 20005 R
AR 4119R
24H 41 H
11H 234R
R 2613 R
R 20004 R
34H 41 H
R 2614 R
AR 20127 R
AR 20002 R
F 3069 R
R 21772 R
AR 1649 R
AR 1681 R
AR 1839 R
AR 1680R
1SH 988 N
194 1116 N
12H 11R
AR 1514 R
AR 1683 R
AR 1683 R
AR 1683 R
AR 1514 R
AR 1514 R
AR 21410R
AR 21409 R
R 2618 R
16H 277 A
14H 524 R
14H 404 R
14H 793 T
A 4119 R
24H 223 R
14H 809 T
12H 13 R
D 2865 R
R 2619 R
19H 1391 R
11H 211 R
19H 438 R
19H 1131 N
R 2615 R
R 21236 R

Serial No.
( - )
( -51999990
-8199999)
(8200000- )

(8200000- )
-8199999)

(8203850-
(8203850-
(

{ ~8203849)

(8203850- )
(8203850- )
(8203850~ )

( :8203849;
(8203850-
( -

( -
(8203850-
(8203850-

( -
( -

§ -8203099)
(8203100- )
( -8203849)

-8301897)
(8301896 - )

% :8199999;
( -8199999)

(8200000-8203849)
(8200000-8203849)
(8203850-8301897)
(8203850-8301897)
(8301898 -

( -8301897)

( - )
-8301897)

(8301898- )
(8301898-

-8301897)
-8301897)

- )

- )
-8301897)
-8301897)
8301898 - )
- )
- )

- )
-8301897)

PN SN PN A o, P N P~

(8301898- )

Description
Packing, O-ring (2 used) (packed 2 in a pkg. )
Line, flexible oil (5/8" I. D. x 24" long) (2 used with no. 1 cylinder)
Line, flexible oil (5/8" I.D. x 20" long) (2 used with no. 2 cylinder)
Line, flexible oil (5/8" I, D. x 20" long) (2 used) (single control)
(on 8200000-8200900 also furnish one AR1683R bracket)
Line, flexible oil (5/8" I.D. x 25" long) (2 used) (no. 1 circuit L, H,,
dual control)
Adapter (2 used)
Packing, O-ring (2 used) (packed 2 in a pkg. )
Nut, slotted, 3/8"
Washer, 21/64" x 7/8" x 16 gauge (quantity used as required)

~ Snap ring (2 used)

Retainer, coupler

Spring, retainer (packed S in a pkg.)

Tip, coupler, male screw (2 used)

Packing, O-ring (2 used)

Screw, -drive (2 used)

Plug, dust, with chain (2 used)

Carrier, coupler (sub. one R20005R, one A4119R, and two
24H41H)

Carrier, coupler

Spacer

Washer (2 used)

Pin, cotter, 3/32 "x 1" (2 used) (sub, for 11H22R)

Rod, coupler retainer

Rod, coupler retainer

Pin, roll, 1/8" x 3/4"

Lever, coupler retainer rod

Body, breakaway coupler (2 used)

Coupler, breakaway, pressure coupled, consisting of body, two
coupler tips, and two O-rings (2 used)

Snap ring (2 used)

Packing, O-ring (2 used) (sub. for F3145R)

Tip, coupler, male (2 used)

Valve, relief (2 used) (sub. AR1839R)

Valve, relief (2 used)

Coupler, breakaway (2 used)

Screw, cap, 3/8" x 1-1/4" (2 used)

Screw, cap, 3/8" x 1-1/2" (2 used)

Washer, lock, 3/8" (2 used)

Bracket, with spring clips, 9" (dual control)

Bracket, with spring clips, 8" (single control) (also one used on
dual control) (sub. AR21408R single control)

Bracket, with spring clips, 8" (single control) (sub. AR21408R)

Bracket, with spring clips, 8" (dual control) (2 used) (sub. AR21409R)

Bracket, with spring clips, 9" (single control}iok

Bracket, with spring clips, 9" (dual control) (2 used p¥

Bracket, with sprlng clips (1 used single control, 2 used dual control) -

Bracket, with spring clips, 10" (used on 8000001-8199999
eqmpped with pressure coupled breakaway) (sub. for AR20004R)

Clip, spring (2 used)

Rivet, 1/4" x 3/4" (2 used)

Nut, slotted, 1/2"

Nut, 3/4"

Nut, jam, 3/4" (sub. for 14H481R)

Spacer

Washer

Nut, 1/2" (3 used) (sub. for 14H259R)

Washer, lock, 1/2" (3 used)

Washer

Screw, cap, special

Screw, cap, 3/4" x 2-1/4"

Pin, cotter, 1/8'" x 3/4" (sub. for 11H39R)

Screw, cap, 1/2" x 1" (2 used)

Screw, cap, front, 1/2" x 1-1/4"

Support, coupler (sub, AR21408R single control and AR21409R
dual control)

Support, coupler

Quantities shown are for single control or one cylinder on dual control.

*For reusable oil line couplings and bulk oil lines, see page 75-14.
**¥ Also parts on 8200000-8203849 equipped with pressure coupled breakaway.

PC-766-(3-61) Litho in U,S, A,



75-12 Tractors -- 80, 820, 830, and 830-1I

REMOTE CONTROL CYLINDER

PC-766-(3-61) Lithoin U,S,A.



Tractors -- 80, 820, 830, and 830-I 75-13

REMOTE CONTROL CYLINDER -- Continued

Remote Cylinder

Key Part No, Serial No. Description
1 F 833 R {4RC10100-55636 ) Spacer
2 F 1027 R (4RC23653-55636 ) Retainer, piston packing (2 used)
3 F 834 R (4RC10100-55636 ) Packing, U-cup (2 used) (packed 5 in a pkg.)
4 F 919 R (4RC10100-55636 ) Washer, treated paper (2 used) (packed 5 in a pkg. )
5 AF 1105R (4RC10100-55636 ) Piston, F916R, with packing, retainers, and spacer
6 C 1104 R ( 4RC100-55636 ) Nut, slotted, 7/8" (packed 25 in a pkg.')
7 11H 237R ( 4RC100-55636 ) Pin, cotter, 1/8" x 2" (sub, for 11H43R)
8 F 829 R 4RC100-55636 ) Gasket (packed 5 in a pkg. )
9 R 2638 R (4RC55637- ) Piston
10 F 2439 R (4RC55637- ) Nut, special hex. lock
11 R 2639 R (4RC55637- ) Washer, backing, paper (2 used) (packed 2 in a pkg. )
12 A 5598 R (4RC55637- ) Packing, O-ring (packed 2 in a pkg. )
13 R 2637 R (4RC55637- ) Packing (packed 2 in a pkg. )
14 F 898 R ( 4RC6903-55636 ) Cap, remote cylinder
R 2636 R (4RC55637- ) Cap, remote cylinder
15 AR 1362 R ( 4RC6903- ) Pin, attachmg (2 used)
16 A 3581 R ( 4RC6903- ) Pin, spring locking (2 used) (packed 25 in a pkg )
for AR1051R)
17 AR 1058 R¥ ( 4RC100- ) Coupling, service, for flexible oil line
18 AR 1448 R¥* ( 4RC100- ) Line, flexible oil, 5/8" L. D, x 94" long (2 used) (sub. for
' AR1051R)
19 19H 1056 H ( 4RC100- ) Screw, cap, 7/16" x 1" (2 used)
12H 12R ( 4RC100- ) Washer, lock, 7/16" (2 used)
20 A 4452 R ( 4RC100- ) Arm, transport (C.E,)
R 21116 R ( - ) Arm, transport (elec.)
21 R 2568 R ( 4RC100- ) Bracket, transport arm
22 19H 1189 T ( 4RC100- ) Screw, cap, high-stregth, 7/16" x 3-1/4"
12H 12 R ( 4RC100- ) Washer, lock, 7/16"
23 14H 813 C ( 4RC100- ) Nut, 7/16" (sub, for 14H257R)
24 R 1191 R ( 4RC100- ) Plate, lock (2 used)
25 19H 1056 H ( 4RC100- ) Screw, cap, 7/16" x 1"
12H 12R ( 4RC100- ) Washer, lock, 7/16"
26 19H 1166 H ( 4RC100- ) Screw, cap, 7/16" x 1-1/2" (2 used)
27 12H 12R ( 4RC100- ) Washer, lock, 7/16" (2 used)
28 14H 813 C ( 4RC100- ) Nut, 7/16" (2 used) (Sub. for 14H257R)
29 R 1161 R ( 4RC100-53257 ) Support (C. E, ) (sub. R2620R) -
R 2620 R (4RC53258- ) Support (C, E. )
R 20671 R ( - ) Support (elec. )
30 F 827 R ( 4RC100-55636 ) Cylinder
R 2635 R (4RC55637- ) Cylinder
31 19H 1356 R ( 4RC100- ) Screw, cap, 5/8" x 1-3/4" (6 used)
12H 15 R ( 4RC100- ) Washer, lock, 5/8" (6 used)
32 A 3184 R ( 4RC100- ) Chain
D 2913 R ( 4RC100- ) Link, chain end (2 used)
33 AF 871 R ( 4RC100- ) Pin, stop, with spring (2 used)
34 D 465 R ( 4RC100- ) Gasket (packed 2 in a pkg.)
35 H 945 R ( 4RC100- ) Plug
36 AF 872 R ( 4RC100-55636 ) V-seal assembly
37 F 837 R ( 4RC100-55636 ) Shim (thin) (packed 5 in a pkg.)
38 F 836 R ( 4RC100-55636 ) Retainer, seal
39 F 2273 R (4RC27459-55636 ) Screw, special cap (2 used)
12H 11 R ( 4RC100-55636 ") Washer, lock, 3/8" (2 used)
40 AP 19547 H (4RC55637- ) Seal, oil, piston rod wiper
41 F 1432 R (4RC55637- ) Washer, piston rod packing (packed 2 in a pkg. )
42 A 3606 R (4RC55637- ) Packing, O-ring, piston rod (packed 10 in a pkg. )
43 AF 1073 R “( 4RC100-55636 ) Rod, piston, with F899R yoke
AR 1717 R (4RC55637- ) Rod, piston, with F899R yoke.
44 14H 483 R ( 4RC100- ) Nut, jam, 3/4" (2 used)
45 12H 17 R ( 4RC100- ) Washer, lock, 3/4" (2 used)
46 F 839 R ( 4RC100- ) ‘Stop, piston rod
47 F 840 R ( 4RC100- ) Rod (2 used)
Parts listed below are an assembly of parts in this grouping
AF 1304 R ( 4RC100-55636 ) CYIII;IDER REMOTE CONTROL (ATTACHMENT) (SUB,
AR1716R)
AR 947 R ( 4RC100- ) ARM, REMOTE CYLINDER TRANSPORT, WITH SUPPORT AND
ATTACHING HARDWARE (ATTACHMENT) (SUB. AR1657R)
AR 1716 R (4RC55637- ) CYLINDER, REMOTE CONTROL (ATTACHMENT)
AR 21773 R { 4RC100-RC55636) Kit, remote cylinder overhaul (to service 4" cylinders)
AR 21774 R (4RC55637- ) Kit, remote cylinder overhaul (to service 4" cylinders)

*For reusable oil line couplings and bulk oil lines, see page 75-14,

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacement parts,

PC-766-(2-61) Litho in U,S. A,



75-14 : Tractors -- 80, 820, 830, and 830-I

REUSABLE COUPLINGS (Use with Single Wire Braid Flexible Oil Line)

Coupling No. 1.D, Thread
AF 3585R 3/8" 3/8" -~ 18 NPTF (packed 2 in a pkg.)
AF 3586 R 172" 1/2" -~ 14NPTF (packed 2 in a pkg. )
AF 3587 R 5/8" 3/4" -~ 14NPTF (packed 2 in a pkg. )
AF 3588 R 3/4" 3/4" -- 14NPTF (packed 2 in a pkg. )
AF 3589 R* 5/8" 1-1/16" -- 12 UN (packed 2 in a pkg. )

*Used on "820" and "830" series only with O-ring between remote cylinder valve housing and breakaway couplings,

REUSABLE COUPLINGS (Use with Double Wire Braid Flexible Oil Line)

Coupling No, 1.D. Thread
AR 21629 R 3/8" 3/8" -- 18 NPTF (packed 2 in a pkg. )
AR 21630 R 172" 1/2" -- 14 NPTF (packed 2 in a pkg. )
AR 21631 R 5/8" 3/4" -- 14 NPTF (packed 2 in a pkg. )
AR 21632 R 3/4" 3/4" -~ 14 NPTF (packed 2 in a pkg. )
AR 21633 R¥ 5/8" 1-1/16" -- 12 UN (packed 2 in a pkg. )
AR 21634 R i 1" -~ 11-1/2 NPTF (packed 2 in a pkg. )

*Used on "820" and "830" series only with O-ring between remote cylinder valve housing and breakaway cylinder.

BULK SINGLE WIRE BRAID FLEXIBLE OIL LINE
(Use with Reusable Coupling for Single Wire Braid Flexible Oil Line)

Part No, I.D. O.D. Length
A 5775 R 3/8" 25/32" Approx. 50 ft.
A 5776 R 1/2" 29/32" Approx. 50 ft.
A 5777 R ©5/8% 1-1/32" Approx. 50 ft,
A 5778 R 3/4" 1-3/16" Approx. 50 ft.

BULK DOUBLE WIRE BRAID FLEXIBLE OIL LINE
(Use with Reusable Coupling for Double Wire Braid Flexible Oil Line)

Part No. 1.D. O.D. Length
R 21531 R 3/8" 29/32" Approx, 50 ft,
R 21532 R 172" 31/32" Approx. 50 ft.
R 21533 R 5/8" 1-3/32" Approx, 50 ft.
R 21534 R 3/4" 1-1/4" Approx. 50 ft.
R 21535R v 1-9/16" Approx. 50 ft.

WORM DRIVE TYPE HOSE CLAMPS

Part No. Description
AR 21837 R Clamp, hose, for 1/2" - 1-1/2" O.D, hose
AR 21839 R Clamp, hose, for 3/4" - 1-11/16" O, D. hose
AR 21840 R Clamp, hose, for 1-3/4" - 2-11/16" O.D, hose
AR 21841 R Clamp, hose, for 2-3/4" - 3-11/16" O,D, hose
AR 21842 R Clamp, hose, for 3-1/2" - 4-7/16" O, D, hose

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-I 80-1

GASKET KIT FOR RING AND CYLINDER REPLACEMENT

Part No, Serial No. Description
AR 1889 R Gasket kit, consisting of:
(sub. for AR1419R) ‘

10-- . 264R ( - ) Washer, lead, cylinder head stud
1--AR 1481 R ( - )  Gasket, injection pump bracket to cylinder head (set of 3
1--A  3439R ( - )  Gasket, tappet lever to cylinder head cap screw
2--A  3439R ( - )  Gasket, tappet lever cover to tappet lever shaft bracket
2--A  3439R ( - )  Gasket, cylinder cover to cylinder screw
2--A  4365R ( - ) Packing, O-ring, injection pump bracket oil inlet tube
1--F 1791 R ( - )  Gasket, cranking engine oil drain hole
2--R 394 R ( - ) Packing, O-ring, fuel filter head to cylinder tube
1--R 459 R ( - ) Packing, O-ring, injection pump control rod guide
1--R 460 R ( - ) Packing, O-ring, injection pump control rod guide
2--R 463 R ( - )  Washer (copper) injector nozle
1--R 495 R ( - ) Packing, O-ring, cranking engine water outlet pipe
2--R 495 R ( - ) Packing, O-ring, cranking engine water inlet pipe
2--R 495 R ( - ) Packing, O-ring, cranking engine water vent pipe
1--R 1333 R ( - )  Gasket, cylinder to case
1--R 1335R ( - )  Gasket, cylinder cover
1--R 1343 R ( - )  Gasket, timing gear housing cover
1--R 1351 R ( - ) Gasket, cranking engine exhaust pipe
2--R 1413 R ( - ) Gasket, exhaust outlet
1--R 1420 R - )  Gasket, air intake heater
1--R 1443 R ( - )  Gasket, crankcase cover
1--R 1508 R - ) Gasket, fuel filter head
2--R 1535 R ( - )  Gasket, cranking engine inlet and outlet to cylinder
2--R 1562 R ( - )  Gasket, upper water pipe to top tank
2--R 1563 R ( - ) Gasket, upper water pipe to cylinder head
2--R 1564 R ( - ) Gasket, cylinder head water inlet
2--R 1657 R ( - ) Gasket, powr-trol pump housing
2--R 1662 R ( - }  Packing, powr-trol pressure line
2--R 1663 R ( } Packing, powr-trol suction line
1--R 1937 R ( - )} Felt, flywheel cover
1--R 1938 R (8003426 - }  Gasket, flywheel cover back plate
1. -R 2606 R ( - }  Gasket, tappet lever cover
1--R 2704 R ( - )  Gasket, cyliuder head

PC-766~(3-€1) Litho in U,S, A,



80-2 Tractors -- 80, 820, 830, and 830-1
GASKET KIT FOR VALVE REPLACEMENT
(Serial No. 8000001-8203099)
Part No. Serial No. Description
AR 1418 R Gasket kit, consisting of:
10-- 264 R ( -8203099) Washer, lead, cylinder head stud
1--A  3439R ( -8203099) Gasket, tappet lever cover to cylinder head screw
2--A  3439R ( -8203099) Gasket, tappet lever cover to tappet lever shaft bracke
2--A 3439R ( -8203099) Gasket, cylinder cover to cylinder screw
2--R 463 R ( -8203099) Washer (copper) injector nozzle
1--R 1334 R ( -8203099) Gasket, cylinder head
1--R 1335 R ( -8203099) Gasket, cylinder cover
i--R 1351 R -8203099) Gasket, cranking engine exhaust pipe
2--R 1413 R ( -8203099) - Gasket, exhaust outlet
1--R 1420R ( -8203099) Gasket, air intake heater
2--R 1562 R -8203099) Gasket, upper water pipe to top tank
2--R 1563 R ( -8203099) Gasket, upper water pipe to cylinder head
2--R 1564 R ( -8203Q99) Gasket, cylinder head water inlet
1--R 2606 R ( -8203099) Gasket, tappet lever cover

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830,

and 830-1 8§0-~3

GA

SWCT II7T T~om osravvwe RIPLACEMENT

[ 20 3 N W

(Serial No, 8203100-

)

Serial No.

Part No.
AR 1888 R Gasket kit, consisting of:
10-- 264 R (8203100-
1--A  3439R (8203100-
2--A 3439 R (8203100-
2--A 3439R (8203100-
2--R 463 R (8203100-
1--R 1335 R (8203100~
1--R 1351 R (8203100-
2--R 1413 R (8203100-
1--R 1420 R (8203100-
2--R  1562'R (8203100-
2--R 1563 R (8203100-
2--R 1564 R (8203100-
1--R 2606 R (8203100-
1--R 2704 R (8203100-,

Description

Washer, lead, cylinder head stud

Gasket,
Gasket,
Gasket,

tappet lever cover to cylinder head screw
tappet lever cover to tappet lever shaft bracket
cylinder cover to cylinder screw

Washer (copper) injector nozle

Gasket,
Gasket,
Gasket,
Gasket,
Gasket,
Gasket,
Gasket,
Gasket,
Gasket,

cylinder cover

cranking engine exhaust pipe
exhaust outlet

air intake heater

upper water pipe to top tank
upper water pipe to cylinder head
cylinder head water inlet

tappet lever cover

cylinder head

PC-766-(3-61) 'Litho ir U,S.A,



80-4 Tractors -- 80, 820, 830, and 830-I
GASKET KIT FOR CRANKSHAFT AND BEARING REPLACEMENT
Part No. Serial No, Description
AR 1420 R Gasket kit, consisting of:
1--A 4847 R ( - ) Gasket, main bearing oil hole, L.H.
i--F 1791 R ( - ) Gasket, cranking engine oil drain hole
1--R 264 R ( - )  Gasket, first reduction gear cover
1--R 267 R - )  Gasket, pulley dust shield
1--R 353 R ( - ) Packing, crankshaft gear
1--R 356 R ( - )  Gasket, crankshaft oil slinger housing
1--R 459 R - ) Packing, O-ring, injection pump control rod guzde
i--R 460 R ( - ) Packing, O-ring, injection pump control rod guide
i--R 495 R ( - )  Packing, O-ring, cranking engine water outlet ripe
2--R 495 R ( - ) Packing, O-ring, cranking engine water inlet pire
2--R 495 R ( - ) Packing, O-ring, cranking engine water vent pige
1--R 1341 R ( - ) Gasket, timing gear housing
1--R 1343 R ( - )  Gasket, timing gear housing cover
1--R 1351 R ( - ) Gasket, cranking engine exhaust pipe
i1--R 1406 R ( - ) Gasket, main bearing housing, R.H.
i--R 1443 R ( - }  Gasket, crankcase cover
1--R 1468 R ( - ) Gasket, clutch fork bearing
2--R 1535 R ( - ) Gasket, cranking engine water inlet and outlet
2--R 1657 R ( - }  Gasket, powr-trol pump housing
2--R 1662 R ( }  Packing, powr-trol pressure line
2--R 1663 R ( - j  Packing, powr-trol suction line
1--R 1937R ({ } Felt, flywheel cover
1--R 1938 R (8003426~ )  Gasket, flywheel cover back plate

PC-766-(3-61, Litho in U, S, A,



Tractors -- 80, 820, 830, and 830-I §0-8

GASKET KIT FOR TRANSMISSION AND REAR END OVERHAUL

Part No.

AR 1421 R Gasket kit, consisting of:

1--R
1--R
1--R
1--R
1--R
2--R
1--R
1--R
1--R
1--R
1--R
2--R
2--R
2--R

264 R
267 R
301 R
394 R
396 R
498 R
1367 R
1401 R
1424 R
1468 R
1502 R
1657 R
1662 R
1663 R

PN TN, P, PN PN N PN SN PN PN P T

Serial No.

[ I AR R RN RN R B B R T BN B |

st s N e N N st N Nt S st a? o

Description

Gasket, first reduction gear cover

Gasket, pulley dust shield

Gasket, rear axle housing cover

Packing, O-ring, transmission oil intake pipe
Gasket, transmission oil sump cover
Gasket, brake housing

Gasket, rear axle housing to case

Packing, differential bearing housing, L.H.
Gasket, transmission case cover

Gasket, clutch fork bearing

Gasket, first speed gear cover

Gasket, Powr-Trol pump housing

Packing, Powr-Trol pressure line

Packing, Powr-Trol suction line

PC-766-(2-61) Litho in U.S. A,



80-6 Tractors ~- 80, 820, 830, and 830-1

GASKET KIT FOR CRANKING ENGINE OVERHAUL

Tractor Cranking Engine
Part No. Serial No,- Serial No. Description
AR 1422 R Gasket kit, consisting of: .
1--A  4365R {( - - Packing, O-ring, goverroi arm

2--B 2762R ( -

- Packing, O-ring, water pump to
cylinder tube
Gasket, timing gear cover

Gasket, oil drain hole

1--F 1787 R
1--F 1791 R

2--F 1845 R Gasket, cylinder head
10--F 1856 R Shim, «il pump body to cylinder
1--F 1861 R Gasket, crankcase cover
1--F 1872 R Gasket, cylinder cover
4--F 1941 R Washer, packing, tappet lever shafi
2--F 1944 R Gasket, tappet lever control

10--F 1965 R

. Shim water pump to cylinder
1--F 1969 R

Gasket, water pump housing cover

1--F 2083 R Gasket, distributor
2--F 2087 R Gasket, manifold
1--F 2115 R Gasket, air cleaner

[ S T T U R R T R R D R B R )

[ IS TR TR TR T S A SO N N R B B |

5--F 3520 R Shim, main bearing (sub. for
F1841R) i

Packing, O-ring, ventilator pipe

Packing, O-ring, oil drain plug

Packing, O-ring, water outlet pipe

Packing, O-ring, water inlet pipe

Packing, O-ring, water vent pipe

Gasket, carburetor

Gasket, exhaust pipe

Gasket, water inlet and outlet to
cylinder ‘

Gasket, transmission housing

Gasket, transmission housing cover

1--R 394 R
1--R 459 R
1--R 495 R
2--R 495 R
2--R 495 R
1--R 640 R
1--R 1351 R
2--R 1535 R

[ I T S T R T B |
[ T I T B R |

1--R 1783 R
1--R 1842 R

—~—~ o~ P T P S~ P~ P PN S, S S~ P P, N P, PN ST P P N

~— N e e e e N e D I e e -

—~— PN T PN P o o~ SN PN S, P, SN SN S P S, PN P P P P o~~~
.

S N e e N N N N B R e e N~

JOTE: Cranking engines have separate serial numbers on fractors 8203100-

1C-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I 80-7

DECALCOMANIA KIT FOR 80 TRACTORS

JOIRNN IDIIEIRIE,

JOIEIN IDIEEIRIE,

WS EL

Povrar Steering

45292

Part No. Description

AR 1359 R Decalcomania kit, consisting of:
"John Deere'" for sides of hood (2 used)
"John Deere" for seat
"Diesel" for sides of hood (2 used)
'""Model Designation" (2 used)
"Power Steering" (2 used)
"Air Cleaner Instructions* (diesel engine)
"Air Cleaner Instructions" (cranking engine)
"6-Volt" for battery box
"Powr-Trol"

DECALCOMANIA KIT FOR 820 TRACTORS (Not Illustrated)

Part No. Description
AR 21141 R Decalcomania kit, consisting of:
(sub. for AR1623R)
' "John Deere" for seat
"Power Steering" (2 used)
"Air Cleaner Instructions"” (diesel engine)
"Air Cleaner Instructions" (cranking engine)
"6-Volt" for battery box
. "Powr-Trol"
"Float-Ride Seat Adjustment Instructions"
"Grille Side, R,H."
"Grille Side, L. H."
""Hood Side, R.H."
"Hood Side, L.H."

PC-766-.3-61) Litho in U,S. A,



80-8 ' Tractors -~ 80, 820, 830, and 830-I

DECALCOMANIA XIT FOR 820 TRACTORS
(Tractors Painted Other Than John Deere Green)

JOHN DEERE

Power Steering JOHN DEERE

LEAVE ADIUSTER

TuBN ADIUSTER waNOLE
UMNTIL POINTE® 18 ST BT HANODLE iN NEAS
PROPLS M- OP YOUR HORIOMTAL POUTION
WHON! BANGH LoD ,/
e e R EEE YRR
L loes Teest i /
59653
Part No. Description

AR 1725 R Decalcomania kit, consisting of:
"John Deere" for sides of hood (2 used)
"John Deere" for seat
"Series Designation" (2 used)
"Power Steering" (2 used)
"Suspension Seat Adjustment Instructions"
Diesel (2 used)

DECALCOMANIA KIT FOR 830 TRACTORS
(Tractors Painted Other Than John Deere Green)

JOHN EERE
JOHN DEERE [
830

DIESEL

Part No. Description

AR 21285 R Decalcomania kit, consisting of:
"John Deere" for sides of hood (2 used)
"John Deere" for seat
"Series Designation' (2 used) -
"6-Volt" for battery box (C.E.)
'"12-Volt" for battery box (elec.)
"Power Steering" (2 used)
"Air Cleaner Instructions" (diesel engine)
"Air Cleaner Instructions” (cranking engine)
"Powr-Trol"
"Starting Instructions" (elec.)
"Crankcase Oil Specifications' (diesel engine)
"Crankcase Oil Specifications" (cranking engine)
""Float-Ride Seat Adjustment Instructions"

PC-766-(3-61) Lithe in U,3,A.,



Tractors -- 80, 820, 830, and 830-I 80-9

DECALCOMANIA KIT FOR 830 TRACTORS

JOHN DEERE| |
T PRRRESL ]

\

@@ JOHN DEERE
DIESEL 9]
70455
Part No. Description

AR 21149 R Decalcomania kit, consisting of:
"John Deere" for sides of hood, R,H. and L,H,
"John Deere" for seat
“Series Designation" for sides of grille, R,H, and L, H,
"6-Volt'" for battery box (C.E.)
"12-Volt" for battery box (elec.)
"Power Steering" (2 used)
"Air Cleaner Instructions” (diesel engine)
"Air Cleaner Instructions* (cranking engine)
""Powr-Trol"
Starting Instructions” (elec. )
"Crankcase Qil Specifications" (diesel engine)
"Crankcase Oil Specifications" (cranking engine)
"Float-Ride Seat Adjustment Instructions*

DECALCOMANIAS AND NAME PLATE FOR 830-1 TRACTORS (Not Illustrated)

Part No. ‘ Description
D 235 R Decalcomania, horizontal, for seat
R 2115 R Decalcomania, series designation (2 used)

T 10551 T Plate, name (2 used)
T 1067t T Screw (6 used)

PC-766-(3-61) Litho in U.S.A.



80-10 _ Tractors -- 80, 820, 830, and 830-1_
, ADDITIONAL DECALCOMANIAS
* (The Following Decalcomanias Are Available in Packages of 5 Each)
JOHN EERE
J
o J
—n O
JOEN DEERE M ¥
D »
2 E
E B
R R
E
No. Si Key Part No. Size
K1e Y JD szsg R 1/2" x 7:?/8" 4 D 116R 1" x 10-3/4%
JD 251 R 11/16" x 10" JD  118R 1/2" x 5-3/8"
JD 235 R¥ 11/16" x 10" JD  119R 3/4" x 8-1/16"
JD 252R 1" x 14-1/4" 5 JD ° 260 R (sub. for JD120R) 1-7/16" x 2
JD 236 R* 1% x 14-1/4" JD 5260 Ré* 1-7/16" x 2"
JD 5152 R (dark green) 1" x 14-1/4" JD 261 R (sub, for JD121R) 2-1/8" x 3"
jD 253 R 1-1/4% x 17-3/4" JD 5202 R* (sub. for JD245R) 2-1/8" x 3"
JD 237 R* 1-1/4" x 17-3/4" JD 5261 Rk 2-1/8" x 3"
JD 267 R 1-1/2" x 21-3/8" JD 5240 Rk 2-1/8" x 3"
JD 238 R* 1-1/2" x 21-3/8" JD 262 R (sub. for JDIZZR) 2-7/8" x 4"
JD 254R 1-3/4" x 25" JD 246 R* 2-7/8" x 4
JD 239 R# 1-3/4" x 25" JD 5262 Rk 2-7/8" x 4"
JD 255R 2-1/4" x 32" : JD 5241 Rilekok 2-7/8" x 4"
jD 5206 R* 5-3/4" x 8" JD 263 R (sub. for JD123R) 3-9/16" x 5"
- JD 5208 R* 2-1/2" x 35-5/8" JD 5204 R* (sub, for JD247R) 3-9/16" x 5%
JD 25 R 4" x 57" JD 5263 Rk 3-9/16" x 5%
2_1/4" x 32 JD 5242 Reekk 3-9/16" x 5"
2 }B Siio R (ark green) 2/ o JD 264 R (sub. for JD124R) 4-1/4% x 6%
JD 111 R 1" x 8" JD 5205 R* (sub. for JD248R) 4-1/4" x 6"
JD 112R 1-1/4% x 10" JD 5264 Rax 4-1/4% x 6"
jD 113 R 1-1/2% x 12" JD 5243 Rk 4-1/4" x 6"
JD 114 R 2-1/2% x 20" JD 5244 Riekk 5-3/4" x 8"
JjD 115R 2" x 16" JD  265R 6-3/8" x 9"
3 JD 257 R 1/2" x 6" JD 5265 Rk 6-3/8" x 9"
JD 258 R 3/4% x O JD 5165 R (yellow deer) 6-3/8" x 9"
D 243 R¥ 3/4M x v JD 268 R 8-1/2% x 12"
JD  259R 1" x 12v JD 5207 R* 8-1/2" x 12"
JD 269R 11-3/4" x 16-5/8"

*Black decals for machines painted other than John Deere green.
**Leaping deer decals for South and Central America.
FikLeaping deer decals for South and Central America. (Industrial, black and yellow)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I 80-11

"REAR VIEW MIRROR

Key Part No, Serial Na. Description
1 R 21686 R ( ) Bezel
2 R 21685 R ( - }  Glass
3 AR 21860 R ( - ) Mirror, rear view
4 AR 21859 R ( - ) MIRROR, REAR VIEW, WITH MOUNTING BRACKET {ATTACH-

MENT)

Capital letters indicate an attachment, Attachments must be listed on separate orders from replacement parts.

OPERATOR'S MANUALS (Not Illustrated)

Part No. Serial No., Description
R 2046 R ( -8199999) Manual, operator's (80 series)
R 2088 R (8200000-8299999)  Manual, operator's (820 series)
R 20688 R (8300000~ ) Manual, operator's (830 series, with gasoline cranking engine)
R 20820 R (8300000~ ) Manual, operator's (830 series, with electric starting motor)

PC-766-(3-61) Litho in U,S, A,



85-2 Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE CYLINDER BLOCK AND COVERS

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U.l. A, -



Tractors -- 80, 820, 830, and 830-I

85-3

.Key

- wN

~OwoNOWw

[y

13

14
15
16
17
18
19
20
21

22
23

25

26
27

CRANKING ENGINE CYLINDER BLOCK AND COVERS -- Continued

Part No.
21H 1023 E

12H 9 R
AF 2168 R
F 1872 R
AF 2215 R

AR 21763 R

AF 2358 R.

AF 3723 R

15H 2S3 R
F 1870 R
F 1869 R
R 21630 R
A 4879 R
F 1787 R
1SH 1166 H
12H 12R
AF 1989 R

AF 3745 R
1092 M
i2R
R 693 R
R 793 R
AF 2021 R
R 459 R
F 1788 R
1227 M
846 R
F 2270 R
I0R
F 1791 R
1096 H

iOR
1227 M

1115 N

9R
F 1860 R
F 3321 R
F 1861 R
A 4879 R

Tractor
Serial No.

( - )

( - )

( - )

( - . )

( -8203099)

( -8203099)

( -8203099)

{ - )

( - )
¢ - )

( - )

( - )

( - )

( - )

( -8203099)

z‘l.'...:"‘.l.'

( -

( -

( -

{ -

( -

( -

( -

( -

( -

( -

( -

( -

( -

{ -8200100

(8200101 -

( :8200100;

(8200101 - )

( - )

( - )

~— - N Nt e o el N Nn? N N Nt e N e

- N —

N e S N Nt e s

Nt Nt el N Wi N’ N N N N S N et

S

)
)
)
)

Cranking Engine
Serial No.

( -

( -

( -

( -

( SE1000-

( SE1000-
(..00'.9.:..'....
( -

( -

( -

( -

( -

( -

{ SE1000-

( -

( -

( R
( -

( -

( -

( -

( -

( -

( -

( -

{ -

( -

( -

( -

( -
i..l...':.".’..
( -

( -

)

Description

Screw, mach., 1/4% x 5/8" (6 used) (sub. for
21H605R)

Washer, lock, 1/4" (6 used)

Cover, cylinder

Gasket (packed 5 in a pkg.)

Cylinder, F1865R, with liners and
(sub. AR21763R cylinder block (F3516R),
AF3715R main be: housing (F3517R),
and AF3722R crankshaft (F3518R)

Cylinder, F3516R, with liners, bushings, dowel
pins, and ail relief tube '

Short block engine replacement, consisting of:
engine assembly, less flywheel, clutch,
transmission, carburetor, distributor, crank-
ing motor, etc, (use with AR1422R cranking
engine overhaul gasket kit) (sub. AF3723R)

Short block engine replacement, consisting of:
engine assembly, less flywheel, clutch,.
transmission, carburetor, distributor, crank-
ing motar, etc. (use with AR1422R cranking
engine overhaul gasket kit)

Plug, pipe, 1/8"

Packing, O-ring (4 used) (packed 2 in a pkg. )

liner, cylinder (4 used)

Plug, pipe, 1/8" (sub. for 1SHS58R)

Pin, dowel (2 used)

Gasket {packed 5 in a pkg.

Screw, cap, 7/16" x 1-1/2%

“Nasher, lock, 7/16"

Cover, F1786R, timing gear, with tube (sub.

- AF3745R, F3551R, F3552R, and two
21H415R)

Cover, F3550R, timing gear, with tube

Screw, cap, 7/16" x 2-1/4"

Washer, lock, 7/16%

Tube, ocil level rod

Gasket (packed 5 in a pkg.)

Cap, oil filler and level

Packing, O-ring (packed 10 in a pkg.)

Plug, oil drain

Screw, cap, 1/4" x 1/2" (sub. for 19H13R)

Washer, 17/64" x 3/4% x-16 gauge

Screw, special cap (6 used)

Washer, lock, 5/16" (6 used)

Gasket (packed 5 in a pkg. )

Screw, cap, 5/16" x 1-1/2" (3 used) (sub. for
19H130R) ’

Washer, lock, 5/16% (3 used)

Screw, cap, 1/4" x 1/2" (5 used) (sub. for .
19H13R)

Screw, cap, {/4" x 5/8" (5 used) (sub. for
19H16T) .

Washer, lock, 1/4" (5 used)

Cover, crankcase (sub. F3321R)

Cover, crankcase

Gasket (packed 2 in a pkg. )

Pin, dowel (2 used)

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S,A,



85-4 - Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE OILING SYSTEM

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S, A,



Tractors -- 80, 820, 830,

and 830-I

[e ol ]

10

11A
11B
12

13A
13B
14A
14B
15A
158
16

17

18A
18B
19

NOTE: Cranking

Part No.
R 623 R
F 3667 R
R 568 R
AF 3874 R
D 2425 R
R 568 R
A 1280 R
F 2580 R
24H 132 R
24H 1017 R
AR 51S R
AF 3875R
AF 3912 R
21H 597 R
12H 9R
R 446 R
F 1858 R
F 3637 R
1SH 24 N
12H 9R
F 2270 R
12H 10R
F 1855 R
F 3636 R
26H 7R
F 1854 R
F 3634 R
R 561 R
F 3635 R
F 1852 R
F 3633 R
F 1856 R
F 1853 R
AF 2320R
AF 3871 R
A 258 R

CRANKING ENGIﬁE OILING SYSTEM -- Continued

Tractor
Serial No.
( - )
20..0.0‘:8020003000909.)
..l'..";..l....)
l‘.l.'..:.".ll.)
( -3203099)
Z...'..':" ’0".)
( - )
( - )
( -8203099)
zl.’....:......l
( - )
( - )
( - )
( -8203099)
z......':.'.‘...)
( -8203099)
Zt..'.":8.200.300'9090)
(""" g203009)
i'.'....:.......
( - )
( -8203099)

600000 cev0000000

@0eov0ece00cs0000 e

( )
( SE1180- )
( SE1000-SE1179 )
( SE1000-SE1179 )
( SE1180- )
( -SE1179 )
( SE1180- )
{ -SE1179 )
{ SE1180- )

( SE1000-SE1179 )

( SE1180- )
( - )
( - )
( - )
Z.S.'l'%:..'....)
( - )
( )
( - )
( - )
z....%......l.)
( - )
E......'...'....)
z. ‘1..........‘.)
E.. 1.........‘..)
( - )
( - )
E‘s’i{%:.......)
( SE1000- )

Description
Tube, oil relief
Tube,- cil relief
Spring, leaf, cil relief
Splung, lea.f with pilot (sub. AF3911R)¥
Pilot
Spring, leaf, il relief
Spring, oil pressure adjusting
Spring, oil pressure adjusting

Washer, 9/32" x 1/2% x 16 gauge (as required)

Wasner, 13/32" x 9/16" x 16 gauge (as re-
quired)

Bracket, oil relief spring, with pin (sub.
AF391 1R

Bracket, oil relief spring, with pin (sub.
AF 3911R;*

Bracket, oil relief s , with pin

Screw, mach., 1/4" x 1/2% (2 used)

Washer, lock, 1/4%

Snap ring

Gear, oil pump drive

Gear, oil pump drive

Screw, cap, 1/4" x 3/4" (2 used) (sub. for
19H18H)

Washer, lock, 1/4" (2 used)

Screw, speczal cap (3 used)

Washer, lock, 5/16" (3 used)

Cover, oil pump body

Cover, oil pump body

Key, Woodruff, 1/8% x 1/2"

Gear, oil pump driver

Gear, oil pump driver

Gear, oil pump idler

Gear, oil pump idler

Body, oil pump

oil pump
Shim, paper (packed 10 in a pkg.)
Gear, bevel

Screen, oil pump (sub, A258R and AF3871R)

Strainer, cil pump
Connector, strainer tube to cylinder

engines have separate serial numbers on tractors 8203100~

*AF3911R consists of AF3912R, F2580R, F3667R, R568R, and 24H1017R.

PC-766-{3-61) Litho in U,S, A,

85-5



85-6 : Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE FLYWHEEL, MAIN BEARING, CRANKSHAFT,
CONNECTING RODS, AND PISTONS

NOTE: Cranking engines have separate serial numbers on tractors 8203100~

PC-766-(3-61) Litho in U,S. A,



~ O\Ulnhw(\)b-\?p:
%

O 00

10
11

12

13
14

15
16

17
18

19
20

21
22

Tractors -- 80, 820, 830,

and 830-1

85-7

CRANKING ENGINE FLYWHEEL,
CONNECTING RODS,

Part No.
14H 793 T
F 1836 R
R 619 R
F 2265 R
AF 2012R
AF 2167 R
AF 3717 R
D 459 R
A 487 R
AF 2013 R
AF 3715R
F 1840 R
AF 2175 R
AR 697 R
F. 1841 R
F 2420 R
F 3519 R
F 3520 R
26H 19 R
AF 2010R
AF 3722 R
F 1837 R
F 1807 R
F 1808 R
AF 1994 R
AF 1992 R
AR 20852 R
F 1811 R
F 1812 R
AF 1991 R
AF 3418 R
26H 10R
F 1843 R
R 622 R
AF 2175R
AR 697 R
F 1834 R
A 602 R
AF 2167 R
H 246 R
R 622 R

Tractor
Serial No.

( - )
( - )
( - )
( - )
( - )
( -’82_03099)
z....l'.:g’&so.s.sisﬂ)
(8000358-8203099)
( -8000358)
( -8203099)
( -8203099)
( -8203099)
(""" 8203099)
( -8203099)
z."l.'.:'."".)
( -8203099)
Z'.'.'.':".“'.)
( - )
( - )
( - )
( - )
( )
( )
( )
( -8199999)
(8200000 )
( )
( -8203099)
(""" 8203099)
z..'....:..'."'
( -

( )
(8000358- 3

(XX XX N NEN RN XX NN

Cranking Engine
Serial No.

[ I S B |

z‘s‘é{&.ﬁ:.'....‘

s000c80000000800s0

s000c00000000000
XX RN RRENEERENRER RS

( SE1000-

©990008000000000

( SE1000-

e000v000000s00e

(XX RN ENNE N RN NN

0080800000000

)

)
)
)

N s Nt e s ~ —

MAIN BEARING, CRANKSHAFT,
AND PISTONS -- Contlnued

Description

Nut, jam, 3/4" (sub. for 14H481R)

Plate, lock

Pin, clutch drive (3 used)

Gear, starter ring

Flywheel, F1835R, with starter gear and pins

Seal, oil

Seal, oil

Screw, cap, 3/8" x 1", drilled (3 used) (sub.
A487R and H246R)

Screw, cap, special (3 used)

Wire, 16 gauge x 15" long

Housing, F1838R, main beanng, with bushing
and pin

Housing, F3517R, main bearing, with bushing,
washer, and oil seal

Pin, dowel

Bushing (pkg. of 2)

Bushing (pkg. of 2)

Shim (paper) (packed 5 in a pkg. ) (sub.
F3520R)

Shim, steel, .010" (sub. F3519R)

Shim, steel, .010"

Shim, paper (packed 5 in a pkg.)

Key, Woodruff, 1/4" x 7/8"

Crankshaft, F1833R with pins (sub. AF3720R
crankshaft and main bearing housing)

Crankshaft, F3518R, with pins

Pin (2 used) ’

Bolt, connecting rod (8 used) (packed 2 in a

k C )

Plate, lock (4 used)

Ring, piston (set of 4 oil control and 8 com-
pression)

Pistons, four F1810R, with rings and pins

Piston, one F1810R, with rings

Pin, piston (4 used) (packed 4 in a pkg. ) (sub.
for AF1993R)

Snap ring (8 used)

Rod, F1806R, connecting (4 used) (sub.
AF3418R)

Rod, F3300R, commecting (4 used)

Key, Woodruff, 5/32" x 5/8"

Washer, thrust

Washer, thrust

Bushing (pkg. of 2)

Bushing (pkg. of 2)

Gear, crankshaft

Snap ring

Seal, oil

Plate, lock (3 used)

Washer, thrust

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S, A,



85-8 Tractors -- 80, 820, 830, and 830-I
CRANKING ENGINE CYLINDER HEAD, VALVES, AND TAPPETS
Tractor Cranking Engine
Key Part No. Serial No. Serial No, Description
1 21H 981 R ( - ) - )  Screw, mach, (4 used)
2 F 1941 R ( - ) ( - )  Washer, packing (4 used) (packed 20 in a pkg. )
3 F 1940 R { - I | - )  Shaft, tappet lever (2 used)
4 22H 710R ( - ) ( - ) Sc.rew, set (2 used)
5 AF 3620R ( - ) ( - ) Lever, tappet (8 used) (sub. for AF2178R)
6 F 1942 R ( - ) ( - ) Spring, tappet lever spacer (4 used)
7 F 1944 R ( - ) ( - )  Gasket (2 used) (packed 10 in a pkg.)
8 F 1943 R ( - ) ( - ) Cover, tappet lever (2 used)
9 19H 1227 M ( - )« - )  Screw, cap, 1/4" x 1/2" (12 used) (sub. for
19H13R)
124 9R ( - )y - )  Washer, lock, 1/4" (12 used)
10 14H 795R ( - ) - )  Nut (8 used)
11A F 1939 R ( -8203099) eesscescecssoran Screw, special set, tappet lever adjusting
(8 used)
118 F 3579 R esesssasssssssse ( SE1000- )  Screw, tappet lever adjusting (8 used)
12 F 1851 R ( - ) ( - ) Lock, valve spring retainer (16 used) (packed
2 in a pkg.)
13 F 1850 R { - ) ( - )  Cap, valve spring (8 used)
14 R 20129 R ( - ) ( - ) Spring, valve (8 used) (packed 2 in a pkg.)
(sub. for F1849R)
15 F 2087 R { ) ( - ) Gasket, manifold (2 used} (packed 10 in a pkg.
16 F 3531 R ( -8203099) essesssesscsanss Guide, valve (8 used) (packed 8 in a pkg.)
(sub. for AF2083R)
F 3531 R csossccscssosess ( SE1000- ) Guide, valve (packed 4 in a pkg. ) (2 pkgs.
used)
17 19H 1146 M { - ) ( - ) Screw, cap, 7/16" x 2-1/2" (10 used)
18 AF 2015 R ( -8203099) cesesessessessse Head, F1844R, cylinder, with valve guides
(2 used) (sub. AF3736R)
AF 3736 R cecscecscescsnne ( SE1000- ) Head, F3530R, cylinder, with valve guides
(2 used)
19 F 1845 R ( - ) ( - ) Gasket (2 used) (packed 10 in a pkg.)
20 F 3217 R ( - ) .« - ) Valve, exhaust (4 used) (sub, for AF2016R and
AF3148R)
F 1848 R ( - ) ( - ) Valve, intake (4 used) (sub, for AF2017R)
NOTE: Crankizn, ...gines have coporate serial numbers on tractors 8203100-

PC-766-(3-61)

Litho in U,S,. A,



TractSrs -- 80, 820, 830, and 830-1

85-9

CRANKING ENGINECA"SHAFT AND CAM FOLLOWERS

Tractor
Key Part No. Serial No.
1 30H 15N ( - )
2 F 2218 R ( - )
3 F 1840 R ( - )
4 AF 2138R -8203099)
AF 3743R 0600000000000 00
S5A F 1936 R ( -8203099)
5B F 3577 R ®ecesesssrscnnse
6 F 2219 R . - )
7A F 1937 R { -8203099)
7B F 3578 R ®ees000ccennecss
8 26H 72 R ( -8203099)
26H 14 R ®e0c00000vsccnce
9 F 2217R | : )
10 F 1934 R ( - )
11 19H 24 N ( - )
12H 9R { - )
12 F i935 R { -8203099)
F 35;7R 460000 crsesscnne
1.)7 F 3548R s2000000c0c0000e0
4 F  1783R ( 28203099)
F 3549R 0o cesesesesesse
15 602 R -

Cranking Engine
Serial No.

o I -

( SE1000-

(A A RN RN NN N NN NNNN]

( SE1000-

osocfgms;':otooooo

0800000000000 0 0

SE1000-

-

®600s0s00000s0 0

SE1000-
SE1000-

E1000-

NSNS NS N e e -

)
)
)

)

Na? Nt e ~ e

)
}
)

)

Description

Plug, expansion, 1-1/8%

Bushing, rear

Pin, dowel

Camshaft, with pin (sub. AF3743R, F3547R,
F3548R, F3549R, and 26H14R) i

Camshaft, with pin

Follower, cam (8 used) (sub. F3577R, F3578R,
and F3579R)

Follower, cam (8 used)

Bushing, ceater

Rod, tappet (8 used)

Rod, tappet (8 used)

Key, Woodruff, 1/8%* x 5/8%

Key, Woodruff

Bushing, front

Plate, thrust

Screw, cap, 1/4" x 3/4" (2 used) (sub. for
19H18H)

Washer, lock, 1/4" (2 used)

Gear, camshaft

Gear, camshaft

Washer, thrust

Retainer, governor ball

Retainer, governor ball

Snap ring

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U.S, A,



85-10 Tractors -- 80, 820, 830, and 830-1

CRANKING ENGINE MANIFOLD AND EXHAUST PIPE

54101

Cranking Engine
Key Part No. Serial No. Serial No. Description
1A AR 1130R ( -8199999)  L.cecesccvecccee Pipe, exhaust, with flange
1B AR 15%4 R (8200000~ ) cecccsccsccscecs Muffler
2 19H 1112 H ( - )  cececsccssccscce Screw, cap, 5/16" x 3/4" (2 used)
3 R 1351R ( - ) eecses00s0cc0voe GaSket (pa'CRedsinapkg')
4 14H 785R ‘ - ) 000000000 csoce Nut) 5/16" (2used)
5 19H 109 H { - ) - )  Screw, cap, 5/16" x 1-1/2% (6 used) (sub. for
19H130R)
6 F 2388 R ( - ) ( - )  Manifold
7 A 3125 R ( - ) - )  Plug (2 used)
8 F 2087 R ( ) ( - ) Gasket (2 used) (packed 2 in a pkg. )

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S.A.



Key Part No.

AF

AR
AR
AR
AF

11H
AR

AR

QU NI D WN

14 14H
15 19H

—

2155 R
1382 R
1139 R
1127 R
1128 R
3209 R

638 R
1328 R

206 R
1129 R

1578 R
1156 R
357 R
1381 R
786 M
24 N

Tractdrs -- 80, 820, 830, and 830-1 85-11

CRANKING ENGINE FUEL SYSTEM
(Serial No, 8000001 -8203099)

Tractor
Serial No.
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
{8200000-8203099)
(8200000-8203099)
( -8199999)
( -8199999)
( -8199999)

(8200000-8203099)
-8203099)
-8203099)
-8203099)
-8203099)
-8203099)

PN o, e, o, s

Description
Cap, filler
Gasket (packed 5 in a pkg. )
Tank, gasoline (sub. AR1830R, AF3778R, and E1994R)
Pipe, gasoline
Valve, needle, gasoline shut-off
Joint, universal shut-off rod
Screw, set, in universal joint (2 used)
Coupling (sub. one AF3209R, one AR1578R, and two R638R)
Pin, cotter, /3/32* x 3/4" (2 used) (sub. for 11H19R)
Rod, gasoline shut-off, with handle (sub. AF3209R, AR1578R, and
two R638R)
Rod, gasoline shut-off, with handle
Handle
Elbow
Support, gasoline tank
Nut, 1/4" (2 used) (sub. for 14H251R)
Screw, cap, 1/4" x 3/4% (2 used) (sub, for 19H18H)

PC-766-(3-61) Litho in U.S, A,




85-12

Tractors -- 80, 820, 830, and 830-I

33 ———‘(! Z
R 5525

CRANKING ENGINE FUEL SYSTEM
(Serial No. 8203100~ )

PC-766-(3-61) Litho in U.S.A.




Tractors -- 80, 820, 830, and 830-I

85-13

' Key Pa!‘t No.

1 AF 2155R
2 R 1382 R
3 AR 1830R
4 E 1954 R
SA AR 1833 R
5B AF 2152 R
6 AR 1578 R
7 R 1156 R
8 AF 2153 R
9 R 638 R
10 AF 3209R
11 AF 3882R
12 AF 3883 R
13 F 3576 R
14 AA 4937 R
i5 AF 3774 R
16 15H 522 R
17 F 3575 R
18 F 3648 R
19 B 1085 R
20 21H 9% R
21 E 1994 R
22 F 357 R
23 AF 3778 R
24 R 1381 R
25 14H 786 M
26 15H 24 N
27 AF 3876 R
28 F 3643 R
29 AF 3877 R
30 F 3644 R
31 AF 3878 R
32 AF 3880R
33 AF 3879 R
34 A 4987 R
35 21H 976 R
A 766 R

36 A 4985 R
37 A 4986 R
38 A 4983 R
39 A 4984 R
40 A 4988 R
41 A 4982 R
42 A 4981 R
43 A 4980 R
44 A 4979 R
45 F 3574 R
46 F 3621 R
47 F 3620 R

CRANKING ENGINE FUEL SYSTEM -- Continued

(Serial No. 8203100- )
Tractor
Serial No. Description
8203100~ ) Cap, filler
8203100~ )  Gasket (packed 5 in a pkg. J
8203100- )  Tank, gasoline

8203100-8299999)  Commector

(8203100-8299999)  Pipe, gasoline (sub. AR2152R)
(8300000~ )  Pipe, gasoline

(8203100-8299999)  Rod, gasoline shut-off, with handle
(8203100-8299999)  Handle .
(8203100-8299999)  Valve, needle, gasoline shut-off
(8203100-8299999)  Screw, set, in universal joint (2 used)
(8203100-8299999)  Joint, umiversal shut-off rod

(8203100~ ) Switch, pressure
(8203100- ) Tee, gasoline shut-off
{8203100- )  Pipe, gasoline shut-off oil
(8203100- ) Comnector, gasoline shut-off oil pipe to cylinder
(8203100- ) Shut-off, gasoline, automatic
(8203100~ ) Bushing, reducer
(8203100- )  Comnector, shut-off to carburetor
(8203100- )  Support
(8203100- )  Washer
(8203100- ) Screw, mach.
(8300000- ) glannector
(8300000~ ) bow .
(8203100- )  Strainer, fuel
(8203100~ )  Support
(8203100- )  Nut, 1/4" (2 used) (sub. for 14H251R)
(8203100~ )  Screw, cap, 1/4" x 3/4" (2 used)
(8203100- )  Body
(8203100~ ) Plug
(8203100~ )  Screen
(8203100~ ) Gasket (packed 2 in a pkg. )
(8203100- ) Bowl and gasket
(Goostoo. ) ey eene

- 1
(8203100- ) Nut, primer bolt (packed S in a pkg.)
(8203100~ ) Screw, mach. (5 used)
ggggi gg- ; &élasher, lock (5 used)

- over
(8203100~ )  Bolt, primer (packed 5 in a pkg.)
(8205100- )  Diaphragm (2 used) (packed 10 in a pkg.)
(8203100~ )  Spacer, diaphragm
(8203100- )  Pin, valve (packed 5 in a pkg.)
(8203100- )  Plate, pressure
(8203100~ ) Ring, retaining, valve spring (packed 10 in a pkg.)
(8203100- ) Retainer, valve spring (packed 5 in a pkg.)
gggg}gg- ; Spring, valve
(8203100~ )  Washer, rubber, valve seat
(8203100~ ) Valve

PC-766-(3-61) Lithoin U,S,A,



85-14 Tractors -- 80, 820, 830, and 830-1
CRANKING ENGINE CARBURETOR
Tractor Cranking Engine
Key Part No. Serial No. Serial No. . Description
1 AR 13014 R ( - ) ( - )  Needle, main jet adjusting (packed 2 in a pkg. )
(sub. for AZNi1R)
2 R 13013 R ( - ) ( - ) Spring, main jet adjusting needle (packed 2 in a
pkg. ) (sub. for ZN12R)
3 21H 982 R*k  ( - ) ( - ) Screw, mach., fill, hd., no. 10 x 1/2" (4
used)
12H 36 R ( - ) ( - ) ~ Washer, lock, no. 10 (4 used)
4 AR 13012 R ( - ) ( - ) Cover, fuel bowl, with plugs (sub. for AZN8R)
5 cesssssesens ( - ) ( - }  Gasket, fuel bowl cover
6 ecesccssossee ( - ) ( - ) Gasket, fuel valve
7 AR 13002 R¥k  ( - ) ( - ) Valve, float, with seat (sub, for AZN9R)
8 AR 13013 R ( - ) ( - ) Float, with lever (sub, for AZN10OR)
9 R 13011 R¥&k ( - 3 ( - ) Pir, float (packed 2 in 2 pkg. ) {sub. for ZN1QR)

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830+I

85-15

. Rey
10

11
12

13
14
15

16
17

18
19
20

21
22

23

24
25

26

27

28
29

30
31
32
33
34
35
36

37
38

39

40
41

42

Part No.
R 13012 Riek
R 13004 Riek

00.0.0“..0.*

R 13015 Rick

R 13005 Rk
AR 13010R

..l."...‘.'*

R 13014 R
*

ZIN 15 H
H 21008 H
escssecssase¥
H 20921 Hok
H 20922 Ipik
AR 13007 R

21H 1079 R

R 13000 R
AR 13004 R

AR 13001 R
ZN 1H
R 13001 R
R 13008 R

R 13002 R
21H 959 R¥*

12H 4H
R 13009 R

R 640 R
A 3612 R

12H 10R
14H 785R
R 13010R
AR 13011 R
AR 13009 Rokk

..olooco.ll.*

R 13007 Rk
H 20923 H
AR 13006 R
AR 13000 R
N SR

R 13003 R
AR 13008 R

21H 959 Rk

12H 4H
F 2115 R

CRANKING ENGINE CARBURETOR -- Continued

Tractor
Serial No.
-8203099)

t0scocecescueve

(
( : )
( -8203099)

ess00v0s00edd0e

- )
- )
- )
)
)

X )
: )

(

(

(

‘ -

( -8203099
(

(

(

( - )
( -8203099)

[ EE R RN N E NN N ENNNN)

( -8203099)

800 vscceccrsvcense

( -8203099)

0000000000000 0

( -8203099)

esse0cscscssvsce

- )
-8203099)

(
(
(
(
(
(
(
(
(
(
(
(
(
(

'

-8203099

e0evsccsesececae

( -8203099)

e 0ccesvsccose

( )
( - )
( )
( )

Cranking Engine
Serial No.

9000080000900 00

( SE1000-

L)

0000000000000 00 0

( SE1000-

(

(

(

( -
zosoolo&ox;:ooocvco
( -

( -

( -

( -

00nGe000000GIGES

(' SE1000-

( SE1000-
'O.‘C.......;.'.

( SE1000-

0000000000900 000

g SE1000-

( -

®000ssoc0seeecr e

( -

(
(
(
(
( -
(
(
(
(

eeesevssacsscoss

( SE1000-

e000ssc0secssvoe

Parts listed below are assemblies of parts in this grouping.

AF 2146 R
AF 3775 R

*AR 13015 R
*kAR 13005 R

AR 13003 R

( ~-8203099)

©eses0cs 000

( - )
{ -8203099)

0000 esvessccnn

s000c0a000000000

( SE1000-
( -

RN R RN RERE XN

( SE1000-

N ~ N

)

)

)
)

)

s s e ~— D N

)

)

)
‘

\
/

Description

Jet, main (packed 2 in a pkg. ) (sub. for ZN11iR

Jet, main (packed 2 in a pkg.)

Gasket, main jet

Jet, compensator (packed 2 in a pkg. ) (sub. for
ZN14R)

Jet, compensator (packed 2 in a pkg. )

Bowl, fuel, with plugs (sub. for AZN6R)

Gasket, metering well

Well, metering (packed 2 in a pkg. ) (sub. for
ZN13R)

Gasket (2 used)

Plug (2 used) (sub. H21008H)

Plug (2 used) (sub, for R13006R)

Gasket

Washer, felt (sub, for ZN2H)

Retainer, felt washer (2 used) (sub. for ZN3H)

Shaft, choke, with lever (sub., for AZN3R)

Screw, mach., fill, hd., no. 8 x 5/8" (sub,
R13000R)

Screw, special mach,

Shaft, throttle, with lever and adjusting screw
(sub. for AZN2R)

Shaft, throttle, with lever and adjusting screw

Pin, throttle stop (sub. R130601R)

Pin, throttle stop

Disk, throttle (packed 2 in a pkg. ) (sub. for
ZN4R)

Disk, throttle (packed 2 in a pkg.)

Screw, mach., fill, hd,, no. 5 x 3/16" (2
used)

Washer, lock, no. 5 (€ used)

Ring, deflecting (packed 2 in a pkg. ) (sub.
for ZN8R) (not used)

Gasket (packed 2 in a pkg. )

Stud, 5/16" x 1-1/4" (2 used) (sub. for
H172R)

Washer, lock, 5/16" (2 used)

Nut, 5/16" (2 used)

Plug, priming (packed 2 in a pkg. ) (sub. far
ZN9R)

Screw, special cap, with lock washer (2
used) (packed 2 in a pkg. ) (sub. for AZN7R)

Jet, idle (sub. for AZN5R)

Gasket, idle jet

Needle, idle adjusting (sub, for ZN6R)

Spring, idle adjusting needle (sub. for ZN7H)

Body, carburetor, with bushings and discharge
nozle (sub, for AZN1R)

Bodyoacarbmetor, with bushings and discharge
nozle

Pin, choke stop (packed 2 in a pkg. ) (sub.
R13003R)

Pin, choke stop (packed 2 in a pkg. )

Disk, choke (packed 2 in a pkg. ) (sub. for
AZN4R)

Screw, mach., fill, hd., no. 5 x 3/16" (2
used)

Washer, lock, no, 5 (2 used)

Gasket (packed 2 in a pkg.)

Carburetor (remove R13009R ring before in-
stalling) (sub. AF3775R)

Carburetor

Kit, carburetor gasket (individual gaskets not
sold) (sub, for AZN12R)

Kit, carburetor service (this kit also includes
gaskets marked#) (sub. for AZN13R)

Kit, carburetor service (this kit also includes
gaskets marked¥) (sub. for AZN13R)

NOTE: Cranking engthes have separate serial numbers on tractors 8203100-.

PC-766-(3-61) Litho in U.S, A,



85-16 , Tractors -~ 80, 820, 830, and 830-I

CRANKING ENGINE AIR CLEANER
(Serial No. 8000001-8203099)

: Tractor
Key Part No. Serial No, Description
1 19H 1272 R ( -8203099)  Screw, special cap, 1/4% x 2-3/8" (4 used)
2 F 2116 R ( -8203099)  Washer (copper) (4 used) (packed S in a pkg.)
3 A 2880 R ( -8203099) Nut ‘
4 AF 2181 R ( -8203099)  Tube, ventilator .
8 R 394 R ( -8203099)  Packing, O-ring
6 AR 1426 R ( -8203099)  Air cleaner
7 F 2190 R ( -8203099)  Gasket (packed 2 in a pkg.)
8 AR 1428 R ( -8203099) Clamp, with bolt
9 R 1910 R ( -8203099)  Bolt, clamp
10 R 1911 R ( -8203099)  Lock, spring
11 R 1906 R ( -8203099)  Cup, oil
12 F 2115 R ( -8203099)  Gasket (packed S in a pkg.)

PC-766-(3-61) Litho in U.S.A.



Tractors -- 80, 820, 630, and 830-I

85-17

Key

o
LN RV N o R e N L W N

- g
Db w

CRANKING ENGINE AIR CLEANER
{Serial No. 8203100~ )

14
8
15—>=
10
9
59633
Tractor ‘
Serial No, Description

(8203100- )  Gasket (packed 2 in-a pkg. )
(8203100- )  Adapter
(8203100~ )  Screw, cap, 1/4" x 1-1/4% (2 used) (sub. for 19H32T)
(8203100~ )  Washer, lock, 1/4" (2 used)
(8203100~ ) Screw, cap, 1/4% x 2-3/8" (2 used)
(8203100~ )  Washer, lock, 1/4% (2 used)
(8203100~ ) Clamp, hose (2 used)
(8203100- )  Hose, rubber
(8203100- ) Air cleaner
(8203100~ ) Gasket (sub. for R2768R)
(8203100- ) Clamp
(8203100- ) Bolt, clamp
{8203100- ) Cup, oil
(8203100- )  Screw, cap, 3/8" x 5/8" (4 used) (sub. for 19H199R)
(8203100~ ) Washer, 25/64" x 7/8" x 16 gauge (4 used)
(8203100~ ) Nut
(8203100- ) Tube, ventilator
(8203100 - ) Packing, O-ring

PC-766-(3-61) Litho in U,S.A,



85-18 Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE COOLING SYSTEM

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-]

85-19

Key

oW

12
13

14
15

16
17

18
19

20
21
22

23
24
25
26
27
28

29
30
31
32
33
34

Part NOO
19H 118 T

10R
F 2390 R
F 2391 R
F 2415R
AF 2416 R
394 R
R 495 R
AR
AR

12H

1433 R

1850 R
A 4934 R
A 5203 R
191 218 N

11 R
R 1535 R
F 2272 R
11 R
A 4656 R
R 1915 R
R 2738 R
R 495 R
218 N
11 R
R 1531 R
1164 R
i1 R
495 R
1533 R
1188 M

S
0
T

172 E
2389 R
1969 R
1853 R
1965 R
1960 R
3504 R
2762 R
1967 R
2056 R
1962 R
2057 R
1964 R

2

T T 9 T g rg g g
m m

P o, e, ey, P~ o~ o, g, TN P gy, s, e, gy, e, -_—

Tractor
Serial No.

- )

- )

- )

- )

- )

- )

]
~-8203099)
8203100~ )
- )

- )

)

- )

- )

- )
~)

( -8203099)
(8203100~ )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
{ -8203099)
( - )
( - )
( - )
( - )
( - )
( - )

Cranking Engine

Serial No.

( -

( - .

( _ ~

( -

( -

( -

( -

( -

( -

( -

( -

( -

( -

ZQE.{(;‘%:.QOOI.OO

( -

( -

( -

( -

( -

( -

D e d

P e -

Nt N = s i N N

CRANKING ENGINE COOLING SYSTEM -- Continued

Description

Screw, cap, 5/16% x 1" (3 used) (sub. for
19H112R)

Washer, lock, 5/16" (3 used)

Cover, thermostat

Gasket (packed 5 in a pkg. )

Thermostat (range 100°F, - 115°F, )

Pipe, water by-pass

Packing, O-ring

Packing, O-ring (packed 10 in a pkg. )

Outlet, water, with pipe (sub. AR1850R and
R2738R)

Outlet, water, with pipe

Clamp, hose (2 used)

Hose

Screw, cap, 3/8" x 1" (2 used) (sub. for
19H211R)

Washer, lock, 3/8" (2 used)

Gasket (2 used) (packed 10 in a pkg.)

Screw, special cap (packed 10 in a pkg. )

Washer, lock, 3/8"

Clamp

Pipe, water vent (AR1850R and R2738R)

Pipe, water vent

Packing, O ring (packed 10 in a pkg. )

Screw, cap, 3/8" x 1" (sub., for 19H211R)

Washer, lock, 3/8"

Inlet, water

Screw, cap, 3/8" x 2-1/4" {sub. for 19H257H)

Washer, lock, 3/8" :

Packing, O ring (2 used) (packed 10 ir a pkg. )

Pipe, water inlet

Screw, cap, 5/16" x 2-1/2" (2 used) (sub. for
19H154H)

Screw, cap, 5/16" x 3-3/4"

Cover, water P

Gasket (packed 2 in a pkg. )

Gear, bevel, water pump

Shim (paper) (packed 10 in a pkg. )

Housing, water pump (sub, for F3504R)

Housing, water pump

Packing, O ring (2 used) (packed 2 in a pkg. )

Tube, water pump to cylinder

Seal, oil

Shaft, water pump

Seal, water pump

Impeller, water pump

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S. A,



85-20 Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE GOVERNOR AND CONTROLS

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

85-21

S =
Ow WNAUIR wWN-h
~

-
N -

Pt pd ek
U1 W

-
No

18
19

20
21
22
23
24
25
26
27

28

29
30
31

32
33
34

35
36A
36B
37
38
39

40
41
42
43
44
45
46
47

48
49

. AR

Part No.

B 1951 R
R 1518 R
11H 233 R
24H 132 R
24H 39 R
H 343 R
R 1519 R
11H 231 R
R 1516 R
19H 150R
12H 10R
11H 233 R
F 2270 R
12H 10R
R 638 R-
AF 3209 R
AR 1431 R
AR 1832 R
R 1156 R

1129 R
AR 1578 R
AR 1248 R
AR 1187 R
AR 1580 R
24H 91 R
i1H 231 R
14H 778 H
F 2119 R
AR 1188 R
12H 9R
24H 131 A
19H 1115 N
F 2120 R
F 3553 R
R 1522 R
24H 91 R
F 1789 R
F 3551 R
A 4365 R
24H 1017 R
21H 415R
21H 415R
12H 251 R
F 1790 R
F 3552 R
14H 778 H
F 2119 R
11H 231 R
24H 91 R
F 2118 R
F 1935 R
F 3547 R
11H 234 R
R 1132 R
F 3548 R
D 2361 R
F 1783 R
F 3549 R
A 602 R
AF 1987 R

CRANKING ENGINE GOVERNOR AND CONTROLS -- Continued

Tractor
Serial No.

N

[ I O B B )

o~ g~ —~ o~

S g~ o~

LI B R R B )

(8200000
(8200000~
( -8203099)
(8203100- )

N e e e o N N N L

( - )
( -8199999)
(8200000- )
§ :8199999;

(8200000

-8203099)
8203100- )
- )

- )
-8203099)

s0000000cs0000 0

- )
-8203099)

@€0secscscssscsce

-8203099)
-8203099)

®0cessessscsroe

- )
:8203099;

s0cscscsssncnsee

-8199999)

—~ e o e, o~ P S S @ PTG e s N @ e e, e P L X Y T N

-

-8199999)

®00cecsesvccnconse

( - )
{ -8203099)
20'000'0:0050.0')
( : )

LI Y B B I |

N N N

Cranking Engine
Serial No.

sescsevecscsvvene

(AN R NN NN NN NN NN
IR RN NN NNE RN NN N
[(EE N RN YRR NRNRENN)
s6esovessccsccee

(AR XY NN YRR N N

AN RN NENE NN NN NN N
escscesessvcsssce
ee0v00vesescesoe
ses0eeescsccivns
seeece0cssc0s0000
eevsco00escevsevee
se20eceesscesssee
®e0s0000c00vscne
ves00sccss0c00ce
eve0000000000000
s06s00000s00ss00

eeeoonco0sscnsse

cs00000c0000000 0
[EE NN NEXENENN NN X

eececscccesvcsnrse

eesesecesesvssee
ess000000000000 0
s0000 00000000000
@e0esessscecncce
t6s0s00s0000s0000
(A X RN RN NN RN N RN
IEE R RN R NN N RN NN N
e0eseos00000ccse

$00000000000000 0

eec000000c9000000
0000000000090 00
e00e0scs00000000

.S.fﬁo.:...‘...

®s00000000cssoe

E1000-

~— Nt et ~

[(EXXN N X NN N NN

]
®9000ccccsccoe

SE1000-

-

o~~~ NN Ne 0 e I e

Zogé{déd:.ooclo}

®s800000c000000 e

( SE1000-
( - )
z.s...%:..'.‘..)
( - )
( - )

N N e N

Description

Knob, choke rod

Rod, choke

Pin, cotter, 3/32" x 1/2" (2 used) (sub. for
11H18R)

Washer, 9/32" x 1/2" x 16 gauge

Washer, 21/64" x 3/4" x 20 gauge (2 used)

Spring

Link, choke

Pin, cotter, 1/16" x 1" (2 used) (sub. for
11H3R)

Bell crank, choke

Screw, cap, 5/16" x 2-1/4%

Washer, lock, 5/16"

Pin, cotter, 3/32% x 1/2%" (sub. for 11H18R)

Screw, special cap

Washer, lock, 5/16"

Screw, set (2 used)

Joint, universal, speed control rod

Support, control rod, with nuts

Support, control rod, with nuts

Handle, speed control rod

Rod, speed control, with handle (sub. AF3209I.
AR1578R, and two R638R)

Rod, speed control, with handle

Bracket, R1513R, speed control, with pin

Arm, speed control, with shaft (sub. AF3209R.
AR1580R, and two R638R)

Arm, speed control, with shaft

Washer, 13/64" x 1/2" x 18 gauge’

Pin, cotter, 1/16" x 1" (sub. for 11H3R)

Nut (2 used) (sub. for 14H606R )

Swivel, speed control shaft

Shaft, speed control, with pin

Washer, lock, 1/4" (2 used)

Washer, 17/64" x 5/8" x 16 gauge (2 used)

Screw, special mach. (2 used) (packed 50 in a
pkg. ) (sub. for A4192R)

Spring, governor (sub. F3553R)

Spring, governor

Bracket, governor spring

Washer, 13/64" x 1/2" x 18 gauge

Arm, governor

Arm, governor

Packing, O-ring (packed 2 in a pkg.)

Washer, 13/32" x 9/16" x 16 gauge (2 used)

Screw, mach.

Screw, mach, (2 used) )

Washer, lock (sub., for A3010R)

Lever, governor .

Lever, governor

Nut (2 used) (sub. for 14H606R)

Swivel, throttle rod

Pin, cotter, 1/16" x 1" (2 used) (sub. for
11H3R)

Washer, 13/64" x 1/2" x 18 gauge

Rod, throttle

Gear, camshaft

Gear, camshaft

Pin, cotter, 3/32" x 1" (2 used) (sub. for
11H22R)

Coupling, speed control rod (sub. AF3209R
and two R638R)

Washer, thrast

Ball, governor (4 used)

Retainer, governor ball

Retainer, governor ball

Snap ring

Race, governor ball, with plunger

NOTE: Cranking engines have separaté serial numbers on tractors 8203100-

PC-766-(3-61) Litho in U,S,A,



85-22 Tractors -- 80, 820, 830, and 830-1

CRANKING ENGINE DISTRIBUTOR
(Distributor Serial No, 001000~ )

39977

NOTE: Cranking engines have separate serial numbers on tractors 8203100-

21

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I 85-23

CKANKING ENGINE DISTRIRUTOR -- Continued

(Distributor Serial No, 001000~ )
Distributor
" Key Part No, Serial No. Description
1 9261 B ( 001000~ ) Cam, breaker (sub. for 9261)
2 F 2080 R ( 001000- )  Key (packed 2 in a pkg. )
3 F 2081 R ( 001000- ) Washer, special{packed 2 in a pkg. )
4 F 2082 R ( 001000~ )  Plate, lock (packed 2 in a pkg.)
5 F 2199 R ( 001000- ) Screw, special cap
6 F 2083 R ( 001000~ ) Gasket (packed 5 in a pkg. )
7 AP 19170 HR ( 001000~ ) Spark plug (Champion J-8-64F) (4 used)
AF 2180 R ( 001000~ ) Spark plug (AC45M) (4 used)
AP 23316 HR ( 001G00- ) Spark plug (Auto-Lite) (4 used)
8 X 9652 ( 001000-031071 ) Cable, spark plug, upper (2 used) (sub, AR12004R)
AR 12004 R ( 031072- )  Cable, spark plug, upper (2 used)
X 9653 ( 001000-031071 )  Cable, spark plug, lower (2 used) (sub. AR12005R)
AR 12005 R ( 031072- ) Cable, spark plug, lower (2 used)
9 B 1986 R { 001000- ) Clip, cable (2 used)
10 9268 ( 001000~ )  Plate, back
11 24H 91 R { 001000- )  Washer, distributor to timing gear cover screw (4 used)
12 21H 981 R ( 001000- ) Screw, special mach., distributor to timing gear cover (4 used)
i3 2179 ( 001000- )  Gromimet, spark plug cable (4 used)
14 X 9021 ( 001000- )  Point, breaker, set (2 used)
15 5446% ( 001000~ ) Felt, cam wiper (2 used)
16 2965 ( 001000- )  Washer (brass) (2 used)
17 21H 238 R ( 001000- ) Screw, special mach. (2 used)
A 765 R { 001000- )  Washer, special lock (2 used)
18 X 9295 { 001000- ) Coil (2 used)
19 cescesseancs { 001000- )  Not furnished
20 9262 { 001000- )  Gasket
21 X 9299 { 001000- ) Cover, distributor
22 21H 986 R { 001000- ) Screw, special mach. (2 used)
12H 36 R ( 001000~ )  Washer, lock, no. 10 (2 used)
23 21H 994 R ( 001000~ ) Screw, special mach, (2 used)
12H 35R ( 001000- )  Washer, lock, no. 8 (2 used)
24 21H 994 R ( 001000~ ) Screw, special mach. (2 used)
12H 35 R ( 001000~ ) Washer, lock, no. 8 (2 used)
25 X 9257 ( 001000- )  Coil, core
26 21H 238 R ( 001000~ ) Screw, special mach. (2 used)
A 765 R ( 001000- )  Washer, special lock (2 used)
27 21H 238R ( 001000~ ) Screw, special mach. (2 used)
A 765 R ( 001000- )  Washer, special lock (2 used)
28 X 9263 ( 001000~ ) Condenser (2 used)
29 14H 605 R { 001000- )  Nut, no. 8 (2 used)
30 12H 35R { 001000- )  Washer, lock, no. 8 (2 used)
31 M-33X ( 001000- )  Washer
32 AF 2177 R ( 001000- )  Stud, connector, with insulators

Part listed below is an assembly of most of the parts in this grouping.
AR 1370R ( - ) Distributor (Wico) (6-volt)

*Furnished by Dubuque Tractor Works.
NOTE: Cranking engines have separate séria,l numbers on tractors 8203100-

PC-76€-(3-61) Litho in U,S, A,



85-24 , Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE CLUTCH

PC-766-(3-61) Lithoin U,S,A,



Tractors -- 80, 820, 830, and 830-1

85-25

. Key
1A

o
= o o] oo N bW

Lt e b
N wwn

-
N o

NN NN =
DW= OOV

NN
(= X%}

N
RN
>

28B

N
0

BB b b D W w
mmwmmiwﬁﬂéom&’&éﬁﬁ&w&‘é’

Part No,
JD 8511T
JD 7678 R
F' 1986 R
F 3507 R
JD 8533 R
AF 2167 R
AF 3453 R
F 2011 R
2iH 597 R
12H 9R
19H 352 T
12H 12R
19H 1166 H
12H 12 R
R 1784 R
19H 1227 M
12H 9R
R 1760 R
A 4879 R
15H 253 R
19H 1296 H
12H 11'R
14H 611 R
14H 342 A
R 1782 R
R 2524 R
11H 206 R
24H 156 R
R 1696 R
AR 1309R
11tH 211 R
A 819 R
R 1781 R
R 2523 R
R 1761 R
R 1759 R
R 2525 R
R 447 R
F 1987 R
F 2387 R
AR S555R

2408 R
D 916 R
R 675 R
14H 732R
AR 548 R
11H 233 R
R 672 R
R 671 R
AR 905R
AR 20327 R
R 669 R
D 1761 R
R 673 R
14H 793 T
F 1836 R
R 619 R
F 2265 R
AF 2012 R
24H 154 R
JD 7788

CRANKING ENGINE CLUTCH -- Continued

Tractor
Serial No.
( -8203099)
(8203100- )
( -8203099)
(8203100~ )

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

-8199999
8200000-

( -8199999
(8200000-
(5o

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

)
)
)
)
( )
( )
( )
( )
( )
( )

-8199999
(8200000- )
f :8199999;
(8200000- )
( -

( --8001699))
(8001700-

( -8001699;
(8001700-

LN I I T T N T A T |
N s Nat? st s Nt Nt " ot s o

-8299999
-8299999

~

(
(
(
(
(
(
(
(
(
{
(
(
(
(
(
(
(
(
(

N e o e i " N

(8001700-

Description
Bearing, outer
Bearing, outer
Shaft, clutch and gear
Shaft, clutch and gear
Bearing, inner
Seal, oil
Plug, with filler
Cover, clutch adjusting
Screw, mach., 1/4" x 1/2% (2 used)
Washer, lock, 1/4" (2 used)-
Screw, cap, 7/16% x 1-3/4" (2 used)
Washer, lock, 7/16" (2 used)
Screw, cap, 7/16" x 1-1/2" (3 used)
Washer, lock, 7/16" (3 used)
Cover, clutch housing
Screw, cap, 1/4" x 1/2" (2 used) (sub. for 19H13R)
Washer, lock, 1/4% (2 used)
Housing, clutch
Pin, dowel (2 used)
Plug, pipe, 1/8"_
Screw, cap, 3/8" x 3-3/4" (2 used) (sub. for 19H288R)
Washer, lock, 3/8" (2 used)
Nut, jam, 5/16" (2 used) (sub. for 14H340H)
Nut, jam, 3/8" (2 used)
Swivel, shifter link (sub. R2524R)
Swivel, shifter link .
Pin, cotter, 3/32" x 3/4" (2 used) (sub. for 11H19R)
Washer, 13/32" x 11/16%.x 16 gauge
Spring
Follower, shifter, with pin and spacer
Pin, cotter, 1/8" x 3/4" (2 used) (sub. for 11H39R)
Pin, dowel
Link, shifter
Link, shifter
Shaft, clutch fork
Fork, clutch (sub. R2523R, R2524R and R2525R)
Fork, clutch
Spring
Collar, clutch release bearing (sub, F2387R)
Collar, clutch release bearing )
Bearing, clutch reléase (sub. AF2408R)
Bearing, clutch release
Wire, 16 gauge x 30" long
Screw, cap, 3/8" x 3/4", drilled (6 used)
Screw, clutch adjusting
Nut, jam, 3/8% (3 used)
Cover, clutch, with nuts
Pin, cotter, 3/32" x 1/2" (6 used) (sub, for 11H18R)
Pin, clutch toggle (3 used)
Toggle, clutch (3 used)
Disk, clutch adjusting, with toggles
Disk, clutch, with facings (sub. for AR546R)
Facing, clutch (2 used) (packed 2 in a pkg. )
Rivet (4 used) (packed 100 in'a pkg. )
Spring (3 used)
Nut, jam, 3/4" (sub. for 14H481D)
Plate, lock
Pin, clutch drive (3 used)
Gear, starter ring
Flywheel, with starter gear
Washer on shifter link
Fitting, grease, release bearing collar

PC-766-{3-61) Litho in U,S,A,



85-26 _ Tractors -- 80, 820, 830, and 830-I

CRANKING ENGINE TRANSMISSION
(Tractor Serial No. 8000001 - )

PC-766-(3-61) Litho in U,S,A,



Tractors -- 80, 820, 830, and 830-I

85-27

Key Part No,
1 AR 1347 R
AR 1817 R
2 R 1829 R
3 E 2302 RT
4 19H 1227 M
12H 9R
5 R 1764 R
6 R 1842 R
7 AR 1306 R
AR 1816 R
8 30H 13 R
9 R 796 R
10 i15SH 253 R
11 19H 218 N
12H 11 R
12 A 4879R
13 R 1783 R
14 C 284 R
15 R 1874 R
16 R 1775 R
17 11H 211 R
18 24H 156 R
19 A 3108 R
20 AR 1308 R
21 24H 156 R
22 11H 211 R
23 AR 1307 R
24 R 1769 R
25 R 1766 R
26 R 1765 R
27 19H 1170 N
12H 9R
28 AF 2075 R
29 D 2309 R
30 R 805 R
31 R 1763 R
32 26H 30H
33 AR 531 R
34 F 2001 R
35 F 2000 R
36 F 1999 R
37 R 820 R
38 R 800 R
39 R 801 R
40 A 378 R
41 JD 7681 H

CRANKING ENGINE TRANSMISSION -- Continued

(Tractor Serial No., 8000001~ )
Tractor
Serial No, cceription

-8203099) Shaft, transmission shifter, with plug
(8203100- ) Shaft t:ransrmsnon slnfter, with plug
( - )  Spring
( - ) Cup, oiler
( - ) Screw, cap, 1/4" x 1/2" (2 used) (sub. for 19H13R)
( - )}  Washer, lock, 1/4" (2 used)
( - ) Cover
( - )  Gasket (packed 5 in a pkg. )
( -8203099) Housing, R1770R, transmission, with bush.mg and oiler
(8203100~ Housing, R2709R transmission, with bushing and oiler

llllllllllllllllIlll!|lll|llllllllll

vvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvvx—ovvvv

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Plug, expansiom, 1"

Bushing

Plug, pipe, 1/8"

Screw, cap, 3/8" x 1' (7 used) (sub, for 19H21 1R)
Washer, lock, 3/8" (7 used)

Pin, dowel (2 used)

Gasket (packed 5 in a pkg. )

Yoke

Nut, special

Rod, transmission shifter

Pin, cotter, 1/8" x 3/4" (2 used) (sub. for 11H39R)
Washer, 13/32" x 11/16" x 16 gauge

Roller, transmission shifter yoke

Yoke, transmission shifter

Washer, 13/32" x 11/16" x 16 gauge (2 used)

Pin, cotter, 1/8" x 3/4" (sub. for 11H39R)
Bracket, transmission shifter; with pin

Spring

Shifter, transmission

Pinion, transmission slidi

Screw, cap, 1/4" x 1" (2 used) (sub. for 19H27T)
Washer, lock, 1/4" (2 used)

Plate, transmission brake, with facing

Rivet (3 used) (packed 100 in a pkg. )

Facing, brake

Shaft, transmission drive

Key, Woodruff

Seal, oil

Plate, over-running clutch (2 used) (packed 2 in a pkg. )
Gear, transmission drive

Hub, over-mnmng clutch

Rollet, over-: nmmng clutch (4 used) (packed 2 in a pkg. )
Plunger, over-running clutch (4 used)

Spring (4 used)

Snap ring

Bearing

PC-766-(3-61) Yitlo in U,S, A,



85-28 o Tractors -- 80, 820, 830, and 830-I

 MEMORANDA

PC-766-(3-61) Litho in U,S, A,



Numerical Index

Tractors -- 80; 820, 830, and 830-I 90-1
Part Ne. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
2H 680 R 55-11 17 |14 388 R 207 2 L liow 112 R 60-33 4e | 19H 1216 R 60- 6 15
14H 402 R 50~ 9 3 |19% 118 T  40-33 +s | 19H 1218 C  55=11 e
144 704 R 10~ 3 2 |19® 124 R 55-11 16 | 19H 1219 R  55- 8 2
TH 386 R 15-14 15 L .06 T 65-11 20 |19% 130 R 35-8 12 | 19H 1227 M 60- 8 8
THO795 M 45— 2 4 N1 0 408 R 65-11 5 [19H 143 R 358 12 ] 19H 1242 M 20- 2 14
7H 1496 R 45- 2 8 L1, 411 R 55- 8 11 |19H 150 R 85-21 10 | 19H 1244 N 20~ 7 30
: 14H 473 R 15-13 20 |19 '¥84 H  85-19 22 | 19H 1249 R 60- 8 18
14H 481 R 75-11 29 |19H 172 E  85-19 23 | 194 1253 R 15-11 1
8H 1436 M 65-11 3 li,n 453 R 75=13 44 |19H 196 H 35- 7 7 | 194 12565 T 15- 9 17
8H 1590 R 10- 3 4 lj,u gy3 g 50- 5 32 [19H 199 R 15-9 17 | 194 1258 T 50- 5 9
8H 2375 R 15= 9 9 L,y 534 N 70-7 1 |19 211 R 15-2 18 | 19H 1264 T 55~ 8 25
8H 2376 R 35- 7 14 |i44 524 R 45- 7 25 |19H 218 N 15- 2 18 | 19H 1272 R 85-16 1
8H 3789 R 60- 8 18 |14 531 W 55— 7 11 [19H 230 H 50=7 8 {194 1286 H 35- 8 12
14H 540 R 55-11 12 |i9H 239 T 75- 5 9 | 19H 1296 H 85-25 15
14H 605 R 35=14 7 19H 246 T 15-14 5 19H 1303 R 55-13 20
11H 3 R 25= 7 27 |i4H 606 R 40~-23 18 |19H 255 N 15- 9 13 19H 1335 R 60-11 2
11H 18 R 25- 7 12 |1,y cog R 40- 5 43 |[19H 256 R 15-9 13 | 194 1356 R 15- 7 4
11H 19 R 30 & 14 |yay e11 R 45- 3 15 |19H 257 R 45- 2 15 | 19H 1363 R 10- 3 2
11H 22 R 55-= 7 10 l1,4 ¢37 R 35-14 1 |19H 277 R 50- 3 7 | 19H 1365 R 10- 4 3
11H 38 R 25- 7 5 [ /0 o R 35-9 46 |19 281 R 25-5 9 |joH 1373 R 10- 4 3
11H 39 R 20- 5 25 |i4H 655 R 45-13 38 |19H 288 R 85-25 15 19H 1374 R 45-10 6
11H 41 R 15= 2 6 144 732 R 15~ 5 22 |19H 292 T 50- 3 27 | 19H 1391 R  15- 7 22
11H 43 R 15=12 17 144 742 R 30= 5§ 2 |19H 314 R 10- 7 18 19H 1405 R 45-10 7
11H 49 R 85=5 10 |1, 495 N  40-11 17 |19% 2337 N 15- 5 12 | 104 1439 N 55- 5 4
11H 78 R 20- 7 20 14H 774 R 75- & g |19H 345 T 15- 5 24 19H 1455 R 65-11 41
11H 82 R 15-13 1 140 778 C 40-23 18 |19H 352 T 15- 5 24 | 19H 1470 R 15- 7 1%
11H 84 R 45- 4 18 1.4 785 R j0- 8 12 |19H 353 R 15-12 2 19H 1499 K 65-11 1
11H 88 R 70-5 43 |j,y g M 40-11 32 |19H 360 T 15712 2 ] 194 1526 R 65-11 41
11H 117 R 45= 5 1 |j,y 793 T  75-11 29 |19H 363 R 15- 9 33 | 194 1569 R 50- 9 35
11H 126 R 45-11 18 14H 795 R 85— 8 10 19H 398 T 75~ 9 48 19H 1574 R 50~ 9 11
11H 206 R 30- 4 14 11,4 798 R 50- 5 41 |19° 403 R 20—~ 2 15 | j9H 1637 R 10- 3 e
11H 211 R 20- 5 25 |1/ ado R 20- 5 1 |19H 405 R 75- 7 65 | 194 1650 R 10- 4 3
11H 216 R 20- 7 20 14H 801 R 15- 9 8 19H 410 R 75- 7 66 | 19H 16556 H 55= 7 &
11 218 R 15-13 1 |10 go5 1 5511 17 (130 4141 13712 & f 10n 1665 T 65-11 34
11H 222 R 70= 5 43 |1\ g1o0 ¢ 10- 4 1 |19H 428 R 60- 6 17 1 194 1667 R 10- 3
11H 231 R 25- 7 27 14H 813 C 20- 5 35 19H 444 A 55-11 26 19H 1683 T 35- 7 46
11H 233 R 25= 7 12 14H 849 R 40-41 15 |19H 448 R 50- 5 14 | 19H 1686 R 75- 9 48
11H 234 R 55- 7 10 19H 455 R 55= 3 16 | 19H 1687 R 15- 9 34
11H 236 R 15= 2 6 195 223 g }2‘1? lg 19H 1688 R 75— 7 66
11H 237 R 15-13 17 - 19 - 19H 1697 R 50- 3 27
1H 269 R as- s 1 120 23TR 2073 D1oW 4e2 N 15-11 8 | jon 1705 T 45— 3 16
11H 252 R 45-11 18 I5H 239 R 70- 4 1 19H 472 N 30- 7 41 19H 1710 T 35— 5§ 17
15H 241 R 20- 2 2 19H 475 R 65- 7 2 19H 1780 R 10- 8 1
15H 253 R 45- 7 36 |13 4828 457 2 4
12H 4 H 85~15 26 15H 254 R 55— 4 10 19H 484 55= 7 6
12H 9 R 15= 5 1 154 255 R 25- 3 18 19H 500 R 25- 5 17 21H 238 R 85-23 17
12 10 R 10=7 1 ligy 560 r 75— 7 44 |10 506 H 2875 17 85-23 27
12H 11 R 10- 7 23 Loy 276 T 55-12 5 |19H 531 R 50- 5 11 | 21H 395 R~ 40-13 15
12H 13 R 15= 3 10 iy 558 R 10- 7 & |1oH 988 N 10- 4 1} 21H 415 R 85- 3 12
12H 14 R 55= 7 9 15H 559 R 76- 9 10 19H 1004 T 55= 7 6 21H 597 R 15~ § 1
12H 15 R 10- 4 3 Jigy 560 R 75~ 7 20 |19H 1006 R 70-11 19 | 21H 605 R 60-11 13
12H 17 R 10~ 3 4 l18H 561 R 75- 7 28 |19H 1056 H 35- 3 4 | 21H 619 R 40-11 19
12H 19 R 10= 3 we licy 5¢2 R 75- 9 49 |91 1060 R 50- 9 16 | 21H 706 H 50- 7 15
12H 21 R 45-13 37 19H 1084 R 55«11 23 | 21H 769 H  25- 2 21
12H 35 R 35-14 8 19H 1092 M 15- 9 33 | 21H 959 R 85-15 26
12H 36 R 35-14 10 |ygn 90 H 70— 7 264 |19H 1096 H 358 12 | 21H 964 R  40-13 14
12H 64 R 40=19 14 |1¢H 277 A 75-11 28 19H 1112 H 10- 7 1 21H 969 R 40-13 11
12H 75 R 10- 3 2 11¢H 648 A 60-11 3 |19H 1115 N 65-3 16 | 21H 971 R 40-19 41
12H 132 R 65~ 3 16 16H 663 A 15- 5 14 19H 1116 N 10- 4 1 21H 972 R 40-36 12
12H 251 R 40- 5 16 |1oli 1150 A 45— o 13 |19F 1118 N 60=-11 20 | 534 973 R 40-27 1
12H 253 R 65- 3 15 |16h 1326 A  45-13 35a]19H 1120 N 30- 7 43 | 514 975 R 40-19 14
12H 290 R 40=-27 5 l16H 1346 A 45- 13 ) 19H 1125 N 40-15 4 | 21H 978 R 85-13 35
12H 291 R 45= 7 10 gy 1422 H  45- 6 17 19H 1127 R 50- 9 16 | 214 979 R 35=10 12
. 19H 1131 N 15-13 29 | 21H 981 R 85- 8 1
19H 1136 H 65= 5 16 21H 986 R 40-19 1
14H 251 R 40-11 32 l,9y4 11 R 15— 9 1 |19H 1137 N 55- 7 6 ] 21H 991 R 15=-12 13
14H 253 R 40-33  se |igy 13 R 60~ 8 g |19H 1145 R 75- 3 2 | 21H 994 R 85-13 20
14H 255 R 15- 9 39 19H 16 T 85— 3 24 19H 1146 M 85- 8 17 21H 995 R 40- 5 15
144 257 R 20- 5 24 19H 18 H 85~ & 9 19H 1148 R 75= 3 5 21H 1023 E 60-11 13
14H 261 R 70- 8 8 1éH 27 T 85-27 27 19H 1166 H 25- 2 4 21H 1079 R 85-15 22
14H 272 R 55- 8 11 19H 28 R 235~ 9 45 19H 1170 N 85-27 27 | 21H 1114 T 40- 7 6
14H 340 H 45- 3 15 19H 32 T 35~ 7 46 19H 1183 R 55— 8 2
14H 342 A 85-25 16 19H 09 R 15- 5 26 19H 1188 M 85-19 22
14H 344 R 40-41 15 JoH 108 T £0-22 1 19H 1189 T 75=13 22 22H 6 R 25- 3 11
14H 383 R 15-13 9 19H 103 H 40-22 1 19H 1192 N 50- 3 7 22H 169 R 20- 5 27
144 390 R 70- 5 5 |Ioh 1020 (0TIT oo [19W 1195 E 50— 5 11 | oo4 178 R 20- 5 27
14H 392 R 35- 9 31 : 19H 1211 N 25- 5 9 | o4 ggg R 45-10 3
14H 395 R 20- £ 12

PC-766-(3-61)

@



Numerical Index

90-2 . Tractors -- 80, 820, 830, and 830-I
Part No. Page Koy Part Ne. Page Key | PartNo. Page Koy | Part No. Page Key
son 710 R 85— 8 4 30H 21T 15- 9 19 | 1103021 40=- 3 4 | 1909654 40-19 65
22H 711 R 7%5- 9 21 28-33 -; 510 ag-zé\ 63
22H 715 R 75— 6 6 _ -2 1910183 40-10 21
22H T19 R T5- 6 6 g:: gg N ;g_ 2 11107185 40-13 s | 1911263 40— 5 22
22H 720 R 75- 6 6 |34H 41 H 25-2 5 4o-s1 2 #0- 9 15
34H 58 R 75— 13 7 1113801 40-19 oo 1911485 40- 5 11
34H 60 N  30- 4 31 | 40-33 3 40-10 22
24H 1R 20-5 37 |aun 77 T 30- 4 a7 | 1113830 40=21 e 1911628 40-21 70
24H 2R 653 4 l3aH g1 N 65~ 7 18 40-33 4 11911644 40-19 53
- 1118786 40- 2 5 -
24H 39 R 25= 7 4 lagH 102 H 30- 7 19 40=21 49
24H 41 H 20- 5 37 ‘ 40- 5 18 11912008 40- 5 23
24H 43 R 40- 2 13 218 N 85-19 17 40-10 16 1912159 40-10 12
24H 45 R 70-5 5 264 R 15-12 11 40-10 oo 40-11 30
24H 56 R 4%5-13 10 405 R 35= 7 38 | 1119799 40-13 35 | 1912176 40-10 14
24H 61 R 70-3 8 1465 40-13 35 | 1119803 40-16 o 40-11 9
24H" - 77T R 45-13 34 2179 85=-23 13 | 1119832 40-17 oo 1913534 40-19 23
24H 91 R 40-5 17 2214 R 65-11 14 |1212008 40- 9 14 | 1914491 40- 5 34
244 106 R 65-11 35 2965 85-23 16 | 1843646 40- 5 10 40- 9 26
24H 131 A 75~ 4 14 5446 85-23 15 40- 9 9 1916618 40~ 5 135
24H 132 R 25- 7 13 9261 §5=23 1 40-19 35 40~ 9 27
24H 143 R 15- 9 11 9261 B 85-23 1 ]|1848528 40-13 44 | 1916324 40- 9 &4
24H 145 R 65— 7 16 9262 85-23 20 | 1857412 40- 5 3 1916461 40-13 47
24H 154 R 25— 4 2 9268 85-23 10 40- 9 2 1917571 40- 5 12
24H 156 R 15~ 5 32 125947 40-19 7 | 1858603 40~ 5 30 40-10 23
24H 160 R &0- 2 18 40-19 64 %0- 9 20 | 1921195 40-13 22
24H 184 R 65= 7 3 132688 40- 5 6 | 1858753 40~ 5 40 | 1921196 40-13 21
244 204 R 20- 7 35 40- 9 5 40- 9 34 | 1921351 40- 5 48
24H 223 R 75-11 31 138549 40-27 4 | 1859033 40-13 45 | 1921356 40- 5 36
244 233 R 15-13 3 40-28 4 | 1861076 40-13 25 40- 7 26
24H 247 H 55- 3 10 40-29 &4 | 1861785 40-19 40 | 1921362 40- 5 45
24H 290 R 50- 9 10 200182 40- 5 37 | 1864099 40- 5 13 40- 9 29
24H 448 R 30- &4 8 200362 40- 5 37 40-10 9 40- 9 38
24H 454 R 50- 7 5 | 804000 40- 2 8 40-27 5 | 1921369 40- 5 44
24H 485 R 25— 8 es 40- 5 32 | 1868137 40- 5 14 40=- 9 30
24H 550 R 10-'7 22 804080 40- 5 53 40-10 10 40~ 9 39
244 554 D 20=- 7 39 40- 9 48 | 1878077 40-13 52 1921860 40- 5 38
24H 685 R 55— 4 3 | . 804485 40-13 31 ]| 1878183 40- 5 4 1922288 40~ 5 1
24H 845 R 25= 7 36 806915 40- 2 9 40- 9 3 1922289 40- 5 2
24H 846 R 15-12 14 40- 5 33 | 1878418 40-13 49 40- 9 1
24H 890 R 20— 7 24 809053 40-13 2 | 1878419 40-13 54 1922408 40-10 20
24H 892 R 15-13 24 809062 40- 5 51 | 1878421 40-13 48 40-11 8
24H 930 R 20~ 2 10 40- 9 46 | 1878503 40-11 26 1922599 40-10 7
24H 991 R 40-23 9 40-13 18 40-16 21 40-11 23
24H 1013 R 70- 7 33 809593 40- 5 20 |1878505 40-10 6 1922996 40-10 2
24H 1017 R 70- 9 4 40- 9 -11 40-11 25 | 1923295 40- 9 7
24H 1022 R 10- 3 & 40-13 38 | 1878507 40-10 8 | 1924689 40- 2 7
24H 1062 R 30- & 22 809945 40~ 5 46 40-11 22 40~ 5 31
24H 1060 R 50~ 9 10 40- 9 40 | 1878516 40-10 5 | 1924764 40-11 7
24H 1097 R 45-13 34 809961 40- 5 26 40-11 24 | 1925097 40- 5 29
40- 9 17| 1878517 40-10 11 40- 9 19
810226 40-13 12 | 1878780 40-10 13 | 1927447 40- 5 50
254 300 R 35- 7 15 810601 40-13 20 | 1880641 40- 5 27 40- 9 45
810620 40-13 40 40= 9 18 | 1927448 40- 5 49
811553 40-13 13 | 1881869 40-13 39 40- 9 44
26H 7R 30-4 27 811912 40-16 4 | 1885090 40- 5 39 1927980 40-10 3
26H 10 R 30~ 3 14 40-17 20 40= 9 33 | 1927931 40-10 &4
26H 12 H 75=- 3 11 40-19 6 | 1886496 40-27 5 1927982 40-10 1
26H 14 R 45- 2 11 40-19 19 40-27 ) 1928061 40— 5 52
26H 17T R 15-2 9 40-20 4 40-28 5 40- 9 47
26H 19 R B5~ 7 13 812015 40-13 8| 1902342 40-13 46 | 1929666 40-27 7
26H 30 H 85-27 32 812016 40-13 17 1902692 40=27 3 1930611 40-13 29
264 70 R 15=- 3 13 813521 40-13 9 40-28 3 40-19 26
26H 72 R 40-2 6 813554 40-13 10 40-29 3 40-21 33
26H 85 R 70- 3 20 815018 40- 5 56 | 1902694 40-27 2 | 1932102 40-13 41
26H 105 R 50- 9 41 40- 9 51 40-28 2 | 1932103 40-13 50
817114 40-13 1 40-29 2 | 1932442 40-12 43
817313 40-13 16 | 1904083 40-19 66 | 1932513 40-13 36
28H 1698 R 75- 7 54 817314 40-13 6 | 1904370 40=- 5 19 1947580 40- 2 4
818265 40-13 53 40- 9 10 40~ 5 e
819104 40- 5 25 |1904377 40- 5 7 40= T e
29H 324 R 50- 9 13 40- 9 - 16 40- 9 6
29H 406 R 70~ &4 3 819362 40-13 19 40-10 15
20H 485 C 35- 5 10 823551 40- 5 28 40-11 6
29H 488 T 70- 4 3 40- 9 41 | 1904669 40-13 26 A 76 ® 45- 5 P
20H 590 R 50- 9 13 826938 40-13 23 | 1904817 40-10 15 | 117 R 75- 7 18
833602 40-13 42 | 1906909 40-19 39 ) 120 & 15- 9 26
40-19 46 | 1906946 40- 5 8 ' 45-13 21
30H 11 R 20- 5 36 | 1100027 40- 2 4 1907038 40-13 7 50- 5 13
30H 13 R 30- 5 33 40~ 5 4. | 1908829 40- 5 5 50- 9 31
30H 15 N 30« 3 16 40-31 4 } 1909560 40-19 8 55- 3 14
55— 4 14

PC-765-(3-61)




Numerical Index

_ Tractors -- 80, 820, 830, and 830-I 90-3
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
A 126 R 75- 9 50 |A 1712 R CONT A 3439 R 10- 7 17 | A 4827 R CONT
A 134 R 45-13 25 60- 4 8 15-10 2 70-10- 18
A 147 R 50-11 11 |a 1854 R 25— 7 23 15-11 2 70-11 10
75= 3 3 |A 1855 R 25~ 7 29 15-12 3 1A 4847 R 15- 7 =»
A 151 R 45-13 19 |a 1999 R 25= 7 28 |A 3546 R 45= 7 10 15- 7 26
A 152 R 45-13 17 Jao 2093 R 25- 3 18 ’ 60- 2 2 75=- 3 4
A 174 R 15- 5 31 |A 2158 R 45-10 2]A 3581 R 75-13 16 | A 4879 R  15-11 11
70- 7 34 65-11 4 |A 3676 R 75- 7 26 20- 7 1%
A 192 R 25- 2 15 fA 2299 R 45=13 32 75- 7 63 : 20- 7 1e
A 258 R 15- 5 &4 |A 2332 R 15-12 6 75- 9 26 : 30- 7 44
35- 7 24 |A 2421 R 40-41 11 75-13 42 35- 7 28
85- 5 19 60~ 5 71A 3612 R 85-15 29 35- 9 17
A 310 R 15- 9 24 |A 2428 R 70- 5 15|A 3909 R 70- 5 6 40-15 8
45- 5 5 | A 2441 R 30- 3 35 |A 3910 R 70- 5 32 45- 2 16
A 321 R 45-13 30 |A 2444 R 15- 5 37 70=10 20 70- 5 8
A 348 R 45-13 29 |A 2467 R 15-12 9 75- 3 1 70- 5 20
A 354 R 75- 3 25 A 2476 R 10- 3 e Ja 3917 R 20~ 5 16 70- 7 14
A 369 R 25- &4 1 ]a 2499 R 25— § 8 40-21 55 70-11 16
50- 3 18 |A 2500 R 35~ 5 7 75=- 3 23 85- 3 9
75- 5 8 |A 2529 R 15- 5 38|A 3959 R 15- 7 9 85- 3 27
A 371 R 70-11 7 |A 2575 R 15- 5 43 15- 7 25 85-25 13
A 378 R 85-27 40 |A 2597 R 70- 3 3 |A 4119 R  75-11 14 85~27 12
A 487 R 85— 7 7 A 2610 R 40=-22 1 75-11 30 A 4881 R 35~ § 18
A 510 R 45=13 24 40-31 e |A 4125 R 40-41 17 A 4934 R 85-19 9
A 521 R 15=- 5 33 A 2729 R 40-36 1A 4130 R 25- 5 7 A 4979 R 85-13 44
15- & 42 40-37 13 50~ 3 5 | A 4980 R 85-13 43
A 562 R 70- 7 15 40-38 2 75- 3 9 | A 4981 R  85-13 42
70- 7 31 |A 2731 R 40-36 3 75=- 3 17 | A 4982 R 85-13 41
A 597 R 45- 3 7 40-37 11 |A 4192 R 65— 3 16 | A 4983 R 85-13 38
A 598 R 45~ 3 8 |aA 2734 R 40-27 5 85=-21 27 | A 4984 R 85-13 39
A 602 R 25- 2 18 40-36 13 ]p 4233 R 20-2 3 | A 4985 R 85-13 36
85- 7 27 40-36 18 |A 4235 R 20- 2 4 | A 4986 R 85-13 37
85- 9 15 [A 2743 R 40-23 9 |Aa 4268 R 55- 5 12 | A 4987 R 85-13 34
85-21 48 40-34 6 IA 4269 R 55- 5 13 | A 4988 R 85-13 40
A 765 R 40-13 14 40-35 4 |A 4272 R 15-9 2| A 5037 R 30~ &4 24
85-23 17 40-41 16 |p 4275 R 25-4& 6 | A 5146 R 55-11 11
85-23 26 |A 2875 R 35— 9 37 |an 4363 R 20- 5 31 55-12 12
85-23 27 |A 2880 R 85-16 3 |aA 4365 R 35- 9 19 55-13 18
A 766 R 40-13 11 85-17 13 40~-21 53 | A 5165 R 50~ 9 44
40-19 41 |A 2883 R  40-36 7 85-21 32 | A 5172 R  40-33 &
40-21 21 A 2899 R 40-36 14 |a 4452 R 75-13 20| a 5203 R 85-19 10
40-27 1 40-36 19 |A 4540 R 25- 5 12 | A 5233 R  65-12 3
40-27 6 40-37 3 |A 4546 R 50- 7 22 | A 5273 R 40-39 15
40-28 1 40-37 18 70- 7 37 | A 5275 R 40~-39 10
40-28 % 40-38 7 |A 4557 R 70— 5 37 : 4041 9
40-29 1 JA 3009 R 40-5 21 |A 4569 R 70-5 11 | A 5276 R  40-39 2
85-13 35 40- 9 12 |A 4570 R 70- 5 33 40=41 2
A 767 R 35-14 2 |A 3010 R 40- 5 16 |A 4574 R 70- 7 36 | A 5277 R  40-39 3
40-13 15 40-23 18 |A 4605 R 45- 4 3 40~41 3
40-16 9 65- 3 27 70- 3 15 | A 5278 R 40-39 8
60- 2 9 85-21 3% 70- 3 31 40-41 5
60~ 3 9 1A 3011 R 40- 5 42 70- 5 18 | 5279 R 40-39 9
60- 4 9 40- 7 32 70- 5 29 40-41 6
A 776 R 45-10 4 40- 9 36 70-7 9 1A 5280 R 40-39 6
A 819 R 85-25 23 |A 3012 R 65- 3 15 70-10 9 | 4 5587 R 40-41 13
A 986 R 45-13 4 {A 3031 R 40- 5 41 |A 4656 R 85-19 14|, 5505 R  45-13 11 -
A 1163 R 45-13 22 : 40- 7 31 |A 4679 R 60-8 3|, 53,5 R 55-g8 18
A 1197 R 20-5 6 40~ 9 35 60- 9 314 531 R 15~ 7 16
60~ 3 14 40-28 11 | A 4683 R 70=- &4 2 30- 3 18
60- 4 14 40-29 9 70-10 1 ) 50- 7 10
A 1280 R 75- 7 24 |A 3068 R 35-5 20 |A 4705 R 70- 7 39| A 5405 R 10- 4 11
75- 7 62 A 3098 R 15= 5 21 | A 4733 R 55= 5 5 15-12 10
75= 9 24 15- 9 18 55— 7 5 A 55492 R 65-11 5
A 129t R 15-13 10 35- 7 6 60- 7 11 | o 5598 R 75-13 12
A 1555 R 55-11 14 70-11 22 A 4773 R 70-1 6 |a 5772 R 10-4& 3
55-12 15 75- 6 3 |A 4795 R 70~ 5 13 50- 9 15
55-13 14 75= 9 2 1A 4797 R 70- 5 24 A 5775 R 75-14 ee
A 1556 R 55-11 13 |A 3108 R 85=27 19 |o 4798 R 70- 5 25 | A 5776 R 75=14 s
55-12 14 |A 3125 R 75- 7 28 |A 4807 R 70- 5 48 | A 5777 R T5=14 se
55=13 13 A 75=- 7 58 70-10 16 | A 5778 R 75~14 e
A 1712 R 60~ 2 8 ) 75- 9 il |A 4809 R 70- 5 47 | A 5850 R 70-11 21
60- 2 15 85=~10 7 1A 4813 R 55- 3 11 | A 6112 R 20- 5 - 20
60- 3 8 Jo 3184 R 75-13 32 la 4814 R 70-7 21 26-5 35
A 3232.R  60-11 5 |A 4816 R 70— 7 23
A 3256 R 70- 4 4 |A 4817 R 70~ 7 22.
70-10 &4 |A - 4827 R 10- 7 15
75—= & 19 70- 5 52

PC-766-(3-61) : &



90-4

‘Numerical Index
Tractors -- 80, 820, 830, and 830-I

AA

AA
AA
AA

AA
AA

AA
AA

AA~

AA

AA
AA

AA

AA

AA

AA

AA
AA

AA
AA
AA

AA
AA

AA
AA

AA

AA

- 3238

"3240

P

342
380
388
811
1407

1522
3075

3239

3241

3243
3495

;] 0 o 0 0 VWD

o

4029

4039
4573
4666

4794
4837
4847

D Pl B DO0OXN

4881

4897
4924
4925

0D

4926 R

4927 R

4932 R
4936 R

4937 R
5281 R
5357 R

5383 R
5592 R

5652 R
5673 R

5691 R

5692 R

AA

PartNe. Page Key

oo
LX)

Part No. Page WKsy
AA 5692 R CONT
40-39 13
65~ 3 28
65— 5 15
AA 5756 R 25= 2 2
AA 5757 R 25= 2 1
AA 5787 R 40-29 12
AA 6022 R 65~ 3 5
65= 6 5
AA 6037 R 40-41 2
AA 6145 R 40-39 11
40-39 oo
AA 6165 R 40-39 5
40-41 8
AA 6217 R 40-39 14
AA 6218 R 40-41 8
AA 6219 R 40-41 12
AA 6292 R 25- 2 27
AA 6314 R 70- 5 46
75- 6 10
AA 6733 R 40-35 8
40-37 4
AA 6734 R 40-37 6
AA 6735 R 40-37 7
AA 6799 R 65- 7 17
65- 9 17
AB
AB 1629 R 10- 8 6
. 85-17 9
AB 2568 R 40-24 1
60- 2 18
AB 2582 R 40-27 13
) 40-28 12
AB 2820 R 40-36 5
40-37 9
AB -3453 R 15- 5 15
AB 3586 R 65— 3 18
AB 3624 R 65— 3 6
AB 3739 R 40-36 16
AB 3930 R 65- 3 TA
AB 3984 R  65- 3 - 8
AB 4035 R 65= 3 9
65~- 3 9
65~ 3 oe
65~ 3 e
AB 4059 R 40~24 13
40-25 7
40=25 7
40-27 10
40~-28 9
40-31 12
40-36 10
AB 4095 R 65= 3 e
AB 4100 R 40-23 20
40-31 16
AB 4101 R 65— 3 21A
AB 4265 R 55-11 e
AB 4744 R 25- 2 27
AB 4745 R 25— 2 27
AB 4748 R 20~ 5 32
AC
AC 667 R 30-3 12
AD
AD 632 R 55-15 14
AD 1465 R 5515 e
AD 2062 R 40-37 9
AD 2484 R 55-15 18
55=15 e

AD
AD

AD

AF

AF
AF
AF
AF
AF
AF
AF

AF
AF

AF
AF
AF
AF
AF
AF
AF
AF
AF

AF
AF
AF
AF
AF
AF
AF
AF

AF

AF

AF

AF
AF
AF

AF
AF

AF
AF
AF
AF
AF
AF
AF
AF
AF

AF

2803
2855

2856

316
545
871
872
1073
1105
1304
1329
1772

1902

1925

1938
1987
1989
1991
1992
1993
1994
2010
2012

2013
2015
2016
2017
2021
2046
2056
2057

2065

2075
2080

2082
2083
2101
2138
2143

2146
2152
2153
2155
2156
2157
2167
2168
2170

2171

Part No.

R
R
R

o 0 DOV VDHVDODDODDTA

DOVODDVOONDT

0 Py VDAV VOV

XVXOVW B

el B B )

Pl

AF

Page Key
55-15 15
55-15 19
55-15 18
55=15 e
55-15 17
55=15 e
45-11 21
70-11 3
75-13 33
75-13 36
T75-13 43
75-13 5
75=13 s
50- 3 10
40-41 7
40-41 14
25- 5 16
50- 3 29
25- 5 7
25- 5 11
50~ 3 1
75~ 3 27
50- 5 34
85-21 49
85- 3 12
85- 7 22
85—~ 7 19
§5- 7 20
85— 7 18
85- 7 14
85— 7 5
85-25 47
85—~ 7 9
85~ 8 18
85- 8 20C
85— g 20
85~ 3 16
15- 7 19
85-19 31
25- 3 3
85=19 133
40-24 15
40-27 8
85-27 28
40- 2 4
40- 5 e
40= 7 oo
40-31 4
40-23 21
40-36 15
85- 8 16
25~ 2 9
85~ 9 4
40-24 16
40-28 6
40-31 10
85=15 s
85-13 5B
85-13 8
85-11 1
85-13 1
35- 9 135
35-12 14
35- 9 35
35-13 13
85~ 7 6
85~ 7 28
85-25 4
85- 3 2
35-14 13A
40~24 10
35-14 14
40-24 22
40-25 19
40-31 7

AF

AF

AF
AF
AF
AF
AF

AF
AF
AF
AF
AF
AF

AF
AF
AF
AF
AF
AF

AF
AF

AF

AF

Part No.
2172

2175

2177
2178°
2180
2181
2215
2221
2222
2223
2224
2225
2235
2275
2276
2277
2278
2291

2320
2328
2358
2408
2415
2416
2426
2443
2460

2612
2721

2729

2739

2749

2768
2789
2866
2867
2868

2889
2906
2907
2908
3001
3088

3089

3094
3096
3097
3148
3177
3178

3190
3209

3211
3213

R

el

DDVDODDDDVODD0VDODITDO

DVDVDOVODO0DDOD

0

DVVAQT D DOV

VDDV OD )

o0

Page Key
40"28 se
40-29 ‘oo
40-31 oo
85= 7 11
85~ 7 25
85-23 32
85~ 8 5
85-23 7
85-16 4
85=- 3 4
15-11 16
15-11 16
15-11 16
15-11 25
15-11 25
50- 9 e
15-11 24
15-11 23
15-11 24
15-11 23
35-12 e
35-13 e
85—~ 5 18A
50- 3 14
85- 3 4
85=-25 29
85~19 4
85-19 5
15- 7 19
35~ 7 30
40-24 15
40-25 [S)
40-27 8
70- 7 35
35=-14 138
40-33 7
60- 2 17
60~ 3 16
60=- 4 16
35-14 13B
40-24 10
40-25 2
40-31 6
40-24 1
40-25 3
40-31 9
60- 2 18
60- 3 17
70- 7 30
45-13 28
45-13 27
45-13 33B
60- 2 17
60~ 3 16
60- 4 16
15- 5 43
75- 9 15
75- 9 17
75- 9 25
75-11 13
40-23 25
40-34 8
40-37 4
40-37 7
40~-38 8
65= 6 6
65~ 6 8
65— 6 1
85— 8 20
55- 7 16
55= 7 7
55= 7 23
15-12 15
85-11 6
85-13 10
85-21 14
85-21 44
T75= 7 44
75= 7 44
75- 9 38

PC-766-(3-61)



Numyfrical Index
Tractors -- 80, 820, 830, and 830-1 90-5

Part Ne. Page Koy Part Ne. Page Key | Part Ne. Page Key Part No. Page Key
F R 0- 8 2B JAF 3877 R  85~12 29 |AR 486 R 45-13 2 |aR 1114 R 45-13 20A
:F 3;:; R 25- 2 9 |AF 3878 R 85-13 31 |AR 490 R 60- 2 16 |ar 1115 R  45-13  20A
65- 3 9 |AF 3879 R 85-13 33 60- 3 15 far 1116 R  45-13 &
AF 3269 R 65- 3 9 |AF 3880 R  85-13 32 60= 4 15 |aARr 1117 R 45-13
AF 3270 R 65= 6 8 |AF 1882 R 85-13 11 |AR 492 R 60= 2 17 |ap 1118 R  65-11 2
AF 2271 R 65- 3 . 6 |AF 3883 R 85-13 12 |AR BO5 R 55- 3 2Alar 1122 R 15=- 2 10
65~ 3 e |AF 2891 R 40-37 21 |AR 515 R 85~ 5 5 |xr 1725 R 30- 7 17
65- 6 7 40-383 1 |AR 531 R 85-27 33 |,p 1127 R 85-11 &4
AF 3272 R 65= 3 5 |AF 2892 R 40-37 20 |AR 546 R 85-25 39 ;g 1128 R 85-11 =
65- 6 5 |JAF 3893 R 40-37 20 |AR 548 R 85-25 34 [az 1129 R 85=11 19
AF 3279 R 35-10 4 |AF 3911 R 85-5 2 |AR 555 R 85=25 29 85-21 17
AF 3290 R 50- 9 . |AF 3912 R 85-5 5 [AR 573 R 55=11 1 |,o0 1130 R 35— 3 13A
AF 3395 R 60~ 2 17 AR 594 R 25= 7 e 85-10 1A
60- 3 16 AR 604 R 45=13 27 }aR 1132 R 15- § 5
60= & 16 AL AR 613 g ;0-1; 33 AR 1136 R 45-11 22
AF 3 R 85- 7 22 AR 649 5= 7 142 1138 R 60-6 2
AF ;Z%g R 65~ 7 13 AR 664 R 55-11 25 |sg 1139 R 85-11 3
AF 3421 R 65= 7 11 |AL 2976 T  40-23 16 [*R 665 R 55-11 17 l,0 1740 R 60~ 6 18
65- 9 11 40-31 17 [AR 667 R 25- 7 30 60= 7 18
AF 3422 R 65= 7 22 40-33 13 [AR 668 R 25= 7 33 J,p 1343 R 15-11 18
AF 3425 R 65- 7 20 AR 669 R 25- 7 31 | g 1143 R 35-7 5
AF 3426 R 65~ 7 8 AR 670 R 257 32 |4p 1144 R 60-11 ©
65- 9 8 AM AR 671 R 257 36 |,p 1145 R 60-11 1
AF 3427 R 65~ 7 24 AR 69T R 85= 7 11 1ap 1149 R 45- 9 15
65- 9 28 85 7 25 |4R 1151 R 15-9 2
AF 3428 R 65- 7 26 JaM 1949 T  40-24 2 |AR 718 R 60-8 15 |., 1305 p  15- 7 =
65- 9 30 40=25 18 60= 9 14 1,0 1154 R  35- 3 17
AF 1435 R 25= 7 9 40-27 16 |AR 734 R 35=17 4 1R 1156 R 15~ 3 g
AF 2453 R 85-25 5 40-28 15 (AR 735 R 35-10 1R l,3 1157 R 4= 2 113
AF 3458 R 65= 3 e 40-31 8 |AR 736 R 35-=12 4 [,3 1358 R 45- 3 1
65= 6 oo |AM 2049 T  40-23 18 |AR 737 R 35-12 9 l,p 1159 R 45- 3 11
AF 3459 R 65= 3 e 40=-131 14 AR 771 R 55-15 7 AR 1160 R 45= 3 12
65— 6 e 40-33 15 [AR 799 R 35~ 7 18 |,p 1161 R 45— 3 23
AF 3585 R 75-14 s 65- 3 26 |AR 831 R 30-2 29 1,5 13¢5 )  0-11 154
AF 3586 R  75=14 ee 65- 5 14 |A% 318 R 45-11 20 |, o 1108 R g0-11 &
AF 3587 R 75-14 e |AM 2091 T  40-27 15 |AR" 832 R 35-11 & l,p 1164 R  60-11 22
AF 3588 R 75=1& s 40-28 14 [AR 833 R 35-11 13 l:3 1166 R 60- 6 °©
AF 3589 R 75-14 . |AM 2151 T 40-27 17 |AR 834 R 35-13 4 [a5 1163 R 0~ 8 1
AF 2897 R 70~ 7 135 40=22 16 | AR 835 R 35=-13 9 AR 1169 R 60- 8 17
AF 3614 R 35-11 & 4n-29 14 [AR 858 R 60~ 2 13 60- 9 16
AF 3615 R 35-11 13 |[AM 2152 T  40-27 18 50- 3 13 far 31170 R 20~ 5 20
AF 3820 R 85-8 5 40-28 17 60- 4 13 1aq 1172 R 35- 9 13
AF 3715 R 85~ 3 4 40-29 15 | AR 874 R 45- 4 16 | AR 1173 R 36-~ 7 1
85- 7 9 AR 881 R 15- 2 14 |ap 1174 R 135- 9 30
AF 3717 R 85-7 6 45-= 7 31 AR 1175 R 35- 9 30
AF 3720 R 85- 7 14 AP 70- 3 37 AR 1177 R  45=- 5 12
AF 3722 R 85=3 &4 AR 890 R 45- 5 19 | AR 1178 R 45~ 5 &4
85— 7 14 AR 905 R 85-25 38 |AR 1179 R 45- 5 23
AF 3723 R 85- 3 4 AP 17808 H 45=- 2 1 | AR 922 R 30- 2 37 AR 1181 R 45- 5 21
AF 3736 R 85- 8 18 |AP 19170 HR 85-22 7 |AR 937 R 65-11 39 |AR 1183 R 45~ 4 8
AF 3737 R 10- 8 4 |AP 19547 H  75-13 40 |AR 947 R 75-13 e AR 1187 R  35-21 19
AF 3743 R 85- 9 &4 |AP 22529 H 55-15 7 [AR 973 R 25- 5 21 |an 1188 R  85-21 24
AF 3745 R 85- 3 12 AP 23316 HR 85-22 7 | AR 981 R 60-12 e AR 1190 R 55— 5 11
AF 3768 R 15=11 25 AR 982 R 60-12 3 l4g 1191 R 55-5 3
AF 3769 R 15=11 25 AR 902 R 45-12 43Al,ap 1192 R B5- 5 7
AF 3774 R 85-13 15 AR AR 997 R 60-13 se 4R 1193 R 55- § 15 .
AF 3775 R 35'15 (X ] AR 1000 AR “5" 7 39 AR 119“ R 25- 3 e
AF 3778 R 85=11 3 w ) AR 1017 R 60-12 .. AR 1198 R 25- 4 4
85-13 23 |AR 319 R 35- 3 1 |AR 1020 R 15-11 22 |0 1500 R 35= 7 .
AF 3799 R 50- 7 28B|aR 327 R 15-14 7 |AR 1030 R 60-13 we },5 1567 R  35- 7 30
AF 3814 R 40-23 24 |AR 244 R 35- 7 10 60=13  ee | 4R 1203 R 40-13 e
40-25 8 |AR 345 R 55- 8 21 |AR 1031 R 60-12 .. 40-31 2
40-31 e |AR 354 R 15-12 15 60-13 eo |40 1217 R 60-11 12
40-33 +e AR 358 R 55-11 5 [AR 1032 R 15-14 13 | .5 15545 o 45-13 204
40=-34 7 1AR 369 R 35~ 5 3 |AR 1049 R 40=41 e |, 1221 8 45=13 20A
40-35 7 JAR 371 R 40= 2 12 |AR 1050 R 35- 9 ee | 0 J550 o 153 g
AF 3816 R 40-35 &4 |AR 384 R 15— 2 3 |AR 1051 R 75-12 16 | .5 1550 5 15— 3 1
40-36 20 fAR 395 R 35- 7 30 75-13 18 l.p 1326 R 15-5 8
40-27 17 [AR 424 R 20- 2 9 |AR 1052 R 20-7 26 |,, 5573 15- 5 35
AF 2317 R 40-23 9 [aR  4C6 R 20- 5 45 [AR 1058 R 75-12 17 |.5 1552 2 j5- 5 9
40-34 6 lar €9 R 20- 5 7AlAR 1104 R 15= ¢ SR 12292 15-5 &
40=36 20 |aR w37 ®  45= = 12 [AR 1106 R 45- 7 12 1230 % 15- 5 5
40=37 17 AR 432 R 15- 5 20 [&R 1107 R  45-7 2 1.5 155, p  10-7 3
\F 3836 R 50- 5 3B JAR 455 R 35- 3 = |4R 1100 R 5= 3 12 |5 o505 so- 5 g
1€ 12rgQ 2 28~ o o lam Y- 2e- 2 2g P 1113 R 35- 5 22 }.» 1237 = 50- 9. 138
1T vag7T R 28~ = IR AR ~57 = 15= 2 28 AR 1111 R 25—~ & 1o i£38 2 50= 3 o
AF 3871 R 35= 5 18R jAR 473 R- 25— 7 20 AR 1112 R 35-14 3,0 1555 5 50- 3 34
AF 29274 R a6~ = 2 AR aT4 R = T 17 48-31 312> 1248 2 85-21 18
AF 1875 3 a8~ " 8 AR 482 R 45=12 7254 40-33 2 1.3 1530 75~ 13 &
AF 3876 2 ss-12 27 laR  4R3 R 4s~'2 28 [AR 1133 P 36~ & 19
N [}

PC-766-(3-61) =



- Numerical Index

90-6 ) Tractors -- 80, 820, 830, and 830-1
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AR 1254 R 75— 3 16 |AR 1358 R 60- 5 6 jAR 1474 R 60-13 ee fAR 1681 R 75-11 22
76~ 4 1 JAR 1359 R 80- 7 s 60-13 e |AR 1683 R  75-11 . 2
AR 1255 R 75- 3 33 |AR 1360 R 20- 5 35 |AR 1479 R 15- 2 2 75-11 26
AR 1256 R 75— 3 26 |AR 1361 R 20- 7 8 |AR 1480 R 50-11 2 75-11 26
AR 1258 R 70- 3 21 AR 1362 R 75~13 15 |[AR 1481 R 35- 9 16 75-11 26
AR 1263 R 70- &4 2 AR 1364 R 55- & 15 |AR 1487 R 75=- 7 528|AR 1684 R 75-11 2
76-10 1 |AR 1365 R 35- 3 10 75~ 7 52B]AR 1685 R 70- 5 5
AR 1265 R 75— 4 6 |AR 1366 R 35-3 9 75~ 7 54 70-10 3
AR 1266 R T5=- 4 7 |AR 1367 R 35- 3 6 AR 1488 R 35- 7 30 75— 4 18
AR 1268 R 75- 5 17A |AR 1368 R 35- 3 8 [AR 1502 R 35— 7 e 75-11 2
AR 1269 R 75- 5 15A |AR 1369 R 35- 3 7 AR 1504 R - 35- 7 32 |AR 1692 R 25- 4 &4
AR 1271 R 55- 3 20A [AR 1370 R 40-31 1 |AR 1514 R 75-11 26 |AR 1694 R 35- 9 44
AR 1272 R 55- 3 5 85=23 e 75-11 26 35-11 e
AR 1273 R 55- 4 12 |AR 1371 R 50- 5 39 75-11 26 |AR 1695 R 35~ 9 44
AR 1274 R 40=24 9 AR 1374 R 35=~ 8 4 |[AR 1526 R 15-11 18 35-10 oo
o 40-27 14 |AR 1375 R 35- & 4 |AR 1527 R 45— 4 8 [AR 17796 R 60-13 4.
AR 1278 R 25- 5 8 |AR 1378 R 45-10 1 |AR 1528 R 35-8 4 60-13 o
AR 1279 R 25-5 8 |JAR 1379 R 70- 5 5 |AR 1529 R 35=-8 4 |AR 1707 R 60-13 e
AR 1282 R 30~ 7 31 70-10 3 |AR 1532 R 35- 9 13 60-13 e
AR 1283 R 30~ 7 12 75- 4 18 |AR 1533 R 45-10 1 |AR 1714 R  60-11 23
AR 1289 R 70- 5 23 |[AR 1380 R 10- 2 s |AR 1539 R 65- 3 T7EJAR 1716 R 75-13 e
AR 1290 R 70-5 9 15-11 10 |AR 1549 R 45-11 20 75=12 o
AR 1292 R 70- 7 35 |AR 1382 R 15-12 17 [AR 1550 R 60-11 9 |AR 1717 R 75-13 43
AR 1293 R 70- 7 17 |AR 1383 R  15-12 19 [AR 1551 R 60-11 1 JAR 1719 R 70- 7 12
AR 1294 R 70- 7 19 |AR 1384R 15-12 19 |[AR 1555 R 60- 3 4 fAR 1720 R 70- 7 13
AR 1295 R 70~ T 30 JAR 1385 R 10- 2 s |[AR 1557 R 40-23 5 JaAg 1721 R 70-11 11
AR 1297 R 70-11 14 15-11 15 40=-24 3 |AR 1725 R 80~ 8 s
AR 1298 R 50- 9 12 AR 1386 R 15-11 15 40-25 22 | AR 1728 R 35- 3 26
AR 1299 R 50-11 5 |AR 1387 R 15-11 15 |AR 1558 R 40-22 2 |AR 1729 R 35~ 3 23
AR 1300 R 50-11 4 15«11 25 40-23 s |AR 1730 R 35- 3 25
AR 1303 R 50-11 9 |AR 1388 R 15-11 21 40-25 13 | AR 1745 R 35— 3 22
AR 1306 R 85-27 7 |AR 1389 R 15-11 21 |[AR 1559 R 40-23 11 [AR 1749 R  60-13 .
AR 1307 R 85=-27 23 |AR 1390 R 15-11 21 40-25 10 | AR 1801 R 35- 9 44
AR 1308 R 85-27 20 |AR 1391 R 15-11 21 |AR 1560 R 40-23 7 35-10 oo
AR 1309 R 85=-25 21 |AR 1392 R 15-11 21 40-24 8 | AR 1802 R 35- 9 44
AR 1311 R 560-2 4 |AR 1393 R 15-11 21 40-25 1 35=11 o
AR 1312 R 60- 2 11 |AR 1394 R 15-11 21 JAR 1561 R 40-23 14 JAR 1804 R 35~ 9 35
AR 1314 R 40=23 5 |AR 1395 R. 15-11 19 40-25 24 35-12 14
40-24 3 |AR 1396 R 10- 7 5 |AR 1562 R 40-23 &4 |AR 1805 R 35- 9 35
AR 1315 R 40-22 2 AR .1400 R 15- 5 36 40=24 4 35-13 13
40-23 se |AR 1402 R 10- 2 . 40-25 14 |AR 1806 R 15-12 17
40-24 5 v 15- 7 11 JAR 1563 R 40-25 4 |AR 18C7 R 10= 2 s
AR 1316 R 40-23 11 AR 1403 R 15- 7 12 40-27 14 15-11 10
40-24 17 |AR 1404 R 15- 7 12 AR 1564 R 60-11 16 15-11 10
AR 1317 R 60- 5 1 |AR 1405 R 15- 7 .12 JAR 1565 R 65~ 3 21BfAR 1813 R 85-17 7
AR 1318 R 60-5 5 |AR 1406 R 15- 7 12 |AR 1566 R  45-13 43A|AR 1814 R  85-17 14
AR 1319 R 40-24 11 |AR 1407 R 15=- 7 12 |AR 1567 R 10- 7 5 |AR 1815 R 85-17 5
AR 1320 R 40-23 7 |AR 1408 R 15- 7 12 |AR 1571 R 75- 5 17B]AR 1816 R  85-27 7
40-24 8 |AR 1409 R 15- 7 12 JAR 1572 R 75- 5 15B)AR 1817 R 85-27 1
AR 1321 R° 40-23 14 [AR 1410 R 15- 7 18 |[AR 1577 R 70- 4 2 |AR 1818 R 50- 9 38
40-24 27 |AR 1414 R 15=- 7 18 70- 5 5 50- 9 38
AR 1322 R 40-23 &4 |AR 1415 R 15- 7 6 70-10 1 |AR 1819 R 50- 9 38
40-24 4 |AR 1416 R 15- 7 18 75- 4 18 50- 9 42
AR 1323 R 40-23 +s |AR 1417 R 15- 7 6 |AR 1578 R 85-11 10 | AR 1820 R 10- 2 oo
40=24 21 AR 1418 R 15-12 oo 85-13 6 15-11 15
AR 1324 R 40-24 26 80= 2 o 85-21 17 |AR 1821 R 10= 2 e
40~25 17 |AR 1419 R 10- 2 e |AR 1580 R 85-21 19 15-11 15
40-27 19 15-11 e |AR 1581 R  40-23 e |AR 1822 R 15-11 15
AR 1326 R 65— 3 19 80- 1 e |AR 1586 R 45-13 2 |AR 1823 R 15-11 15
AR 1329 R 75- 7 44 |AR 1420 R 10- 2 e |[AR 1587 R 45-13 23 |AR 1824 R 15-11 15
AR 1330 R 75- 6 9 15= 7 e |AR 1588 R 45-13 20B 15-11 25
AR 1331 R 75-6 7 80- 4 e+ |[AR 1590 R 50- 3  3B|AR 1825 R  15-11 15
AR 1332 R 75- 6 15 |AR 1421 R 80- 5 ee |AR 1591 R 50~ 3  3A 15-11 25
AR 1333 R 75- 6 12 |AR 1422 R 80= 6 e« 50-11 9 | AR 1826 R 15-11 15
AR 1335 R 75— 6 17 85- 3 4 |AR 1594 R 35- 3 138 15-11 25
AR 1336 R 75- 7 25 |AR 1423 R 40-23 s 85-10 1B| AR 1827 R 15-11 15
AR 1337 R 70- 3 13 |AR 1426 R 85-16 6 |AR 1597 R 35- 3 17 15-11 25
70- 5 14 |AR 1428 R 85-16 8 |AR 1623 R 80- 7 e fAR 1828 R 15- 2 8A
AR 1342 R 75-11 2 |AR 1429 R 20- 2 6 |AR 1627 R 25- 2 9 15— 2 14B
AR 1344 R 30- 3 138 AR 1430 R 35~ 7 32 |AR 1632 R 65- 7 e |AR 1829 R 55— 8 1
AR 1345 R 50- 9 14 |AR 1431 R 85-21 15 |AR 1642 R 60- 6 2 |AR 1830 R  85-11 3
AR 1347 R 235-27 1 |AR 1432 R 10- 2 s |[AR 1643 R 25= 7 11 25-13 2
4R 1350 R 15-13 6 |AR 1433 R 85-19 8 |AR 1644 R 25- 7 14 |AR 1832 R 85=21 15
AR 1351 R 15=-13 4 AR 1448 R 75-13 18 AR 1648 R 65— 7 14 |ar 1833 R a5-1 5 A
AR 1352 R 15-11 15 |AR 1458 R 60- 5 1 |AR 1649 R 75=11 22 |AR 1834 R  45-12 207
15-11 25 AR 1470 R 55-15 e |AR 1657 R 75=132 ee¢ |AR 1838 R 45-13 437
AR 1353 R 40-23 13 |AR 1471 R 70- 3 13 |AR 1672 R 60- 2 18 AR 1839 R  75~11 27
40-31 19 70- 5 14 6N= 3 15 |AR 1843 R 25— 5 8
AR 1354 R 15= 2 14A JAR 1473 R 60=13 e 60- 4 15 |AR 1844 R 25- 5 19
AR 1357 R &0-5 6 60-13 se |AR 1680 R - 75-11 24
FC-766-(3-61) )



. Numerical Index
Tractors -- 80, 820, 830, and 830-1

90-7
Part No. Page Key Part Ne. Page Koy Part Ne. Page Key Part No. Page Koy
AR 1846 R 25- 5 g8 lAR 11078 R 40-17 15 [AR 20206 R 70= 1 1 |AR 20642 R  45-10 1
25= 5 ss |AR 11079 R 40-17 2 |AR 20207 R 70- 1 2 |AR 27681 R 40-9 1
AR 1849 R 20- 5 35 [ap 11080 R  40-17 7 |AR 20215 R 65— 9 e | AR 20713 R 40-33 10
AR 1850 R 85~19 8 40-21 36 |AR ¢v2il R 40-33 17 | AR 20779 R 60-11 16
85=19 15 |aAR 11081 R  40=-21 60 |AR 20231 R 65- 3 7RJAR 20780 R  65- 5 17
AR 1851 R 40-23 14 |aR 11082 R  40-21 27 |AR 20234 R 40-29 5 AR 29781 R 65- 5 25
40-25 & AR 11083 R 40-21 58 = 40-33 8 | AR 20819 R 15-15 1
AR 1866 R 45-13 6 |AR 11084 R 40-21 17 40-35 2 | AR 20852 R 85= 7 19
AR 1871 R 20~ 5 78 }AR 11085 R  40-20 8 |AR 20235 R 40-29 16 |AR 20878 R  40-34 4
AR 1872 R 30- 5 3 JAR 11086 R  40=-21 61 40=-33 9 | AR 20952 R 50- 9 12
AR 1877 R 20- 7 & |AR 11087 R  40-21 62 |AR 20236 R 60-13 .. |AR 20959 R 40-29 6
AR 1878 R 35= 7 e |AR 11088 R  40-21 47 |AR 20237 R 65~ &6 8 40-33 6
AR 1880 R 35- 7 32 |AR 11097 R 40~ 2 7 |AR 20238 R 65- 6 8 | AR 21019 R 10- 9 2
AR 1881 R 50=- 5 398 40- 5 31 |AR 29250 R 50- 5 6 |AR 21020 R 10- 9 2
AR 1883 R 55- 3 203 |aR 11100 R 40- 5 1 |AR 20326 R 10- 8 &4 [AR 21621 R 10-9 1
AR 1886 R 40=25 7 40=- 7 1 |AR 20327 R 85=-25 139 |AR 21022 R 10-9 1
40-27 9B AR 11102 R 40- 5 52 |AR 20350 R 45=- 7 22 [AR 21024 R 10- 9 3
40-28 8 40- 9 47 65= 90 26 | AR 21068 R 35- 5 12
40-31 12 |AR 11103 R 40~-1C 11 [AR 27353 R 65= 7 20 |AR 21069 R 36— 85 9
AR 1887 R 60~12 ¢s |AR 11108 R 40-33 5 65- 9 24 | AR 21071 R 35= 5 16
AR 1888 R 15=-12 ¢ JAR 11109 R 40-33 2 AR 20354 R 65— 7 13 | AR 21072 R 35- 7 5
80~ 3 se AR 11117 R 40- 7 43 65- 9 13 | AR 21086 R 15-15 10
AR 1889 R 10- 2 e« |aAR 11119 R 40- 7 38 |AR 20355 R 5= 6 14 | AR 21087 R 15-15 11
15-11 ee |AR 11134 R  40-17 3 |AR 20358 R 65= 7 e |AR 21088 R 50-11 5
80- 1 eeo |AR 11137 R 40=-11 16 65= 9 ee | AR 21089 R 50~11 I
AR 7020 &=  75= 4 18 |aR 12004 R 85-23 8 |AR 27359 @  65- 7 14 |4R 21112 R 60- 9 2
AR 4119 R 75-11 14 AR 12095 R 35-23 [} 65— 9 14 AR 21141 R 0= 7 ee
A 11377 R 40= 3 4 |AR 13000 R 85-15 28 |AR 27405 R 60~ 7 5 | AR 21149 R 30= 9 s
40= 9 ee |AR 13021 R 85-15 23 |AR 20410 R 60- 7 ~ 2 AP 21162 R 40-28 7
40-33 1 |AR 13002 R 85=14 7 |AR 20411 R 60-11 8 4d=34 2
AR 11008 R 40=11 o0 AR 130013 R 85-15 +e |AR 20412 R 60- 2 4 | AR 21164 R 40-27 18
AR 11079 R 40-158 5 AR 13004 R 85-15 23 AR 20426 R 65— 9 18 40=28 17
40-19 e AR 13005 R 85-15 e AR 20429 R 40- 2 12 40-29 15
AR 11014 R 40=19 15 AR 13007 R 85=15 21 AR 20431 R 40=2R8 18 AR 21198 R 35- 9 13
AR 11015 R 40-19 37 AR 13008 R 85-15 40 40-31 13 AR 21215 R 25= 7 14
AR 11016 ?  40-19 12 | o 13009 R 85-15 34 |AR 20434 R 40-31 11 | AR 21219 R 40-31 13
AR 11517 ® 40-19 2 AR 13010 R 85-15 13 |AR 27438 R 40=-29 13 40-31 e
AR 11718 ?  40-19 51 |ag 13011 R 85~15 133 40-23 11 | AR 21236 R 50~13 s
AR 11019 R 40-19 54 |ap 13012 R  85-14 4 |AR 20447 R 40-28 13 |AR 21237 R 60-13 ..
AR 11920 R 40-19 62 |ap 13013 R 85-14 8 40=29 11. | AR 21249 R 55~15 7
AR 11021 R 40~-19 61 AR 13014 R 85-14 1 40-34 1 AR 21263 R 25= 5 se
AR 11322 R 40=19 23 [AR 13018 R 85«15 se 40-35 1 75- 3 27
AR 11023 R 40-16 ee AR 20002 R  75=11 19 |AR 20456 ®  75- 5 17B| AR 21285 R 80- 8 e
40~19 25 |AR 20004 R 75-11 26 |AR 20457 R 75- 5 15B} AR 21317 R 40-31 e
AR 11024 R 640-16 22 fAR 20013 R 55-13 10 |AR 20469 R 10- 7 2 | AR 21318 R 40-33 4,
AR 11025 R 40-16 25 AR 20016 R 55=12 1 10- 8 17 | AR 21326 R 60-13 o4
AR 11026 R 40-16 15 55-13 1 |JAR 20485 R 55- 3 5 60=13 e
AR 11027 R 40-16 11 |AR 20017 R 55-13 & |AR 20486 R 50- 5 6 | AR 21335 R 60-13 .
AR 11028 R 40-19 27 |AR 20031 R 55- 8 21 |AR 20491 R 15- 9 6 60=13 e
40-21 34 AR 20032 R 55- 7 1& |AR 20511 R 70- 7 35 | AR 21340 R 50-11 5
AR 11029 R 40-19 24 55~ 7 18 |{AR 20549 R 40-31 3 | AR 21341 R 50-11 4
AR 11030 R 40- 9 43 AR 20033 R 55- 7 7 |AR 20550 R 40-31 +e | AR 21347 R 70~ 1 15
AR 11031 R 40- 9 28 55« 7 23 40=24 3 | AR 21367 R 60~ 7 5
AR 11033 R 40-11 5 |AR 20034 R 55-13 9 |AR 20551 R 40=31 ¢ | AR 21391 R 60-13 s
AR 11035 R 40-11 28 55-13 11 40~33 e | AR 21407 R 60-11 19
AR 11036 R 40-11 29 |AR 20039 R  45-10 1 40-34 5 | AR 21408 R 75-11. 26°
AR 11037 R 40-11 16 AR 20092 R 55-"8 1 40-35 5 75-11 137
AR 11038 R 40-11 15 AR 20073 R 55— 8 15 |AR 20562 R 10- 7 5 | AR 21409 R 75-11 26
AR 11039 R 40-11 12 AR 20077 R 70- 3 13 |AR 20563 R 10- 7 5 |AR 21410 R 75-11 26
AR 11040 R 40-11 27 70- 5 14 10- 7 5 | AR 21417 R 10- 3 1
AR 11042 R 40-11 20 |,g 75098 R  65-11 2 |AR 20565 R 40-33 19 | AR 21510 R  65-11 13
AR 11062 R 40-13 8 AR 20127 R 75-11 19 |AR 20566 R 40-33 18 | AR 21511 R 65-11 ..
AR 11063 R 40-13 17 AR 20128 R 75=11 10 {AR 20576 R 40~33 4 | AR 21524 R 10~ 8 IA
4R 11064 R 40-13 10 Jap 20134 R 65~ 6 se |AR 20577 R 40-33 +s | AR 21565 R 60- 9 2
4R 11965 R 40-13 19 1ap 20143 R 60-13 s 46-35 3 [AR 21628 R  55-8 1
AR 11068 R 4C=5 2 |ap 29146 R 60-13 +e |AR 20578 R 40-33 ¢ |AR 21629 R 75-14 e
40- 7 2 |AR 20148 R 35-12 e 40-35 6 | AR 21630 R 75-14 s
48- 93 1 35-13 4. |A4R 20580 R 40=29 10 | AR 21631 ? 75=14 e
4R 11073 R 40-15 5 fap 50168 R 50- 5 34 |AR 20581 R 80= 4 4 jAR 21632 R 75-14 ..
~7=19 ae 1ip 50190 R 65- 6 5 |47 20594 R 10= 2 .. | AR 21623 8  75-14 ..
2C=21 oo AR 20193 R 55= & 3 AR 20597 R 15= 7 12 | AR 21634 = TE=14 s
40-32 4 1AR 20106 R 55- 5 o lAR 23598 R 15- 7 12 |[AR 21665 R  15=- 5 12
AP 11074 R af= A 2 iz 20197 R 55— & T iR 20599 @ LE= 7 12 1 AR 21670 ° EN= B e
49= 7 B AR 20204 3 Th- 1, [0 27800 2 15-7 12 1a0 01661 3 tle 0 1n
AR 11278 2 40-17 4. - 0= = 2 AR 27621 R 18- 7 12 [aR 21733 3 a0-13 .,
AR 11076 2 40=21 20 70-16 3 |AR 20602 R 18- 7 12
a2 11077 R 40=17 ) 75~ 4 18 |AR 20603 PR 5= 3 20
“0=21 35 Jar 20205 *  70- 1 15 1:% 20604 R 5= 1 ¢




. Numerical Ixdex

90-8 Tractors -- 80, 820, 830, and 830-I
Part Neo. Page Key Part Ne. Page Key Part No. Page Key | . Part No. Page Key
AR 21734 R Zg:ii 2; 2;3 i g g;-ig gi B 2295 R 40-23 21 |D 398 R 25- 4 3
40-36 15 | azn 4R  85-15 40 28:§Z 22 gg: g 13
:g-gg g AZN 5 R 85-15 34 © 40=35 8 |D . 403 R 25- 5 13
_ N - - -
AR 21735 R 40-35 8 |apn S n  boZl 1348 2305 R 15-5 2010 41l R 55715 15
roan B 2307 15- 5 18 55-15 19
boaT ﬁéﬁ 8 g 85-14 4 |B 2308 R 15= 5 19 |D 454 R 75-11 12
9 85~14 B R - D R - 5 10
AR 21736 R 40=38 3 |A7N 10 R  85-14 Z 8 5213 R ig-zg ;i “22 ;2- 7 17
AR 21737 R 40-38 3 | AZN 11 R 85-14 118 2566 R 65- 3 20 |p 461 R 20- 7 7
AR 21738 R 43:37 7 JAZN 12 R 85-15 s . 65=- 5 27 |p 465 R 50- 7 27
AR 21739 R 20_23 g AZN 13 R 85-15 ee |B 2568 R 15- 5 13 75- 7 50
to-2s 8 B 2571 R 40-23 12 75-13 34
’ - B 2579 R 65- 5 11 |D 573 R 55-15 18
mams e S oRar Ein ot
AR 21761 R 65- 6 ¢ B 2669 R 65- 3 14 |D 583 R 55-11 17
- o B 2670 R 65- 3 11 55-11 20
ARG B SO < B O = O ) (e
- - 0 -11 19
AR 21773 R 75-13 e |B 161 R 75-11 9 3 S?Zi E 32- 2 %6 D 659 R gg- 7 12
AR 21774 R 75-13 s | 169 R 75~ 3 31 85-19 29 |D 678 R 45- 3 18
AR 21805 R %g:ig % B 177 R gg— ; ;g B 2979 R 35-10 21 (D 699 R 25- 7 8
- 35-11 16 |D 713 R 55-15 14
AR 21807 R ig:ig g B 214 R ig—ig ; 32_12 s Ip 916 R 45- 5 15
AR 21820 R 10— 3 e | 235 R 15-13 18 |8 2986 R ?6:12 § D 938 R gg:ig ?%
AR 21821 R 10- 3 ee |B 246 R 15- 3 15|p 3285 R 60-5 8 |D 1520 R 60- 6 &4
AR 21823 R 40-28 18 |p 247 R 15- 3 16 |8 3310 R 15-13 19 60~ 8 5
Zg:g‘; ig B 280 R 70- 7 16 |8 3682 R 70-1 17 |0 1701 R 55- 8 13
3 M 0e mmaoameouwls RS oy gpoan e
- 55— 3 22 -
AR 21837 R 75=14 o B 374 R 45~ 3 25 D -
AR 21833 R 75-14 e |B 387 R 15- 3 8 ) %gg; : Zg- g iZ
AR 21840 R 32_12 %? Zg: ; g; I 284 R 30-5 7 |0 1932 R 20-5 30
AR 21841 R 75-14 es 75- 7 37 30-7 6|0 1994 R 2075 2
AR 21842 R 75-14 e Tom o a3 75- 5 3 L
AR 21843 R 60-13 ee |4 - 85=27 14 ‘ -
Nt SR o el CRNPITE I S S LI o B
AR 21856 R 40-41 1 |g 439 R 15- 5 35 |C 784 R 65-11 37A : 70- & 15
AR 21859 R 80-11 4 |g 568 R 15- 7 15 c €38 R 55- 5 8 70- 9 24
AR 21860 R 80-11 3 (g 34 R 5515 5 S B4OR BT A S5 5151k ss-15 4
AR 21887 R 15-11 25 |p 817 R 85— 8 23 | € 972 R 30-3 11 | o 5506 R  10- 4 8
AR 21888 R 15-11 25 |an  o9gg R  40-23 8 E ggg R jo- 3 a2 10- 5 5
AR 21900 R 25- 5 7 —a1 B -
75= 5 11 40721 -194c 1067 R 30-5 8 |D 2309 R 20- 7 28
50- 3 1 o33 e 20- 78 8527 2
75= 3 27 g 1085 R 40-13 32 |© MPAR 3029 T o as61 R 75- 7 21
AR 21903 R 35- 8 3 85-13 19 55- 4 2 75- 7 59
AR 21907 R 40- 2 4 lg 1355 g 15-13 25 2om 5 17 75- 9 21
Zg' 3 e |g 1333 R 10-4 4 32'1; 22 85-21 46
- .o - - D 2425 R 15=- 5 16
AR 21913 R 65- 3 .. |3 1232R 237 210c 1200 R 20-7 22 85- 5 2
65- 6 oo |n 1360 R 10-8 7|C 1220R 20=5 545 5458 R 15- 5 34
AR 21914 R 65— 3 e 85-17 10 ;g‘ g ;g D 2440 R 15- 3 2
65— 6 e lg 1580 R 40-23 10 - 15- 5 7
AR 21944 R 55— 7 16 40-39 4 |C 1246 R 30-7 7 45- 7 8
55- 7 18 40-41 10 |C& 1387 R 15= 2 54, o455 R 45-10 13
AR 21945 R 55- 7 7 65- 3 25 |C 1572 R P 12 D 2627 R 55-15 e
55~ 7 23 |g R 40-23 6 - - ¢
AR 21962 R 45-11 22 1288 4093 16 |C 1789 R 40-31 L. [P 7863 R 607 6 16
AR 21983 R 15-11 25 40-31 e. |C 1783 R 55- 7 11 25-11 33
AR 26932 R 65~ 3 9 40-33 o, |C 1865 R 25=2 1T 45 5913 R 75-13 32
AR 29107 R 40-31 4 50-11 6 |C 1919 R 45-9 22 4 p 5914 R 40-41 22
P Z2007 R 40-11 1 |g 1727 R 40-41 21 [C 2175 R AT T 19 f 5 514 R 35— 5 23
AR 30155 R 40‘11 [ X |:/ 1914 R 45_ 3 4 )
40-33 5 |g 1916 R 45- 4 19
AR 30156 R 40-11 11 | 1951 R 25- 7 1 E
AR 30180 x  65- 3 9 30- 4 32 |D 136 R 45~13 36
AR 30181 R 65— 3 9 85-21 1 (D 141 R 15- 7 21
AT 2] 1986 R 40-22 1 20- 7 24 E 1994 R 15- 5 2
40-31 3 g 156 R 58- 8 12 25— 5 15
85-23 9 178 R 20= 5 41 35- 8 1
AT 11339 T 40-11 7 s 2016 R 55-11 s |D 186 R 15~13 11 85-11 2
3 2167 R 60-12 6 35~ 7 40 85-13 4
AZN B 2274 R ;8— ; 1;7 5;02 5 28 85-13 21
30— 5~ 3 22
3 2290 R 30-7 11D 355 R 20~ 7 19
AZN 1 R 85~15 38 b 393 R 20-5 13-
70-8 9
70~ 9 1
PC-156-(3-61)



Numerical Index

: Tractors -- 80, 820, 830, and 830-I 90-9
Part No. Page ey Part No. Page Key Part No. Page Key Part Ne. Pags Key
E 2302 RT 40- 5 54 |F 1741 R 50=7 o |F 19387 R 85-25 28AfF 2272 R CONT
40- 7 45 ;7 1743 R 15-13 11 |F 1999 R 85=27 36 70- 5 30
40- 9 49 35- 7 40 |F 2000 R  85-27 35 70- 7 . 2
85-27 3 s0- 5 8 |F 2001 R 85-27 34 70-10 3
s0- 5 37 |F 2011 R 85=25 6 75- 4 18
75~ 3 22 |F 2080 R 85=23 2 75- 6 1
F F 1744 R 50-5 2 |F 2081 R 85-23 3 85-19 13
F 1745 R 50-5 1 |F 2082 R 8s-23 4 |F 2273 R 20-5 24
50- o 1 |F 2083 R 85-23 6 25- 3 17
F 154 R 45-13 35A(F 1747 R 50- 3 4 |F 2087 R 85-8 15 25=- 4 3
F 186 R 20- 7 13 50- 2 13 85-10 8 30- 7 23
F 515 R 70- 3 36 |F 1759 R 35- 8 .. |F 2102 R 75-3 10 40- 2 11
F 262 R 15-13 30 |F 1783 R 85=-9 14 |[F 2105 R 15=- 5 39 40- 3 12
F 267 R 70-11 5 85-21 47 |F 2115 R 10-8 9 45- 3 17
F 357 R 85-11 12 |F 1786 R 85— 3 12 85-15 &2 45= 7 22
85-13 22 |F 1787 R 85- 3 10 85-16 12 70-11 1
F 455 R 25- 2 20 |F 1788 R 85- 2 18 85-17 1 75-13 39
F 562 R 55-8 9 |F 1789 R 85-21 31 |F 2116 R 10-8 2 F 2274 R 25=- 2 7
F 625 R 45- 3 28 |F 1790 R 85=21 36A 85-16 2 45- 2 14
F 661 R 25- 2 14 |F 1791 R 85~ 2 22 |[F 2118 R 85-21 &1 50- 3 15
F 671 R 60~ 6 14 |F 1794 R 15-11 16 |F 2119 R 85-21 23 50- 3 26
60- 7 14 |F 1826 R 85- 7 22 85~21 138 50~ 7 7
¢ 786 R 45-10 14 |F 1807 R 85- 7 15 |F 2120 R 8s-21 28 |F 2278 R 50- 9 21
F 787 R 45-10 12 |F 1808 R 85— 7 17 |F 2139 R 35-12 3 F 2313 R 50-3 14
¢ 827 R 78-13 30 |F 1810 R 85— 7 19 |F 2140 R 3s5-13 3 |F 2317 R 50- 7 284
s 829 R 75-13 8 |F 1811 R 85- 7 20 |F 2141 R  35- 9 .40 F  2320R 50-7 17
£ 833 R 75-13 1 |F 1812 R 85=- 7 21 |F 2146 R 35-14 12 F 2321 R =0-7 138
F gaa R 7e-13 1 |F 1822 R 15- 2 16 |F 2147 R 3s5-14 11 |F 2323 % 50— 7 %
F 836 R 75-13 38 |F 1833 R 85- 7 14 |F 2148 R 35-14 5 F 2324 R 50-3 11
F 837 R 75-13 a7 |F 1834 R 85~ 7 26 |F 2149 R 35-14 4 [P 2334 R 50— 5 28
F 839 R 75-13 46 |F 1835 R 8s- 7 s |F 2150 R 35- 5 14 |F 2335 R 505 30
F 840 R 75-13 47 |F 1836 R 85— 7 2 {F 2167 R 35-14 &6 F 2352 R 75-9 O
F 898 R 75-13 14 85-25 44 |F 2178 R 15-11 16 | 2370 R 75-11 7
F 899 R 75-13 42 |F 1837 R 85- 7 15 |[F 2179 R 15-11 16 F 2371 R 50-7 24
9163 75-13 5 |F 1838 R 85—~ o |F 2190 R 10-8 5 |T 2372R 507 3
F 919 R 75-12 4 |F 1840 R 85- 7 1 gs-16 7 |F 2387 R  85-25 288
3 1027 [} 75_13 2 85~ 9 2 85-17 8 F 2398 R 85-10 6
= 1250 R 10~ 7 16 |F 1841 R 85~ - 12 |F 2199 R 35-23 5 F 2389 R 85-19 24
70- 5 51 |F 1842 R 85- 7 24 |[F 2210 R 75-3 6 F 23950 R 85-19 2
70-10 17 |F 1844 R 85— 3 18 {F 2217 R 85=9 9 F 2391 R 85-19 13
76-11 o |F 1845 R 85-8 19 |F 2218R 85-9 2 |f 2420 R 85- 7 12
£ 1319 R 50-9 40 |F 1848 R 85- 8 20 |F 2219 R 85-9 6 F 2439 R 75-13 10
F 1373 R 25- 2 26 |F 1849 R8s~ a 14 |F 2222 R s50-11 13 |F 2556 R 70-10 3
F 1432 R 75=13 41 |F 1850 R 8s- g 13 |F 2223 R 50-=11 3 75~ 4 18
F 1446 R 20-5 26 |F 1851 R 85=- 8 12 70- 5 s3 {F 2559 R 15-13 10
F 1463 R 65-3 3 |F 1852 R 85- 5 154 70-10 21 |F 2580 R 85-5 3
F 1526 R 45-13 3 |F 1853 R 85= 5 17 75- 4 18 |[F 259T R 70-8 &
F 1617 R 55- 5 19 g5-19 26 |F 2232 R 50-7 23 70- 9 11
F 1631 R 55-5 & |F 1854 R 85- 5 13aF 2236 R 10-4 9 F 2646 R 15- 7 21
F 1648 R 50~ 5 21 |F 1855 R 85- 5 11A 10~ 5 6 20- 7 24
55- 3 19 |F 1856 R 85~ 5 16 j0- 7 8 |F 2801 R 45-13 3
F 1649 R 50-5 20 |F 1858 R 85- 5 8 10- 7 10 |F 2831 75~ 9 .38
55- 3 18 |F 1860 R 85— 3 25 15-11 26 |F 2832 R 75~ 9 35
F 1666 R 50-3 25 |F 1861 R 85- 3 26 |F 2259 R 35-11 9 |F 2833 R 75- 9 46
F 1667 R 50- 3 24 |F 185 R 85-3 4 (F 2265 R 85-7 4 F 2834 R 75- 9 44
F 1673 R 30-5 25 |F 1869 R 85- 2 7 85-25 46 |F 2836 R T75-9 7
F 1676 R 60- 6 6 |F 1870 R 25- 4 & |F 2270 R 10-8 11 |F 2881 R 75- 9 34.
S0- 7 & ! 8- 3 & . 30- 4 3 |F 2842 R 75-9 33
F 1682 R 40-33 . |[F 1872 R 85-3 3 55-11 16 |F 2843 R 75- 9 32
F 1683 R 40-33 +e |F 1879 R 35= 9 47 55-12 17 |F 2844 R. 75-9 36
F 1684 R 50- 3 10 |F 1881 R  35- ¢ 20 55-13 16 |F 2845 R  75- 9 18
F 1685 R 50-13 g |F 1934 R 85— 9 10 85— 3 21 |F 2846 R 75- 9 19
F 1694 2 50- o 22 |F 1935 R 85~ 9 12 85— 5 10 |F 2847 R 75-9 20
F 1695 R 50= 9 139 8821 42 g5-21 12 |F 2881 R 75~ 9 13
F 1696 R 50-9 29 |F 1936 R 85- 3 sAlF 2271 R 70-1 5 |F 2884 R 20~ 5 18
F 1697 R 50- 9 27 |F 1937 R 85— 7A 75- 7 41 |F 2935 R 40-23 25
F 1699 R 50- 9 43 |F 1939 R 85- 8 11AlF 2272 R 10- 7 23 40-34 8
F 1700 R 50-9 46 |F 1940 R 85-8 2 15-14 8 40-35 3
F 1791 R 50-9 26 [F 1941 R 85-8 2 20- 2 13 |F 2948 R 75- 5 16
F 1717 R 50~ 5 35 |F 1942 R  85- 2 ¢ 25— 3 5 |F 3047 R 70~ 7 25
F 1719 R 50- 5 27 |F 1943 R 85— = 3 40=23 20 F 3048 R 79~ 7 26
= 1726 2 50= 7 15 |F 1944 R 85= 3 7 45- 3 22 |F 3969 R 75-11 20
£ 1733 R s¢- " 13 |F i96C R  85-19 23 s0-11 10 (F 2078 R 70~ 5 52
£ 1734 R 50~ 5 12 IF 1962 2 85-1% i 50-11 12 7010 2
sn- = 14 |f 1964 R 85-i° 14 55~15 1 75= & 1%
= 17303 =c- - 0 dF 10968 R as-it o7 50- 5 19 |F 20952 75— 9. 3
F 1740 R 50= 7 RN b 1967 R 38=1 35 50- 7 19 |F 3096 2 75- 4
Foo1969 3 ] s5- 3 32 |F 2128’ 1c- 7 s
F 1977 R 2 95= 5 11 12= 7 15
c 198/ SA 46-12 1 0= 5 51
1 70-12 17
- 70-11 =

PC-766-i3-61)

PP
348



Numerical Index

90-10 Tractors -~ 80, 820, 830, and 830-1
Part No. Page Key Part No. Page Keyv Part No. Page Key Part No. Page Key
F 3145 R 75-11 21 |F 3518 R eEON; L [P 1085 R 680NZ L v s202R so-10
F 3162 R 15~ 2 13 - - JD 5204 R 80-10 &
F 3171 R 70-5 5 [F 3519 R 85-7 12 60= 4 5 | ,p 5205 R §0-10 5
70-10 3 |F 3520 R 85- 7 12 60- 4 18 | )p ‘5206 R 80-10 1
754 18 |F 3531 R 85-8 16 60-11 7 |30 2505 R ao-16 s
75- 7 68 |F 3539 R 65-11 388 89231 52 |0 s208 R mo-1c 1
75-11 1 |F 3541 R 65-11 378l .g001 y ge-1s 13 JO 5240 R 80-10 5
75-11 4 |F 3542 R 65-11 36 2ol 85~ o | 52617 8010 5
F 3191 R 70-5 50 |F 3547 R 85- 9 12 [t 20922 H Bl 20 | s262 R BO-10 5
70-10 19 85-21 42 |N 20023 H 85710 37 |Uo s243 R 80-10 5
75- 7 69 |F 3848 R 85- 9 13 [ Si 00 0 28710 Yo |JUD 5244 R RO-10 5
F 3195 R 65-12 3 85-21 45 JD 5260 R 80-10 5
F - 3207 R 55- 7 14 |F 3549 R 85- 9 14 'JUD 5261 R RO0-10 5
F 3208 R 55= 7 8 85=21 47 D JD 5262 R 20~-10 5
F 3217 R 85-8 20 |[F 3550 R 85- 3 12 JD 5263 R 80-10 5
F 3258 R 35-10 15 |F 3551 R 85- 3 12 ~ |Jo 5264 R gO-10 5
F 3260 R 35-10 17 85-21 31 _ JD 5265 R 80-10 5
F 3261 R 35-10 20 |[F 3552 R 85-3 12 |30 18R 22712 2o 1ezr 25-5 2
F 3262 R 35-10 23 85-21 368 sy 4 50- 3 16
F 3263 R 35-10 22 |F 3553 R 85-21 28|, .. .o 270 . |JUD 7150 R 30-3 8
F 3293 R 65-7 12 |[F 3574 R 85-13 45 [0 M0 R2FTE 2 Lo ‘7151 R 30-3 s
65- o 12 |F 3575 R 85-13 17 [0 1100 ATo0 2 lUD 7152 R 30- 3 7
F 3204 R 65- 7 23 [F 3576 R 85-12 13 |30 1155 go7iq 5 [JD 7153 R 20-3 6
F 3295 R 65- 7 21 |[F 3577 R 85— 9 583 113 0 27l 2 |UD 7180 R 40- 9 15
F 3296 R 65- 7 4 |F 3578 R~ 85- 9 5Al0  11r o PoTio 2 lup 7225 R T0- 3 24
65- 9 4 gs- 9 78(y0 112 R POTle & |90 7253 R s0-5 22
F 3297 R 65-7 5 |F 3579 R 85- 8 11890 116 R 2370 4 55— 3 12
65- 9 5 85- 9 sAl0D 18R 80710 4|0 T26 R 5511 6
F 3208 R 65- 7 10 |F 3586 R 20-5 23 [0 1270 COTi0 ) 55-12 7
65- 9 10 [F 3587 R 20- 5 22 |50 1202 807.0 2 55-13 7
F 3209 R 65- 7 19 |F 3590 R 20-5 21 [0 121 R BO7IH 2 dup 7272 R 4s- 4 6
65- 9 23 |F 3620 R 85-132 47 JO 7275 R 70- 3 25
F 3300 R 85- 7 22 |F 3621 R 85-13 46 |90 123 R B0-10 5 | ;5. 7578 4 s55-11 4
F 3302 R 65-7 o |F 3629 R 50~ 5 43 |[J0 124 R 80-10 5 {5 3359 4 45~ 4 7
65- © o |F 3630 R 55-3 23 |J0 126 B 40-39 17 | ;p 9365 R 45- 4 7
F 3305 R 35- 9 44 |F 3633 R 85- 5 1s5g/J0 151 A 50-11 1 | p 7424 R 70~ 3 12
F 3307 R 35- 9 47 |F 3634 R 85-5 13890 172 R 30711 1381 yp 7439 W 55-12 3
F 3321 R 85-3 25 |F 3635 R 85- 5 143D i;? oI S 55-13 &4
F 3322 R 35- 9 42 | 3636 R 85— 5 118 1 dup 7844 R 45— 4 13
F 3326 R 20-3 11 |F 3637 R 85-5 g [J0 184 R 50-11 15 45- 5 27
F 3359 R 50- 5 35 |F 3643 R 85-13 20 Y0 235 R 807 7 s fp 7446 R 45- 5 o
F 3392 R 70- 7 10 |F 3644 R 85-13 30 910 JD 7448 R 45-10 8
F 3395 R 70- 7 32 |[F 3646'R 70-11 15 [J0 236 R 80710 1up 7488 R 20- 7 12
F 3396 R 70- 7 11 |F 3648 R 85-13 1g |0 237 R BO71% 1}, 7502 R 70-3 6
70- 9 3 [F 3667 R g5- 5 "1 |JD 238 R 80-1 Ll 7677 R 254 4
F 3397 R 70~ 7 26 J0 239 R 88"18 11Jp 7678 R 85-25 1B
F 3398 R 70~ 7 25 0 243 R B0IIR 2 |up 7681 W 8527 4
F 3401 R 70- 7 21 H oz R8s o |U0 7682 R 70-11 6
F 3403 R 70-11 20 e Goci0 o |0 Te95 R 40— 5 24
F 3419 R 35-11 8 R ao-lc e 40- 7 16
F 3420 R 35-11 15 |H 151 R 45- 5 16 |0 556 g  g0-10 1 JD 7759 45-11 27
Foo3422 R 35-11 17 |4 172 R 85-15 29 |30 220 & golip 1 55- 5 2
F 3423 R 35-11 19 |H 246 R 15— 2 17 o 252 R 80-10 1 55- 7 2
F 3424 R 35-11 18 4s- 3 21|30 222 R ROTI0 1 55- 7 24
F 3425 R 35-11 7 70- 3 29 |0 222 0 gocio 1 55- 8 6
F 3426 R 35-11 6 es- 7 7[> 2% R Golo 1 55-11 15
F 3427 R 35-11 5 85- 7 29 |30 322 R aocio 1 55-12 16
Fo3428 R 35711 3 |H 312 R 65-6 3|30 2250 oolio 4 55-13 15
F 3629 R 35-11 1 [H 315 R 35-9 36|50 5200 g1 5 55-15 12
F 3431 R 70-11 23 |H 343 R 85-21 &[0 2280 o001 JD 7760 20~ 7 34
F 3433 R 35-5 20 |H 356 R 15- 9 21 |0 5.5 r  g0-10 5 25= 5 18
F 3436 R 35-11 14 45-10 15 |50 SO0 0 golio s 55- 5 14
F 3450 R 50-9 40 |H 392 R 30-3 13|30 5¢5r go-10 5 |90 7778 45-12 15
F 3451 R 65- 7 21 |H 393 R 30-3 4| 0 5.5 ¢ go-jo 5 |90 7781 75- 5 18
65- 9 21 |H w49 R 4s-13 8 |30 282 0 7o 2 JD 7788 85=25 49
F 3452 R 65- 7 21 [H 826 R 45-13 18 |0 2°0 0 Tip o |JD 7951 R 10-7 5
65- 9 22 |H 851 R 75-7 31|52 850 [oTio ] 70- 3 2
F 3463 R 15= 5 32 75- 7 53 |0 SOl 0 go-i0 5 70-3 6
F 3468 R 15= 5 13 75- 9 30 R B0l 2|9 s100r 70-3 11
F 3504 R 85-10 28 |H 945 R 75-13 135 [J0 269 - JD 8112 R 45-1C 9
F 3507 R 85-25 2B|H 982 R 55— 5 1p [JD 1276 R 357A1 B4 ,p 133 R s5-11 3
F 3515 R 50-9 47 |H 983 R  30-4 9 55-12 JD R136 R 45- © 10
F 3516 R 85- 2 4 30- 5 g |Y0 1279 R 55-11 24 45- 9 20
85- 3 4 30- 5 21 |Y0 1280 R 55713 18 5 g13g R 45- 5 26
= 3517 R 85-3 4 |H 1085 R 60- 2 1 |J0 2266 R 107 T 1945 140 R 45- 4 12
85- 7 9 60~ 2 5 |J0 3203 R 5513 91 45 5372 R 50~ 5 23
F 3518 R 85~ 3 4 60- 3 1 i 55-13 11 55- 3 13
60- 3 5 |J0 5152 R 80-10 1} ;5 5985, g 70~ 2 19
to- 5 10 |v0 5155 R s0-10 1
: JD 5165 R 80=10 5
| -

PC-766-(3-61)




ATUIS T ICaL LIIUCK

Tractors -- 80, 820, 830. and 830-1 90-11

Part Ne. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
Jo 8186 R s55-11 7 |R 102 R 45= 5 29 |p 316 R 30- 3 29 |R 575 R 65=-11 18
55-12 8 |R 104 R 45~= 4 16 IR 317 R 30~ 3 40 |g 576 R 65=11 43

5§5=13 8 |R 105 R 45=- 4 17 |R 342 R 15- 9 7 R 580 R 10- 77 19

JD 8189 R 70= 3 35 45-13 36 |R 343 R 15- 7 10 65-11 12
JD 8193 R 45- 5 10 |R 111 R 35- 5 11 |R 345 R 15- 9 5 |g 581 R 65~11 17
J0 8202 R 70~ 3 34 |R 136 R 15-13 31 {R 353 R 15-7 2 |g 619 R 85=- 7 3
JD 8229 R 4%5-9 5 |R 138 R 15-13 23 |R 354 R 15- 9 28 |p 622 R 85= 7 24
45- 9 21 |R 140 R 15=-13 22 |Rr 355 R 15- ¢ 126 85- 7 30

JD 8235 R 45- 4 & |R 141 R 15-13 27 R 156 *  15- 9 35 |g 623 R 85= 5 1
JD 8242 R 45=-10 8 |R 142 R 15-13 28 |R 366 R 15= 2 4 g 638 R 85~11 7
JD 8511 T 85-25 1A|R 170 R 60- 6 3 |R 3175 R 30- 7 21 85-13 9
JD 8514 R 70=-5 22 60- 8 4 35- 8 2 85-21 13
JD 8518 R 25- 3 &4 |R - 183 R  25- 2 12 35- 8 es | 660 R 85-15 28
25- 4 5 |R 184 R 25- 2 19 |R 389 R 45= 7 18 |p 649 R 30- 7 45

JD 8533 R 85-25 3 |R 190 R 45=- 7 26 R 390 R 45- 7 16 |q 650 R 30- 7 38
JD 8541 R 70-7 7 70~ 3 40 R 393 R 45= 7 14 |o 653 R 30- 7 37
JD 8574 R 70-7 7 |R 191 R 15- 2 3[R 394 R 35- 7 3 |; 669 R 85-25 40
JD 8712 R 70-11 13 |R 192 R 15=- 2 2 40-20 15 |, 671 R 85-25 137
JD 8908 R 55~12 2 |R 195 R 15=- 2 13 45- 7 4 |p 672 R 85-35 36
55=13 3 |R 197 R 15- 2 12 45= 7 12 R 573 R 20- 5 133

JD 8999 R 45-10 9 |R 198 R 15- 2 11 85-16 5 85-25 42
R 202 R 15-2 15 85-17 13 lp 475 R 85-25 32

R 294 R+ 18- 2 15 85-1% 6 |, 693 R 85- 3 14

K R 220R” 15-3 5 |R 395 R 45=7 11 4. o500 30- 4 28
R 223 R 35-7 42 |R 396 R 45-7 17 35- 7 33
R 224 R 35- 7 45 |R 398 R 15- 7 14 50~ 5 5

K 2172 R 30- 4 21 |R 225 R 35- 7 44 70- 2 37 a5~ 3 &
K 3083 R 40-2 19 |R 226 R 35- 7 43 |R 400 R 15=3 12 |, 741 R 15= 5 17
40- 3 20 |R 227 R 35- 7 37 45= 7 30 o 745 R 7o 4 3

R 228 R 15- 9 31 |R 431 R 35=- 9 56 R 750 R 70~ 4 2

20~ 2 16 |R 432 R 35- 9 57 70-10 1
L 35-= 7 34 |R 433 R 35- 9 54 | 769 R 75- 5. 5

50- 9 18 |R 434 R 35- 9 50 | 176 R 8= 3 3
70- 5 41 |R 435 R 35- 9 3 70- 9 10

L 409 T 55= 7 13 70-10 12 IR 437 R 35= 9 18 g 777 70-8 &4
R 229 R 15- 3 32 |R 438 R 35- 6 21 70- 9 11
20- 2 17 |R 446 R 85- 5 7T |p 781 8 15- 2 1
35~ 7 25 IR 647 R 85-25 27 |p 703 R 85— 3 15

M 35- 9 41 |R 459 R 20- 5 19 |p 795 R 85-27 9

50- 9 17 30- 3 33 }g 800 R 85-27 38

M 33X 85-23 31 55-13 19 35- 7 9 R 801 R 85-27 39
M 2207 T 40-39 7 70- 5 42 85~ 3 17 |p 805 R 85-27 30
40-41 4 |R 230 R 35- 7 28 |R- 460 R 30- 3 31 |g 820 R 85=27 137

M 2301 T 55-7 13 (R 239 R 15-11 17 |R 461 R 30- 3 32 |p 821 R 25- 7 20
R 2“7 R 20- 7 5 R 1&63 R 35"‘ Q 39 R 826 R 25_ 7 9

R 249 R 20- 7 1 35-12 1 IR 830 R 30- 7 14
R R 250 R 20-7 3 35-13 1 [gR g32 R 55-11 25

' R 251 R 20-7 11 50- 7 4 1p 833 R 55-11 17
R 253 R 20- 7 18 |R 464 R 35- 9 33 R 834 R §5-15 13

R 1R 55-11 5 |R 256 R 20- 7 10 |R 465 R 35= 9 34 |p 837 R 55-15 2
Q 2 R 565=-11 2 IR 259 R 2Q=- 7 27 |R 468 R 35- 9 28 |p 338 R 55-15. &
R 3 R 55-11 1 |R 260 R 20~ 7 29 R 469 R 35-9 29 |p 845 R 25— 7 26
R 14 R 45-11 23 |R 264 R 20- 2 1 |R 473 R 35- 7 12 55- 4 13
55-15 8 |R 267 R 20- 2 8 |R 475 R 35=- 7 13 |p 902 R 35— 5 13

R 15 R 55-15 3 |R 268 R 20- 2 12 |R 481 R 35- 7 19 |p 910 R 35=-10 15
R 25 R 15=14 6 |R 270 R 20- 5 14 (R 485.R  35- 7 16 | 211 R 35-10 7
15-14 9 |R 271 R '20- 5 40 |R 487 R 35- 9 27 |, 912 R 35-10 6
15-15 6 |R 273 R 20= 5 44 |R 495 R 25= 2 7 |p 313 R 35-10 =
R 27 R 45-11 19 |R 276 R 20~ 5 46 45=12 16 | o %14 R 35-10 3
R 28 R 45-10 10 |R 277 R 20~ 5 47 55- 3 9 | 915 R 35-10 2
R 31 R 45- 9 14 |R 281 R 20~ 5 &4 75- 7 19 | g 216 R 35-10 1
R 34 R 45- 5 18 70~ 2 14 75-9 12 1g 917 R 35-10 14
R 35 R 45- 5 17 |R 282 R 20-5 7A 75-11 11 | 918 R 35-10 14
R 42 R 55- 8 16 |R 284 R 20~- 5 11 8s5-19 7 | o 919 R 35-10 14
R 46 R 55-8 3 |R 292 R 60~ 2 16 85-19 16 |p 920 R 35-10 14
R 47 R 55- 8 22 60- o 15 85-19 20 lg 921 R 35=10 13
R 59 R 15-12 12 |R 300 R 45-11 1 |R 496 R 45-13 7 |p 922 R 15-10 11
? 66 R 45=- 3 18 |R 391 ®  45-11 2 |R 497 R 45=12 7 |g 923 R 35-10 16
a 68 R 45= 9 11 70- & 21 |R 498 R 45~13 1 1qn 924 R 2810 17
Q 71 R 45= 9 ) 70-1C 7 IR 510 % 45~ 7 3 R 925 R 26-10 z
2 "7 %  45=9 22 |R 303 2 30- 3 9 R 512 R 45- 2 20 |g 926 ®  28-10 ©
el 80 © 45« 5 11 |R 308 R 30- 2 2 IR 828 R 45~ 2 ) R 927 @ 35=190 1c
45~ 5 25 (R 2T6 2 20- 2 3 R 527 R 45- 2 27 |p 928 R 25-10 2¢
2 31 R 45~ 4 16 R 208 R 30- 2 27 |R 536 R 55=- 4 6 | 929 R 25=-10 1~
45- 5 28 |R 309 R 30- = 19 |R 540 R 55= 4 5 1p ©20 2 25-10 27
R 92 R 45=-5 8 [? 31¢ R 20- 21 R 561 R 85- = 1l4Alg 531 = 15-12 =
R e R 48= 4 11 R 312 R 30- 3 26 |R 568 R 85- % 2 |g 933 X 25=12 °
R 101 R 45=- 4 15 R 313 R 30- 3 23 R 934 > iE-1o 1r

PC-766-(3-61)



90-12
Part No.

935
936
937
938
939
940
941
942
947
951

1017
1019
1021
1027
1028

DOV OVAOD VO VDUV AOLUIODON0

1044
1048
1054
1055

00 00

1056
1057
1058
1068

A0 00

1070
1081
1082
1083
1084
1085
1086
1087
1089
1090
1091
1092
1093
1094
1095
1096
1007
1Co8
1099
11720
1121
11902
1103
1195
1126
1167
1108
1109
1110
1111
1112
1113
1114
1115
1116

1117

0D OVVODVONDIOVOVDOVVVOITVVO0LNVITONDDVDNNOVNTDODIODIOVD NI

)

1119

R 1153
R 1186

R 1160

200 OVAOVAO VDDV AOVVTAHTODO

000D

VTR

VDOV OO VNI VOV VAV VOOV VOV UDVODOVOODNDVANLVOODODIOODODUDD

e

R

Page Key

35-12 12
35-12 12
35-12 12
35-12 12
35-12 11
35-12 13
35-12 6
35-12 7
30- 3 15
25- & 5
15-13 14
15-13 15
a5- 7 11
35- 5 4
30- 7 3
30- 7 40
35~ 9 43
35-12 12
45- 7 27
45- 7 29
70- 3 39
45- 7 34
45- 7 33
45- 7 23
60- 6 8
60- 7 8
20- 7 6
35-11 8
325-11 15
35-11 14
25-11 17
35-11 19
35-11 20
35-11 18
35-11 21
35-11 7
35-11 6
35-11 5
35-11 3
35-11 2
35-11 1
15-11 12
35-11 12
25-11 12
35-11 12
35-11 12
35-11 11
35-11 10
25-13 5
35-13 2
35-13 7
35-13 6
35-13 10
35-13 11
35-13 11
35-13 11
35-13 11
35-13 11
35-13 11
35-13 11
35-13 12
60- 6 9
60- 7 9
35-10 21
35-11 16
35-12 8
35-13 8
85-21 44
50- 5 38
55- 4 5
45- 9 12
20~ 4 15
30- 5 11
30- 4 16
30- 5 12
35- 9 45
85-11 11
85-13 7
85-21 16
£5-11

38A

;Umm;unm;oxv;o;o:u;o;o;u;omm:o:o;ox;u;o;amx::uz:x)xv;omw;omx:o

DO OVODOVODVONDIOLN DO

Numerical Index
Tractors -- 80, 820, 830, and 830-1

Part No.

R 1161
R 1168

ol

1189

X

1191

1295
1210
1214
1225
1226
1229
1234
1236
1243
1251
1254
1256
1300
1302
1303
1304
1310
1312
1314
1315
1318
1319
1320
1321
1325
1328
1329
1330
1331
1332
1333
1334
1335
1336
1337
1338
1339

1340
1341
1342
1343
1344
1345
1346
1347

P ls B o B B vl B v B v

1349
1351

1353
1354
1355
1358
1359
1360
1362
1363
1364
1365
1366
1367
1381

el

1382
R 1384
R 1385
1386

1395
12094

D00

X

el

0T O

DOV OVVODHODVODDV OO D o0 DDV D DO LDV OVAOVOVOIVVOVOVNVDAODVDIVDOVDODOVDOVDIVONOVDIDDDOL0D0DDD

Page Key
75-13 29
45-11 26
55=-15 10
60- 8 11
60- 9 10
65- 5 19
75-13. 24
60-12 5
45-13 41
20- 7 14
15-12 16
60~13 e
60-13 e
35-12 12
15-11 20
15-14 14
60-13 se
15-11 9
45- 3 30
10- 7 5
15- 7 15
15=- 7 11
15- 9 [
35— 5 22
35- 5§ 5
45-13 20A
45-13 20A
65-11 33
65-11 11
65-11 10
65-11 9
15- 2 8A
85-11 8
70- 3 5
15-11 10
15-12 17
15-10 3
15-11 14
15-12 18
15-11 4
15-12 19
15-12 19
15=-12 8
50- 9 36
55— &4 11
15- 9 25
15- 9 27
15=- 9 14
15- 9 22
30- 7 20
30- 7 17
30- 7 25
30~ 3 41
30- 4 1
30- 3 25
35- 3 15
85-10 3
15-13 16
15-13 13
15-13 12
15-13 2
15-13 5
15-13 7
15-12 1
15-12 5
30~ 7 26
30~ 7 27
45-10 1
45-10 5
85-11 13
85-13 24
85-11 2
85-13 2
60- 6 12
60- 7 12
60- 6 1
60~ 7 1
15-11 18
45- 9 16
45= 9 19A

DOV ODOVVVOVODVOVDIVOVDITVONOVDODBOD D 00D DOV DBOVOODDDOU

DV OVDHODVDWODODIVA

UVOVHVWOV VDOV TV VIOV DVDODIOVOODAIDVDOD P 0 00

Part No.

1397
1398
1401
1402
1403
1404
1406
149 ¢
1408

1409
1411
1412
1413

1418
1420
1421 -
1422
1424
1425
1426
1427
1429
1430
1431
1432
1433
1434
1435
1436
1437
1438
1439
1440
1441
1442
1443

1444
1445
1455
1466
1467
1468
1470
1471
1472
1473

1475
1476
1477

1478

1482
1483
1484
1485
1491
1492
1494
1495
1496
1497
1498
1501
1502
1503
1505
1506
1507
15028
150¢
1510
1512
15172
1516

Pl vl s i) D2 WDV OOVDDODD

JOVDODOVDOIVOAOA

D00

e

LoDV NOVODAVNDAONDOODIVIDUUTITOOAD

45—

DOV NDVAODVVDOOVOVIOANODDITDDVDIONDADD

Page
45= 9
45~ 9
45-
15—
15-
15~
15-
15—~
15-
15-

OOV O~~~ O

15-

1
o
|
-
»

15-14
15-15
35-
35~
35—
35=
45=~
45=
45-
30—

45-
45-
45-
45—
45-
45~
45—
45~
45—
45~
45—~
45—
10~
10-
10-
20~
20-
60-1
20~
20~
20~
20~
20~
20-
35—
35—
35—
35=
30-
35~
30-
35~
45-
45—
45~
45—~
45~
45—~
45-
45—
45—
45—
45—~
10-
10-
45-
45=
45~
35~
35=
25-
35=
70—
85-21
85-21

W IN NN AN, LSRRIV RUVRIIIOWOW O OO mmmmmmw»—ammmq-4\»\»'»@uuuwdmmnuwhmml\)wwwu

N [
LW D ORI OO

N

=N
OO WP N Dy

JTCHODOVDIDVDAONVDDDODAODDAIOD

VDO OOV

D0

DV ODOVDOAD

ool

DOV DAOVVVDVDODODOVDNVOVDNDODOVODVDVODOVDUVOVDIOUD IV VDODVIDUIT D

0DV

Part No.:

1518
1519
1522
1523
1524
1525
1526
1527
1528
1529
1530
1531
1533
1535

1538
1539
1540
1541
1542
1543
1544
1546
1548

1550
1551

1552
1553
1554
1555
1556
1557

1558
1561

1562
1563
1564
1565
1566
1567
1568
1569
1570
1571
1572
1573
1574
1575
1577
1578
1579
1580
1586
1589
1590
1592
1593
1595
1598
1599
1600
1601
1603
1604
1605
1606
1607
16C8
1609
1610

1611
1612
1613
1614

VVVDVDOVVOVOVDAONO0ITDADAD

DVDDDVDOODAODIOD

DV ONDODDODO 3

T ONVDDVDVOVDODDODVOVBODNVDODOVONVAOVNDIDIVOVDIDVDIONVDODDODNVDODDUODIT o0

ooV D

Page Key
85-21 2
85~-21 7
85~21 29
25- 3 &4
25— 2 &
25- 3 2
25- 3 Q
25- 3 12
25- 3 1C
25- 2 8]
10- 4 1
85-19 18
a5-19 21
15-11 5
85-19 12
35- 7 32
35- 7 29
55- 8 1
55- 8 15
55- 5 11
55= 5 3
56~ 5 1%
15- 9 16
10- 7 4
15-11 113
25- 2 3
25~ 2 16
25- 3 1
25— 4 1
25- 4 7
25~ 2 25
25- 2 29
25- 3 16
25= 5 4
50- 3 19
25- 2 13
25- &4 8
40~ 2 10
40- 3 11
25- 2 22
25= 2 26
25- 3 15
25- 3 14
15=- 5 27
15- 5 20
15- & 28
15- 5 29
15- 5 35
15- 5 41
15- 5 40
15- 3 9
15- 3 11
15- 3 3
15- 3 3
15- 3 4
15- 5 11
15- 5 10
60- 2 12
10- 7 12
10- 7 11
50- 3 3A
50- 2 23
50-11 14
45-13 20A
45-13 20A
55-15 4
75=- 3 8
75- 3 20
75- 3 21
75- 3 13
75- 2 12
75=- 2 15
75- 3 14
75- 3 30
75- 2 16
75~ 4 1
75- 3 33
75— 3 34
75~ 3 32
75- 3 29

PC-766-(3-61)




Numerical Index

Tractors -- 80, 820, 830, and 830-1 90-13
PartNe. Page Key | PartNo.  Page Koy | PartNo.  Page Key| PartNo.  Page Key
R 1615 R 75= 3 24 R 1725 R 70=11 .1 4 1021 %7 26=4 .5 R 2088 R 80-11 ..
R 1618 R 70-3 4 IR 1728 R 70-11 2 |, 1834 R 50-9 9 |R 2115 R .80= ¢ ,.
R 1619 R 70-3 1 R 1729 R 70-11 4 lp 1835 R 50-9 42 |R 2500 R 10=- 7 3
® 1620 R 70- 3 16 R 1730 R 70-11 12 |g 183 R 50~ 9 33 |R 2501 R 45-9 :
R 1621 R 70-3 9 R 1731 R 70-5 39 |p 31837 R 50-9 32 |R 2507 R  45- 7 2
R 1622 R 70- 3 17 70-10 11 jg 3839 R 70- 3 10 45= 7 3
R 1624 R 70- 3 17 R 1732 R 70- 5 138 : 75- 7 339 45- 7 3¢
R 1625 R 70-3 30 |rR 1733 R 70- 5 45 75= 9 45 |? 2510 R 20~ 5 29
R 1626 R 70-3 33 R 173 R 70-2 10 |, 4 s 959 30 |2 2511 R 15-11 18
R 1627 R 70-3 27 |R 1735 R 70-8 1 75- 9 45 |2 2512 R 25- 3 156
R 1630 R 70-3 26 R 1737 R 50-5 24 |p 18,5 R g5-27 & |7 2513 R 38=2 4
R 1633 R 58-3 5 IR 1739 R S0=9 &4 o 1020 a0-"7 4 35- 9 13
R 1634 R 50-5 17 IR 1740 R 50- 5 & o a0 n 20— 7 3¢ |2 2514 R 5= 9 26
55- 3 17 R 1741 R 50-9 5 30- 7 46 |R 2515 R 35- 9 25
R 1635 R 50-5 12 R 1742 R 50- 9 2|5 18,6 R 20-7 31 |R 2516 R 35- 9 24
55- 3 15 IR 1744 R 50= 9 23 |p  Jasg R 30- 7 12 |R 2517 R 45=4 4
R 1637 R 55-4 8 R 1745 R 50~ 9 30 |p 1847 R 30-7 20 |R 2519 R 10- 7 19
R 1639 R 30-4 33 R 1746 R 50~ 9 25 |p 1853 R 15- 7 20 65-11 12
R 1640 R 30-4 25 |R 1749 R 50=- 3 130 20- 7 23 |R 2522 R 55-15 &
R 1641 R 30- 4 26 R 1750 R 50~ 9 14 |p 1855 R 20- 7 8 |R 2523 R 85-25 24
R 1642 R 30- 4 29 [P 1759 R 89=25 26 |p 1856 R 20- 7 4 |R 2524 R~ 85=-25 17
R 1643 R 30- 4 23 R 1760 R 85-25 12 |p 1857 R 20- 7 17 R 2525 R 85-25 2¢
R 1644 R 30- 4 18 |r 1761 K 85~25 25 |p 1859 R 20- 7 21 | R 2526 R 10- 7 3
R 1646 R 40-23 2 g 1763 R 85=27 31 g 1860 R 20— 7 33 70- 3 5
40-31 3 IR 1764 R 85-27 5 IR 1862 R 20~ 7 31 [R 2527 R . 45- o 19%
40-33 4 IR 1765 R 85-27 26 |g 1865 R 30- 3 26 |R 2528 R 45- o o
R 1647 R 40=2 3 g 1766 R 85-27 25 |[R 1866 R 15~ 9 20 |R 2529 R  45- » 2
40-3 3 Ip 1769 R 85-27 24 45-11 16 [R 2530 R 70~ 5 5
R 1649 R 70- 3 28 g 1770 R 85-27 7 |g 1868 R 15- 2 144 70-10 2
R 1650 R 70-5 5 R 1775 R 85-27 16 |R 1869 R 20- 7 9 75~ 4 18
70-1¢ 3 IR 1781 R 85-25 24 |R 1870 R 75- 3 3 [R 2541 R 60- 3 1
R 1652 R 70-5 45 g 1782 R 85-25 17 |R 1871 R 10- 4 2 |= 2542 R 60~ 3 12
70- 5 49 fp 1783 R 85-27 13 [ 1872 R 75~ 2 4§ 60- 4 12
75= 7 27 IR 1786 R 85-25 10 75= 3 36 |2 2544 R 45-11 27
R 1654 R 70-5 16 g 1785 R  70-10 6 [R 1874 R  85-27 15 R 2545 R 45-11 17
R 1655 R 70-8 7 e 1786 R 70-10 15 R 1884 R 15-11 19 |~ 2548 R 45= 2 7
70-9 16 Jr 1790 R 75- 7 46 |p  18sg R 4= 3 29 |° 2853 R 78— 5 14
RO1657 R 15-9 15 |p 1791 R 75- 7 43 [r 1887 R 15- 7 5 |R 2554 R 75- 9 27
75-3 37 IR 1792 R 75- 7 33 15- 7 24 | R 2555 R 70- 5 25
R 1662 R 75- 4 2 75- 9 39 | 1888 R 15~ ¢ 137 70-10 3
R 1663 R 75-4 3 IR 1793 R 75- 7 135 70= 5 12 75 4 18
R 1664 R 75-4 4 75- 9 41 70- 7 3 |R 2556 R 70= 5 27
R 1665 R 75- 4 17 g 1794 R 75= 7 34 |p 1897 R 65-12 & |R 2557 R 70- 5 28
R 1666 R 75= & 9 75= 9 40 |q 1899 R 20= 3 22 | 75= 4 18
R 1667 R 75- 4 11 R 1795 R 75-7 36 |g 1901 R 70- 7 38 |R 2562 R 55— 7 17
R 1668 R 75- &4 10 75= 9 42 1p 1902 R 70-7 18 |R 2563 R 55- 7 3
R 1669 R 75- 5 1 IR 1796 R 75- 7 40 |p 1906 R 10-8 8 |R 2564 R 55= 7 15
R 1674 R 75- 5 10 R 1797 R 75=- 7 38 85-16 11 |R 2565 R 55=- 7 19
R 1677 R 75- 535 12 |R 1798 R 75~ 6 9 85-17 11 |R 2567 R  45- 9 12
R 1678 R 75=-5 13 R 1799 R 75- 6 7T |p 1909 R 30- 4 11 |R 2568 R  75-13 21
75-6 11 IR 1800 R 50- 3 12 |p 1910 R 85-16 9 |R 2570 R 45-13 208
R 1679 R 60-11 19 75-6 8 IR 1911 R 85-16 10 |R 2571 R  45-13 208
R 1680 R 30-4 19 IR 1809 R 75- 6 4 |rR 1912 R 45-9 15 |R 2572 R 45-13 24
50- 5 7 IR 1810 R 75=6 5 |p 1915 R 85-12 15 |R 2573 R 45-13 353
55-3 6 IR 1811 R 75- 7 22 |g 1917 R 15-12 7 |R 2575 R 45-13 7
R 1682 R 25-5 1A 75= 7 €0 0p 1919 R 30- 7 14 [R 2576 R 45=13 7
R 1683 R 25= 5 14 75= 9 22 |p 1921 R 60-13 40 |R 2577 R 45=13 8
R 1684 R 25-5 8 g 1812 R .75-7 23 R 1922 R 50- 5 24 |R 2578 R 48-13 20F
R 1685 R 25-5 8 75- 7 61 50~ 5 ee |R 2579 R 40-23 10
R 1686 R 50- 3 28 75=- 9 23 80- 9 9 : 40-23 17
R 1687 R 25-4 2 g 1814 R 75-7 64 |p 1923 R 50- 5 24 40-23 22
R 1688 R 25=- 5 15 |gp 1818 R 75= 7 45 50- 9 9 40=-31 15
R 1689 R 25- 5 10 75- 7 48 |[R 1924 R 75- 3 21 40-33 14
R 1690 R 25-5 9 g 1819 R 75~ 7 46 |R 1925 R 75— 3 38 40-34 6
R 1696 R 85-25 20 |3 1320 R 20=5 37 |R 1928 R 50- 5 12 40-35 4
R 1697 R 30-7 & 50- 7 25 55—~ 2 15 40=39 4
30- 7 33 75=- 7 47 |R 1936 R 70- 5 45 40-41 10
R 1699 R 30- 7 15 75- 9 31 1p 1937 R 15-9 & 65- 3 2%
R 1795 R 30-7 10 8 1821 R 75- 7 29 |z 1938 R 15= 9 42 65- 5 12
R 1799 R 70=- 5 19 75= 7 56 g 1952 R 75- T 40 |2 2580 R 50=- 3 1o
® I1TI0R70-5 21 Jg 1822 R 75= 7 30 |, 1963 R 75- 7 40 |R 2587 R 25=13 2
70-10 = 75= T 58§ T 98- 7 4> |3 2588 R 60-13 ..
2 172 R 708 34 75-9 37 1R 1954 R 30- 4 24 |® 2589 R 55-15 7
2 1713 R 0= 7 1 R 1826 R 75= 7 32 1, oo o 45= 2 20 |R 2590 R 25~ 2 2
K 1714 R 70=- 7 3 TE- 2 29 1, 1960 R 35— 7 122 |R 7591 ° 25- 2 13
}OOIMSRT0= 7 4 Iz 1835 R 7S= T 524p- 1961 R 75-11 3 [R 2594 R 25='7 19
OISR TN 26 R 1828 R TS- T w9 Mg iogo s0-7 2 |R 2597 R 25= 7 10
2 IT19 R 70-7 25 g 1827 R 75= T 51 |o 3046 R 80-11 oo |R 2598 R 25=7 2
R 1722 R 70- 7 20 3 1829 R 35-27 2 3 2599 ’]  25- 7 18
2 1723 R 70- 7 27

PC-766-(3-61)




‘Numerical Index

90-14 Tractors -- 80, 820, 830, and 830-I

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key

R 2606 R 15-12 5 IR 2749 R 30- 5 15 |R 11081 R 40=-11 1 R 11114 R CONT
R 2607 R 45-13 22 [R 2750 R 30- 5 14 |R 11052 R 40=-11 & 40-11 23
R 2608 R 15-13 15 |R 2751 R 30- 5 24 |R 11053 R 40-11 2 |R 11115 R  40-10 2
R 2609 R 15-13 14 |R 2757 R 20- 7 & |R 11054 R 40-11 10 |R 11120 R 40-20 13
R 2610 R 75-11 14 |R 2758 R 35- 7 32 |R 11056 R 40-11 13 |R 11121 R  40-21 50
R 2612 R 75-11 8 |R 2759 R 35- 7 44 |R 11057 R 40-11 14 |R 11122 R  40-20 6
R 2613 R 75-11 16 |JR 2768 R 85-17 8 |R 11084 R  40- 5 14 |R 11123 R  40-20 7
R 2614 R 75-11 18 |R 2770 R 35=-10 2 40-10 10 |R 11124 R 40-20 14
R 2615 R 75-11 137 |R 2771 R 35=11 2 40-11 26 |R 11125 R 40-21 46
R 2618 R 75-11 27 |R 2772 R 35-11 10 40-17 5 R 11126 R 40-17 10
R 2619 R 75-11 34 [R 2773 R 85-17 6 fR 11085 R 40-19 7 40-21 39
R 2620 R 75-13 29 |R 3190 R 75— 7 44 40-19 64 |R 11127 R 40-17 9
R -2622 R 75- 9 50 |R 12160 R 10~ 7 7 40=-20 5 40-21 38
R 2623 R 75- 7 18 35- 9 22 |R 11086 R 40- 5 51 |R 11128 R 40-17 11
R 2624 R 50-9 19 |R 11002 R  40-19 38 40- 7 41 C40-21 40
R 2625 R 50- ¢ 20 |R 11003 R  40-19 138 40~ 9 46 |R 11129 R 40-17 12
R - 2635 R 75-13 30 40-21 28 40-13 18 40-21 41
R 2636 R 75-13 14 |R 11004 R 40-19 36 |R 11087 R 40- 5 20 |R 11130 R  40-17 18
R 2637 R 75-13 13 |R 11005 R  40-19 17 40- 7 12 |R 11131 R 40-17 19
R 2638 R 75-13 9 40-21 25 40- 9 11 |R 11132 R 40-17 3
R 2639 R 75-13 11 |R 11006 R  40-19 16 40-13 38 |R 11133 R 40-21 51
R 2643 R 70- 7 12 |R 11007 R 40-19 10 fR 11088 R 40- 5 46 |R 11134 R 40-17 1
R 2644 R 70-7 5 |R 11008 R  40=19 44 40- 7 36 |R 11135 R 40-21 24
R 2645 R 70— 7 6 40-20 10 40- 9 40 |R 11136 R 40-21 54
R 2646 R 70- 7 4 |R 11009 R  40-16 13 |R 11089 R 40- 5 26 |R 11137 R  40-21 6%
R 2648 R 70-11 11 40-17 16 40- 7 18 [R 11138 R 40-17 8
R 2649 R 70-11 11 |R 11010 R  40-16 23 40- .9 17 40-21 37
R 2650 R 20-5 4 |R 11011 R  40-16 5 |R 11090 R  40-13 12 |R 11139 R 40-17 13
70- 8 14 40-19 9 R 11091 R 40-13 9 40-21 42
70- 9 26 40-19 18 |R 11092 R 40-13 16 |R 11140 R  40-21 52
R 2651 R 70- 9 17 40-20 16 |R 11093 R 40-13 6 |R 11141 R  40-21 31
R 2652 R 70-9 8 |R 11012 R 40-19 11 |R 11094 R 40- 5 25 R 11142 R  40-21 32
R 2653 R 70-9 7 |R 11013 R  40-19 43 40- 9 16 |R 11143 R 40-21 130
R 2654 R 70-9 2 4C=-20 11 |R 11096 R 40-13 42 |R 11144 R  40-21 71
R 2655 R 70-9 23 |R 11014 R  40-19 42 40-19 46 |R 11145 R 40-21 67
R 2656 R 70-9 6 40-19 68 40-21 59 |R 11146 R  40-21 26
R 2657 R 70-9 5 |R 11015 R 40-19 50 |R 11097 R 40- 5 10 {R 11147 R  40-21 64
R 2660 R 35- 3 24 IR 11016 R 40-19 49 40- 7 10 |R 11148 R 40-19 40
R 2790 R 35-12 3 {R 11017 R  40-19 52 40- 9 9 40-21 23
R 2701 R 35-13 3 : 40-21 56 40-19 35 | R 11149 R 40-21 66
R 2792 R 15-11 10 |R 11018 R  40-19 48 40-21 45 | R 11150 R 40-21 69
R 2703 R 15-12 17 40-21 57 |R 11098 R 40- 5 40 |R 11151 R 40-17 14
R 2724 R 15-12 18 |R 11019 R  40-19 63 40- 7 30 40-21 43
R 2795 R 15-14 10 |JR 11020 R  40-19 67 40- 9 34 | R 11152 R 40-21 29
15-15 7 |[R- 11021 R  40-19 55 |R 11099 R  40-13 25 {R 11158 R 40~ 5 56
R 2797 R 85-17 2 |R 11022 R 40-19 56 |R 11100 R 40~ 5 13 40= 7 47
R 27°6 R 85=-27 7 IR 11023 R  40-19 57 40-10 9 40- 9 51
R 2712 R 50-9 130 |R 11024 R  40-19 58 40-27 5 | R 11160 R  40- 5 34
R 2713 R 50- 9 42 40~21 68 |R 11101 R 40-10 6 40- 7 24
R 2714 R 15- 2 14BJR 11025 R  40-19 59 40-11 25 40- 9 26
R 2715 R 15- 2 8AlR 11026 R 40-19 60|’ 11102 R 40-10 8 |R 11161 R 40- 5 135
15- 2 8B 40-21 48 40-11 22 40- 7 25
R 2720 R 55-8 1 |R 11027 R 40-19 33 }R 11103 R  40-10 5 40- 9 27
R 2721 R 585-8 7 |R 11028 R 40-19 31 40-11 24 | R 11162 R 40~ 5 44
R 2722 R 45-13 20B}R 11029 R 40-19 29 |R 11104 R  40-13 39 40- 7 34
R 2723 R 45-13 208|R 11030 R 40-19 3C|R 11195 R 40~ 5 19 40- 9 30
[ 2724 R 45-13 20B{R 11031 R 40-16 19 40- 7 11 40~ 9 39
R 2728 R 70-5 5 |R 11032 R 40-16 18 40- 9 10 | R 11163 R 40- 5 38
70-10 3 [R 11033 R 40-16 17|R 11106 R 40~ 5 7 40~ 7 28
75- 4 18 |R 11034 R 40-16 16 40- 7 7 |R 11164 R  40- 5 50
R 2730 R 25-5 8 |R 11035 R 40-16 14 40-.9 6 40- 7 40
R 2731 R 25- 5 10 |R 11036 R 40-16 12 40-10 15 40- 9 45
R 2732 R 25-5 9 40-17 17 40-11 6 | R 11165 R 40- 5 49
R 2733 R 25-5 1B|R 11037 R 40-16 7}R 11107 R 40-13 26 40- 7 39
25- 5 s |R 11038 R 40-16 6 |R 11108 R  40-19 8 40- 9 44
R 273 R 25-5 8 |R 11039 R 40-16 10}|R 11109 R 40~ 5 22 |R 11168 R  40-10 3
R 2735 R 20- 5 35 |R 11041 R  40-16 20 40- 7 13 | R 11169 R 40-10 &4
R 2736 R 20- 5 29 40-17 &4 40~ 9 132 | R 11170 R 40-10 1
R 2738 R 85-19 15 |R 11042 R 40- 9 32 |R 11110 R 40- 5 23 |R 11200 R 40~ 7 20
R 2740 R 20- 7 35 |R 11043 R 40= 7 27 40= 7 14 | R 11201 R 40~ 7 44
R 2741 R 30— 4 15 40- 9 31 40- 9 14 | R 11202 R 40- 7 42
R 2742 R 45=-113 6 IR 11046 R 40= 13 g fR 11111 R 40-10 12 | R 11203 R 40- 7 19
R 2742 R 30— 4 18 40- 9 23 40-11 30 | R 11204 R  40-= 7 17
30-5 1 |R 11047 R 40- 3 6 |R 11112 R 40+10 14 | R 11295 R 40- 7 15
R 2744 R 30-5 4 40- 9 21 40-11 9 | R 11231 R  40-11 3
R 2745 R 30- 5 10 JR 11048 R 40- 3 7 fR 11113 R 40 5 45 | R 11232 R 40-11 2
R 2746 R 20-5 7R 40~ 9 22 40- 7 35 |2 13000 R 85-15 22
R 2747 = 30-5 19 |R 11049 R 40- 3 10 40- 9 29 | R 13001 R 85-15 24
R 2748 R 30- 5 22 40- 7 23 40- 9 38 | R 13002 R 85-15 25
40~ © 25 R 11114 R  40-10 7 |R 13003 R 85-15 39

PC-766-(3-61)



Numerical Index :
Tractors -- 80, 820, 830, and 830-] . 90-15

‘PartMe. Page Key Pars o, Page Koy Part Ne. Page Koy' Part No. Page  Key
R 13004 R 85-15 10 |[r 20228 R 20- 7 22 [R 21720 R 25- 5 7
R 12005 R 8%-15 12 [R 20236 R 65- 9 25 50- 3 1
R 1326 ]  85-15 17 |n 20264 R 30~ 7 28 75- 3 27
R 13007 R 85=15 36 | 20265 R 40-15 2 |R 21721 R 75- 3 13
R 13008 R 85-15 25 | 20287 R 60- 9 & |[R 21723 R 35= 8 ..
R 13009 R =26-15 27 | 20297 R 60- 7 3 |R 21724 R 35-8 5
85-15 +e |[R 20317 R 65- 9 19 |R 21735 R  35- 8 10
R 13010 R 85-15 32 |p 20330 R 40-11 31 |P 21726 R 35-8 9
R 13011 R 85-14 9 |p 50330 R 15-13 16 [? 21727 R  35- 8 6
® 13012 R 85-15 10 g 20352 R 55- 3 5 |2 21728 R 35- A 8
R 13913 R 85-14 2 |r 20353 R 50- 5 6|2 21729 R 35-8 7
R 13014 R 85-15 15 IR 27360 R 15- 9 7 |* 21736 R 35- 5 23
° 12015 R 85-15 12 |gp 20361 R 15- 9 12 60- 6 3
2 27024 R 75-11 16 |[R 20422 R 15=- 7 13 60~ 7 3
R 20005 R 75-11 14 |R 20423 R°~ 10- 7 24 60- 8 4
R 20018 R 55= 7 13 |R 20446 R 60~ & 17 60- 9 &
R 20019 R 55=13 11 R 20448 R 20- 5 26 [R 21753 R 45-13 29
R 20021 R 55- 7 15 |R 20470 R 10= 7 5 |R 21760 R  55-15 &
R 20022 R 55- 7 14 R 20481 R 15-11 5] 21764 R  55-13 11
R 27023 R -55- & 3[R 20482 R 15-15 7 |R 21772 R 75-11 21
R 20024 R 55- 8 7R 20483 R 25-2 6|2 27181 R 35-14 5
R 20028 R 65- a2 1 |R 20513 R 60- 7 & R 27314 R 45=10 &
R 27026 R 55- 2 15 |R 20530 R  45-10 1] 28795 R 35- 3 24
R 27032 R 55-12 6 [R 20594 R 25=p 3
R 27032 R 55-12 5 |R 20595 R 25- 3 16
R 27034 R 55-12 4 IR 208671 R £5- & 22 S
55-13 2 75-13 29
R 20039 R 55- 8 22 [R 20688 R 80-11 s
R 206060 R 10-5 1|R 20820 R 8§0=11 e |5 98 15— 9 22
R 22050 R 45-10 1 |R 20883 R 40-15 2 |s $9 7 35=- 9 22
R 20053 R 55- 7 17 |R 20878 R 10=-9 &
P 20054 R 55= 7 3 |R 20913 R 50- 5 3%
? 27085 R 85= 7 19 |R 20919 R  25= 7 =& T
° 20061 R 45-1C 11 |R 29937 R  6&5- 7 23
R 2017 R 65-11 132 65- 9 27
R 22110 R 65-11 24 |R 29938 R 75= 2 12 10551 T 80= 9 es
R 20111 R 65-11 28 |R 20940 R 35= 9 45 |T 10671 T 80= 9 .
R 20114 R 15-15 4 |R 21063 R 15-10 2 |7 10745 T 40- 13 @
R 20123 R 60-12 s |R 21084 R  40-15 7 40=- 7 22
R 20124 R 60-13 e |[R 21116 R  65- ¢ 18 40- 9 24
R 20127 R 60-12 .. 75-13 20 {T 11648 T 40~ 7 21
R 20128 R 60-13 s |R 21129 R 59~ 9 26T 11649 T 40- 7 &
R 20129 R 85~ 8 14 50- 9 28T 11650 T  40- 7 29 [~
R 20136 R 15- 7 21 |R 21156 R 25-14 14 )T 11651 T 40- 7 13
20- 7 24 40-28 18T 11652 T 40-5 5
R 20139 R 35- 7 131 40-29 16 40- 7 5
35= 7 4 40-31 13
R 20161 R 50-5 19 40-33 s X
R 20162 R 50- 5 18 |R 21157 R  35-14 14
R 20164 R 35- ¢ 13 40-28 18
50~ 5 37 40-29 15
R 20165 R 50- 5 27 40-21 12 |x 9021 85-23 14
R 20168 R 15- 9 20 40-33 e |X 9257 35-23 25
15-13 11 |R 21162 R 60-13 e |X 9263 85-23 28
45-11 16 |R 21231 R 50- 9 48X 9295 85-23 18
R 20172 R 65-5 8|R 21233 R 35 8 e |X 9299 85-23 21
R 20175 R 30- 4 33 |{R 21236 R 75=-11 37 |x 9652 85-213 8
R 20176 R 30- 4 26 |R 21238 R 60-11 19|x 9653 - 85=23 8
R 20185 R 70~ 1 11 |R 21281 R 65-11 6
75- 6 4 |R 21520 R 10=- 3 3
2 20186 R 70- 1 13 |R 21530 R 55- & 1 ZN
R 20187 R 70- 1 9|R 21531 R  75-14 s
R 20188 R 70-1 14 |R 21532 R 75-14 s
R 20189 R 70- 1 10 |R 21533 R  75-14 e |ZN 1 H 85-15 2a
R 20190 R 70- 1 8 |R 21534 R  75-=14 e |2ZN 2 H  85-15 19
70- 1 18 R 21535 R 75=14 s |ZN 2 H 85-15 20
R 20191 R 70- 1 4 R 21562 R 60~ 7 ¢|zn 5 R  85-15 39
R 20192 R 70- 1 e R 21629 R 75- 7 2C|zn 6 R 85-15 36
70- 5 5 |R 21630 R 10=- 7 5{zN 7H  85-15 137
70-10 3 15— 2 2317y 8 R 85-15 27
75- 4 18 78- 7 27 |zN 108  85-14 9
2 26210 2 S~ 5 24 as- = 2 lzn 11 R 85-15 10
= 20211 R 80- 3 2513 21633 2 35-12 & |Zw 12 R 85-14 2
> 20212 2 50- 3 17 [R 218635 R 15- 5 & |Zn T2 P 85-15 1%
= 28213 R 50~ ¢ 512 21880 R 18-14 o | 2N 14 R 85-15 12
S 27214 R 30~ 13 15-15 - lzn 15 H  25-15 17
50- 7 13 |2 21652 R 60=- & 3
2 20226 R 10- 14 IR 21685 R 80-11 2
R. 21636 R 80-11 1

TC-T66-(3-61)

@



	ALPHABETICAL INDEX
	A
	Air Cleaner
	Air Cleaner, Cranking Engine (8000001 - 8203099)
	Air Cleaner, Cranking Engine (8203100 -               )
	Auxiliary Reservoir

	B
	Battery Box (C.E.)
	Battery Box (Elec.)
	Brake, Pulley
	Brakes
	Breakaway Coupling
	Breather, Crankcase
	Bumper, Front

	C
	Cab, Weatherbrake
	Cam Followers
	Cam Followers, Cranking Engine
	Camshaft
	Camshaft, Cranking Engine
	Carburetor, Cranking Engine
	Case, Engine and Transmission
	Choke Lever, Cranking Engine
	Cigarette Lighter (8000001 - 8299999)
	Cigarette Lighter (8300000 -               ) (C.E.)
	Cigarette Lighter (8300000 -               ) (Elec.)
	Clutch, Cranking Engine
	Clutch Fork Bearing
	Clutch Operating Parts
	Clutch, Powershaft
	Clutch, Pulley
	Connecting Rods
	Connecting Rods, Cranking Engine
	Control, Foot-Operated Speed
	Control, Powershaft Clutch (8000001 - 8202143)
	Control, Powershaft Clutch (8202144 -               )
	Control, Powr-Trol
	Control, Shutter
	Control, Starting
	Control, Throttle
	Control, Throttle, Cranking Engine
	Cooling System, Cranking Engine
	Countershaft
	Coupling, Breakaway
	Coupling, Oil Line, Resusable
	Cover, Crankcase
	Cover, Crankshaft, Cranking Engine
	Cover, First Reduction Gear
	Cover, Flywheel
	Cover, Rear Axle Housing
	Cover, Timing Gear, Cranking Engine
	Cover, Transmission Case
	Cowl
	Cranking Engine Exhaust
	Cranking Motor and Bracket
	Cranking Motor
	Cranking Motor Parts
	Crankshaft
	Crankshaft, Cranking Engine
	Cylinder Block
	Cylinder Block, Cranking Engine
	Cylinder Head
	Cylinder Head, Cranking Engine
	Cylinder, Remote

	D
	Dash
	Decalcomania Set (Model 80)
	Decalcomania Set (Model 820)
	Decalcomania Set (Model 830)
	Decalcomania Set (Model 830I)
	Decalcomanias, Additional
	Differential
	Distributor, Cranking Engine
	Drag Link (8000001 - 8199999)
	Drag Link (8200000 -               )
	Drawbar

	E
	Electrical Outlet Socket (8000001 - 8299999)
	Electrical Outlet Socket (8300000 -               ) (C.E.)
	Electrical Outlet Socket (8300000 -               ) (Elec.)
	Engine Replacement Assemblies
	Exhaust Pipe (8000001 - 8299999)
	Exhaust Pipe (8300000 -               )
	Exhasut Pipe, Cranking Engine

	F
	Fan
	Fan Drive, Front
	Fan Drive, Rear
	Fan Shaft Support
	Fenders
	Fender Extensions
	Final Drive
	Flasher, Warning Lamp
	Flywheel
	Flywheel, Cranking Engine
	Frame, Float Ride Seat
	Front Axle
	Front Bumper
	Front End Support
	Front End Support (830I)
	Front Fan Drive and Power Steering Pump
	Front Wheels
	Front Wheels (Heavy-Duty Equipment and Model 830I)
	Front Wheels, Truck Type (Heavy-Duty Equipment and Model 830I)
	Fuel Filters
	Fuel Gauge
	Fuel Injection Pump (Bosch)
	Fuel Injection Pump (Scintilla)
	Fuel Injection System
	Fuel Pump
	Fuel Tank
	Fuel Tank, Cranking Engine (8000001 - 8203099)
	Fuel Tank, Cranking Engine (8203100 -               )

	G
	Gasket Kit, Cranking Engine Overhaul
	Gasket Kit, Crankshaft and Bearing Replacement
	Gasket Kit, Ring and Cylinder Replacement
	Gasket Kit, Transmission and Rear End Overhaul
	Gasket Kit, Valve Replacement (8000001 - 8203099)
	Gasket Kit, Valve Replacement (8203100 -               )
	Gauge, Fuel
	Gauges (8000001 - 8199999)
	Gauges (8200000 -               ) (C.E.)
	Gauges (8200000 -               ) (Elec.)
	Gear, Camshaft
	Gearshift
	Gearshift Forks
	Gear, Sliding Gear Shaft Drive
	Generator and Mounting Bracket (C.E.)
	Generator and Mounting Bracket (Elec.)
	Generator Parts (C.E.)
	Generator Parts (Elec.)
	Governor
	Governor, Cranking Engine
	Grille (8000001 - 8299999)
	Grille (8300000 -               )

	H
	Hood
	Hose Clamps, Worm Drive Type
	Hose, Remote Cylinder
	Housing, Dual Powr-Trol Valve
	Housing, Powershaft and Powr-Trol
	Housing, Single Powr-Trol Valve
	Housing, Timing Gear

	I
	ID VIEW
	Implement Warning Lamp
	Injector Nozzle (Scintilla)
	Injector Nozzle (Bosch)
	Instrument Panel (8000001 - 8199999)
	Instrument Panel (8200000 -               ) (C.E.)
	Instrument Panel (8200000 -               ) (Elec.)
	Instrument Panel Wiring (8000001 - 8199999)
	Instrument Panel Wiring (8200000 - 8299999)

	L
	Lamp, Dash (8000001 - 8299999)
	Lamp, Dash (8300000 -               ) (C.E.)
	Lamp, Dash (8300000 -               ) (Elec.)
	Lamp, Implement Warning
	Lamp, Front (8000001 - 8203099)
	Lamp, Front (8203100 -               )
	Lamp, Rear (8000001 - 8203099)
	Lamp, Rear (8203100 - 8304429)
	Lamp, Rear (8304430 -               )
	Lamp, Warning

	M
	Main Bearings
	Main Bearing, Cranking Engine
	Manifold, Cranking Engine
	Mirror, Rear View
	Muffler (8000001 - 8299999)
	Muffler (8300000 -               )

	N
	Nozzle, Injector (Scintilla)
	Nozzle, Injector (Bosch)

	O
	Oil Filter and Oil Pipes
	Oil Heater
	Oil Line, Flexible, Bulk
	Oil Pump, Cranking Engine
	Oil Pump Drive, Engine
	Oil Pump Drive, Transmission
	Oil Pump, Engine
	Oil Pump, Transmission
	Oil Tubes, Power Steering
	Oil Tubes, Powr-Trol Pump
	Operator's Manual

	P
	Piston Rings
	Piston Rings, Cranking Engine
	Pistons
	Pistons, Cranking Engine
	Platform
	Powershaft
	Powershaft Clutch
	Powershaft Drive
	Pre-Cleaner
	Pulley
	Pump, Fuel
	Pump, Fuel Injection (Bosch)
	Pump, Fuel Injection (Scintilla)
	Pump, Oil, Cranking Engine
	Pump, Oil, Engine
	Pump, Oil, Transmission
	Pump, Powershaft
	Pump, Power Steering
	Pump, Powr-Trol
	Pump, Water
	Pump, Water, Cranking Engine

	R
	Radiator
	Radius Rod
	Rear Axle Shafts
	Rear Wheels
	Regulator, Voltage (C.E.)
	Regulator, Voltage (Elec.)
	Replacement Assemblies
	Reusable Couplings
	Reverse Gear
	Rim, Demountable

	S
	Seat, Float-Ride (8000001 - 8299999)
	Seat, Float-Ride (8300000 -               )
	Seat, Regular
	Shifter Shaft
	Shutter
	Sliding Gear Shaft
	Socket, Electrical Outlet (8000001 - 8299999)
	Socket, Electrical Outlet (8300000 -               ) (C.E.)
	Socket, Electrical Outlet (8300000 -               ) (Elec.)
	Solenoid Switch (8300000 - 8303395)
	Solenoid Switch (8303396 -               )
	Spark Plugs, Cranking Engine
	Speed-Hour Meter
	Starting Controls
	Starting Motor, Cranking Engine
	Starting Motor Parts
	Steering Arm (8000001 - 8199999)
	Steering Arm (8200000 -               )
	Steering Gear and Shaft (Manual Steering)
	Steering Gear and Shaft (Power Steering)
	Steering Valve
	Steering Wheels and Shaft (Manual Steering)
	Steering Wheels and Shaft (Power Steering)
	Step
	Switch, Ignition (8000001 - 8299999)
	Switch, Ignition (8300000 -               ) (C.E.)
	Switch, Ignition (8300000 -               ) (Elec.)

	T
	Tappets
	Tappets, Cranking Engine
	Thermostat
	Tie Rods (8000001 - 8199999)
	Tie Rods (8200000 -               )
	Tool Box
	Tools
	Tractor Cabs
	Transmission
	Transmission, Cranking Engine
	Truss Rods
	Tubes, Oil, Power Steering
	Tubes, Oil, Powr-Trol Pump

	V
	Valve Housing, Dual Powr-Trol
	Valve Housing, Single Powr-Trol
	Valves
	Valves, Cranking Engine
	Voltage Regulator (C.E.)
	Voltage Regulator (Elec.)

	W
	Warning Lamp
	Warning Lamp, Implement
	Warning Lamp Flasher
	Water Heater
	Water Pump
	Water Pump, Cranking Engine
	Weather Brake
	Weight, Front Bumper
	Weight, Front End Support
	Wheels, Front
	Wheels, Front (Heavy-Duty Equipment and 830I)
	Wheels, Front, Truck Type (Heavy-Duty Equipment and 830I)
	Wheels, Rear
	Wiring, Electrical (8000001 - 8299999)
	Wiring, Ignition (C.E.)
	Wiring, Ignition (Elec.)
	Wiring, Instrument Panel (8000001 - 8199999)
	Wiring, Instrument Panel (8200000 - 8299999)
	Wiring, Generator (C.E.)
	Wiring, Generator (Elec.)
	Wiring, Lamp (C.E.)
	Wiring, Lamp (Elec.)
	Wiring, Starter (C.E.)
	Wiring, Starter (Elec.)



